 Cuub Car

1997

ILLUSTRATED
PARTS LIST

TOURALL, RESORT VILLAGER,
TRANS-PORTER, AND
TRANS-SENDER

MANUAL NUMBER 101928503
PRINT CODE 0896B1008A






USING THE ILLUSTRATED PARTS LIST

A WARNING

¢ THIS MANUAL IS TO BE USED ONLY FOR IDENTIFICATION AND ORDERING OF SERVICE PARTS. BE
SURE TO READ AND USE THE MAINTENANCE AND SERVICE MANUAL BEFORE ATTEMPTING ANY VEHICLE
REPAIRS.

This manual covers all 1997 Club Car Transportation vehicles. This includes Tourall, Resort Villager,
Trans-Porter and Trans-Sender models. See Important Notice on the following page.

The manual is divided into 15 sections. Sections 1 through 5 pertain to both gasoline and PowerDrive®
electric vehicles, sections 6 through 11 pertain to gasoline vehicles only, and sections 12 through 15 per-
tain to PowerDrive electric vehicles only. Note that there are two or three flags on the outside edge of
each page. The first flag will contain the section number of which that page is a part. The other flag (or
flags) will contain either the letter G or E, signifying that the page pertains to either the gasoline or Pow-
erDrive electric vehicle only, or to both the gasoline and PowerDrive electric vehicles.

Use the Table of Contents to find the sections and pages that contain the parts and assemblies you seek.
The Table of Contents lists section titles and numbers, and under them, the individual page titles and
numbers to be found in that section.

You will also find vehicle models and serial numbers specified within the listings for individual page titles.
These model and serial number specifications identify the vehicles on which parts usage as described
on a particular page either began or ended. Have the serial number(s) of your vehicle(s) at hand and
read the listings carefully when using the table of contents.

Typically, there is a two-page spread for each individual page title in the Table of Contents (however,
some titles required several spreads). On the left-hand page is an illustration showing the parts in their
relative positions; the parts are each tagged with an item number in a balloon. The right-hand page is
the parts list page, and gives the page title at the top, then the item numbers (corresponding to the num-
bers on the illustration), part descriptions, and quantity of parts used. Some item numbers have
more than one part number because several models and/or configurations of a component are repre-
sented together on one spread.

Note that a part description may be indented. This indention corresponds to a parts assembly level indi-
cated by the numbers 1, 2, 3, and 4 at the top left corner of the parts description area of the parts list
page. A part that is indented to level 2is a component of the level 1 part (assembly) that it is listed under.
A level 3 part is a component of the level 2 part that it is listed under, and a /evel 4 part is a component
of the level 3 part preceding it. In each case, the part quantity given for a level 2, 3, or 4 part is the quan-
tity used per next higher level assembly of which it is a component. A part that is not indented is a level
1 part. This means that the quantity given is the quantity used per the portion of the vehicle illustrated
on that particular spread.

Club Car )

P. O. Box 204658
Augusta, Georgia 30917-4658 USA
Telephone 706-863-3000
Service Parts Fax 706-855-7413

© 1996, CLUB CARINC.
All rights reserved.
This manual effective August 1, 1996
Manual print code: 0896A00000



A IMPORTANT NOTICE!

* ALL EARLY 1997 CLUB CAR VEHICLES WITH 350 ENGINES (INCLUDING RESORT VILLAGER,
TRANS-PORTER/TRANS-SENDER) MAINTAINED THE 1996 POWERTRAIN CONFIGURATION UTI-
LIZING SEPARATE TRANSMISSION AND TRANSAXLE UNITS. VEHICLES PRODUCED LATER IN
1997 UTILIZED THE UNITIZED TRANSAXLE POWERTRAIN THAT IS ILLUSTRATED IN THIS MAN-
UAL. IF YOUR VEHICLE HAS THE UNITIZED TRANSAXLE ILLUSTRATED ON PAGES 11-2
THROUGH 11-7, USE THIS MANUAL WHEN ORDERING PARTS. IF YOUR VEHICLE HAS SEPARATE
TRANSMISSION AND TRANSAXLE UNITS AS SHOWN BELOW, USE THE 1996 TOURALL, RESORT
VILLAGER, TRANS-PORTER/TRANS-SENDER ILLUSTRATED PARTS LIST, CLUB CAR PART
NUMBER 1018862-03.

TRANSAXLE

TRAMNSMISZSICMN




CONTENTS

MAINTENANCE AND SERVICE TOOLS secTion [EH

THIS SECTION OF THIS MANUAL CONTAINS A LIST OF MAINTENANCE AND SERVICE TOOLS

AV AILABLE FROM CLUB C AR oo e e e e e e e e e e e e e e e e e e, 1-2
BODY AND TRIM secTion PR

IR {0\ I =10 5 ) PPN 2-3

REAR BODY AND FENDER = TOUR AL ..ottt et ettt raeaeas 2-5

FIRST SEAT AND SUPPORT STRUCTURE - TOURALL ..o e 2-7

SECOND SEAT AND COMPONENTS - TOURALL oo e e, 2-9

REAR FOOTREST AND HANDRAILS - TOURALL .o e e e, 2-11

CENTER BODY AND TRIM - RESORT VILLAGER ..o e et 2-13

REAR BODY AND FENDER - RESORT VILLAGER ..o e et et 2-15

SEATS AND SUPPORT STRUCTURES - RESORT VILLAGER ..ot 2-17

FIRST SEAT AND SUPPORT STRUCTURE - TRANS-PORTER/TRANS-SENDER ...ooviiiiiieeecieiaeann, 2-19

SECOND SEAT AND SUPPORT STRUCTURE - TRANS-PORTER/TRANS-SENDER ....coveeieeiiiinn, 2-21

THIRD SEAT AND COMPONENTS - TRANS-SENDER ... e, 2-23

REAR FOOTREST AND HANDRAILS - TRANS-SENDER ...ononiie e e, 2-25

REAR COVER - TRANS-PORTER/TRANS-SENDER ..ottt et araeaens 2-27

REAR CARGO BED - TRANS - P ORTER ..ottt e et e ettt araeaens 2-29

WHEELS AND TIRE S ..ottt e e e e e e e e e e 2-31
SAFETY DECALS secTioN K}

SAFETY DECALS - TOUR AL ottt e e et ettt e e e e raaaas 3-3-3-5

SAFETY DECALS - RESORT VILLAGER ..ot e ettt et 3-7 - 3-9

SAFETY DECALS - TRANS-PORTER/TRANS-SENDER ..ottt e 3-11 - 3-15
BRAKES, PEDAL, AND CABLE ASSEMBLIES secTion IFEH

REAR BRAKE ASSEMBLY, SELF-ADJUSTING - TOURALL ..oeeitiiiii e 4-3

REAR BRAKES, MANUALLY ADJUSTED - RESORT VILLAGER, TRANS-PORTER/TRANS-SENDER .......... 4-5

BRAKE PEDAL AND CABLE ASSEMBLY = TOURALL .orviiii e e e e 4-7

BRAKE PEDAL AND CABLE ASSEMBLY - RESORT VILLAGER, TRANS-PORTER/TRANS-SENDER ....... 4-9

FRONT BRAKE ASSEMBLY - RESORT VILLAGER, TRANS-PORTER/TRANS-SENDER .......ccoovvviiienennn. 4-11

ACCELERATOR PEDAL ASSEMBLY - GASOLINE VEHICLE ..o e, 4-13

ACCELERATOR PEDAL ASSEMBLY - POWERDRIVE ELECTRIC VEHICLE .....ovoviiieeeeee e, 4-15
STEERING, FRONT AND REAR SUSPENSION secTioN [IER

ST EERING COLUMN o e e e e e e e e e e e, 5-3

ST EERING GE AR AS S EMB LY .ottt et e e e e e ettt et e e et e e e e et aann 5-5

FRONT SUSPENSION, UPPER = TOURALL ...eitiiie e et e et e e e e ens 5-7

FRONT SUSPENSION, LOWER - TOURALL ..eiti et e e e 5-9

FRONT SUSPENSION, UPPER - RESORT VILLAGER, TRANS-PORTER/TRANS-SENDER ...........cc.c........ 5-11

FRONT SUSPENSION, LOWER - RESORT VILLAGER, TRANS-PORTER/TRANS-SENDER .........ccccvvve... 5-13

RE AR SUS P EN SION oo e e e e e e e, 5-15

STABILIZER BAR - GASOLINE VEHICLE

RESORT VILLAGER, TRANS-PORTER/TRANS-SENDER ... ..o 5-17

ELECTRICAL SYSTEM - GASOLINE VEHICLE secTion [N

FORWARD AND REVERSE SHIFTER ASSEMBLY - GASOLINE VEHICLE ....cooneeeeie e, 6-3

WIRING, GASOLINE VEHICLE - TOURALL ..ceoeie ettt e e e e e 6-5

ELECTRICAL COMPONENT BOX, GASOLINE VEHICLE - TOURALL ...oniiieiii e 6-7

iii



CONTENTS

ELECTRICAL SYSTEM - GASOLINE VEHICLE, CONTINUED:

ELECTRICAL COMPONENTS, GASOLINE VEHICLE - TOURALL .....cocoiiiiiiiiiiiicieiciecicsceceea 6-9
WIRING, GASOLINE VEHICLE - RESORT VILLAGER,

TRANS-PORTER/TRANS-SENDER .....c.oiiiiiiiiiiiiiiietieiciee ettt 6-11
ELECTRICAL COMPONENT BOX, GASOLINE VEHICLE - RESORT VILLAGER,

TRANS-PORTER/TRANS-SENDER .......coiiiiiiiiiiiiiicieiieiciee i 6-13
ELECTRICAL COMPONENTS, FRONT BODY, GASOLINE - RESORT VILLAGER,

TRANS-PORTER/TRANS-SENDER ........coiiiiiiiiiiiiiitieisisis st 6-15
CONTROLS AND GAUGES, GASOLINE VEHICLE - RESORT VILLAGER,

TRANS-PORTER/TRANS-SENDER .....c.oiiiiiiiiiiiieietieiciee ittt 6-17
ELECTRICAL COMPONENTS, REAR BODY, GASOLINE VEHICLE - RESORT VILLAGER .........ccccccoeeuuce. 6-19
ELECTRICAL COMPONENTS, REAR BODY, GASOLINE VEHICLE - TRANS-PORTER/TRANS-SENDER  6-21
STARTER/GENERATOR ASSEMBLY .....oouiiiiiiiiiiiiiciicciecieisiceces s 6-23
STARTER/GENERATOR MOUNTING .....cuuiiiiiiiiiiiciiic st 6-25
BATTERY MOUNTING - GASOLINE VEHICLE ......cocoiiiiiiiiiicicicsciece s 6-27

ENGINE SECTION
FE 290 ENGINE - TOURALL ..ottt 7-3-7-13
FE 350 ENGINE - RESORT VILLAGER, TRANS-PORTER/TRANS-SENDER .......cccccoviniiiiciininnne 7-15-7-25
ENGINE MOUNTING ...ttt 7-27

FUEL, INTAKE, AND GOVERNOR SYSTEMS SECTION
FUEL SYSTEM ..ottt 8-3
CARBURETOR ASSEMBLY, FE 290 - TOURALL ......c.couiiiiiiiiiiciiciec e 8-5
CARBURETOR ASSEMBLY, FE 350 - RESORT VILLAGER, TRANS-PORTER/TRANS-SENDER ........... 8-7
CARBURETOR INSTALLATION ...ttt 8-9
GOVERNOR AND ACCELERATOR CABLES ......c.coiiuiiiiiiiiciiicii et 8-11
EXPANSION CHAMBER, CHOKE, AND FILTER, FE 290 - TOURALL ......ccccoooiuiiiiiiieiieciccecceecne 8-13
EXPANSION CHAMBER, CHOKE, AND FILTER, FE 350 - RESORT VILLAGER,

TRANS-PORTER/TRANS-SENDER ........coiiuiiiiiiiiiiiiinectisietisi st 8-15

EXHAUST SYSTEM SECTION
EXHAUST SYSTEM, FE 290 ENGINE - TOURALL ......cooviiiiiiiiiiiiciiccieccies s 9-3
EXHAUST SYSTEM, FE 350 ENGINE - RESORT VILLAGER, TRANS-PORTER/TRANS-SENDER ......... 9-5

TORQUE CONVERTER SECTION
DRIVE CLUTCH .ot 10-3
DRIVEN CLUTCH ..ot 10-5

UNITIZED TRANSAXLE - GASOLINE VEHICLE SECTION
UNITIZED TRANSAXLE - GASOLINE VEHICLE .......coiuiiiiiiiiiiiiiciccieciescc s 11-3-11-7

ELECTRICAL SYSTEM - POWERDRIVE ELECTRIC VEHICLE SECTION
FORWARD AND REVERSE SWITCH - POWERDRIVE ELECTRIC VEHICLE ......cccccoeviiiiiniiiniiciice 12-3
CONTINUOUSLY VARIABLE POTENTIOMETER - POWERDRIVE ELECTRIC VEHICLE ........................ 12-5
WIRING, POWERDRIVE ELECTRIC VEHICLE - TOURALL .....coiiiiiiiiiiccicciecceceecsccceis 12-7
ELECTRICAL COMPONENTS, FRONT BODY, POWERDRIVE ELECTRIC VEHICLE - TOURALL .......... 12-9
ELECTRICAL COMPONENTS, REAR BODY, POWERDRIVE ELECTRIC VEHICLE - TOURALL ..... 12-11 - 12-15
WIRING, POWERDRIVE ELECTRIC VEHICLE - RESORT VILLAGER .......cccccooiiiiiiiiiiiiiiciicciciciceis 12-17
ELECTRICAL COMPONENTS, FRONT BODY, POWERDRIVE ELECTRIC VEHICLE

RESORT VILLAGER ..ottt 12-19

N



CONTENTS

CONTROLS AND GAUGES, POWERDRIVE ELECTRIC VEHICLE - RESORT VILLAGER ........ccccccuneees 12-21
ELECTRICAL COMPONENTS, CENTER BODY, POWERDRIVE ELECTRIC VEHICLE

RESORT VILLAGER ... .o e 12-23 - 12-27
ELECTRICAL COMPONENTS, REAR BODY, POWERDRIVE ELECTRIC VEHICLE

RESORT VILLAGER ....oiiiiiiiiiiiiiiiiiiiic e 12-29
WIRING, POWERDRIVE ELECTRIC VEHICLE - TRANS-PORTER/TRANS-SENDER ..., 12-31
ELECTRICAL COMPONENTS, FRONT BODY, POWERDRIVE ELECTRIC VEHICLE

TRANS-PORTER/TRANS-SENDER ... e e e e e e e e e e e e e e e e e e e e e e e e 12-33
CONTROLS AND GAUGES, POWERDRIVE ELECTRIC VEHICLE

TRANS-PORTER/TRANS-SENDER ... 12-35
ELECTRICAL COMPONENTS, CENTER BODY, POWERDRIVE ELECTRIC VEHICLE

TRANS-PORTER/TRANS-SENDER ..o 12-37 - 12-41
ELECTRICAL COMPONENTS, REAR BODY, POWERDRIVE ELECTRIC VEHICLE

TRANS-PORTER/TRANS-SENDER ... e e e e e e e e e e e e e e e e e e e e e e e 12-43

BATTERY CHARGER SECTION

POWERDRIVE BATTERY CHARGER, DOMESTIC - TOURALL, RESORT VILLAGER ........cccccoeeiiiiiiins 13-3
POWERDRIVE BATTERY CHARGER, EXPORT - TOURALL, RESORT VILLAGER ..................c. 13-5
ON-BOARD POWERDRIVE BATTERY CHARGER, DOMESTIC - TRANS-PORTER/TRANS-SENDER ... 13-7
ON-BOARD POWERDRIVE BATTERY CHARGER, EXPORT - TRANS-PORTER/TRANS-SENDER ....... 13-9

MOTOR - POWERDRIVE ELECTRIC VEHICLE SECTION
MOTOR - POWERDRIVE ELECTRIC VEHICLE ......ccoiuiiiiiiiiiiicicis e 14-3

TRANSAXLE - POWERDRIVE ELECTRIC VEHICLE SECTION
TRANSAXLE - POWERDRIVE ELECTRIC VEHICLE ........oiuiiiiiiiciciee e 15-3




MAINTENANCE AND SERVICE
TOOLS




n MAINTENANCE AND SERVICE TOOLS

n DESCRIPTION PART NUMBER

E ACCELERATOR PEDAL ADJUSTMENT TOOL ...coooiiiiiiiii s 1018710-01
ADAPTER PLUG ASSEMBLY ... 1018945-01
ADHESION PROMOTER - ARMORFLEX® ... ittt ettt ettt ettt e stee et e e e e eneeeneeas 1016985
ADHESIVE, GUIDE RING, 3 GRAM TUBE ... . e 1018132-02
ARMORFLEX REPAIR KIT ...ttt e ettt et e e et e e e e e e e e e e e e e e e e e e e e e e e e e e e s e e e e e e e ennenees 1017295
BATTERY DISCHARGE MACHINE 36/48 VOLT  .....oiiiiiiiiiiiiieieieie oot 1018319-01
BATTERY TERMINAL PROTECTOR SPRAY ... e e e e e e e 1014305
BATTERY THERMOMETER ... e e e e e e e e e 1011767
BEARING AND OIL SEAL REMOVER ASSEMBLY ..ottt 1016417
BEARING DRIVER SET ... e e e e e e e e e e e aen e 1016416
BEARING PULLER ..ot e e e et et e e et e e e e e e e e e e e aaaaaaaaaaaaaaaans 1012811
BEARING PULLER WEDGE ATTACHMENT e e e e e e e e e e e e e e e e e 1012812
CALIBRATION TEST MODULE ... e 1018871-01
CAM INSTALLATION TOOL oo 1018084-01
CLUTECH TOOL KT ettt e e e e e et e e e s e e e e e et e e st e e e e e e et ee e s e b b n e e e e e s e enaenbaaeneeeas 1014510

CLUTCH ALIGNMENT TOOL (USED ON VEHICLES PRIOR TO SERIAL NUMBER 9701) .......cccccoiiiiiinis 1014498

DRIVE CLUTCH PULLER ... e e e 1014496

CLUTCH DRIVE HUB PULLER ...ttt e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e 1014497

DRIVEN CLUTCH CAM PULLER ... 1014508

DRIVEN CLUTCH PULLER PLUG ....ooiiiiii e 1014507

DRIVEN CLUTCH HOLDER TOOL ASSEMBLY ...ttt 1015524

PRESS WELDMENT et e e e e e e e e e s e e e e s e e e nan e e e e aeaenes 1018091-01
COMMUNICATION DISPLAY MODULE ..o e e e e e e e e e e e e eae s 1018318-01
COMPRESSION GAUGE WITH ADAPTER ... e e e e e e e e e e e e e 1016410-02
CONTINUITY TESTER ...t 1011273
DRY MOLY LUBRICANT e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e eeeas 1012151
FLY WHEEL PULLER KIT ettt e e et e e e e e e e e e e e b e e e e e e e eeenanaaass 1016627
GEAR YOKE .o e oot e e e e e e e e e e r e e e 1016418
GOVERNOR SHAFT INSTALLATION TOOL ... e oo e e e e e e e e e e e eae s 1019331-01
HEAT SINK COMPOUND ...ttt e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e nnnnnnes 1018367-02
HYDROMET ER .o e e e oo e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e aaaaaaaas 1011478
INTERNAL RETAINING RING PLIERS ... 1013593
LIQUID GASKET (TRANSAXLE CASE) ..ottt e e e e 1019287-01
PISTON RING COMPRESSOR KIT oo e e e e e e 1016414
PISTON RING PLIERS ... et e e e oo oo e oo oo e e e e e e e e e e e e e e e e aaaaaaaaaaaaaaaaaaaaaans 1016415
RETAINING RING PLIERS - 45° EXTERNAL ....oiiiiii oo a e e e e e e e e e e e e e e e e e 1012549
RETAINING RING PLIERS - 90° INTERNAL ... 1012560
SAFETY FIRST CARD (50 PER PACK) ....oiiiiii e 1018231-01
SEAL PULLER et e e e ettt e e e e e e e e e e e e e r e e e 1012809
STARTER/GENERATOR BELT TENSION TOOL ...coiiiiiiii e 1016867
STEERING COLUMN BEARING PRESS TOOL ... e e e e e e e e e e e e e e e e e e e 1014264
STEERING COLUMN RETAINING RING TOOL ... a e e e e 1014259
TACH OME T ER e e e oo oo oo oo oo e e oo e e e e e e e e e e e e e e e e e e e e e e a e e e a e e e e e s s 1016112

1-2



MAINTENANCE AND SERVICE TOOLS n

DESCRIPTION PART NUMBER E

TOUCH-UP PAINT, LACQUER - BEIGE ... e 1017097-01 E
TOUCH-UP PAINT, LACQUER - WHITE ... 1017097-02
TOUCH-UP PAINT, LACQUER - GRAY ..., 1017097-04
TOUCH-UP PAINT, LACQUER - RED ....cooiiiiiiiiiiiiiiiic s 1017097-06
TOUCH-UP PAINT, LACQUER - DARK BLUE .....oeiiiiiiiiiie e 1017097-08
TOUCH-UP PAINT, LACQUER - DARK GREEN ... 1017097-09
TRANSAXLE PINION SEAL TOOL ...ttt e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e 1014161
TRANSAXLE AXLE SEAL TOOL ..ottt oo e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e 1014162
TUNE-UP KIT (FE 290) ...eiiiiiiiiiiiiiiiiiie ettt ettt e e e e e e e e e e e e e e e e e e e e e e e e e s e e s s 1016110-02
LIS 2NN 1 S I 1T 0 P TTTII 1016110-03
VALVE CLEARANCE ADJUSTER SCREW HOLDER .....coiiiiiiiiiii e 1016413
VALVE GUIDE REAMER ... e e e e e e e e e e e ennnaaes 1016412-01
ARB O R oo e e e e e e e e e e e e e e e e e e e e e e e e 1016412-02
VALVE SEAT CUTTER HOLDER BAR ... 1016551
VALVE SEAT CUTTER HOLDER .....ooiiiiiiie e 1016552
VALVE SEAT CUTTER 45° (32MM DIAMETER) ....ooooiii e 1016553
VALVE SEAT CUTTER 45° (35MM DIAMETER) ...coviiiiiiiiiieeiee e e 1016554
VALVE SEAT CUTTER 32° (35MM DIAMETER) ...coviiiiii e 1016555
VALVE SPRING COMPRESSOR ... e e 1016411-01
VOLT OHM METER ... e e e e e e 1011480

PLEASE REFER TO THE MAINTENANCE AND SERVICE MANUAL FOR PROPER TOOL APPLICATION.

1-3



BODY AND TRIM




2-2



FRONT BODY E

QTY [ QTY
ITEM | PARTNO. | DESCRIPTION GAS |ELEC
1 2 3 4
1 | [OTZUsg KIT, FRONT BUMPER (INCLUDES ITEMS 2 - 5) ......ovuvmiieeeeeeeeeeeeeeeeeeene 1 1
2 | [UTEB53 BUMPER, FRONT .....ooiimimiieieeeeeeeeeeeeeeeeeee e 1 1
3 | 0007251 SCREW, PHILLIPS TRUSS HEAD, 5/16 = 18 X 1 w...oooveeeeeeeeeeeeeeeeeeeeeen. 2 2
4 | 0007473 NUT, NYLON LOCK, 5/16 = 18 ...coovooeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 2 2
5 | [UTEYEA RIVET, BLIND PUSH TYPE .....oooiirioeceeeeeeeeeeeeeeeee e 2 2
6 | 1016702 NAMEPLATE = SILVER ....oooeceoeeeeeeee e 1 1
6 | [UTAT9Y NAMEPLATE - GOLD (RESORT VILLAGER) .....ooovvorveireeeeeeeeeeeeeeeeeeeeeeeene 1 1
7 | [UTBYZE=04 | BODY, FRONT - GRAY (TOURALL ONLY) ....ooomoveoeeeieeeeeeeeeeeeeeeeee e 1 1
7 | [UTBY3Y=07 | BODY, FRONT WITH HEADLIGHT OPENING - BEIGE .....o..oocveveceeeeceee 1 1
7 | [UTBY3I=0Z | BODY, FRONT WITH HEADLIGHT OPENING - WHITE ....oooovocvieeeeee. 1 1
7 | [UTBY3Y=04 | BODY, FRONT WITH HEADLIGHT OPENING - GRAY .....o.ovooiviieeeieeeeeen. 1 1
7 | [UTEY39=08 | BODY, FRONT WITH HEADLIGHT OPENING - RED ....oovvoveceirceceeeen. 1 1
7 | [UTBY3Y=0Y | BODY, FRONT WITH HEADLIGHT OPENING - DARK BLUE ........ccoevverveenan.n. 1 1
7 | [UTBYSY=0Y | BODY, FRONT WITH HEADLIGHT OPENING - DARK GREEN ............cc.ccc....... 1 1
8 | 0007251 SCREW, PHILLIPS TRUSS HEAD, 5/16 = 18 X 1 ...cvoveeeeeeeeeeeeeeeeeeeeeeen. 2 2
9 | [UTIoTa TRIM, FRONT BODY  ....ooovoviceceeeeeecee e 1 1
10 | [OT0Z3H BOLT, CARRIAGE, 5/16 - 18 X 1 ...oooivooeeeeeeeeeeeeee e 2 2
11 | 0001241 WASHER, FLAT, 5/16 ....cooveeeeeeeeeeeeeeeeeeeeeeeeeeee e eeeen e 2 2
12 | 0007473 NUT, NYLON LOCK, 5/16 = 18 ..o 2 2
13 | [OUITOTZ SCREW, FLANGE LOCK, 8 - 32 X 3/8 ......oooveeeeeeeeeeeeeeeeeeseeeeseeeeeeeeeeenen. 6 6
14 | 1011394 NUT, SLAB BASE “T” (PACKAGE OF 4 PIECES) .......o.ovoreeeeeeeeeeeeeeeeeeeeen. 1 1
15 | [OT3983 TRIM, SIDE BUMPER GUARD (TOURALL ONLY) ....coovveioireeereeeeeeeeeeeeeeene. 2 2
15 | [OTBZTY TRIM, SIDE BUMPER GUARD
(RESORT VILLAGER, TRANS-PORTER/TRANS-SENDER) .........coocovvivmrrnnn.n. 2 2
16 | [OTZ047 SCREW, SELF-TAPPING, #8 = 32 X 3/8 ......veeeerveeeeeeeeeeeeeseeeeeseeeeeneeeeeeeneen. 8 8
17 | 1013344 COMPONENT, LEFT DASH = BLACK ......couveceeeeeeeeeeeeeeeseeeees e 1 1
18 | [UT3343 COMPONENT, RIGHT DASH = BLACK ..., 1 1
19 | 0007973 RIVET, ALUMINUM POP, 3/16 ....oooeoveeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 5 5
20 | 1016604-04 | PANEL, CENTER DASH .....oouimoiieieceeeeeeceeeeeeeeeeeeeeeee e 1 1
21 | [UTZ629 KIT, SNAP WASHER - BLACK (INCLUDES ITEMS 22 - 26) ........coovverereenann. 1 1
22 N/A NUT, SPEED, #10 = 32 .o.oeoeooeeeeeeeeeeeee oo 1 1
23 N/A WASHER, CUP, #10 ...oooovoeereeeeeeeeeeeeee e 1 1
24 N/A SCREW, SHEET METAL, #10 X 3/4 +...oooovoooeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e, 1 1
25 N/A COVER, SCREW HEAD ......oomomiieeoeeeieeeeeeoeeeeeee e 1 1
26 | [UTTOTA SCREW, FLANGE LOCK ......ovuevieeeeeieeeeeeeeeeeeeeeeeeeeeee e 2 2
27 | [mOTEU33 MAT, FLOOR, FRONT w....ocvuimceeieeeeeeeseeeees s 1 1
28 | [OT7Z8Y MAT, FLOOR, REAR (RESORT VILLAGER ONLY) w.....ovmivooeeeeeeeeeeeeeeenn. 1 1
28 | [MOTB7TY MAT, FLOOR, REAR (TRANS-PORTER/TRANS-SENDER ONLY) .................... 1 1
29 | [UT7UB3=07 | KIT, DRINK HOLDER (INCLUDES ITEMS 30 AND 31) (TOURALL ONLY)......... 2 2
30 | 0007847 BOLT, HEX HEAD, 1/4 = 20 X 3/4 ...o.voeeoeeeoeeeeeeeeeeeeeeeeeeeeeeee e 2 2
31 | 1016952 NUT, “U”, 1/4 = 20 1o 2 2
32 | 1011230 KIT, ASHTRAY (INCLUDES ITEMS 33 AND 34) (RESORT VILLAGER ONLY) .. 1 1
33 | [OTTZZH SCREW, OVAL COUNTERSUNK HEAD, #6 - 32 x 5/8 (RESORT VILLAGER) 2 2
34 | mOITZx NUT, “K” LOCK, #6 - 32 (RESORT VILLAGER) ........oververeeeeeeeeeeeeseeeeen. 2 2

2-3


.?sku=1017080
.?sku=1016868
.?sku=1016967
.?sku=1014198
.?sku=101692504
.?sku=101693901
.?sku=101693902
.?sku=101693904
.?sku=101693906
.?sku=101693908
.?sku=101693909
.?sku=1011014
.?sku=1010435
.?sku=1011017
.?sku=1011017
.?sku=1013983
.?sku=1016711
.?sku=1012047
.?sku=1013343
.?sku=1014645
.?sku=1011017
.?sku=1011017
.?sku=1015032
.?sku=1017289
.?sku=1016718
.?sku=101708301
.?sku=1011226
.?sku=1011229

2-4



REAR BODY AND FENDER - TOURALL E

ITEM | PARTNO. | DESCRIPTION R
1 2 3 4
1 | 0008251 SCREW, PHILLIPS HEAD, 1/4 = 20 X 1 ...cvovoeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeen. 10 | 10
2 | [UTIOATOY | PLATE, BODY KICK ...oooeceoieceeeeeceeeeeeeeeee e 1 1
3 | 1016952 NUT, “U”, 1/4 = 20 1.oooeoeeeeeeeeeeeeeeeeeeeee e 2
4 | 1012412 PLATE, BODY HINGE .......ooommioeioeeeeeeeeeoeeeeeeeeeeeeee e 2 2
5 | 0008233 NUT, NYLON LOCK, 1/4 = 20 ....ooooooeeeeeeeeeeeeeeeeeeeeeeeeeee e 10 | 12
6 | 0000332 WASHER, FLAT, 1/4 ..o 8 | 10
7 | [UTEBZI0Z | ASSEMBLY, ACCESS DOOR - BLACK ....oomiviveoeeeeeeeeeeeeeeeeeeeeeeeeeee 1
7 | [OT3033 DOOR, ACCESS - BLACK .....coovovoeeeeeeeeeeeeeeee e 1
8 | [UTE5Zg NUT, BLIND, 1/4 = 20 <...ooceoeeeeceeeeeeeeee e 2 2
9 | 1017113 INSULATION, SOUND, LEFT SIDE BODY ......oooveeierreeereereeeeeseeeee e 1
10 | 1016963 INSULATION, SOUND, FRONT ......ooovmimimieeeeeeeeeseeeeeeeeeeeeeeeeee e 1
11 | 1015420 INSULATION, SOUND, BODY LEFT / RIGHT FENDER .......c.coooovoriereeeeennn. 2
12 | [UTBYZE04 | BODY - GRAY (GASOLINE VEHICLE ONLY) ..ooovereereeeeeeeeeeceeeeeee e 1
12 | [OUTBI3Z04 | BODY - GRAY (ELECTRIC VEHICLE ONLY) ..ooveoeeerececeeeeeecee e 1
13 | moIaEd SUPPORT, FRONT BODY ... 1 1
14 | 1018962-01 | KIT, FORWARD AND REVERSE SWITCH COVER (INCLUDES 2 OF ITEM 15) 1 1
15 | [OUT0Z33 BARREL, PLASTIC FASTENER .......oouiiieceeeeeeeeeeeeeeeeee e 2 2
16 | 1015422 INSULATION, SOUND, RIGHT SIDE FENDER - SHORT .....co.ovvoovoreeeeeeenenn. 1
17 | 1015421 INSULATION, SOUND, LEFT SIDE FENDER - LONG ....ovovoveeeeeeecieeeeeeeene 1
18 | [MUTZI3g FENDER, INNER .....omieoieeeceeeeeeeeeeeeeeeeeeeeee e ee e 2 2
19 | [UT0Z33 BARREL, PLASTIC ...ooooeoiioieceeee e 4 4
20 | [UT7773 CLIP, BODY KEEPER ......ooveeeeeeoeeeeeeeeeeeeeeeeee e 2 2
21 | [MUTZUE7 SCREW, SELF-TAPPING, #8 - 32 X 3/8 .....veovoeeoeeeeeeeeeeeeseeeeeeeeeeeeeeeeeen. 2 2
22 | 0000304 SCREW, HEX HEAD CAP, 1/4 = 20 X 1 oooovoveeeeoeeeeeeeeeeeeeeeee e 4
23 | [UI7BTA SPACER, 1 7/8 oo 2
24 | [UIZBTH SPACER, 1/2 oo 2
25 | [UTZTEY BOLT, HEX HEAD, 1/4 = 20 X 2 3/4 o..oooooeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 2
26 | 0007479 BOLT, HEX HEAD, 1/4 - 20 X 1 1/4 oooooooeeeeeeeeeeeeeeeeeeeeeeee e 2

2-5


.?sku=101904101
.?sku=1015829-02
.?sku=1013032
.?sku=1015525
.?sku=101692604
.?sku=101693304
.?sku=1017141
.?sku=1010434
.?sku=1010434
.?sku=1017936
.?sku=1010434
.?sku=1010434
.?sku=1017748
.?sku=1012047
.?sku=1017814
.?sku=1017815
.?sku=1012159




FIRST SEAT AND SUPPORT STRUCTURE
TOURALL E

ITEM | PARTNO. | DESCRIPTION R
1 2 3 4
1 | [OT5648-05 | ASSEMBLY, SEAT BOTTOM - WHITE (INCLUDES ITEMS 2 AND 3) ................ 1 1
1 | [OT5648-07 | ASSEMBLY, SEAT BOTTOM - GRAY (INCLUDES ITEMS 2 AND 3) ................. 1 1
1 | [OT5648-08 | ASSEMBLY, SEAT BOTTOM - BLACK (INCLUDES ITEMS 2 AND 3) ................ 1 1
2 | [MUT5627-04 COVER, VINYL SEAT BOTTOM - WHITE .....ooooviooeieieeeeeeeeeeeeeeeeeeeen. 1 1
2 | [UT562704 COVER, VINYL SEAT BOTTOM - BLACK ......ooovveoeieeeeeeeeeeeeeeeeeeeeenenn. 1 1
2 | [UTEEZZ-TM COVER, VINYL SEAT BOTTOM - GRAY ......oovivireieeeeeeeeeeeeeeeeeeeeeeeeeenn. 1 1
3 | 1010543 INSERT, WOOD ... 8 8
4 | 1015670 ASSEMBLY, ARMREST, SEAT BOTTOM (INCLUDES ITEMS 5 - 8) ................. 1 1
5 | [OT5625 BRACKET, SEAT SUPPORT ......oommiomeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeenen. 2 2
6 | 1012327 RIVET, MATING, 3/16 ....oocvoveceeeeoeeeeeeeeeeee e 4 4
7 | 1011786 ASSEMBLY, ARMREST, LEFT ......oimoieieeeeeeeeoeeseeeeeeeeeee e 1 1
8 | 1011780 ASSEMBLY, ARMREST, RIGHT .....cooovuirriieeoeeeeeeeeeeeeeeeeeeeeeee e 1 1
9 | [oTTE53 PLATE, SEAT HINGE, STAINLESS STEEL .....vueveveceeeeeeeeee e 2 2
10 | [oT7383 SCREW, TYPE AB, #12 X 1/2 ..o 5 5
11 | 0000304 SCREW, HEX HEAD CAP, 1/4 = 20 X 1 oooovooooeeeeeeeeeeeeeeeeeeeeeeeeeeeee . 8 8
12 | [oTZEEg BUMPER, SEAT ... 1 1
13 | [OTZE57 GASKET, SEAT - LONG (GASOLINE VEHICLE ONLY) ...oovvovvrieereceeeeeen.. 1
14 | [§UTZ658 GASKET, SEAT - SHORT (GASOLINE VEHICLE ONLY) ..o, 2
15 | 1015417 INSULATION, SOUND (GASOLINE VEHICLE ONLY) ....oooovoveeeeeeceeeeen. 1
16 | [UTBBIZ0N | WASHER, FLAT, STAINLESS STEEL, #8 w...ovuoveeceeeeeeeeeeeeeeeeeeeeeeeeeeeeeseeeeneeeae 4 4
17 | [OTBBUY=0TY | RIVET, POP, STAINLESS STEEL, 3/16 ....vvoevoeeceeeeeeeeeeeeeceeeeeeeeeee e 4 4
18 | [UTE652Z03 | ASSEMBLY, SEAT BACK, THIN, WHITE (INCLUDES ITEMS 19 AND 20) ........ 2 2
18 | [UTEE5Z0§ | ASSEMBLY, SEAT BACK, THIN, BLACK (INCLUDES ITEMS 19 AND 20) ........ 2 2
18 | 1015652-06 | ASSEMBLY, SEAT BACK, THIN, GRAY (INCLUDES ITEMS 19 AND 20) .......... 2 2
19 | [OT3333 CAP, SEAT BACK - BLACK .....oooviveceeeeeeeeeeeeeeeeeeeeeeeeeeeee e 2 2
20 | [UTEBEZE-03 COVER, VINYL SEAT BACK - WHITE .....ooovoomoeoeeeeeeeeeeeeeeeeeeeeeeee. 2 2
20 | [UTEBEZEUR4 COVER, VINYL SEAT BACK - BLACK .....ooovooeeeeeeieeeeeeeeeeeeeeeeeeeeeeeen. 2 2
20 | [UT5626-0§ COVER, VINYL SEAT BACK - GRAY ......cooivoeieereeeeeeeeeeeeeeeeeeeeeseeeeeeenen. 2 2
21 | 0007473 NUT, NYLON LOCK, 5/16 = 18 w...ooveoeeereeeeeceeeeeeieseeseesee e 6 6
22 | [mUTTTEZ SUPPORT, SEAT BACK ..o 2 2
23 | 0008304 WASHER, LOCK, INTERNAL TOOTH, 1/4 «....coooooeeooeeeeeeeeeeeeeeeeeeeeees 8 8
24 | 0007847 SCREW, HEX HEAD, 1/4 - 20 X 3/4 ......oooovoeeeeeeeeeeeeeeeeeeeeeeeeeeee e, 8 8
25 | 0001218 SCREW, HEX HEAD CAP, 5/16 = 18 X 1 1/4 1...oooovoooooveeoeeeeeeeeeeeeee. 4 4
26 | 1017774 SPACER, BODY ....ooooieoieoeeeeeeeeeeee oo 4 4
27 | 0001241 WASHER, FLAT, 5/16 ....veoeeoeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeseeeeee e 10 | 10
28 | 1010557 BOLT, HEX HEAD, 5/16 - 18 X 1 1/2 +.ooooooeceeeeeeeeeeeeee e 2 2

2-7


.?sku=101564805
.?sku=101564807
.?sku=101564808
.?sku=101562702
.?sku=101562704
.?sku=101562710
.?sku=1015625
.?sku=1011652
.?sku=1017384
.?sku=1012597
.?sku=1012657
.?sku=1012656
.?sku=101881701
.?sku=101880901
.?sku=101565202
.?sku=101565205
.?sku=1013335
.?sku=101562602
.?sku=101562604
.?sku=101562605
.?sku=1011182




SECOND SEAT AND COMPONENTS - TOURALL E

ITEM | PARTNO. | DESCRIPTION R
1 2 3 4
1 | [OT5648-05 | ASSEMBLY, SEAT BOTTOM - WHITE (INCLUDES ITEMS 2 AND 3) ................ 1 1
1 | [OT5648-07 | ASSEMBLY, SEAT BOTTOM - GRAY (INCLUDES ITEMS 2 AND 3) ................. 1 1
1 | [OT5648-08 | ASSEMBLY, SEAT BOTTOM - BLACK (INCLUDES ITEMS 2 AND 3) ................ 1 1
2 | [UTEEZ704 COVER, VINYL SEAT BOTTOM - WHITE .....ooooviooeieieeeeeeeeeeeeeeeeeeeen. 1 1
2 | [UT562704 COVER, VINYL SEAT BOTTOM - BLACK ......ooovveoeieeeeeeeeeeeeeeeeeeeeenenn. 1 1
2 | [UTEEZZ-TM COVER, VINYL SEAT BOTTOM - GRAY ......oovivireieeeeeeeeeeeeeeeeeeeeeeeeeenn. 1 1
3 | 1010543 INSERT, WOOD ... 7 7
4 | 0008251 SCREW, PHILLIPS TRUSS HEAD, 1/4 - 20 X 1 ...oooovooveoeeeeeeeeeeeeeeeeeee . 7 7
5 | (OIS WASHER, FLAT, 5/16 ....veeeoeeeeeeeeeeeeeeeeeeeeeeeeeeeeeseeeees oo eeeen e 3 3
6 | [UTTZT SUPPORT, SEAT ..o 1 1
7 | 0008304 WASHER, LOCK, 1/4 INTERNAL TOOTH .....ovoomiiioeeeeeeeeeeeeeeeeeeeeeens 8 8
8 | 0007847 SCREW, HEX HEAD, 1/4 - 20 X 8/4 .....oooovooeeeeeeoeeeeeeeeeeeeeeeeeeeeee e, 8 8
9 | [oUTI38Y BUMPER, RUBBER (PACKAGE OF 5) ........o.ovueeeeeeeeeeeeeeeeoseseeeeeeeeeeneenen. 1 1
10 | [OUTEE520Q | ASSEMBLY, SEAT BACK, THIN - WHITE (INCLUDES ITEMS 11 AND 12) ....... 2 2
10 | [UTE65Z0§ | ASSEMBLY, SEAT BACK, THIN - BLACK (INCLUDES ITEMS 11 AND 12) ....... 2 2
10 | 1015652-06 | ASSEMBLY, SEAT BACK, THIN - GRAY (INCLUDES ITEMS 11 AND 12) ......... 2 2
11 | [OT3333 CAP, SEAT BACK - BLACK .....oovooeceeeeeeeeeeeeeeeeeeeeeeeeeee e 2 2
12 | [UT56Z6-04 COVER, VINYL SEAT BACK - WHITE .....oooovooeoieeieeeeeeeeeeeeeeeeeeeeeen. 2 2
12 | [UTE6Z6-04 COVER, VINYL SEAT BACK - BLACK ......ooovmoeieeeeeeeeeeeeeeeeeeeeeeeeeen. 2 2
12 | [UTE6Z6-0§ COVER, VINYL SEAT BACK - GRAY ......cooiiioeeeereeeeieeeeeeeeeeeeeeeeeeeeeeenen. 2 2
13 | [oTIT83 SUPPORT, SEAT BACK .....cooveoeeeeeeeeeeeeeeeeeee e 2 2
14 | 1011219 ASSEMBLY, HINGE (CONTAINS ITEMS 15 - 21) ...oooeoieeeeeeseeeeeeeeeeeens 1 1
15 | morTz=Z HINGE - SHORT ...oooooeeeeeeeeeeeeeeee oo 2 2
16 | [MOT5097 NUT, CENTERLOCK CAP, 1/4 = 20 X 1/4 ...ooeooeooeeeeeeeeeeeeeeeeeeeeeeee. 2 2
17 | 1010695 WASHER, CURVED SPRING, 1/4 ......ouvoivoeeeeeeeeeeeeeeeeeeeeeee e 2 2
18 | 0008028 BUSHING, NYLON ......ooiiiioeioeeeeeeeeeeeee e, 6 6
19 | 0000332 WASHER, FLAT, 1/4 oo 2 2
20 | mOTTZZg HINGE = LONG ....coooveeeceeeeeecee e 1 1
21 | [Tz PIN, HINGE = LONG: ......oeocvoieceaeeeeeeee e 1 1
22 | 1011348 PANEL, REAR ..o 1 1
23 | [UTUE3A BARREL, PLASTIC ...ooooooieeoeeeeeeeeeeeeeeeeeeeeee e 4 4
24 | 0007473 NUT, NYLON LOCK, 5/16 = 18 ...cooveeeeceeeeeeeeeeeseeeeeeeeeeeeee e 2 2
25 | 0001241 WASHER, FLAT, 5/16 ....voveoeeeeeeeeeeeeeeeeeeeeeeee e 2 2
26 | 1010557 BOLT, HEX HEAD, 5/16 - 18 X 1 1/2 ooo.iooioeoeeeeeeeeeeeeeeeeeeeeeeeee . 2 2

2-9


.?sku=101564805
.?sku=101564807
.?sku=101564808
.?sku=101562702
.?sku=101562704
.?sku=101562710
.?sku=1011578
.?sku=1011210
.?sku=1011389
.?sku=101565202
.?sku=101565205
.?sku=1013335
.?sku=101562602
.?sku=101562604
.?sku=101562605
.?sku=1011182
.?sku=1011221
.?sku=1015091
.?sku=1011220
.?sku=1011222
.?sku=1010434




REAR FOOTREST AND HANDRAILS - TOURALL E

ITEM | PARTNO. | DESCRIPTION R
1 2 3 4
1 | [OTBATZ0Z | ARMREST, REAR SEAT, LEFT HAND ...oooiiviiimieeeeceeeeeeeeeeeeeeeeeeeeeen. 1 1
2 | [UTBATZ0Y | ARMREST, REAR SEAT, RIGHT HAND ......cooomivieeereceeeeeeeceeeeeee e 1 1
3 | [OTBATI=UY | ASSEMBLY, REAR FOOTREST (INCLUDES ITEMS 4 - 9) ..ooovvovieceeeen. 1 1
4 | [UTEB33 GUARD, BUMPER ......ooomieiieeoeeeeoeeeeeeeeeeeeeeeeeeee e 1 1
5 | [UTBZ09=07 MAT, FOOTREST ...oooeoieiieceeeeeeeeeeeeeeeeee e 1 1
6 | [UT0Z33 FASTENER, PLASTIC BARREL .......ovuveeeeeeeeeeceseeceeeseeeeesee s 8 8
7 | [oTe55d BAR, CONNECTING ......ovuerioeeeeeeeeeeeeeeeeeeeeeeeee e 2 2
8 | [UTUZ3g BOLT, CARRIAGE, 5/16 - 18 X 1 coo.coooeceeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee 4 4
9 | 0007473 NUT, NYLON LOCK, 5/16 = 18 ...oovoeeceeeeeeeeeeeeeeeeeeeeee e 2 2
10 | [OUTBEBZ3 HANDRAIL, REAR SEAT ..o 1 1
11 | [OUTBATZ=OY | BRACKET, ARMREST ..ooioiiiiieoeeeeeeeeeeeeeeeeeeeeeeee e 1 1
12 | 0008233 NUT, NYLON LOCK, 1/4 = 20 ...oooooooeeeeeeeeeeeeeeeeeeeee e 8 8
13 | 0007473 NUT, NYLON LOCK, 5/16 = 18 ....veoeeeceeeeeeeeeeeeeeeeeeeeeeeeeeeee e 9 9
14 | 0001218 SCREW, HEX HEAD CAP, 5/16 - 18 X 1 1/4 ...coovoveeeeveeeeeeeeeeeeeeeeeeeen. 5 5
15 | 0001241 WASHER, FLAT, 5/16 ....oeoeeoeeeeeeeeeeeeeeeeeeeeeeeeeeee e 9 9
16 | 0007818 SCREW, TRUSS HEAD, 5/16 - 18 X 1 1/2 <...ooooooeoeeoeeeeeeeeeeeeeeeeeeeeeee. 2 2
17 | 0000332 WASHER, FLAT, 1/4 ..o 8 8
18 | [EOTTIBY SCREW, PHILLIPS TRUSS HEAD, 1/4 = 20 X 2 .....ovoooveveeeeeeeeeeeeeeeeeeeeeneen. 8 8



.?sku=101841202
.?sku=101841201
.?sku=101841101
.?sku=1016835
.?sku=101840901
.?sku=1010434
.?sku=1016668
.?sku=1010435
.?sku=1016842
.?sku=101841301
.?sku=1011988




CENTER BODY AND TRIM - RESORT VILLAGER E

ITEM | PARTNO. | DESCRIPTION R
1 2 3 4
1 | [OIZ3TE0Y | BODY, CENTER - BEIGE ...oooeooeoeeeeeeeeceeeeeeeeeeeee e 1 1
1 | [OIZ3T60Z | BODY, CENTER - WHITE ..ooooeiieieceeeeeceeeeeeeeeeeeeee e 1 1
1 | [OIZBIB04 | BODY, CENTER - GRAY ...oooomieieeeieeeeeoeeeeeeeeeeee e 1 1
1 | [OIZ3T6:08 | BODY, CENTER - RED ...ooooveieieeeecieeeeeeeeeeeeeeeeeeeeeeeeee e 1 1
1 | [OI7Z3T6-08 | BODY, CENTER - DARK BLUE .......cooiveiioeeeeeceeeeeceeeeeeeeeeeeeee e 1 1
1 | [OIZ3T6-09 | BODY, CENTER - DARK GREEN .......cooiimieioeeeeeeeeeeeeeeeeeeeee e, 1 1
2 | 1011230 KIT, ASHTRAY (INCLUDES ITEMS 3 AND 4) ......ooovoiieeceeeeeeeeeeeeee e 2 2
3 | [UTIZZE SCREW, OVAL COUNTERSUNK HEAD, #6 - 82 X 5/8 .......cvvovvererreereerenene. 2 2
4 | moTTZZY NUT, “K” LOCK, #6 = B2 .....oooeooeeeeeeeeeeeeoeeeeeeeeeee e 2 2
5 | 1012412 PLATE, SEAT HINGE ....oooomoeoieeoeeeeeeeeeeeeeeeee e 2 2
6 | 0008251 SCREW, PHILLIPS TRUSS HEAD, 1/4 - 20 X 1 w..ooovoivoeeeeeeeeeeeeeeeeeeeeeen. 10 | 10
7 | 0008233 NUT, NYLON LOCK, 1/4 = 20 ....oovooeceeoeeeeeeeeeeeeeeeeeseeeseeeees e 10 | 10
8 | 0000332 WASHER, FLAT, 1/4 ...oooioooooeooeeeeeeeeeeeeeeeeeeee e 10 | 10
9 | muTaEZg WASHER, FLAT, PLASTIC, 1/4 o..oooooeooeeeeeeeeoeeeeeeeeeeeeeeeeeeeee e 6 6



.?sku=101731601
.?sku=101731602
.?sku=101731604
.?sku=101731606
.?sku=101731608
.?sku=101731609
.?sku=1011226
.?sku=1011229
.?sku=1014528

2-14



REAR BODY AND FENDER - RESORT VILLAGER E

ITEM | PARTNO. | DESCRIPTION R
1 2 3 4
1 | 1012412 PLATE, BODY HINGE .......oomiveieeeeeeeeeeoeeeeeeeeeeeeee e 2 2
2 | 1015422 INSULATION, SOUND, RIGHT SIDE FENDER - SHORT
(GASOLINE VEHICLE ONLY) ..ooovooceociececeeceeeeee e 1
3 | 1015421 INSULATION, SOUND, LEFT SIDE FENDER - LONG
(GASOLINE VEHICLE ONLY) ..o 1
4 | 1016963 INSULATION, SOUND, FRONT (GASOLINE VEHICLE ONLY) ......ccocoovrrrnnnnn. 1
5 | 1017113 INSULATION, SOUND, LEFT SIDE BODY (GASOLINE VEHICLE ONLY) ......... 1
6 | 1015420 INSULATION, SOUND, BODY LEFT/RIGHT FENDER
(GASOLINE VEHICLE ONLY) ..o 2
7 | [OT7Isg FENDER, INNER .....omimiieeeceeeeeeeeeeeeeeeeeeeeee e eeeeee e 2 2
8 | [UTUZ3A BARREL, PLASTIC ...ooooeocioeeceeeeeeeeee e 12 | 12
9 | 0007847 SCREW, HEX WASHER HEAD, 1/4 = 20 X 3/4 ......ovveoeeeeeeeeeeeeeeeeeeeeeeeneen. 4 4
10 | [OTZZBZZON | BODY - BEIGE ....ooooooeoeoeeeoeeeeeeeeeeeeeeeeee e 1 1
10 | [OTZZBZZOG | BODY - WHITE ..oooooeceoeeeeeeeeeeeeeeeeeeeeee e 1 1
10 | [OTZZBZOA | BODY - GRAY ...oooooioieceeieeeeeeeeeeeeee e 1 1
10 | [OTZZBZIOH | BODY - RED ..o 1 1
10 | [OUTZZBZZ08 | BODY - DARK BLUE .....oooieieoieeeeeeeeeeeeeeeeeeeeeeeeeee e 1 1
10 | [OTZZBZ09 | BODY - DARK GREEN ........oooiveeeieeieeeeeeeeeeeeeeeeeeeee e 1 1
11 | oI SUPPORT, FRONT BODY  ....cooveceeieeeeceeseees e 1 1
12 | 0000332 WASHER, FLAT, 1/4 _..oooooooeooeoeeoeeeeeeeeeeeeeeeeeeeeeeeeeeee e 8 | 10
13 | 0008251 SCREW, PHILLIPS TRUSS HEAD, 1/4 - 20 X 1 ...oovvoiveeeeeeeeeeeeseeeeeeeeeeeen. 8 8
14 | 0008233 NUT, NYLON LOCK, 1/4 = 20 ....oovooeoeeeeeeeeeeeeeeeeeeeesee e 10 | 12
15 | [UT5829-09 | ASSEMBLY, ACCESS DOOR - BLACK (GASOLINE VEHICLE ONLY) .............. 1
15 | [OUT3033 DOOR, ACCESS - BLACK (ELECTRIC VEHICLE ONLY) .....ovoovoeveeceeeeeeeeen. 1
16 | [OUT5523 NUT, BLIND, 1/4 = 20 <...ooeeoeeeeeeeeeeeeeee e 2 2
17 | 0008251 SCREW, PHILLIPS TRUSS HEAD, 1/4 - 20 X 1 w...oovoeveeeeeeeeeeeeeeeeeeeeeeeen. 2 2
18 | [UTZ7Z3 CLIP, BODY KEEPER ......oovoooieeoeeeeeeeeeeeeeeeoe oo 2 2
19 | [oTZ0Ag SCREW, SELF-TAPPING, #8 - 32 X 3/8 .....vmoeeeveeeeoeeeeeeeeeeeeeeeseeeeeeeeeeneen. 2 2
20 | [OUT439Y MAT, BAG REST ....ooiveieceeeeeceeeeeeeeee oo 2 2
21 | [MOTIOATON | PLATE, BODY KICK ..oooooioiiiieceeeieeceeseeeeeeeeeeeee e 1 1
22 | [MUTB370-07 | INSULATOR, BATTERY (ELECTRIC VEHICLE ONLY) w..oovoveeeceeveceeeeene. 1
23 | [UT3357 RIVET, POP (ELECTRIC VEHICLE ONLY) ...ooovoveieieeoeeeeeeeeeeeeeeeee e 2
24 | 1016952 NUT, “U”, 1/4 - 20 (GASOLINE VEHICLE ONLY) .....ovvoreeeereeeeeeeeeeeeeeeeeeeene 2



.?sku=1017936
.?sku=1010434
.?sku=101728701
.?sku=101728702
.?sku=101728704
.?sku=101728706
.?sku=101728708
.?sku=101728709
.?sku=1017141
.?sku=1015829-02
.?sku=1013032
.?sku=1015525
.?sku=1017748
.?sku=1012047
.?sku=1014392
.?sku=101904101
.?sku=101837001
.?sku=1013357

SEATSVIEWED FROM THE BOTTOM

2-16



SEATS AND SUPPORT STRUCTURES
RESORT VILLAGER E

ITEM | PARTNO. | DESCRIPTION AL SE
1 2 3 4
1 | [OTZZ8Z07 | ASSEMBLY, FIRST SEAT BOTTOM - WHITE (INCLUDES ITEMS 3-9) ........... 1 1
1 | [OT7Z8Z03 | ASSEMBLY, FIRST SEAT BOTTOM - BUFF (INCLUDES ITEMS 3-9) ............. 1 1
1 | [OTZZBZ1Y | ASSEMBLY, FIRST SEAT BOTTOM - BLACK (INCLUDES ITEMS 3-9) ........... 1 1
1 | [OT7ZBZT3 | ASSEMBLY, FIRST SEAT BOTTOM - GRAY (INCLUDES ITEMS 3-9) ............ 1 1
2 | [UTZZBZ=0Z | ASSEMBLY, SECOND SEAT BOTTOM - WHITE (INCLUDES ITEMS 4 - 14) ... 1 1
2 | [UTZZ8Z=04 | ASSEMBLY, SECOND SEAT BOTTOM - BUFF (INCLUDES ITEMS 4 - 14) ...... 1 1
2 | [UTZZBZ=T1 | ASSEMBLY, SECOND SEAT BOTTOM - BLACK (INCLUDES ITEMS 4 - 14) ... 1 1
2 | [UTZZBZ=T4 | ASSEMBLY, SECOND SEAT BOTTOM - GRAY (INCLUDES ITEMS 4 - 14) ...... 1 1
3 | [OI3313 BUMPER, SEAT - LONG (FIRST SEAT ONLY) .....oourvieeeeeeeeeeeeeeeeeeenenn. 1 1
4 | mUTEEZZOY COVER, VINYL SEAT BOTTOM - BUFF .....oooomiiireeeeeeeeceeeeeeeee e, 1 1
4 | [UTEEZZ0Z COVER, VINYL SEAT BOTTOM - WHITE .....ooiomioieeieeeeeeeeeeeeeeeeeeen. 1 1
4 | [UTEEZZU4 COVER, VINYL SEAT BOTTOM - BLACK ......ooovioeeeeeeeeeeeeeeeeeeeeeeeeen. 1 1
4 | [UTEEZZ=Tg COVER, VINYL SEAT BOTTOM - GRAY ....oovmimieeoeeeeeeeeeeeeeeeeeeeeeeeenens. 1 1
5 | [UTZ693 BRACKET, SEAT SUPPORT .....oovviveieceeieeeeeeesseseesseneeseee s, 2 2
6 | MUTTE53 PLATE, SEAT HINGE ....oooooivieeeeeeeeee oo 2 2
7 | [UTBBUT=UY RIVET, POP, STAINLESS STEEL, 3/16 ...co.ovuveeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeae 4 4
8 | [UTBBIZU WASHER, FLAT, STAINLESS STEEL, #8 .......evvoeveeeeceeeeeeceeeeeee e, 4 4
9 | 0000304 SCREW, HEX HEAD CAP, 1/4 = 20 X 1 ooovooooeeeeeeeeoeeeeeeeeeeeeee e, 8 8
10 | [OTZ597 BUMPER, SEAT (SECOND SEAT ONLY) w....oomivoeeieeeeeeeeeeeeeeeeeeeeeeeeeeen. 1 1
11 | [OTZE57 GASKET, SEAT - LONG (SECOND SEAT ONLY) ....oooivoieceeeecieeeeeeeeenene. 1 1
12 | [UTZE58 GASKET, SEAT - SHORT (SECOND SEAT ONLY) ...ooovurereereceeeeeeeeeene. 2 2
13 | 1017283 INSULATION, SOUND (SECOND SEAT ONLY) ..o 1 1
14 | [UTZ383 SCREW, WASHER HEAD TAP, #12 (SECOND SEAT ONLY) ......co.covvevvnn... 5 5
15 | [UTB777=07 | ASSEMBLY, SEAT BACK - WHITE (INCLUDES ITEMS 16 AND 17) ................. 2 2
15 | [UTB77708 | ASSEMBLY, SEAT BACK - BLACK (INCLUDES ITEMS 16 AND 17) ................. 2 2
15 | [UTB7ZZ=03 | ASSEMBLY, SEAT BACK - BUFF (INCLUDES ITEMS 16 AND 17) ......cccce....... 2 2
15 | [UTB7ZZ7=03 | ASSEMBLY, SEAT BACK - GRAY (INCLUDES ITEMS 16 AND 17) .....cooev..e.... 2 2
16 | [UTE7Z55-07 COVER, VINYL SEAT BACK - BUFF ......oouoiieeceeeeeeeeeeeeeeeeeeeeeee e, 2 2
16 | [OUTE755-09 COVER, VINYL SEAT BACK - WHITE .......ovoveceeeeeeeeeeeseeeeeeeeeee e, 2 2
16 | 1016755-04 COVER, VINYL SEAT BACK - BLACK .......oovoveioeeeeeeieeeeeeeeeeeee e, 2 2
16 | [UTB755-08 COVER, VINYL SEAT BACK - GRAY ......ooiiiiomooeeeeeeeeeeeeeeeeeeeeeeeeeeeeenen. 2 2
17 | 1016751 CAP, SEAT BACK - BLACK .....ooovoiveeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 2 2
18 | [UTZZ53 WELDMENT, FRONT ARMREST ..o, 1 1
19 | [OUT5I03 SCREW, PHILLIPS TRUSS HEAD, 1/4 - 20 X 1 1/4 ...ooooooeoeeeeeeeeeeeeeeeeen. 14 | 14
20 | 0008304 WASHER, LOCK, 1/4 ....ooooeeeeeeeeeeeeeeeeeeeeeee e 4 4
21 | [oTZZEH SCREW, THREAD ROLLING, 1/4 - 20 X 5/8 ......voveerreeeeerseeeeeereeeeeneeeeeeenen. 4 4
22 | 0000332 WASHER, FLAT, 1/4 ..o, 18 | 18
23 | 0008233 NUT, NYLON LOCK, 1/4 = 20 ...ooooooeeeoeeeeeeeeeeeeeeeee e 10 | 10
24 | MUIZ3TY WELDMENT, ARMREST MOUNTING «....coooveeeoeeeeeieeeeeeeeeees e 4 4
25 | MOT799Z=07 | WELDMENT, REAR ARMREST ....ooovmivirieeeceeseeeceseeseeseseesee e 1 1
26 | 0000451 WASHER, LOCK, 1/4 ......oooooeooeooeoeeeeeeeeeeeeeeeeeeeeee e, 4 4
27 | 0001218 SCREW, HEX HEAD CAP, 5/16 - 18 X 1 1/4 <...oooooooooeoeeeeeeeeeeeeeeeeeeeen. 6 6
28 | 0001241 WASHER, FLAT, 5/16 ....ooveoceeeeeeseeeeeeeeeeeeeeeeeeeees e 12 | 12
29 | 0007473 NUT, NYLON LOCK, 5/16 = 18 +....coocvereceereeeeeeeeeeeees e 6 6
30 | 1017774 SPACER, BODY .....oooooieiieeeeeeeeeoeeeeeeeee e, 4 4
31 | 0000304 SCREW, HEX HEAD CAP, 1/4 - 20 X 1 ooooooeoeooeoeeeeeeeeeeeeeeeeeeeeeee e, 4 4



.?sku=101728201
.?sku=101728203
.?sku=101728210
.?sku=101728213
.?sku=101728202
.?sku=101728204
.?sku=101728211
.?sku=101728214
.?sku=1013312
.?sku=101562701
.?sku=101562702
.?sku=101562704
.?sku=101562710
.?sku=1017695
.?sku=1011652
.?sku=101880901
.?sku=101881701
.?sku=1012597
.?sku=1012657
.?sku=1012656
.?sku=1017384
.?sku=101677701
.?sku=101677702
.?sku=101677703
.?sku=101677705
.?sku=101675501
.?sku=101675502
.?sku=101675506
.?sku=1017259
.?sku=1015902
.?sku=1012285
.?sku=1017310
.?sku=101799201

2-18



FIRST SEAT AND SUPPORT STRUCTURE
TRANS-PORTER/TRANS-SENDER E

ITEM | PARTNO. | DESCRIPTION R
1 2 3 4
1 | [OT5635-03 | ASSEMBLY, SEAT BOTTOM - WHITE (INCLUDES ITEMS 2 - 6) .....coorven.e..... 1 1
1 | [0T5635-03 | ASSEMBLY, SEAT BOTTOM - BLACK (INCLUDES ITEMS 2 - 6) ......cococen...... 1 1
1 | [OT5625-09 | ASSEMBLY, SEAT BOTTOM - GRAY (INCLUDES ITEMS 2 - 6) ...oooovovennnn.. 1 1
2 | [UT330Y STRAP, SEAT BOTTOM ..o 1 1
3 | [UTUSEg SCREW, HEX WASHER HEAD, 1/4 - 14 X 3/4 ...oooovooooeeeeeeeeeeeeeeeeeeeeenn. 2 2
4 | [oT33T] BUMPER, SEAT - SHORT .....covuvieiiiieeeeeeeeeeeeeeeeeeeeeeee e 4 4
5 | [UI33Td BUMPER, SEAT = LONG: .....oooovoeeeeeeeeeeeeeeeeeeeeeeeeeeeee e, 1 1
6 | [UT5627-04 COVER, VINYL SEAT BOTTOM - WHITE .....oooovioeieeeeeeeeeeeeeeeeeeeeenn. 1 1
6 | [0T5627-04 COVER, VINYL SEAT BOTTOM - BLACK ......ooovveoeeeeeeeeeeeeeeeeeeeeeeeeenn. 1 1
6 | [UTE6Z7-T0 COVER, VINYL SEAT BOTTOM - GRAY ......oomiireieeeeeeeeeeeeeeeeeeeeeeeeenen. 1 1
7 | [UTBZZZ=01 | ASSEMBLY, SEAT BACK - WHITE (INCLUDES ITEMS 8 AND 9) .....cc.cooeec...... 1 1
7 | [UT67Z702 | ASSEMBLY, SEAT BACK - BLACK (INCLUDES ITEMS 8 AND 9) ........cc...c....... 1 1
7 | [UT677703 | ASSEMBLY, SEAT BACK - GRAY (INCLUDES ITEMS 8 AND 9) .......c.cc.o.c....... 1 1
8 | 1016751 CAP, SEAT BACK ....ooveceeeeeeeeeeeeeeee e 1 1
9 | [UTBE755-04 COVER, VINYL SEAT BACK - WHITE .....ooovoomieoeoeieeeeeeeeeeeeee e, 1 1
9 | 1016755-04 COVER, VINYL SEAT BACK - BLACK ......oovmomeeeeeeeeieeeeeeeeeeeeeeeeeeeeeeen. 1 1
9 | [UTE7Z55-04 COVER, VINYL SEAT BACK - GRAY ......cooivoimieereeeeeeeeeeeeeeeeeeeeeeeeeeeen. 1 1
10 | 0008304 WASHER, INTERNAL TOOTH LOCK, 1/4 ..o 4 4
11 | 0008248 SCREW, PHILLIPS TRUSS HEAD, 1/4 - 20 X 8/4 ......ovooooeeeeeeeeeeeeeeeeeeeeen. 8 8
12 | [UTBEZ™ HANDRAIL ..o en s 1 1
13 | 0000332 WASHER, FLAT, 1/4 ..o 14 | 14
14 | 0008233 NUT, NYLON LOCK, 1/4 = 20 .....oooovooeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 14 | 14
15 | [mOTBI7ZY COVER, SEAT BACK SUPPORT ......oooimioeieeeeeeeeioeeeeeee e, 1 1
16 | [OT0933 SCREW, HEX HEAD CAP, 5/16 = 18 X 1 w.oovvoeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e, 7 7
17 | 0001241 WASHER, FLAT, 5/16 ....veoveoeveeeeeeeeeeeeseeeeeeeeeeeses e 20 | 20
18 | 0001242 NUT, HEX, 5/16 = 18 <.cooeoeeeeeeeeeeeeeeeee oo 3 3
19 | 0007473 NUT, NYLON LOCK, 5/16 = 18 ...oooveeeeeoeeeeeeeeeeeeeeeeeeee e 7 7
20 | 1016723 ASSEMBLY, SEAT SUPPORT PANEL ......ovuveeeeeeeeeeceeeeeeeeeseeeeeeeseeeeeneees 1 1
21 | [OTBBB5-07 | ASSEMBLY, ARMREST, PASSENGER .....cooovveerieeeceeeeeeisse e, 1 1
22 | 1018885-02 | ASSEMBLY, ARMREST, DRIVER ......cooivmomireoeeeeseeeeeoeeeeeeseseeeeeeeeeeenneees 1 1
23 | 0000304 SCREW, HEX HEAD CAP, 1/4 = 20 X 1 oooovoooeeeeeeeeeeeeeeeeeeeeeeeeeeee e, 10 | 10
24 | [mUTE3ZY SCREW, TORX TRUSS HEAD, #10 - 24 X 3/8 ......cooooveeeeereeeeeeeeeeeeeeeeeseenn. 4 4
25 | [UT4387 CAP, CORNER ..., 2 2
26 | [UTEBY HOUSING, CORD ..o 1
27 | 0008796 SCREW, PHILLIPS HEAD, #7 - 19 X 3/4 .....voeoeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e, 4



.?sku=101564502
.?sku=101564503
.?sku=101564505
.?sku=1013309
.?sku=1010545
.?sku=1013311
.?sku=1013312
.?sku=101562702
.?sku=101562704
.?sku=101562710
.?sku=101677701
.?sku=101677702
.?sku=101677705
.?sku=101675502
.?sku=101675506
.?sku=1016670
.?sku=1016970
.?sku=1010934
.?sku=101888501
.?sku=1014321
.?sku=1014387
.?sku=1016673




SECOND SEAT AND SUPPORT STRUCTURE
TRANS-PORTER/TRANS-SENDER E

ITEM | PARTNO. | DESCRIPTION PORTER | SENDER
1 2 3 4

1 | [OT5635-03 | ASSEMBLY, SEAT BOTTOM - WHITE (INCLUDES ITEMS 2 - 6) .....coorven.e..... 1 1
1 | [0T5635-03 | ASSEMBLY, SEAT BOTTOM - BLACK (INCLUDES ITEMS 2 - 6) ......cococen...... 1 1
1 | [OT5625-09 | ASSEMBLY, SEAT BOTTOM - GRAY (INCLUDES ITEMS 2 - 6) ...oooovovennnn.. 1 1
2 | [UT330Y STRAP, SEAT BOTTOM ..o 1 1
3 | [UTUSEg SCREW, HEX WASHER HEAD, 1/4 - 14 X 3/4 ...oooovooooeeeeeeeeeeeeeeeeeeeeenn. 2 2
4 | [oT33T] BUMPER, SEAT - SHORT .....covuvieiiiieeeeeeeeeeeeeeeeeeeeeeee e 4 4
5 | [OT3313 BUMPER, SEAT = LONG: .....oooovoeeeeeeeeeeeeeeeeeeeeeeeeeeeee e, 1 1
6 | [UT5627-04 COVER, VINYL SEAT BOTTOM - WHITE .....oooovioeieeeeeeeeeeeeeeeeeeeeenn. 1 1
6 | [0T5627-04 COVER, VINYL SEAT BOTTOM - BLACK ......ooovveoeeeeeeeeeeeeeeeeeeeeeeeeenn. 1 1
6 | [UTE6Z7-T0 COVER, VINYL SEAT BOTTOM - GRAY ......oomiireieeeeeeeeeeeeeeeeeeeeeeeeenen. 1 1
7 | [UTBZZZ=01 | ASSEMBLY, SEAT BACK - WHITE (INCLUDES ITEMS 8 AND 9) .....cc.cooeec...... 1 1
7 | [UT67Z702 | ASSEMBLY, SEAT BACK - BLACK (INCLUDES ITEMS 8 AND 9) ........cc...c....... 1 1
7 | [UT677703 | ASSEMBLY, SEAT BACK - GRAY (INCLUDES ITEMS 8 AND 9) .......c.cc.o.c....... 1 1
8 | 1016751 CAP, SEAT BACK ....ooveceeeeeeeeeeeeeeee e 1 1
9 | [UTBE755-04 COVER, VINYL SEAT BACK - WHITE .....ooovoomieoeoeieeeeeeeeeeeeee e, 1 1
9 | 1016755-04 COVER, VINYL SEAT BACK - BLACK ......oovmomeeeeeeeeieeeeeeeeeeeeeeeeeeeeeeen. 1 1
9 | [UTE7Z55-04 COVER, VINYL SEAT BACK - GRAY ......cooivoimieereeeeeeeeeeeeeeeeeeeeeeeeeeeen. 1 1

10 | 0008304 WASHER, INTERNAL TOOTH LOCK, 1/4 ..o 4 4

11 | 0008248 SCREW, PHILLIPS TRUSS HEAD, 1/4 - 20 x 3/4 (TRANS-PORTER ONLY) ..... 4

12 | 0007479 SCREW, HEX HEAD CAP, 1/4 - 20 x 1 1/4 (TRANS-SENDER ONLY) ............... 4

13 | 0000332 WASHER, FLAT, 1/4 (TRANS-PORTER ONLY) w...cooovuririeeeeieeeeceeeeeeeeienens 10

14 | 0008233 NUT, NYLON LOCK, 1/4 - 20 (TRANS-PORTER ONLY) .......ccocvvviivrrrrrrrenenn. 10

15 | [MOTBB3Y MOUNT, SEAT BACK BRACKET (TRANS-SENDER ONLY) .........cocovvrrernnn.n. 2

16 | [OT0933 SCREW, HEX HEAD CAP, 5/16 = 18 X 1 w.oovvoeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e, 4 4

17 | 0001241 WASHER, FLAT, 5/16 ....veoveoeveeeeeeeeeeeeseeeeeeeeeeeses e 8 8

18 | 0007473 NUT, NYLON LOCK, 5/16 = 18 ...ooooeoeeeeeeeeeeeeeeeeeeeeeee e 4 4

19 | 1016723 ASSEMBLY, SEAT SUPPORT PANEL ......oovuivmeeeeeeeeeeeeeeeeeeeeseeeeeeeeee e 1 1

20 | [OTBBB5-07 | ASSEMBLY, ARMREST, PASSENGER (TRANS-PORTER ONLY) .................... 2

21 | 0000304 SCREW, HEX HEAD CAP, 1/4 - 20 x 1 (TRANS-PORTER ONLY) .......cc.co........ 10

22 | [UTEsZ SCREW, TORX TRUSS HEAD, #10 - 24 X 3/8 ......coooveoveeeeeeeeeseeeeeeeeeenenn. 4 4

23 | [UTE38Y7 CAP, CORNER .....oooeceeeeeoee e 2 2

2-21


.?sku=101564502
.?sku=101564503
.?sku=101564505
.?sku=1013309
.?sku=1010545
.?sku=1013311
.?sku=1013312
.?sku=101562702
.?sku=101562704
.?sku=101562710
.?sku=101677701
.?sku=101677702
.?sku=101677705
.?sku=101675502
.?sku=101675506
.?sku=1016839
.?sku=1010934
.?sku=101888501
.?sku=1014321
.?sku=1014387

2-22



THIRD SEAT AND COMPONENTS
TRANS-SENDER E

ITEM | PARTNO. | DESCRIPTION R A
1 2 3 4
1 | [OTB7Z7ZZ=07 | ASSEMBLY, SEAT BACK - WHITE (INCLUDES ITEMS 2 AND 3) .......ce.oec....... 1 1
1 | [OT6777-03 | ASSEMBLY, SEAT BACK - BLACK (INCLUDES ITEMS 2 AND 3) ..................... 1 1
1 | [OTB677703 | ASSEMBLY, SEAT BACK - GRAY (INCLUDES ITEMS 2 AND 3) .......ccc.eve....... 1 1
2 | 1016751 CAP, SEAT BACK ..o 1 1
3 | [UTE755-04 COVER, VINYL SEAT BACK - WHITE .....oooovooeieeeeeeeeeeeeeeeeeeeeeeeeeeeeeen. 1 1
3 | 1016755-04 COVER, VINYL SEAT BACK - BLACK .......ovmeeeeeeeeeeeeeeeeeeeeeeeee e, 1 1
3 | [UTE7550§ COVER, VINYL SEAT BACK - GRAY ......oooiiioeiieeeoeeeeeeeeeeeeeeeeeeeeeeeen. 1 1
4 | [UTEB3Y MOUNT, SEAT BACK BRACKET ......cooovmiomieieeeeeoeeeeeeeeeeeeeeeeeee e, 2 2
5 | 0008304 WASHER, INTERNAL TOOTH LOCK, 1/4 ....oovoeeeeeeeeeeeeeeeeeeeeeeeeeeeeees 8 8
6 | 0007847 SCREW, HEX HEAD CAP, 1/4 - 20 X 3/4 ....oooevoeoeeeeeeeeeeeeeeeeeeeeeeeeeeee e 7 7
7 | 0007479 SCREW, HEX HEAD CAP, 1/4 - 20 X 1 1/4 oooooooooeoeeeeeeeeeeeeeeeeeeeee . 4 4
8 | [MUTEBTH SUPPORT, REAR SEAT .....ooooiieeeeoeeeeeeeeeeeeee oo 1 1
9 | 0000332 WASHER, FLAT, 1/4 ..o 6 6
10 | 0008233 NUT, NYLON LOCK, 1/4 = 20 ....ooovoveeeeeoeeeeeeeeeeeseevesee e 3 3
11 | [OUTBY3Y PANEL, REAR SEAT FRAME ......oooovmimimioeieeeoeeeeeeeeeeeee e 2 2
12 | [UT3TEY SCREW, ROUND HEAD SLOTTED MACHINE, #10 - 32 X 1/2 .....ooovovverereenn. 4 4
13 | [OUT30B] NUT, NYLON LOCK, #10 = B2 w....ovooeeeoeeeeeeeeeeeeeeeeee e 4 4
14 | [UTZ3B7 CAP, CORNER ... 2 2
15 | [oTE3Z] SCREW, TORX TRUSS HEAD, #10 - 24 X 3/8 ......coooveoveeeeeeeeeeeeeeeeeeeeen. 4 4
16 | [UTBEETY BODY, SEAT HINGE .....ooomiooeeeeeeeeeeeeeeeeeeeee e 2 2
17 | 0008861 SCREW, HEX HEAD CAP, 3/8 - 16 X 1 3/4 ..o, 4 4
18 | [UTTYIT WASHER, FLAT, B/8 ....eoveoeeoeeeeeeeeeeeeeeeeeeeee e 4 4
19 | 0008754 NUT, NYLON LOCK, 3/8 = 16 .....oceoeeeeeeoeeeeeeeeeeeeeeeeeeeeeeeeeee e 4 4
20 | [OTBBAT-0Z | ASSEMBLY, SEAT BOTTOM, WHITE (INCLUDES ITEMS 21 - 29) ........ccc......... 1 1
20 | [UTEBAT-03 | ASSEMBLY, SEAT BOTTOM, BLACK (INCLUDES ITEMS 21 - 29) ................... 1 1
20 | [UTBBAT-0Y | ASSEMBLY, SEAT BOTTOM, GRAY (INCLUDES ITEMS 21 - 29) ......cc............ 1 1
21 | 0000304 SCREW, HEX HEAD CAP, 1/4 = 20 X 1 o.ooeoeoeoeeeeeeeeeeeeeeeeeeeeeeeeeeeeen. 4 4
22 | [UTE6Z70Z COVER, VINYL SEAT BOTTOM - WHITE ......ooivireieeeeeceeeeeeeeee e, 1 1
22 | [UTEBZ704 COVER, VINYL SEAT BOTTOM - BLACK ......oovveveeeereeeeeereeeee e, 1 1
22 | [UTEBZZTY COVER, VINYL SEAT BOTTOM - GRAY ....ooomimieieeieeeeeeeeeeeeeeeeeeeeen. 1 1
23 | [UT33TZ BUMPER, LONG SEAT ... 1 1
24 | [MUT330Y STRAP, SEAT BOTTOM ....oooeeieeceeeeeeeeeeeeeeeeeeeeee e 1 1
25 | [UT052 SCREW, HEX WASHER HEAD, 1/4 - 14 X 3/4 ...o.ovoooooeeeeeeeeeeeeeeeeeeeeeen. 2 2
26 | [UTEBZA ANGLE, SEAT HINGE ..o 1 1
27 | [MOTTE5Y PLATE, SEAT HINGE ....oooovooeceoeieeceeeeeeeeeeeeeeeee e 2 2
28 | [UTBBUY0T RIVET, POP, STAINLESS STEEL, 3/16 w...cooveeeeeeeeeceeeeeeeeseeeeeess e 4 4
29 | [UTBBIZU] WASHER, FLAT, STAINLESS STEEL, #8 .....ovoovooveeeeeeeeeeeeeeeeeeeeeeenes 4 4
30 | [OTB370-07 | INSULATOR, BATTERY (ELECTRIC VEHICLE ONLY) w..oooooooiveeecieeeeeeeeen, 1
31 | [OT3357 RIVET, POP (ELECTRIC VEHICLE ONLY) .....ooiioiveeeeeeeeeeeeeeeeeeeeeee e 2

2-23


.?sku=101677701
.?sku=101677702
.?sku=101677705
.?sku=101675502
.?sku=101675505
.?sku=1016839
.?sku=1016816
.?sku=1016930
.?sku=1013169
.?sku=1013061
.?sku=1014387
.?sku=1014321
.?sku=1016819
.?sku=1011990
.?sku=101684102
.?sku=101684103
.?sku=101684105
.?sku=101562702
.?sku=101562704
.?sku=101562710
.?sku=1013312
.?sku=1013309
.?sku=1010545
.?sku=1016824
.?sku=1011652
.?sku=101880901
.?sku=101881701
.?sku=101837001
.?sku=1013357




REAR FOOTREST AND HANDRAILS - TRANS-SENDER E

ITEM | PARTNO. | DESCRIPTION L SE
1 2 3 4
1 | [OTBAE3TY | ARMREST, REAR SEAT oo 2 2
2 | [UTE8H3 ASSEMBLY, REAR FOOTREST (INCLUDES ITEMS 3-8) ....cooovvuvereereceannn. 1 1
3 | [oTBEB3Y GUARD, BUMPER ......ooovoieieeoeeeeeeeeeeeeeoee oo, 1 1
4 | 1016838 MAT, FOOTREST .oooooieieeeeeeeeeee e 1 1
5 | [UTUZ33 FASTENER, PLASTIC BARREL .......ovuveeeeeeeeeeceeeeeeeeeeeeeeeeeeeeeeeeeeeeneeeeae 8 8
6 | [UTEE5Y BAR, CONNECTING ....oovuoreereceaeieeeeeeeeeeeeeee e 2 2
7 | [UT0Z3g BOLT, CARRIAGE, 5/16 = 18 X 1 coo.cvoveeeeeeeeeeeeeeeeeeeeeeeeeeee e 4 4
8 | 0007473 NUT, NYLON LOCK, 5/16 = 18 ...ooooeoeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 2 2
9 | moUTEEA3 HANDRAIL, REAR SEAT ....ooooeooieoeeeeeeeeeee e 1 1
10 | 1017172 SCREW, PHILLIPS TRUSS HEAD, 1/4 - 20 X 1 1/2 w..oooovoeeeiveeeeeeeeeeeeen. 6 6
11 | 0008233 NUT, NYLON LOCK, 1/4 = 20 ......ooooeeeeeeeeeeeeeeeeeeee e 10 | 10
12 | 0007473 NUT, NYLON LOCK, 5/16 = 18 ..o 9 9
13 | 0001218 SCREW, HEX HEAD CAP, 5/16 - 18 X 1 1/4 <...cooooeoeoeeeeeeeeeeeeeeeeeeeen. 5 5
14 | 0001241 WASHER, FLAT, 5/16 .....ceoevoeeceeeeeeceseeeeeeeeeeeeeseeseseee e 9 9
15 | 0007410 SCREW, PHILLIPS TRUSS HEAD, 5/16 = 18 X 1 1/4 ...oooooooeeeeeeeeeeeee. 2 2
16 | 0000332 WASHER, FLAT, 1/4 ..o 8 8
17 | 1017181 SCREW, PHILLIPS TRUSS HEAD, 1/4 - 20 X 2 .....ovooeveeeeeeseeeeeseeeeeeeeeeeen. 4 4

2-25


.?sku=101846301
.?sku=1016843
.?sku=1016835
.?sku=1010434
.?sku=1016668
.?sku=1010435
.?sku=1016842

2-26



REAR COVER - TRANS-PORTER/TRANS-SENDER E

ITEM | PARTNO. | DESCRIPTION R
1 2 3 4
1 | [OoT553g TAILSKIRT, TILT BED ..o 1 1
2 | 0008248 SCREW, PHILLIPS TRUSS HEAD, 1/4 - 20 X 3/4 .....ovuveeeeeeeeeeeeeeeeeeeeeennene. 2 2
3 | 1015529 NUT, TINNERMAN, “U”, 1/4 = 20 ....oooooooooeeeeeeeeeeee e 2 2
4 | [muTEBY FENDER, REAR .......oomieoieeoeeeeeeeeeeeeeeeeeeeeeeeee e eee e 2 2
5 | 0000304 SCREW, HEX HEAD CAP, 1/4 = 20 X 1 oooovoveeeeoeeoeeeeeeeeeeeeeeeeeeee e 8 8
6 | [UTZ309 WASHER, FLAT, 1/4 ..o 12 | 12
7 | 0008233 NUT, NYLON LOCK, 1/4 = 20 ....ooovooeeeeeoeeeeeeeeeeeeeee e 8 8
8 | [mUT7ZO7Y KIT, REAR BUMPER (INCLUDES ITEMS 9 - 13) (TRANS-PORTER ONLY) ...... 1 1
9 | moTBE37Y BUMPER, REAR (TRANS-PORTER ONLY) ... 1 1
10 | [OTBB7H PLATE, MOUNTING - LONG (TRANS-PORTER ONLY) w.....oovovererrreeeeeann. 1 1
11 | 0007473 NUT, NYLON LOCK, 5/16 - 18 (TRANS-PORTER ONLY) ......ccccooorrvrrrrnnn.n. 4 4
12 | [OUTTE9g WASHER, FLAT, 5/16 (TRANS-PORTER ONLY)........cooeivermrrereeeeereeeeeenne. 6 6
13 | [UTBB78 BOLT, PHILLIPS TRUSS HEAD SHOULDER, 3/8 - 18 x 2
(TRANS-PORTER ONLY) w...oovoieieeeceeeeeeeeeeeeeeee e 4 4

2-27


.?sku=1015530
.?sku=1016679
.?sku=1014306
.?sku=1017079
.?sku=1016379
.?sku=1016875
.?sku=1011697
.?sku=1016876

2-28



REAR CARGO BED - TRANS-PORTER E

ITEM | PARTNO. | DESCRIPTION L SE
1 2 3 4
1 | [oTE723 ASSEMBLY, TILT BED (INCLUDES ITEMS 2 - 6) w....ooovoveeeeeeeeeeeeeeeeeeenas 1 1
2 N/A WELDMENT, TILT BED ©..oovooeeoceeeecee e 1 1
3 | moTEEn INSULATION ..o 1 1
4 | [UTUZ3g BOLT, CARRIAGE, 5/16 - 18 X 1 c...ovooveieeeeeeeeeeeeeeeeeeeeeeeeee e, 2 2
5 | 0007473 NUT, NYLON LOCK, 5/16 = 18 ...oooeeoceeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 6 6
6 | 1015399 SCREW, TORX TRUSS HEAD, 5/16 - 18 X 3/4 .....veeeeveeeeeeereeeeeeeeeeeeea. 4 4
7 | [oTE58d BUSHING, URETHANE ......ovuomieieeoeeeeeeeeeeeeeeeeeeeeeeeeee e 4 4
8 | [UTES0A SHIM, TILT BED PIVOT ..o 2 2
9 | moTZ303 BUSHING, STEEL «..oocvoeeeeeeeeeeeeeeeeeeee e eenen 2 2
10 | [OT5358 WELDMENT, TILT BED HINGE ....oooveoceoieceeeeeeeeeeeeeeee e 2 2
11 | 0000705 SCREW, HEX HEAD CAP, 3/8 - 16 X 1 1/4 .oooooooeoeoeeeeeeeeeeeeeeeeeeee. 4 4
12 | [OUTTYYg WASHER, FLAT, B/8 ...ooooeeeoeeoeeeeeeeeeeoeeeeeee e 8 8
13 | 0008754 NUT, NYLON LOCK, 3/8 = 16 ....eeceeeeeeceeeeeeeeeeeeeeseeeeeeees e nenen 6 6
14 | 0008755 SCREW, HEX HEAD CAP, 3/8 - 16 X 3 3/8 .....cvuvereereeceeseeeeeeeeeeeeeeenien e, 2 2
15 | 1015242 BUMPER, BED .....oooooeoeeoeeeeeeeeeee oo 2 2
16 | [UTI3873 SCREW, HEX HEAD CAP, 1/4 = 20 X 4 oo.ooooeoeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e, 2 2
17 | 0000332 WASHER, FLAT, 1/4 ..o 4 4
18 | 0008233 NUT, NYLON LOCK, 1/4 = 20 .....oooovooeeeeeeeeeeeeeeeeeeeeeee e 6 6
19 | [UTB3ZU=0Y | INSULATOR, BATTERY (ELECTRIC VEHICLE ONLY) ..oooovoiveieeceeeeeee 1
20 | [MUT3357 RIVET, ALUMINUM POP, 5/32 (ELECTRIC VEHICLE ONLY) .....cccooovvrrrrenene. 2
21 | [OI797g SEAL, BED oot 1 1
22 | [UTZ30H WASHER, FLAT, 1/4 <..ooooooeeeooeeeeeeeeoeeeeeeeeeeee e 8 8
23 | 0007847 SCREW, HEX HEAD CAP, 1/4 = 20 X 3/4 ...oooeoooeooeeeeeeeeeeeeeeeeeeeeeeeeeee . 4 4

2-29


.?sku=1016724
.?sku=1014471
.?sku=1010435
.?sku=1015583
.?sku=1015507
.?sku=1012303
.?sku=1015356
.?sku=1011990
.?sku=1013872
.?sku=101837001
.?sku=1013357
.?sku=1017976
.?sku=1014306

HOFTRALC

POWER RE

2-30



WHEELS AND TIRES E

ITEM | PARTNO. | DESCRIPTION A

1 2 3 4
1 | [oTogsa NUT, LUG oottt s s n e 16 | 16
2 | [UTBETA=0Y | ASSEMBLY, WHITE WHEEL AND TIRE, POWER RIB, FOUR PLY

(18 X 8.5 - 8) (TOURALL ONLY) ..o 4 4
2 | [UT570508 | ASSEMBLY, BEIGE WHEEL AND TIRE, POWER RIB, SIX PLY (18 x 8.5 - 8)

(RESORT VILLAGER ONLY) ...ttt se e 4 4
2 | [UT5705-07 | ASSEMBLY, BEIGE WHEEL AND TIRE, SOFTRAC, SIX PLY (18 x 8.5 - 8)

(RESORT VILLAGER ONLY) ...t 4 4
2 | [UTB5TZ-=08 | ASSEMBLY, WHITE WHEEL AND TIRE, POWER RIB, SIX PLY

(18 X 8.5 = B) oot eee e e eee e e e e ettt ee et e e 4 4
2 | [OTBETZ=U7 | ASSEMBLY, WHITE WHEEL AND TIRE, SOFTRAC, SIX PLY (18 x8.5-8) ...... 4 4
3 | 1015707 WHEEL RIM = BEIGE ..ot 4 4
3 | oz WHEEL RIM = WHITE ettt ettt 4 4
4 | 1015672 TIRE, UNMOUNTED, POWER RIB, FOUR PLY (18 x 8.5 - 8)

(TOURALL ONLY) <ottt 4 4
4 | 1017370 TIRE, UNMOUNTED, POWER RIB, SIX PLY (18 X 8.5 - 8) ....ovveevieeeeeeeereneeae 4 4
4 | 1017693 TIRE, UNMOUNTED, SOFTRAC, SIX PLY (18 X 8.5 = 8) ....vvviveeeeeeeeeeeeesneae 4 4
5 | 0007310 STEM, VALVE ..ottt 4 4

2-31


.?sku=1010984
.?sku=101651402
.?sku=101570506
.?sku=101570507
.?sku=101651406
.?sku=101651407
.?sku=1014771




SAFETY DECALS




+ Pl ey bl sl s e

= ey .
* Hormm kel | ol el el
* ke sl s b ey e il
s bl

OPERATING
INSTRUCTIONS
DECAL

O FERLTHO HIW LT B

[ ——
sirirarirvy e
by e oy ke rafr i eyt
Pl

i
=17 ey
e ek ke At
R T e R

[ - -
i b e ke e s o shd b
[t i iy pupirinr-Lars

okl il ing b Famlad ok bsd
nhlde

*Ham e e eyl vl

‘Famderabdanl bl = b sy
nhlde

* Hoak et By gy el ool il ol e e e

Camad i Ak sl d s wd
bl rud-kh maig.

PASSFNGER
WARNRNG DECAL
[ON REAR HANDRAL
FACINE SEAT)

3-2

SAFETY WARNNG
DECAL

* Cnmed o ok B e * Pt ot il ol e e g e - Evom ke ok ey ol s s .
+ oy o o s e +Hake ol vy g vy el p ol . e L = ol o ke e oy s k.
+ ke e e e s o™ il b g e UL ey e L I
BT T LT = sl il . md bl = F o ] o o s o bl

= el . ‘Cfirvhrig bk LT AL 8

PFASSE NG ER
WARNRNG DECAL

WAEHING

*Hom L hm Ll palam vy skl beom ekl d
LT

Pras e P bl d Mo e s bl el bl ol e
umlkarhwdlld -

lafruld md P Bobrl,

Fala L Losbi e cankd Fuom e bl L e Pl
A b b

el wpasd 7 haskd b dhen B d s K Ty
T gy

KEY SWITCH

1 OFF ON ]

MEERSOLLRAND
DECAL



SAFETY DECALS - TOURALL n

ITEM | PARTNO. | DESCRIPTION any | g
1 2 3 4
1 | 1016216 DECAL, OPERATING INSTRUCTIONS .......oovuveeiieeseeeeeeeeeeeeeeeeee e 1 1
2 | [muiEssy DECAL, SAFE OPERATION WARNING ......cooovueeeeeeeeeeeeeeeeeeeeeseee e 1 1
3 | [UTGZE8 DECAL, PASSENGER WARNING ........oouvrreiereeeeeesieesessesees e 1 1
4 | EUTBZETON | DECAL, KEY SWITCH ...oooooiiieioeeeeeieeeeeeeeeeeeeeeee e 1 1
5 | [UTIZTI=0T | DECAL, INGERSOLL-RAND ......ooiimioeiioeeeoeeeeeeeeeeeeeeeeee e 2 2
6 | 1017057 DECAL, PASSENGER WARNING .........oouvrrieereeeeeesreeseeeeseee e 1 1

3-3


.?sku=1014883
.?sku=1016466
.?sku=101825101
.?sku=101921901

DANGER DECAL
[ON BODYUNDER SEAT)

ELECTHRLC
YEHIGLE

NEERSOLL-RAND DECAL
N THE EO DY PANEL)

PERNDIC SERVCE
SCHEDULE DECAL
[ON AR NTAKE EOX)

EASOLINE TANK HO T MANIFOLD AND ror B Ao E Foin
DANGER DECAL MUFFLER DECAL aran
[ON BODY ADJACENT T (0N ENGINE)
FUEL TANK)

7T WARHNG

o o il o el ol
— — -

CHNEER | = — ———

HDYINEG PARTS
DECAL
[ON FRAME)
A WAFHNG
m R e S TS

EASDLINE
VYEHICLE

NEERS0 LL-RAND DECAL
0N THE EODYPANEL)

e =l Ly byl el
nl-:-|=|-d-,-|-u-i-|-n.-n--.
CN- H P IO - H- B | . O T - FRAKE GROUND
DANGER DECAL WARNRKG DECAL
[ON FRAME])
[ON BODYUNDER SEAT)

3-4




SAFETY DECALS - TOURALL n

ITEM | PARTNO. | DESCRIPTION ary | auy
1 2 3 4
1 | [UT3677 | DECAL, BATTERY DANGER/POISON ....oooooooooooooeeeeoooeoeeeeeeeeeeeeeeee 1] 1
2 | 1015475 | DECAL, MOVING PARTS WARNING ......oorsiiicecocoooersseeeoeoeesseeoeeeee 1
3 | 1015476 | DECAL, GASOLINE DANGER w.....ccccccoocccooorerorooemssssesoeeeeeseesooeees e 1
4 | 1017257 | DECAL, HOT MANIFOLD WARNING ....oooocccccccccoiooooooeeeesesseeee oo 1
5 | 1016062 | DECAL, PERIODIC SERVICE SCHEDULE ...........ooooooooooooeeeeeeooreeeeees 1
6 | [OTYZTT=ON | DECAL, INGERSOLL-RAND ..oooooiiiiioooocesoeoeoeeeee oo 2| 2
7 | 1015474 | DECAL, NEGATIVE FRAME GROUND WARNING .....ooorssrsseeseeeccoccororerers 1

3-5


.?sku=1013677
.?sku=101921901

O FRLTIHO TR OTRHE

KEY SWITCH

OPERATNEG OFERATING
INSTRUCTIONS MSTRUCTIO NS
GASD LNEYEHKCLE ELECTHC YEHICLE

OFER L THOD HETRNOTEH S

GASILNE YEHICLE

OFF OH START

KEY SYATCH
ELECTRK: VEHICLE

| oFF on |

Pl ks e ek *Cm el o el * Famse o d o bl s iy A
ey ke + Conky b o o o | . * Kaapafery, s, ol by, e ke

+ Farm whe ad b | nd  n md s nd. o ke e | o e + il ke bk L g g A
T T —T] ~Erm el il el e B ll e sl rll | e o b s P
- - Edir 1 krip I

SAFETY WARNNG DECAL

3-6

e
[ e el s—

-—

-l.‘—J-J:I-‘.h-:
oy, b, Lp

* O e bl o et —
while mblin

PASSEMNGER
WARNNE DECAL
[ON BACK OF SEAT
FACING BACK SEAT)

* Ca o ey e gl ot el e e .

+ sl e e ol el .

* P o ey ok e o e .

B T S ———
-




SAFETY DECALS - RESORT VILLAGER n

ITEM | PARTNO. | DESCRIPTION ary | auy
1 2 3 4
1 | [OTBZ5T-UZ | DECAL, KEY SWITGH (GASOLINE VEHICLE ONLY) ..o 1
1 | [OTBZST=0T | DECAL, KEY SWITCH (POWERDRIVE ELECTRIC VEHICLE ONLY) ............ 1
2 | 1016932 | DECAL, OPERATING INSTRUCTIONS (GASOLINE VEHICLE ONLY) .............. 1
2 | 1016216 | DECAL, OPERATING INSTRUCTIONS
(POWERDRIVE ELECTRIC VEHICLE) ........oooooooeeeeesseeeeeeoeeeeeeeee e 1
3 | 1016789 | DECAL, PASSENGER WARNING ..oooooiiiiieiccccccooooereeeessseseeesesooroeeeeess 1]
4 | [UTZBEI | DECAL, SAFE OPERATION WARNING .ooooiiiiiicooooeeseeoeoeee oo 1]

3-7


.?sku=101825102
.?sku=101825101
.?sku=1014883

DANEER DECAL
[ON BODYUNDER SEAT)

ELECTHRIC
VYEHICLE

ING ERSOLL-RAND DECAL
DN BODY PANEL)

FERID NG SERWCE

SCHEDULE DECAL
[ON AR NTAKEBON)
DANGER DECAL [ON ENEINE) T
N BDDY AMACENT TO tmiea e
FUEL TANK) —

G e e e B

-"-\i"' :n::___' e —— - —
o m mlnd e -
DHNGER: | £ S e

: [ T e
E?E‘.L’J’-:E.,H_ ot

T
it i

HOIYREG PARTS
DECAL

[ON FRAME)

A WARMNG

GASDLINE
YEHICLE

Wi~ NGERSD LL-RAND DECAL
0N BO DY PANEL)

o b o o 1 Bl p il m
ok vl o e e e e B e e

[T S I S —T

FRAKE GROUND

WARNRE DECAL
[ON FRAKE)

DANGER DECAL
[ON BEODYUNDER SEAT)

3-8



SAFETY DECALS - RESORT VILLAGER n

ITEM | PARTNO. | DESCRIPTION ary | auy
1 2 3 4
1 | [UT3677 | DECAL, BATTERY DANGER/POISON ........oooooooooooooooeesseoooeoeeeeeeeeseeeeeeoe 11
2 | 1015476 | DECAL, GASOLINE DANGER ....oooccccccocccooeriooeoessseesoeeees oo 1
3 | 1017257 | DECAL, HOT MANIFOLD WARNING ......oosreeecccoooeeeeseoeeeeeseeeoeeeeseeee 1
4 | 1016062 | DECAL, PERIODIC SERVIGE SCHEDULE ..........oooooooooooseoseesesecoreeeeeeso 1
5 | 1015475 | DECAL, MOVING PARTS WARNING ....ooooiccccccicooooooreessseeeess oo 1
6 | 1015474 | DECAL, NEGATIVE FRAME GROUND WARNING ........ccccoccccomrrrrrrrrrmrrr.. 1
7 | MOTIZTYOT | DECAL, INGERSOLL-RAND .....ooooooossosoeeeeoeooeeeeeee e 2| 2

3-9


.?sku=1013677
.?sku=101921901

OPFERATING
MNSTRUCTIN NS
& ASDLINE YEHICLE

O FEFULTHO HETIRVOTRH £

KEYSWITCH
EASOLNEVEHKLE

OFF OH START |

KEYSWITCH

"'E““;Et:l::"“”“ ELECTRIC VEHICLE
- , OPERATING
PEHIOLE Lo CHHG X OFF 0ON . MNSTRUCTIDNS

ELECTRIC VEHICLE

+ el 1 el s 25l . ol sl s

OFELTHG HET TS

etk b ey L
—
=111 T

I-'--.-q-h-q—l-l (=

[ LI

SDE DECAL
FRONT

* Pl e sy s s ke - Com ol ol § + P i el b i i e ke e * Ea o ks mh g s e e e .

ey bl - Conky b o o o o | . * Fage sy gy Do o by o b + skl e el s .

+ Harsem ke e o | sl e el e . - Copemn e b | s s e bl bk g g d A a * P by e snbdnkn e o |

* o e b e e o b el el - Com ol e i e Bl o ol | d R P * Pl s N o o s el o el
el + Efirn 7 g b W ol -

SAFETYWARNNG
DECAL



SAFETY DECALS - TRANS-PORTER/TRANS-SENDER n

ITEM | PARTNO. | DESCRIPTION ary | auy E

1 | [UTBZT8 | DECAL, VEHICLE LOADING woooioiioiioooiooccooeeeeeeeeeeeeeeeee oo 1] 1
2 | [UTBZETUZ | DECAL, KEY SWITCH (GASOLINE VEHICLE ONLY) ooooiooooooeeeeoeeer 1

2 | [UTBZETUY | DECAL, KEY SWITCH (ELECTRIC VEHICLE ONLY) ooooccccoeooeseeoeeee 1
3 | 1016932 | DECAL, OPERATING INSTRUCTIONS (GASOLINE VEHICLE ONLY) ............. 1

3 | 1016216 | DECAL, OPERATING INSTRUCTIONS (ELECTRIC VEHICLE ONLY) ............. 1
4 | [UTZBE3 | DECAL, SAFE OPERATION WARNING .ooooiiiiiccooooesseoeeees oo 1] 1
5 | MUTBZE] | DECAL, SIDE FRONT ........ooooooooooooooosooooeeeeseeeeeooeoeeeeeeee e 2| 2



.?sku=1016716
.?sku=101825102
.?sku=101825101
.?sku=1014883
.?sku=1016757

BATIERYDANE ER
DECAL

ELECTRIC COVER
CAUTION DECAL o

GASOLINE
VEHICLE

|
i =
SIDE DECAL M DANGER: | i |

FRONT GASDLINE TANK

DANGER DEC AL
[ON FRAKE ADJACENT
T FUEL TAMK])



SAFETY DECALS - TRANS-PORTER/TRANS-SENDER n

ITEM | PARTNO. | DESCRIPTION ary | auy E
1 2 3 4
1 | [UTYSTETT] | DECAL, ELECTRIC GOVER CAUTION ........ooooooooosoeoeeeeeoeeeeeeeeeee e 1 E
2 | [UIZ671 | DECAL, BATTERY DANGER/POISON ..............ooooooveoeeemsssseessesororeeeeeesso 1] 1
3 | [OTYZTTOY | DECAL, INGERSOLL-RAND ..oooooiiiioooooesoeeoeoeeeee oo 2| 2
4 | [TUTBZZEUT | DECAL, TRANS-PORTER (RIGHT SIDE) ........ . .oooooooooeeesseeeesee oo 1]
5 | [UTBZZ5=0Z | DECAL, TRANS-PORTER (LEFT SIDE) w...........ooooooooeoeeosseeeeseoereeeeeeee 1] 1
6 | 1017257 | DECAL, HOT MANIFOLD WARNING ......oorrseiccooomeeeseooeeees oo 1
7 | MUTBZED | DECAL, SIDE FRONT ........ooooooooooeoeoesoeooeeeeeeoeeeeeeeee oo 2| 2
8 | 1015476 | DECAL, GASOLINE DANGER .....ooorririiisooeeeeeooooooooeeeeeoeseeeee oo 1
9 | [UTBZZE=0T | DECAL, TRANS-SENDER (RIGHT SIDE) ............ooooooeoreessseeseesooereeeeeesso 1] 1
10 | [UTBZZE=0Z | DECAL, TRANS-SENDER (LEFT SIDE) ...ooooorioooeoooeoeeseseooeeeeseeeoreee 11



.?sku=101931501
.?sku=1013677
.?sku=101921901
.?sku=101672501
.?sku=101672502
.?sku=1016757
.?sku=101672601
.?sku=101672602

PASSENGER
WARNME DECAL

BED BOLT
WARNNEG DECAL

BED LOAD
WARNNE DECAL

ELEC TRIC |
VEHICLE 2

GASOLHE

VEHICLE - PASSENGER

WARNRNG DECAL
[FACES SEAT)

AT WARMNG
. E MIWAHGPARTS

HIYING PARTS
WARNING DECAL

PERODIC SERVICE
SCHEDULE
[ON INTAKE BOX) ‘

FRAME GROUND
WARMING DECAL
(ON FRAME)

EATTERY DANG ER
DECGAL

[ON FRAME)



SAFETY DECALS - TRANS-PORTER/TRANS-SENDER n

ITEM | PARTNO. | DESCRIPTION ary | auy
1 2 3 4
1 | 1016789 | DECAL, PASSENGER WARNING (QUANTITY 1 FOR TRANS-PORTER) ........ 2| 2
2 | 1017078 | DECAL, BED BOLT WARNING (TRANS-PORTER ONLY) .......ooorviieoocoerr.. 1]
3 | 1015539 | DECAL, BED LOAD WARNING (TRANS-PORTER ONLY) ......oooroieicccrreerre.. 1] 1
4 | 1016062 | DECAL, PERIODIC SERVIGE SCHEDULE ............ooooooooooseesessesesooeeeeeeoo 1
5 | MUTZ671 | DECAL, BATTERY DANGER/POISON ......cccccooiiiioooooemmmsossessesoeeeeeeeeo 1]
6 | 1015474 | DECAL, NEGATIVE FRAME GROUND WARNING ............ccccccoorerrrrrirrmrrrr.. 1
7 | 1015475 | DECAL, MOVING PARTS WARNING ....ooociccccccccoooroeeesesesseesee oo 1



.?sku=1013677




BRAKES, PEDAL,
AND CABLE ASSEMBLIES



4-2



REAR BRAKE ASSEMBLY, SELF-ADJUSTING
TOURALL n

ITEM | PARTNO. | DESCRIPTION A
1 2 38 4

UTBZ33-07 | CLUSTER, RIGHT BRAKE (INCLUDES ITEMS 1 -9) ..oovoioeoeeeeeceeeeeeeeeea 1 1
[UTBZ3308 | CLUSTER, LEFT BRAKE (INCLUDES ITEMS 1= 9) w.oooovvoeeeceeeeceeeeeeeeae 1 1

1 | [UTBZ30-07 ASSEMBLY, BACKING PLATE, RIGHT (INCLUDES ITEMS 2, 3AND 4) ....... 1 1
1 | [UTBZ30-03 ASSEMBLY, BACKING PLATE, LEFT (INCLUDES ITEMS 2, 3AND 4) ......... 1 1
2 | [UTBTEEUY MECHANISM, ADJUSTING, RIGHT ........oviomirieeeeeeeeeeeeeeeeeeeeeeeeen. 1 1
2 | [UTBTEE0Y MECHANISM, ADJUSTING, LEFT ....oovovieeeeeeeeeeeeeeeeeeeeeeeeeeeeeen 1 1
3 | [UTBZET0 WASHER ..., 1 1
4 | [UTBZ3ET WASHER, PLATE ..o 1 1
5 | [OTU85Q COVER, DUST ..o 1 1
6 | [UTBZ3Z0 PACKAGE, BRAKE SHOE (FOUR PIECES) .....oovuveceeieeceeeeeeeeee e 1 1
7 | [OTTZB8 KIT, SHOE RETAINER (FOUR PIECES) ......ooovmieieeeeeeeeeeeeeeeeeeeeeeeeeeene 1 1
8 | [UTBIE3=UI PACKAGE, BRAKE SPRING (FOUR PIECES) .......ovurveveoeeeeeeeeeeeeeeeeeeene 1 1
9 | 1018155-01 ASSEMBLY, LEVER, RIGHT .......ovmiiiieeeeeceeeeceeeeeeeeeeeeeeee e 1 1
9 | 1018155-02 ASSEMBLY, LEVER, LEFT ..ouoeoivececieeeecee e 1 1
10 | [OT3923 NUT, HEX CONE, 5/16 = 24 ........oooooeeeeeeeeeeeeeeeeeeeees e 8 8
11 | [UTaTs3 BOLT, BRAKE CLUSTER MOUNTING .....ooovooeeeeceeeeeeeeeeeeeeeeeeeeeee e, 8 8
12 | porzZm KIT, EQUALIZER AND PIVOT LIMITER (INCLUDES ITEMS 13, 14 AND 15) ..... 2 2
13 | [OTUBZY PIN, CLEVIS, 5/16 ....ovoveeeeeeeeeeeeeeeeeeeeeeeeeeee e 2 2
14 | pUUTO3E PIN, COTTER, B/82 X 1 ooooooeeooeeeeeeeeeoeeeeeeeeeee e 2 2
15 | [orz™ CLIP, “E”, /2 oo 2 2
16 | [OUT3207 HANGER, BRAKE CABLE .......c..ouoviieeeeeeeeeeeeeeeeees s 2 2
17 | TOTZITIEON | DRUM, BRAKE ...ooooiioeeeceeoeeeeeeeeeeeeeeeee e 2 2



.?sku=101823301
.?sku=101823302
.?sku=101824001
.?sku=101824002
.?sku=101816501
.?sku=101816502
.?sku=101823901
.?sku=101823801
.?sku=1010850
.?sku=101823201
.?sku=1011466
.?sku=101816301
.?sku=1013924
.?sku=1014153
.?sku=1017211
.?sku=1010829
.?sku=0001035
.?sku=1011779
.?sku=1013207
.?sku=101791101




REAR BRAKE ASSEMBLY, MANUALLY ADJUSTED
RESORT VILLAGER, TRANS-PORTER/TRANS-SENDER n

ITEM | PARTNO. | DESCRIPTION A
1 2 3 4
[UT6573 CLUSTER, RIGHT BRAKE, WITHOUT BRAKE DRUM
(INCLUDES ITEMS 1 = 14) oo 1 1
TUT6557 CLUSTER, LEFT BRAKE, WITHOUT BRAKE DRUM
(INCLUDES ITEMS 1 = 14) ..o, 1 1
1 | 1011494 PLATE, BACKING, LEFT SIDE .....oouomoeeeeeeeeeeeee oo 1 1
1 | [OITsa PLATE, BACKING, RIGHT SIDE .......oovuiveeeeeeeeeeee e 1 1
2 | [UTTZEY KIT, BRAKE ACTUATOR .....ooooeoeiiieeeeieeeeeeeeeeee e 1 1
3 | [UTIEEl] KIT, ANCHOR BODY (INCLUDES ITEMS 4 - 9) ....ooooovirieeeeeeeeeeeeeeene 1 1
4 | NUT, MB X 1 cooceoeeeeeeeeeeeeeeeee e 2 2
5 | 0000451 WASHER, LOCK, 1/4 ...oooeeeeeeeeeeeeeeeeeeee e 2 2
6 N/A PISTON, ANCHOR ......oooveeeceieieeeeeeeeee e 2 2
7 N/A BOLT, ADJUSTMENT ..o, 1 1
8 N/A BODY, ANCHOR ......ooomomieeeeeeeeeeeeeeeeeeeeeeeeeee e, 1 1
9 | [ouTi3gd CAP, ADJUSTMENT BOLT ....coovoceeeeeeceeeeeeeeeeeee e 1 1
10 | [OUTIZB3 PACKAGE, BRAKE SHOE (FOUR PIECES) ......oovveoeeeeoeeeeeeeeeeeeeeeeennn 1 1
11 | [UTIZB8 KIT, SHOE RETAINER (FOUR PIECES) ......ooovmieioeoeeeeeeeeeeeeeeeeeeeeeeeene 1 1
12 | [UTTZ63 PACKAGE, BRAKE SPRING (FOUR PIECES) ......ovueveveceeeeeeeeeeeeeeeeeeens 1 1
13 N/A ARM, BRAKE LEVER ........ovuivueeireeeeeeeesesiesseeeeseeseeesee e, 1 1
14 | [UTUS5Q COVER, DUST ..o, 1 1
15 | [OUTTZ03 KIT, EQUALIZER AND PIVOT LIMITER (INCLUDES ITEMS 16, 17 AND 18) ... 2 2
16 | [UTUBZY PIN, CLEVIS, 5/16 w..eovoveeeoeeeeeeeeee oo 2 2
17 | pooTO3y PIN, COTTER, 3/82 X 1 .oooooveeecee oo 2 2
18 | [Urz™ CLIP, “E”, /2 oo 2 2
19 | [UT39=3 NUT, CONE LOCK, GRADE 8, 5/16 - 24 ........cooioeoeeeeeeeeeeeeeeeeeeeeee e 8 8
20 | [UTZT53 BOLT, BRAKE CLUSTER MOUNTING ......oovooveeeceereeeeeeeeeeeeeeeeeeeeeeeeeee e, 8 8
21 | MOTZITTOT | DRUM, BRAKE ....ooiiiooiieececeeeeeces e 2 2
22 | [MUT3ZOZ HANGER, BRAKE CABLE ..........oomivieeieeeeeeeeeoeeeeeee e 2 2



.?sku=1016573
.?sku=1016557
.?sku=1011154
.?sku=1011465
.?sku=1011467
.?sku=1011114
.?sku=1011303
.?sku=1011463
.?sku=1011466
.?sku=1011464
.?sku=1010850
.?sku=1011403
.?sku=1010829
.?sku=0001035
.?sku=1011779
.?sku=1013924
.?sku=1014153
.?sku=101791101
.?sku=1013207




BRAKE PEDAL AND CABLE ASSEMBLY
TOURALL n

ITEM | PARTNO. | DESCRIPTION A
1 2 38 4
1 | [oraTg KIT, PARK BRAKE PEDAL (INCLUDES ITEMS 2-5) ..ooovoeeeeeeeeeereeeeene 1 1
2 | pooTosg BUSHING, NYLON ..., 2 2
3 | 0007716 SCREW, SLOTTED HEX WASHER HEAD, #10 -16 X 1/2 ...oouovoeeverveereeeann.. 2 2
4 | [mUT3BTH NUT, PUSH, B/8 ..o 1 1
5 | [UT387Q PAD, PARK BRAKE ........oouiieoeeeeeeeeeeeeeeeseeeeee e 1 1
6 | 1011406 KIT, BRAKE PEDAL (INCLUDES ITEMS 7 AND 8) ......oovvuvoeeeeeeeeeeeeeeeenne 1 1
7 | 0007716 SCREW, SLOTTED HEX WASHER HEAD, #10 - 16 X 1/2 .....ovvevveveeeeeennn. 4 4
8 | [UT38BY PAD, BRAKE PEDAL -.....ooovovooeeeeeeoeeoeeeeeeeeeeeee e 1 1
9 | muBIAa KIT, PARK BRAKE ROD AND PAWL (INCLUDES ITEMS 10 - 18) ...cocovvevnne.. 1 1
10 | [OT7029 PIN, COTTER, 7/84 X 1/2 ..o 1 1
11 | [UTUsZ3 NUT, PUSH, 5/16 ..oeoceoeveeeeeeeeeeeeeeeeee oo 1 1
12 | [UTUBUY SLEEVE, PARK BRAKE ROD .......oorveveeeeaeeeeeeeeeeeeeeeeeeeeeeeeeeeeees e, 1 1
13 | 1010932 JOINT, BALL, /4 = 28 ..o 1 1
14 | [oTIZ03 KIT, BRAKE CABLE, REAR (INCLUDES ITEMS 15 - 17) ...ooovoocveeeeceereceeea 2 2
15 | [orz™ CLIP, “E”, /2 oo 2 2
16 | pUOTO3Y PIN, COTTER, 3/82 X 1 ovocooveeecee e 2 2
17 | [UTUSZY PIN, CLEVIS, 5/16 w..eecvoveeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 2 2
18 | [UIZZT KIT, EQUALIZER AND PIVOT LIMITER (INCLUDES ITEM 19) ....cooovverrennne. 1 1
19 N/A PIN, EQUALIZER PIVOT ..ooooieoeeeoeeeeeeeeeeeee e 1 1
20 | [UTO933 SPRING, PARK BRAKE TORSION .......oooiomomieieeeeieeeeeoeeeeeeeeeeeeeee e, 1 1
21 | [OT09Z7 SPACER, PARK BRAKE .......oureireeeeceseeeeeeeeeeeeeaesseseee e, 1 1
22 | [UTUB7Y STOP, BRAKE ..o, 1 1
23 | moTTA0Z PACKAGE, BRAKE MOUNTING BLOCK (CONTAINS UPPER AND LOWER
FOR LEFT AND RIGHT SIDES) ......ovooeoeeeeoeeeeeeeeeeeseeeeeeeeeeeeeeeee e 1 1
24 | 0008986 NUT, DIMPLED LOCK, 5/16 = 18 ....oveeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 5 5
25 | 0001241 WASHER, FLAT, 5/16 .....ovoeeeeeeeeeeeeeeeeeeeee oo 4 4
26 | 1010808 ROD, EQUALIZER, REAR .......c.oomivieeeeeeeeeeeseeeeeeeeos s 1 1
27 | [MUT3E3Z SPRING, BRAKE RETURN (GASOLINE ONLY) ..o, 1
27 | [OT353T SPRING, BRAKE RETURN (ELECTRIC ONLY) .....ooovereereeeeeeeereeceseeseeseenenn. 1
28 | [UTOIZY SCREW, HEX HEAD CAP, 5/16 = 18 X 2 1/2 c...ooooeoeeeeeeeeeeeeeeeeeeeeee e, 4 4
29 | [MOUTBBEZOY | SPACER, EQUALIZER .....oooiooioeeeoeeeeeeeeeeeeeeeeeeeeeeeeeeee e 2 2
30 | 0001242 NUT, HEX, 5/16 = 18 ...oeoceoveeeeceeeeeeeeeeeeeee oo 1 1
31 | 0001028 NUT, HEX, 1/4 = 20 ..o 1 1



.?sku=1011418
.?sku=0001032
.?sku=1013876
.?sku=1013870
.?sku=1013869
.?sku=1016173
.?sku=1017029
.?sku=1010877
.?sku=1010805
.?sku=1011403
.?sku=1011779
.?sku=0001035
.?sku=1010829
.?sku=1017211
.?sku=1010933
.?sku=1010927
.?sku=1010878
.?sku=1011402
.?sku=1013532
.?sku=1013531
.?sku=1010921
.?sku=101865301




BRAKE PEDAL AND CABLE ASSEMBLY
RESORT VILLAGER, TRANS-PORTER/TRANS-SENDER n

ITEM | PARTNO. | DESCRIPTION A
1 2 38 4
1 | [oraTg KIT, PARK BRAKE PEDAL (INCLUDES ITEMS 2-5) .....ooovoeoeeeeeeeeeeeeene 1 1
2 | pooTosg BUSHING, NYLON ..., 2 2
3 | 0007716 SCREW, SLOTTED HEX WASHER HEAD, #10 -16 X 1/2 ...oouovoeeverveereeeann.. 2 2
4 | [mUT3BTH NUT, PUSH, B/8 ..o 1 1
5 | [UT387Q PAD, PARK BRAKE .........oooivuieeieeeeeeoeieeeeeeeeeeeeee e 1 1
6 | [UTBZBZUT | KIT, BRAKE PEDAL (INCLUDES ITEMS 7 AND 8) .....ooovoeeeeceeeeeeeeeeene 1 1
7 | 0007716 SCREW, SLOTTED HEX WASHER HEAD, #10 - 16 X 1/2 .....ovvevveveeeeeennn. 4 4
8 | [UT38BY PAD, BRAKE PEDAL -.....ooovovooeeeeeeoeeoeeeeeeeeeeeee e 1 1
9 | muBIAa KIT, PARK BRAKE ROD AND PAWL (INCLUDES ITEMS 10 - 18) ...cocovvevnne.. 1 1
10 | [oT7023 PIN, COTTER, 7/84 X 1/2 ..o 1 1
11 | [UTUsZ3 NUT, PUSH, 5/16 ..oeoceoeveeeeeeeeeeeeeeeeee oo 1 1
12 | [UTUBUY SLEEVE, PARK BRAKE ROD .......oorveveeeeaeeeeeeeeeeeeeeeeeeeeeeeeeeeeees e, 1 1
13 | 1010932 JOINT, BALL, 1/4 = 28 ...oooooooeoeeeeoeeeeeeeeeeeee e 1 1
14 | [oTIZ03 KIT, BRAKE CABLE, REAR (INCLUDES ITEMS 16, 17 AND 18) ....co.ceooevvnnne. 2 2
15 | [UTB7Z6-07 | KIT, BRAKE CABLE, FRONT (INCLUDES ITEMS 16, 17 AND 18) .......ccc.cc....... 2 2
16 | [OTI773 CLIP, “E”, 1/2 oo 2 2
17 | pUUTO3S PIN, COTTER, 3/82 X 1 ooooooeioeeeeeeeeeee e 2 2
18 | [UTUSZY PIN, CLEVIS, 5/16 w....vovoeeeeeeeeeeeoeeeeeeeeeeeeeeeeee e 2 2
19 | porzZm KIT, EQUALIZER AND PIVOT LIMITER (INCLUDES ITEM 20) ......c.coooeveerene. 2 2
20 N/A PIN, EQUALIZER PIVOT .....ooooiieooeeoeoeeoeeeeeeeeeeeeeeeeeeeeeeee e 1 1
21 | [OTO933 SPRING, PARK BRAKE TORSION .......cooovuieieeeeeciereeseeseeseeseeeeeeeee e, 1 1
22 | [UTOYZZ SPACER, PARK BRAKE ........omiomimeoeeoeeeeoeeeoeeeeeeeeeeeeeee e 1 1
23 | mUTUB7H STOP, BRAKE .....oooeeoceeeeceeeeeeeeeeeeee e 1 1
24 | [MUTTZOR PACKAGE, BRAKE MOUNTING BLOCK (CONTAINS UPPER AND LOWER
FOR LEFT AND RIGHT SIDES) ......ovuveeeoereeeeeeeeeeeeeseeeeee e 1 1
25 | 0007473 NUT, NYLON LOCK, 5/16 = 18 ....oooeoeeeeeeeeeeeeeeeeeeeee e 6 6
26 | 0001241 WASHER, FLAT, 5/16 ....oooveoceeeeeeoeieeeeeeeeeeeeeee e 4 4
27 | [MOTBBBZIOT | ROD, EQUALIZER, FRONT ....ooomiimiieoeeeeeeeeeeeeeeeeeeeeeeeeeee e 1 1
28 | MOUTBZ0B=0T | ROD, EQUALIZER, REAR .....ooivmieeiieeeceeeeeeeeeeeeeeeseeeeeeas s 1 1
29 | [UT3533 SPRING, BRAKE RETURN ........ooimmeeieoreeeeeeeeeeeeeeseeeee e eeeene s, 1 1
30 | [MOTogZ SCREW, HEX HEAD CAP, 5/16 = 18 X 2 1/2 ..o, 4 4
31 | [EOTBBE3=0T | SPACER, EQUALIZER ....o.ovuioeeeceoeeeeeeeeeeeeeeeeeeeeeeee e, 4 4
32 | 0001242 NUT, HEX, 5/16 = 18 ...oeooeoeeeeeeeeeeeeeeeeeeeeeee e 2 2
33 | 0001028 NUT, HEX, 1/4 = 20 ..o 1 1



.?sku=1011418
.?sku=0001032
.?sku=1013876
.?sku=1013870
.?sku=101878201
.?sku=1013869
.?sku=1016173
.?sku=1017029
.?sku=1010877
.?sku=1010805
.?sku=1011403
.?sku=101874601
.?sku=1011779
.?sku=0001035
.?sku=1010829
.?sku=1017211
.?sku=1010933
.?sku=1010927
.?sku=1010878
.?sku=1011402
.?sku=101868701
.?sku=101670801
.?sku=1013532
.?sku=1010921
.?sku=101865301

4-10



FRONT BRAKE ASSEMBLY
RESORT VILLAGER, TRANS-PORTER/TRANS-SENDER n

ITEM | PARTNO. | DESCRIPTION A n
[UT6573 CLUSTER, RIGHT BRAKE, WITHOUT BRAKE DRUM
(INCLUDES ITEMS 1 = 14) oo 1 1
TUT6557 CLUSTER, LEFT BRAKE, WITHOUT BRAKE DRUM

(INCLUDES ITEMS 1 = 14) ..o, 1 1

1 | OmTsa PLATE, BACKING, RIGHT SIDE .......oovoimooeeeeeeeeeeeeeeeeeeeeeee e 1 1
1 | 1011494 PLATE, BACKING, LEFT SIDE ......vuovoeeeeeeeeeeeeeeeeeeee e 1 1
2 | [UTTZEY KIT, BRAKE ACTUATOR .....ooooeoeiiieeeeieeeeeeeeeeee e 1 1
3 | [UTIEEl] KIT, ANCHOR BODY (INCLUDES ITEMS 4 - 9) ....ooooovirieeeeeeeeeeeeeeene 1 1
4 | NUT, MB X 1 cooceoeeeeeeeeeeeeeeeee e 2 2
5 | 0000451 WASHER, LOCK, 1/4 ...oooeeeeeeeeeeeeeeeeeeee e 2 2
6 N/A PISTON, ANCHOR ......oooveeeceieieeeeeeeeee e 2 2
7 N/A BOLT, ADJUSTMENT ..o, 1 1
8 N/A BODY, ANCHOR ......ooomomieeeeeeeeeeeeeeeeeeeeeeeeeee e, 1 1
9 | [ouTi3gd CAP, ADJUSTMENT BOLT ....coovoceeeeeeceeeeeeeeeeeee e 1 1
10 | [OUTIZB3 PACKAGE, BRAKE SHOE (FOUR PIECES) ......oovveoeeeeoeeeeeeeeeeeeeeeeennn 1 1
11 | [UTIZB8 KIT, SHOE RETAINER (FOUR PIECE) ......oovooeieeeeeeeeeeeeeeeeeeeeeeeeeeeeeae 1 1
12 | [UTTZ63 PACKAGE, BRAKE SPRING (FOUR PIECES) ......ovueveveceeeeeeeeeeeeeeeeeeens 1 1
13 N/A ARM, BRAKE LEVER ........ovuivueeireeeeeeeesesiesseeeeseeseeesee e, 1 1
14 | [UTUS5Q COVER, DUST ..o, 1 1
15 | [UTB7Z6-07 | KIT, EQUALIZER AND PIVOT LIMITER (INCLUDES ITEMS 16, 17 AND 18) ..... 2 2
16 | [OTUBZY PIN, CLEVIS, 5/16 w..eovoveeeoeeeeeeeeee oo 2 2
17 | pooTO3y PIN, COTTER, 3/82 X 1 .oooooveeecee oo 2 2
18 | [Urz™ CLIP, “E”, /2 oo 2 2
19 | 1018727-01 | NUT, HEX, 5/16 = 24 ...oooooiooeeeeeeeeeeeeeeee e 8 8
20 | 0007174 WASHER, LOCK, 5/16 X 24 ......ooeooeeeeeeeeeeeeeeeeeeeee e 8 8
21 | 1018690-01 | WASHER, CONE ......ovmmiveeeeceeeeeceesseeeeeeeeseeeseseeeseesa s ses s esees s seensnseenes 8 8
22 | 1017232 BOLT, HEX HEAD, 5/16 - 24 X 1 oo.ooooooeeeeeoeeeeeeeeeeeee e, 8 8
23 | [MOTTT3 DRUM, BRAKE ..o 2 2



.?sku=1016573
.?sku=1016557
.?sku=1011154
.?sku=1011465
.?sku=1011467
.?sku=1011114
.?sku=1011303
.?sku=1011463
.?sku=1011466
.?sku=1011464
.?sku=1010850
.?sku=101874601
.?sku=1010829
.?sku=0001035
.?sku=1011779
.?sku=1011137




ACCELERATOR PEDAL ASSEMBLY
GASOLINE VEHICLE

ITEM | PARTNO. | DESCRIPTION A
1 2 3 4
1 | [UT7B9H SUB-ASSEMBLY, ACCELERATOR PEDAL (INCLUDES ITEMS 2 AND 3) ....... 1
2 | 1013871 PAD, PEDAL ....oovooeeeeeeeeeeeeeeeeeeee e 1
3 | 0007716 SCREW, SLOTTED HEX WASHER HEAD, #10 - 16 X 1/2 ...oooovvooeeveeeeen. 4
4 | 0001218 SCREW, HEX CAP, 5/16 = 18 X 1 1/4 ..ooooooeoeeeeoeeeeeeeeeeeeeeeeeeeeeee . 1
5 | 0001241 WASHER, FLAT, 5/16 ....ooveoceoeeeeeeeeeeeeeeeeeeeeee e 3
6 | 1017325 ASSEMBLY, ACCELERATOR PIVOT ROD ....c..ouveerereeeereeeeeeeeeeeeeeeeer e, 1
7 | 0007473 NUT, NYLON LOCK, 5/16 = 18 ..o 2
8 | 0000332 WASHER, FLAT, 1/4 .ooooooooooeeeeeeeeeeeeeeeeeeeeeeeeeee e 5
o | MUIZEZ3 BEARING, PIVOT SUPPORT .....ooovmoeieoieeeeeeeeeeeeee e, 1
10 | 0008717 NUT, NYLON LOCK, 1/4 = 28 ..o 1
11 | [UTBIZZZOY | RETAINER, SPRING ....oooivoieiieeoeeeeeeeeeeeeeeeeeeeeeeee e 1
12 | 1017962-01 | SPRING, RETURN .......eomimmimieeeeeeeeeeeeeeeeeeeeeeeeeeeeee e eee e 1
13 | [UTZ378 CUP, SPRING w....eoeocveeeeeeeeeeee e e 1
14 | [OTZ38Q BUMPER, RETURN SPRING .......ovuvecieieeeeeeoeeeecessesees e seeeaes e, 1
15 | 1018188-01 | STUD, BALL ...oooooieioeeeeeeeeeeeeeeeeee e 1
16 | [UTETEY ASSEMBLY, ACCELERATOR ROD (TOURALL)
(INCLUDES ITEMS 17 AND 18) ...ooooeoceeeeeeeeeeeeeeeeeeeee e, 1
16 | [UT67Z703 | ASSEMBLY, ACCELERATOR ROD (RESORT VILLAGER,
TRANS-PORTER/TRANS-SENDER) (INCLUDES ITEMS 17 AND 18) ............... 1
17 | [OTTUB3 NUT, UNF HEX JAM, 1/4 = 28 ...oooooooooeeoeeeeeeeeeeeeeeeeeee e 2
18 | OTI733 JOINT, SPRING-LOADED BALL .....ooovuoeeeieeeeeeeeeeeeeeeeeeee e 2
19 | [oUTIZOO SPACER  ..oooeeeeeeeeee e 1
20 | 0008233 NUT, NYLON LOCK, 1/4 = 20 ..o 4
21 | [UTTEY4 SUPPORT, ACCELERATOR PIVOT ROD .....ooumoiiireeeeeeeeeeeeeeeese e, 2
22 | [MOTBBTI=0T | SCREW, HEX CAP, 1/4 = 20 X 1 1/8 w.oooeoeeoeeoeeeeeeeeeeeeeeeeeeeeeeeee e, 4
23 | U733 RATCHET, PARK BRAKE ........oouiviieeeeeeeeeeeeeeeeeees s 1
24 | 0008754 NUT, NYLON LOCK, 3/8 X 16 +...c.veoreoeeeeeeeeeeeeeeeeeeeseeeee e 1



.?sku=1017696
.?sku=1017424
.?sku=101817401
.?sku=1017378
.?sku=1017380
.?sku=1016168
.?sku=101674702
.?sku=1011084
.?sku=1011734
.?sku=1011700
.?sku=1011694
.?sku=101861901
.?sku=1017322

4-14



ACCELERATOR PEDAL ASSEMBLY
POWERDRIVE ELECTRIC VEHICLE

ITEM | PARTNO. | DESCRIPTION A
1 2 3 4
1 | (U7 SUB-ASSEMBLY, ACCELERATOR PEDAL (INCLUDES ITEMS 2 AND 3) ....... 1
2 | 1013871 PAD, PEDAL ....oovooeeeeeeeeeeeeeeeeeeee e 1
3 | 0007716 SCREW, SLOTTED HEX WASHER HEAD, #10 - 16 X 1/2 ...oooovvooeeveeeeen. 4
4 | 0001218 SCREW, HEX CAP, 5/16 = 18 X 1 1/4 ..ooooooeoeeeeoeeeeeeeeeeeeeeeeeeeeeee . 1
5 | 0001241 WASHER, FLAT, 5/16 ....ooveoceoeeeeeeeeeeeeeeeeeeeeee e 3
6 | 1017325 ASSEMBLY, ACCELERATOR PIVOT ROD ....c..ouveerereeeereeeeeeeeeeeeeeeeer e, 1
7 | 0007473 NUT, NYLON LOCK, 5/16 = 18 ..o 2
8 | [UTBEZU=UY | SCREW, HEX HEAD CAP, 1/4 - 20 X 1 3/8 ..ooovooveieeeeeeeeeeeeeeeeeeeeeeeeee 2
o | MUIZEZ3 BEARING, PIVOT SUPPORT .....ooovmoeieoieeeeeeeeeeeeee e, 1
10 | [OUTEEB] NUT, FLANGE LOCK, 1/4 = 20 ......oovoioeeeeieeeoeeeeeeeeeee e 2
11 | [UTBIZZZOY | RETAINER, SPRING ....oooivoieiieeoeeeeeeeeeeeeeeeeeeeeeeee e 1
12 | 1017962-01 | SPRING, RETURN .......eomimmimieeeeeeeeeeeeeeeeeeeeeeeeeeeeee e eee e 1
13 | [UTZ378 CUP, SPRING w....eoeocveeeeeeeeeeee e e 1
14 | [OTZ38Q BUMPER, RETURN SPRING .......ovuvecieieeeeeeoeeeecessesees e seeeaes e, 1
15 | [UTZZ00 LEVER, ACTUATOR ....ooooeeeeeeeeeeeeeeeeeee e 1
16 | [UTBUZZOY | WASHER, PLASTIC, 1/2 w.oooooieeoeeeeeeeeeeeeeeeeeeee e 1
17 | [oT7733 COVER, ACCELERATOR .....ooooveeeoieeceeeeeeeee e 1
18 | 0008233 NUT, NYLON LOCK, 1/4 = 20 ..o 4
19 | 0000332 WASHER, FLAT, 1/4 _..ooooeooeoeeeeeeeeeeeeeeeeeeeeee e 4
20 | [OTBUZZ=0T | SCREW, HI-LO HEX HEAD, #8 - 18 X 1/2 ...ooooooeeeeeeeeeeeeeeeeeeeeeeeeeeee e, 2
21 | [OTTE94 SUPPORT, ACCELERATOR PIVOT ROD .....ooumveriereceeeeeeeseeeeeeeeeeeeee e, 1
22 | [MOTBBIT=OT | SCREW, HEX CAP, 1/4 =20 X 1 1/8 .ooovooeoooeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 4
23 | I RATCHET, PARK BRAKE .......cooomimioeoeeeeeeeeeoeeeeeeee oo 1
24 | 0008754 NUT, NYLON LOCK, 3/8 X 16 ...e.veoreeeeeeeeeeeeeeeeeeeeees e 1



.?sku=1017696
.?sku=101862001
.?sku=1017424
.?sku=1015661
.?sku=101817401
.?sku=1017378
.?sku=1017380
.?sku=1017400
.?sku=101804201
.?sku=1017743
.?sku=101804301
.?sku=1011694
.?sku=101861901
.?sku=1017322




STEERING, FRONT AND REAR
SUSPENSION




5-2



STEERING COLUMN B

ITEM | PARTNO. | DESCRIPTION | See
1 2 3 4
1 | [OT38ETY JOINT, COMPOUND STEERING (INCLUDES ITEMS 2 AND 3) ......co.cvvvrrrennn 1 1
2 | oIz SCREW, HEX HEAD CAP, M8 X 1.25 X 30MM .........coovviveoreeeeeeeseeseereneees 3 3
3 | 0007174 WASHER, LOCK, 5/16 ....eecveveceeeeeeeeeeiseeeeeeeeeeese e 3 3
4 | 1016185 MOUNT, STEERING COLUMN, LEFT HAND ........coooivmirmimmieeeeeeeeeeeeeeeeen. 1 1
5 | 1016184 MOUNT, STEERING COLUMN, RIGHT HAND .....cc.coourvrreireceeereeceseeeies e, 1 1
6 | [UTEZ6Y SCREW, HEX WASHER HEAD THREAD FORMING, 5/16 - 18 X2 ........c.......... 2 2
7 | 0000334 WASHER, FLAT, 3/8 ...oeooeooeeeeeeeeeeeeeseeeee oo, 4 4
8 | FUTETE3 SCREW, HEX HEAD CAP, 3/8 - 16 X 6 3/4 .....oooveeeeeeeeeeeeeeeeeeeeeeeeeeee e, 2 2
9 | 0008754 NUT, NYLON LOCK, 3/8 = 16 ....ooeeoeeeeeeeeeeeeeeeeeeeeees e 2 2
10 | [oUTAZBY SCREW, HEX WASHER HEAD THREAD FORMING, 5/16 - 18 X 3/4 ................. 1 1
11 | [oTTEEg WASHER, FLAT, 5/16 ...e.voeeeeeeeeeeeeeeeeeee e, 1 1
12 | [oTZZ9g BOOT, STEERING COLUMN .......ooooeeeoeeeeeeeeeeeeeeeeee e 1 1
13 | 1016181 ASSEMBLY, STEERING COLUMN (TOURALL AND
TRANS-PORTER/TRANS-SENDER) (INCLUDES ITEMS 14 - 23) ......co.ocovve.e. 1 1
13 | [OTZ313 ASSEMBLY, STEERING COLUMN (RESORT VILLAGER ONLY)
(INCLUDES ITEMS 14 = 28) ....ooooieooeeeeeeeeeeeeeeeeeeeeeeee e, 1 1
14 | [oUTZEDY RING, RETAINING ....coovveioeiececeeieeees e 1 1
15 | [OIZe0g WASHER, STEEL, 5/8 ...eovoeeeeoeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 1 1
16 | [OTZZT7 SPRING, COMPRESSION ........ovovmieieeeeoeeeeeeeeoeeeeeeeeeeeeeeeeeeee e, 1 1
17 | 1014125 WEDGE ....ooooeoceoeeeeeeeeeee e 2 2
18 | [UTZZ13 ASSEMBLY, BEARING .......oouieoieeoeeeeeeeeeeeeeeeeese e 2 2
19 | [UTATZ8 SEAT, BEARING ....cvoveceoeeoeeeeeeee e 2 2
20 | [UTE52H SHAFT, STEERING COLUMN (TOURALL AND
TRANS-PORTER/TRANS-SENDER) ........ovuvereeeeeeeeeeeeeeeeeeeeeeseeeeeeeneeees 1 1
20 | [OI73TH SHAFT, STEERING COLUMN (RESORT VILLAGER ONLY) .....co.cvvvovernennn. 1 1
21 | 1016622 COLUMN, ALUMINUM STEERING (TOURALL AND
TRANS-PORTER/TRANS-SENDER) .........ovuverererereeeeseeeeesieeneesssneeninieees 1 1
21 | [UI314 COLUMN, ALUMINUM STEERING (RESORT VILLAGER ONLY) .................. 1 1
22 | 1014214 RING, RETAINING ....cooveeioeeeeeceeseeeeesieeeeee e 1 1
23 | [mOTEZT SEAL, BEARING ......vooveeeoeeeeeeeeeeeeeeeeeeee e 1 1
24 | 1016263 COVER, STEERING COLUMN ....oooivmiomieieieeeeeeoeeeeeeeeeeeee e, 1 1
25 | [UTET5H WHEEL, STEERING ......ovoveceoeeeeeeeeeeeeeeeeeeeee e eeeee e 1 1
26 | [UTZETA WASHER, STEEL, 5/8 .....voveeeeeeeeeeeeeeeeeeeeeeee e, 1 1
27 | OI7Z3 NUT, NYLON LOCK, 5/8 = 18 .....oooeoeeoeeeeeeeeeeeeeeeeeeees e 1 1
28 | 1016219 ASSEMBLY, SCORECARD PLATE (INCLUDES ITEMS 29 - 33) ......cccooccovnnnnn. 1 1
29 N/A PLATE, STEERING WHEEL .....ooovoveeeeeeeeeeeeeeee e 1 1
30 | [UTZ56Y SCREW, ROUND HEAD, #12 = 14 X 1 w..oooooeeeeeeeeeeeeeeeeeeeeeeeeeee e 2 2
31 | [UTZ568 SPRING, TAPERED COMPRESSION ........ooovmomieeieeieeeeeeeeeeeeeeeeeee. 2 2
32 | [mUTEZA GRIP, PENCIL .o 2 2
33 | 1016154 CLIP, SCORE CARD .....ooooeoveeeeeeeeeeseeeeeeeoeeeeeeeeeeeeeeeee e 1 1
34 | [OUTEBE] SCREW, TYPE A PHILLIPS, #12 - 11 X 5/8 w...ovvveceeereeeeesereeeeeveeeeeeeeer e, 2 2
35 | [MUTT573 WASHER, TYPE B FLAT, 5/16 (RESORT VILLAGER ONLY) ......cccccoovvvirrnnenn 1 1

5-3


.?sku=1013861
.?sku=1017226
.?sku=1016269
.?sku=1016183
.?sku=1014288
.?sku=1011697
.?sku=1012499
.?sku=1017313
.?sku=1012605
.?sku=1012604
.?sku=1012604
.?sku=1014217
.?sku=1014213
.?sku=1014126
.?sku=1015545
.?sku=1017315
.?sku=1017314
.?sku=1014211
.?sku=1016156
.?sku=1012604
.?sku=1012604
.?sku=1017273
.?sku=1012565
.?sku=1012566
.?sku=1016214
.?sku=1016663
.?sku=1011578




STEERING GEAR ASSEMBLY B

ITEM | PARTNO. | DESCRIPTION | See
1 2 3 4

[UT8783-04 | ASSEMBLY, STEERING GEAR BOX (INCLUDES ITEMS 1 -22) ......cccooounnee. 1 1

1 | [OT303H SEAL, DUST, RIGHT w....ooovoveeecieeeeeceeeeeeeeee e 1 1
2 | 0008990 WRAP, TIE ..o, 2 2
3 | TUTBBUZUY | ASSEMBLY, INNER BALL JOINT ..ooiiimmieieeeeeeeeeeeeeeeeeeeeeeeee e 1 1
4 | 1018803-01 WASHER, TAB ......ooooiioeeeee e 2 2
5 N/A BUSHING, RACK .....ooooeoceoeeeeeeeeeeeeeeeeeees e 1 1
6 N/A BOX, STEERING GEAR ........omimoieeieeeeeeoeeeeeeeeeeeeeeeeeeeeeeeeeeee e 1 1
7 N/A BEARING, LOWER PINION .......ooooiimmiieoeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e, 1 1
8 N/A PINION, STEERING ©....veoceovececeeseeeeseeeeesee e 1 1
9 | [UTBZIEUY BEARING, UPPER PINION .......ooovmiiiiieieeeeeeeoeeeeeeeeeeeeeeeeeeeee e, 1 1
10 | [OTB799=07 RING, C-TYPE STOP .....oooooiooeeeeeeeeeeeeeeeeeeeeee e 1 1
11 | 1013051 RING, SNAP ..o 1 1
12 | [OUT3053 SEAL, DUST, STEERING PINION ....coovurirrieeceeeeeeeeeeeseeseeeseeieeseeeeeeenen. 1 1
13 | [oIBZEr=m GUIDE, STEERING RACK ..o, 1 1
14 | [UTBZIE=UN SPRING, YOKE ....ooooeeeeeoeeeeeeeeeeeeeeeeeee e, 1 1
15 | [UT3043 NUT, LOCK, RACK SCREW .......ovuvmeeeeeeeeeeeeeeeeeeeeeeeesseeeeeees e 1 1
16 N/A SCREW, RACK GUIDE ........ooveoeveeeceeseeeeeseeeeeeee e 1 1
17 N/A RACK, STEERING .....o.vueeieeeoeeeeeeeeeeeeeeeeee e 1 1
18 | MUTBZIETTY | WASHER, STOP ..o 2 2
19 | 1018796-01 RING, C-TYPE STOP .....oooooiveeeeeeeeeeeeeeeeeeeee e 1 1
20 | [UTBBUUOT SEAL, DUST, LEFT ..ooieceeeeeeeeeeeeeeeesseeee e 1 1
21 | 1018801-01 O-RING, DUST SEAL RETAINING .....cvooeoeoeeeeeeeeeeeeeeeeeeeeeeee e, 1 1
22 | 1019260-01 CAP, RACK END DUST ..o 1 1
23 | poUTO3H PIN, COTTER, 3/82 X 1 oooveeeoceeeeeeeeeeeeeee e 1 1
24 | 0007540 BALL JOINT, LEFT HAND THREAD (INCLUDES ITEMS 25, 26 AND 27) .............. 1 1
25 | [UTEEYY FITTING, THREAD FORM GREASE, 1/4 - 28 .....ooovooooeveoeeeeeeeeeeeeeeeeeenn 1 1
26 | pOU7BUZ NUT, HEX SLOTTED, 3/8 = 24 ...ooooeoceeoeeeeeeeeeeeeeeeeeeeeeeeeeeeee e, 1 1
27 | mOTTI3Y BOOT, DUST ..o 1 1
28 | 0007555 NUT, HEX, LEFT HAND THREAD, 1/2 - 20 .....oooooiooeeeeeeeeeeeeeeeeeeeeeee e, 1 1
29 | [MUTZaEEZ LINK, RACK AND PINION DRAG ......oovoeeeeoeeeeeeeeeeeeeseeeeeeeese e, 1 1
30 | 1013042 NUT, HEX, M2 X 1.75 oo 1 1
31 | 0001624 BOLT, HEX HEAD, 3/8 - 16 X 1 1/2 oo.ooocooeeceeeeeeeeeeeeeee e 3 3
32 | 0000334 WASHER, FLAT, B/8 ....oooooeeeoeeeeeeeeeeeee e 3 3
33 | [UTUT3g NUT, DIMPLED LOCK, 3/8 = 16 +....ooveeeeeeeeeeeeeeeeseeeeeeeee e 3 3

5-5


.?sku=101878302
.?sku=1013035
.?sku=101880201
.?sku=101879401
.?sku=101879901
.?sku=1013052
.?sku=101879701
.?sku=101879801
.?sku=1013044
.?sku=101879501
.?sku=101880001
.?sku=0001035
.?sku=1015597
.?sku=0007602
.?sku=1011930
.?sku=1012467
.?sku=1010138

5-6



FRONT SUSPENSION, UPPER
TOURALL B

ITEM | PARTNO. | DESCRIPTION | See n
1 2 3 4
1 | [oTB353 ASSEMBLY, DELTA A-PLATE (INCLUDES ITEMS 2, 3 AND 4) ......ccccooevvnnnne, 2 2 E
2 | [UTE328 BUSHING, URETHANE .......ovmiviieceeseeeeeseeeeeeeeeeseees e 6 6
3 | [UTBE350 SLEEVE, DELTA OUTER .....ooooeoieeeeeeeeeeeeeeeeeeeeeeeeeeee e 1 1
4 | mUTE32Y SLEEVE, DELTA INNER ......oomimoieeoeeeeeeeeeeeeeeeeeeeeeeeeeee e 2 2
5 | 0008754 NUT, NYLON LOCK, 3/8 = 16 ...oooveoceeeeeeeeeeeeeeeeeeeeeees s 8 8
6 | 0007539 BALL JOINT oot 1 1
7 | 0001308 NUT, HEX, 1/2 = 20 ... 1 1
8 | 0001624 BOLT, HEX HEAD, 3/8 - 16 X 1 1/2 co.ooooooeeeeeeeeeeeeeeeeeeeeeeeeeeeeee . 2 2
9 | [UTOT=3 NUT, DIMPLED LOCK, 3/8 = 16 ......cooveeeeeeeeeeeeeeeeeeeseereeeeeeeeeeeee e 4 4
10 | 0002402 SCREW, HEX CAP, 3/8 - 16 X 2 1/4 ......oooooeoeeeeeeeeeeeeeeeeeeeeeeeeeeeee. 4 4
11 | [UToZTY ROD, TIE oo 1 1
12 | 0007555 NUT, HEX, LEFT HAND THREAD, 1/2 - 20 ......oouveeeeeeeeeeeeeeeeeeeeee e 1 1
13 | 0007540 BALL JOINT, LEFT HAND THREAD ....c.ovmvmoreeeeeeeeeeeeesseeeeeseeeeeeeee e, 1 1
14 | [UTZZ68 STRAP, A-PLATE ..o, 2 2
15 | [UTAZ33 SHOCK ABSORBER, FRONT ........oouomimieeeeeeeeeeeieeeeeeee e 2 2
16 | [OI0TZ3 PLATE, SPRING MOUNTING .......orvuveeeereeeeeeeeeeeeeseseeeeeeeeeee e 1 1
17 | [UTOZOQ BOLT, HEX HEAD, 3/8 - 16 X 4 1/4 ...ooocooeeeeeeeeeeeeeee e 4 4
18 | [UTBE3BY ASSEMBLY, DELTA SHOCK AND GEAR SUPPORT ......c.cooovviveoeeieeeeeeenen, 1 1
19 | [OUTIYSY SEAL, DUST ..o enee e 3 3
20 | [pUU7BOZ NUT, SLOTTED HEX, 3/8 - 24 ..o e 3 3
21 | poUTO3g PIN, COTTER, B/82 X 1 oooveeeoceeeeeeeeeeeee e 1 1

5-7


.?sku=1016353
.?sku=1016346
.?sku=1016350
.?sku=1016349
.?sku=1010138
.?sku=1010219
.?sku=1017266
.?sku=1014235
.?sku=1010124
.?sku=1010200
.?sku=1016385
.?sku=1011930
.?sku=0007602
.?sku=0001035

5-8



FRONT SUSPENSION, LOWER
TOURALL B

ITEM | PARTNO. | DESCRIPTION | See E
1 2 3 4
1 | [oT032g ASSEMBLY, LEFT SPINDLE (INCLUDES ITEMS 3,4 AND 5) ......ccccvvvrvnnnne 1 1 E
2 | [oIU3E ASSEMBLY, RIGHT SPINDLE (INCLUDES ITEMS 3,4 AND 5) ......cc.cvvevn... 1 1
3 | 0008067 BUSHING, BRONZE SPINDLE ........oovuvuoeeeeeoeeoeeeeeeeeeeeeeeeeeeeeee e, 1 1
4 | 0007048 BUSHING, BRONZE ......ovuoeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 1 1
5 | [UT5597 FITTING, GREASE, 1/4 - 28 ...oooooeeeeeeeeeeeeeeeeeee e 1 1
6 | [UTZ03Q SPRING, TAPERED LEAF .......ooooiveeeceeeeeeeeeeeeeeeeaee e 1 1
7 | 0008745 ASSEMBLY, ECCENTRIC ..o 1 1
8 | 0000706 NUT, HEX, 3/8 = 16 o...oeoceoeeeeeeeee oo 1 1
9 | foTTEI3 ASSEMBLY, HUB (INCLUDES ITEMS 10 - 13) .....ovoiveeeceeeeeceeseeeeee e, 2 2
10 | [oTI393 PACKAGE, HUB BEARING .......oovoveeeeeeeeeoeeeeeeee e 2 2
11 | [UTIZ03 STUD, LUG, /2 = 20 oo, 4 4
12 | [UT3T33 SEAL, DOUBLE LIP .....oeoceoeeeeeeeeeeeeeeeeeee e 1 1
13 | [OUTIBB7 COVER, DUST ..o 1 1
14 | 0008754 NUT, NYLON LOCK, 3/8 = 16 ....ooveoeeeeeeoeeeeeeeeeeeeeee e 4 4
15 | [UTE387 SCREW, HEX HEAD CAP, 3/8 - 16 X 2 3/4 .o..oooooeeeeeeeeeeeeeeeeeeeeeeeeeeeen. 2 2
16 | [UTG383 CLEVIS, UPPER DELTA ...oooooeooeeceeeeeeeeeee e 2 2
17 | 0001308 NUT, HEX, 1/2 = 20 .o 2 2
18 | 0000209 WASHER, SPLIT LOCK, 1/2 w.oo.oooeeeeoeeoeeeeeeeoeeeeeeeeeeeeeeeee e, 2 2
19 | [UTOTED BEARING, THRUST ..o, 2 2
20 | [OTE38Y WASHER, KINGPIN WAVE .......oooiiieeeeeeeeeeeeeeeeeeeee e 2 2
21 | [UTOYs3 NUT, LUG oo 8 8
22 WASHER, FLAT, 3/4 ...ooioooooeoeeeeeeeoeeeeeeeeeeeeeeeeeeeee e 2 2
23 | 0007840 NUT, HEX SLOTTED, 3/4 = 16 ...oeoeveeeeeeeeeeeeeeeeeeeeees e eeeeeee e 2 2
24 | 0007910 PIN, COTTER, 5/82 X 1 oooveeeeeeeeeeeeeeeeee e 2 2
25 | 0008755 SCREW, HEX HEAD CAP, 3/8 - 16 X 3 3/8 .....voveoeeeeeeeeeeeeeeeeeeeeeeeeeeeenen. 2 2
26 | [UTBE3EH KINGPIN ..o 2 2
27 | moT5583 BUSHING, URETHANE ......oouimomiieeeeeeeeeeeeeeeeeeeeee e 4 4
28 | [UTZ303 BUSHING, STEEL ...ooveocveeeceoceeeeeeeeeeeeeeee s 2 2
29 | [UTZZTH PLATE, FRONT SPRING RETAINER ......cooiomimioeieeeeeeeeeeeeeeeeeeeeeeeeeeene 1 1
30 | 0001624 SCREW, HEX HEAD CAP, 3/8 - 16 X 1 1/2 woooooooooeoeeeeeeeeeeeeeeeeeeeee e, 4 4
31 | 0000357 WASHER, LOCK, 3/8 .....oooveoceeeeeeeeeeeeeeeeeeeeeeeeeeees e eeeees e 4 4
32 | 0000706 NUT, HEX, B/8 = 16 .....oeoceoieeeceeeeeceeeeeeeee e 4 4

5-9


.?sku=1010348
.?sku=1010347
.?sku=1015597
.?sku=1012030
.?sku=1011892
.?sku=1011393
.?sku=1011304
.?sku=1013135
.?sku=1011887
.?sku=1016387
.?sku=1016384
.?sku=1010150
.?sku=1016389
.?sku=1010984
.?sku=1010005
.?sku=1016386
.?sku=1015583
.?sku=1012303
.?sku=1014276

5-10



FRONT SUSPENSION, UPPER
RESORT VILLAGER, TRANS-PORTER/TRANS-SENDER B

ITEM | PARTNO. | DESCRIPTION | See n
1 2 3 4
1 | [oTB353 ASSEMBLY, DELTA A-PLATE (INCLUDES ITEMS 2, 3 AND 4) ......ccccooevvnnnne, 2 2 E
2 | [UTE328 BUSHING, URETHANE .......ovmiviieceeseeeeeseeeeeeeeeeseees e 6 6
3 | [UTBE350 SLEEVE, DELTA OUTER .....ooooeoieeeeeeeeeeeeeeeeeeeeeeeeeeee e 1 1
4 | mUTE32Y SLEEVE, DELTA INNER ......oomimoieeoeeeeeeeeeeeeeeeeeeeeeeeeeee e 2 2
5 | 0008754 NUT, NYLON LOCK, 3/8 = 16 ...oooveoceeeeeeeeeeeeeeeeeeeeeees s 10 | 10
6 | 0007539 BALL JOINT oot 1 1
7 | 0001308 NUT, HEX, 1/2 = 20 ... 1 1
8 | 0000334 WASHER, FLAT, B/8 ....oooooeceoeeeeeeeeeeeeeeeeeeeeee e 2 2
9 | [UTOT=3 NUT, DIMPLED LOCK, 3/8 = 16 ......cooveeeeeeeeeeeeeeeeeeeseereeeeeeeeeeeee e 2 2
10 | 0002402 BOLT, HEX HEAD, 3/8 = 16 X 2 1/4 .o...o.oooeooeeeeeeeeeeeeeeeeeeeeeeeeeee . 6 6
11 | [UToZTY ROD, TIE oo 1 1
12 | 0007555 NUT, HEX, LEFT HAND THREAD, 1/2 - 20 ......oouveeeeeeeeeeeeeeeeeeeeee e 1 1
13 | 0007540 BALL JOINT, LEFT HAND THREAD ....c.ovmvmoreeeeeeeeeeeeesseeeeeseeeeeeeee e, 1 1
14 | [UTZZ68 STRAP, A-PLATE ..o, 2 2
15 | [UTBZUE=UY | SHOCK ABSORBER, FRONT ........ommiomieeeeeeeeeeeeeeeeeeeeeee e 2 2
16 | [UTOTZ3 PLATE, SPRING MOUNTING .......orvuveeeereeeeeeeeeeeeeseseeeeeeeeeee e 3 3
17 | [OUTBZUS0T | BOLT, HEX HEAD, 3/8 - 16 X 4 3/4 ..oo.ooooooeeeeeeeeeeee e 4 4
18 | [UTBE3BY ASSEMBLY, DELTA SHOCK AND GEAR SUPPORT ......c.cooovviveoeeieeeeeeenen, 1 1
19 | [OUTIYSY SEAL, DUST ..o enee e 3 3
20 | [pUU7BOZ NUT, SLOTTED HEX, 3/8 - 24 ..o e 3 3
21 | poUTO3g PIN, COTTER, B/82 X 1 oooveeeoceeeeeeeeeeeee e 1 1
22 | 0000706 NUT, HEX, B/8 - 16 ..o 2 2
23 | [OTY353=0T | CLAMP, BRAKE CABLE (PART OF BRAKE CABLE ASSEMBLY) ..................... 2 2



.?sku=1016353
.?sku=1016346
.?sku=1016350
.?sku=1016349
.?sku=1010138
.?sku=1010219
.?sku=1017266
.?sku=101870601
.?sku=1010124
.?sku=101870501
.?sku=1016385
.?sku=1011930
.?sku=0007602
.?sku=0001035
.?sku=101935301




FRONT SUSPENSION, LOWER
RESORT VILLAGER, TRANS-PORTER/TRANS-SENDER B

ITEM | PARTNO. | DESCRIPTION | See E
1 | 1018769-01 | ASSEMBLY, LEFT SPINDLE (INCLUDES ITEMS 3,4 AND 5) .....cc.ccoocvvvrrennnn, 1 1
2 | [UTBZ70-07 | ASSEMBLY, RIGHT SPINDLE (INCLUDES ITEMS 3,4 AND 5) ....co.oovvneearnn. 1 1
3 | 0008067 BUSHING, BRONZE SPINDLE ........ovoiveoeeeoeeoeeoeeeeeeeeeeeeeeeeee e, 1 1
4 | 0007048 BUSHING, BRONZE ......ovooeooeeeeoeeeeeeeeeeeeeeeeeee e, 1 1
5 | [TUTE5Ed FITTING, GREASE, 1/4 - 28 ...oooovooeeeeeeeeeeeeeeeeeee e 1 1
6 | [UTZ03Q SPRING, TAPERED LEAF .......ooooiveeeeeeeeeeeeeeeeeeeeeeeeeee e 1 1
7 | 0008745 ASSEMBLY, ECCENTRIC ...ooooveeeeeeeeeeeeeeeeeeeeeeee e, 1 1
8 | 0000706 NUT, HEX, B/8 = 16 oo..oeeeoeeeeeeeeeeeeeeeeeeeee oo 1 1
9 | fuTIEE3 ASSEMBLY, HUB (INCLUDES ITEMS 10 - 13) w..oovoiveeeceeeeeeeee e 2 2

10 | [oTI393 PACKAGE, HUB BEARING ........cooveeeoieeeeeeeeeeeee e 2 2
11 | [OT1303 STUD, LUG, /2 = 20 ..o, 4 4
12 | [UT3T33 SEAL, DOUBLE LIP .....eceoeeeeeeeeeeeeeeeee e 1 1
13 | [oUTIBB7 COVER, DUST ..o 1 1
14 | 0008754 NUT, NYLON LOCK, 3/8 = 16 ....ooveoceeeeeceereeeeeeeseeeeees s e 4 4
15 | [UTBE3B7 SCREW, HEX HEAD CAP, 3/8 - 16 X 2 3/4 ....ooooeeeeeeeeeeeeeeeeeeeeeeeeeeee . 2 2
16 | [UTE3B3 CLEVIS, UPPER DELTA ...ooooeoieeoeeeeeeeeeee oo 2 2
17 | 0001308 NUT, HEX, 1/2 = 20 ..o 2 2
18 | 0000209 WASHER, SPLIT LOCK, 1/2 ...ooooooeeeeeoeeeeeeeeeeeeeeeeeeee e, 2 2
19 | [UTOTED BEARING, THRUST ..o, 2 2
20 | [UTE38Y WASHER, KINGPIN WAVE .......oriiieoeeeeeeeeeeoeeeeeee e 2 2
21 | [UT09E3 NUT, LUG oo 8 8
22 WASHER, FLAT, 3/4 ...oooooooooeeoeeeeeeeeeeoeeeeeeeeeeee e, 2 2
23 | 0007840 NUT, HEX SLOTTED, 8/4 = 16 .....ooooeoeeeeeeeeeeeeeeeeeeeeeee e 2 2
24 | 0007910 PIN, COTTER, 5/82 X 1 oooveeeoeeeeeeeeeeeeeeeeeeee e 2 2
25 | 0008755 SCREW, HEX HEAD CAP, 3/8 - 16 X 3 3/8 .....oooveceeereeeeeeeeeeeeeeeeeeeeeeeeenen. 2 2
26 | [UTBE3BH KINGPIN ..o 2 2
27 | MoTS5E3 BUSHING, URETHANE ......coooomoomieeoeeoeeeeeeeeeeeeeeeee e 4 4
28 | [MUTZ303 BUSHING, STEEL w..ooveoveeeceeeeeeeeeeeeeee e 2 2
29 | mUTZEZTH PLATE, FRONT SPRING RETAINER .......c.ovmiveiieceeereeeeeeeseeseeseeeseee e 1 1
30 | [MUTOTA SCREW, HEX HEAD CAP, 3/8 - 16 X 2 .o.voeeoeeoeeeeeeeeeeeeeeeeeeseeeee e, 4 4
31 | 0000357 WASHER, LOCK, 3/8 .....ooveoeeoeeeeeeeeeeeeeeeeeeeeee e 4 4
32 | 0000706 NUT, HEX, B/8 = 16 ..o 4 4



.?sku=101877001
.?sku=1015597
.?sku=1012030
.?sku=1011892
.?sku=1011393
.?sku=1011304
.?sku=1013135
.?sku=1011887
.?sku=1016387
.?sku=1016384
.?sku=1010150
.?sku=1016389
.?sku=1010984
.?sku=1010005
.?sku=1016386
.?sku=1015583
.?sku=1012303
.?sku=1014276
.?sku=1010177




REAR SUSPENSION B

ITEM | PARTNO. | DESCRIPTION | See
1 2 3 4
BEFORE ORDERING FROM THIS PAGE, SEE NOTE ON PAGE ii AT THE
BEGINNING OF THIS MANUAL.
1 | O304 SHACKLE, REAR SPRING (GASOLINE VEHICLE ONLY) ......oooverereeeeeenennn. 4
1 | 0007569 SHACKLE, REAR SPRING (POWERDRIVE VEHICLE ONLY) .......ccovvvveeeennn. 4
2 | 0008754 NUT, NYLON LOCK, 3/8 = 16 <...oooeeeeeeeeeeeeeeeeeeeeeeee e 6 6
3 | [oTZ3e3 BUSHING, STEEL ...oooeoeoeeeeeeeeeeeeeeeeeeeeeeeeeeee e eeeeee e eeee e, 6 6
4 | moTE58E3 BUSHING, URETHANE ......oouimieireeeeceeeeeseee e 12 | 12
5 | [UTOTZY NUT, UNF HEX, 3/8 - 24 ......covovooeceeeeeeeeeeeeeeeee oo 4 4
6 | [UI3TE3 KIT, SHOCK ABSORBER (INCLUDES ITEMS 7,9 AND 10) ....ovvvrvecieceneans 1 1
7 | moTAZ3g SHOCK ABSORBER, REAR ..........ooimeioeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e, 2 2
8 | [UTIZTY KIT, SHOCK ABSORBER CUSHION (INCLUDES ITEMS 9 AND 10) ................. 4 4
9 N/A RETAINER, SHOCK ABSORBER CUSHION ........ooooviveeiieeeeeeeeneen. 8 8
10 N/A CUSHION, SHOCK ABSORBER .........c..ooviiveoeeeeeeeeeeeeeeseeeeeeeeeeeeneen. 8 8
11 | [UTaYog BOLT, “U” oo 2 2
12 | [UTA673 SPRING, REAR LEAF ........ooiieeeeeeeeeeceeeeeeeeeeeeeeees e 2 2
13 | [UT3557 WASHER, FLAT, 7/16 oeoovoeveeeeeeeeeeeeeeeeeeeeeeeeeeee e, 4 4
14 | [UTZ553 NUT, NYLON LOCK, 7/16 = 24 ..o 4 4
15 | 0008755 SCREW, HEX HEAD CAP, 3/8 - 16 X3 3/8 .....ooovvorvereereeeceeeeeeessees s 6 6
16 | 1012182 BRACKET, SHOCK MOUNT, LEFT .....ovmimieeeeeeeceeeeeeee e 1 1
16 | 1012181 BRACKET, SHOCK MOUNT, RIGHT ........omomimioeeeeeeeeeeeeeeeeeeeeeeee . 1 1
17 | [UT320% HANGER, BRAKE CABLE ..........oooimioeoeeeeeeeeoeeeeeeeeeeeseeeeeeee e 2 2
18 | 1014573 RETAINER, SPRING ........oueioiveeeceoeeeeeeeeeeeeeeeeeeeeeees s 2 2
19 | [OTZZ33 BUMPER, JOUNCE ......oovmiiiieeeeeeeeeeceseesees e 2 2
20 | 1014546-02 | MOUNT, BUMPER (GASOLINE VEHICLE ONLY) w..ooorvooeveoceiceeceeceeeeeeeees 2
20 | [UT529=03 | MOUNT, BUMPER (POWERDRIVE VEHICLE ONLY) ...ooovooeiieeeeeeceeeeeeees 2
21 | [OTZ907 SPACER, OVERLOAD BUMPER .........oomveeeeeeeeeeeiseeeeeeeeeeeeeeeeeeeeeeeeeeeenen. 2 2



.?sku=1012304
.?sku=1012303
.?sku=1015583
.?sku=1010145
.?sku=1013164
.?sku=1014236
.?sku=1011415
.?sku=1014902
.?sku=1014675
.?sku=1014557
.?sku=1014555
.?sku=1013207
.?sku=1017235
.?sku=101454902
.?sku=1014901

5-16



STABILIZER BAR - GASOLINE VEHICLE
RESORT VILLAGER, TRANS-PORTER/TRANS-SENDER B

ITEM PART NO. DESCRIPTION 8% I?LEY(: E

12 3 4
BEFORE ORDERING FROM THIS PAGE, SEE NOTE ON PAGE ii AT THE E
BEGINNING OF THIS MANUAL.

1 | [OT576g BAR, STABILIZER, 3/4 DIAMETER ......o.covmimeoeeeeeeeeeeeeeeeeeeeeeeseeeeeeeeeee e, 1
2 | mUIEEE SPACER ..o 4
3 | [UT5a53 MOUNT, COMPRESSION ......ooomieieeieeeeeeeeeeeeeee oo, 8
4 | 0000808 WASHER, FLAT, B/8 ....oooooeeeoeeeeeeeeeeeeeeeeeeeeeee e 8
5 | [UTEBI3 LINK, STABILIZER BAR ......ovuveeereeeeeeeeeeeeeeeeeeeeeeees s 2
6 | 0008861 SCREW, HEX HEAD CAP, 3/8 - 16 X 1 3/4 .....oooveceeeeeeeeeeeeeeeeeeeeeeeee e, 4
7 | 0000357 WASHER, LOCK, /8 .....vovoeeeeeeeeeeeeeeeeeeeeeeeeeeee e, 4
8 | [MUTBEBI3 BRACKET, STABILIZER BAR MOUNTING: .....c..vuimoreeeeeeeeeeeeeeeeeeee e, 2
9 | 0007173 SCREW, HEX HEAD CAP, 5/16 = 18 X 3/4 ....oovoveeeeeeeeeeeeeeeeeeeeeeeeeeeeeeenen. 8

10 | 0007174 WASHER, LOCK, /8 .....ovovoeeeeeeeeoeeeeeeeeeeeeeeeeeeee e, 8

11 | 0001242 NUT, HEX, 5/16 = 18 ...oeoovoeeeeeeeeeeeeeeeeeeee e 8

12 | [UT5E13 SUPPORT, STABILIZER BAR BUSHING ........coovuiiireeeeeeeeeeeeeeeeeeeeeeeeeenen. 2

13 | [OUTEET3 BUSHING, STABILIZER BAR ......oouveeeoieeeeeeeeeeeeeeseeeeeseeveeseesseeaen e, 2

14 | 0007311 SCREW, HEX HEAD CAP, 1/4 = 20 X 2 ooovoveeeeeeeeeeeeeeeeeeeeeseeeee e, 8

15 | 0008233 NUT, NYLON LOCK, 1/4 = 20 <...oooooeeeeoeeeeeeeeeeeeeeee e 8



.?sku=1015760
.?sku=1015457
.?sku=1015453
.?sku=1016814
.?sku=1016813
.?sku=1015614
.?sku=1015613




ELECTRICAL SYSTEM
GASOLINE VEHICLE







FORWARD AND REVERSE SHIFTER ASSEMBLY
GASOLINE VEHICLE n

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4

1016947 ASSEMBLY, FORWARD AND REVERSE SHIFTER (INCLUDES ITEMS 1 - 17) ........... 1
1 | [o1Zs9a SCREW, MACHINE, #4 - 40 X 1 1/2 1.oooooeooeeeeeeoeeeeeeeeeeee e 2
2 | moTE3ag BASE, FORWARD AND REVERSE SHIFTER ......cc.ovuoveereeeceeeeeceesseeeeses e 1
3 | 0008057 NUT, HEX HEAD, #4 = 40 ......oomooooooeoeeeeoeeeeeeeeeeee e 4
4 | 1012431 WASHER, FLAT, #4 ..o 2
5 | [UTZ808 SWITCH, LIMIT oo 1
6 | MUTazZ3 WASHER, NYLON FLAT, #4 ....ooooiooeeeeeeeeeeeeeeeeeeeeee e, 2
7 | muTasog SWITCH, LIMIT ..o 1
8 | 0008058 WASHER, LOCK, #4 ..o, 2
9 | [UTATZ BUSHING, BRONZE .......ouooeoeeoieceoeeeeeeeeeeeeeeee e 2
10 | 1014089 KIT, NEUTRAL LOCK-OUT CAM (INCLUDES ITEM 11) ...ooooieoeeeeeeeeeeeeeeeen 1
11 | [UTaUEY WASHER, FLAT ..o 1
12 | [UT3590 SPRING, FORWARD AND REVERSE CAM ........cooiviemeeeieeeeeeeeeeeeeseeeeeseeee e 1
13 | [OUT3583 RING, RETAINING w...oovoveoceeeeeeeeeeee st 1
14 | 1013587 WELDMENT, FORWARD AND REVERSE BELL CRANK ........co.vvvovereeeereeeeeneenenn. 1
15 | oI35 PIN, ROLL, /8 .o 1
16 | 0008717 NUT, NYLON LOCK, 1/4 = 28 .....oooooeeeeeeeeeeeeeeeeeeeeeeeeee e 2
17 | [UTO953 STUD, BALL, 1/4 = 28 X 1/4 ooccoooeeeeeeeeeeeeoeeee e 2

18 | [UT30BY CABLE, TRANSMISSION (INCLUDES ITEMS 19 - 21)
(FOR TOURALL ONLY) ..o 1

18 | [UTB7Z7=07 | CABLE, TRANSMISSION (INCLUDES ITEMS 19 - 21)
(FOR RESORT VILLAGER TRANS-PORTER/TRANS-SENDER ONLY) ......co.ovvorvanenen. 1
19 | [UTIETT=ON BRACE, SHIFTER CABLE .....oovmooieeoeeeeeeeeeeeeeee oo 1
20 | 0007893 NUT, HEX, #10 = B2 oo 2
21 | [OTZ333 JOINT, BALL oo 2
22 | mOUT3TYY SCREW, PHILLIPS OVAL COUNTERSUNK MACHINE, #8 - 32 X 5/8 .......ccccvveevrrrrenn. 1
23 | [UTZIB7 HANDLE, FORWARD AND REVERSE SWITCH .......ovuvmieieoeeeeeeeeeeee e 1
24 | 0008248 SCREW, PHILLIPS TRUSS HEAD, 1/4 - 20 X 8/4 .....ovoovooeeeeeeeeeeeeeeeeeeeeeee e 4
25 | 0008233 NUT, NYLON LOCK, 1/4 = 20 ....ooooeeeeeeeoeeeeeeeeeeeeeeeeee e 4
26 | [UTZUEY WASHER, FLAT w.o.ooovoecee e 1

6-3


.?sku=1012594
.?sku=1016342
.?sku=1014808
.?sku=1014727
.?sku=1014807
.?sku=1014145
.?sku=1014065
.?sku=1014065
.?sku=1013590
.?sku=1013589
.?sku=1013591
.?sku=1010954
.?sku=1013085
.?sku=101672701
.?sku=101931901
.?sku=1012333
.?sku=1013198
.?sku=1012987
.?sku=1014065
.?sku=1014065

BATTERY

6-4



WIRING, GASOLINE VEHICLE - TOURALL n

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4

1018893-02 | WIRE HARNESS ASSEMBLY (INCLUDES ITEMS 1= 10) ..voovceeeeeeeeeeeeeeeeeeeeeeeeene 1

1 | 1013723 WIRE ASSEMBLY, #18 RED/WHITE .....ooovuoieeeeeeeeeeeeeeeeeeeeeeeeeseeeseeee e, 1
2 | moiEzEl WIRE ASSEMBLY, #18 WHITE, #18 WHITE/BLACK .........ooovvereeeeerereeeesreeeeneenenn. 1
3 | 1013601 WIRE ASSEMBLY, #18 YELLOW, #16 BLUE .......o.covivoeeeeeeeeeeeeeeeeeeeeeeeeeeeennen. 1
4 | mUTEZEY WIRE ASSEMBLY, #6 WHITE ......ooivooeooeeeeeeeeeeeeeeeeeeeeeeee e 1
5 | 1015780 WIRE ASSEMBLY, #18 BLACK .....o.ovuveeeoeeeeeeeeeeeeeeeeeeeee e 1
6 | 1015779 WIRE ASSEMBLY, #18 GREEN ......oouomoieeoeeeeeeeeeeoeeeeeeeee e, 1
7 | 1018850-01 WIRE ASSEMBLY, #18 YELLOW .......ovommoeieeeeeoeeeeeeeeeeeeeeeee e 1
8 | 1015738 WIRE ASSEMBLY, #16 YELLOW ........ovovoeeceeeeeeeeeeeeeeee e 1
9 | 1018282-01 WIRE ASSEMBLY, #16 RED, #16 ORANGE .........ccoorveeceereeceeeeeeeeeeeseeeeseeeeeneenen. 1
10 | 1018930-01 WIRE ASSEMBLY, #18 YELLOW .......oovoveeeieeeeeeeeeeeeeeee e 1
11 | [UTaTTg WIRE ASSEMBLY, #6 RED ......ovoivooeeeeeeeeeeeeeeeeeeeeee e eeeeee e, 1
12 | 1013469 WIRE ASSEMBLY, #18 BLACK .......ooorveoveeeeeeeeeeeeeeeeeeeeeeeee e, 1
13 | 1012396 WIRE ASSEMBLY, #18 BLACK ........cvuveeeeieeeeeeeeeseeeeeseeseesesseesees e, 1
14 | 1016857 WIRE ASSEMBLY, #18 BLACK (PART OF REVERSE BUZZER KIT) ......ooovveveeeeenenn. 1
15 | 1013463 WIRE ASSEMBLY, #18 BLUE .......o.omoieoeeeeeeeeeeeeeeeeeeeeeeeeeee e, 1
16 | 1016402 WIRE ASSEMBLY, #18 BLACK (PART OF ELECTRICAL COMPONENT BOX) .............. 1
17 | 1016401 WIRE ASSEMBLY, #18 ORANGE (PART OF ELECTRICAL COMPONENT BOX) .......... 1
18 | [OT5033 WIRE ASSEMBLY, #18 ORANGE ........o.oomiveoeeeeeeeeeeeeeeeeeeeee oo, 1
19 | 1015921 WIRE ASSEMBLY, #18 BLACK .......ooovoeeeeeeeeeeeeeeeeeeeeee e, 1
20 | MOUT59Zg WIRE ASSEMBLY, #6 BRAIDED GROUND ..........o.uvmreereceeeeeeceeseeeeeeesseeeeesseeeeeeenen. 1
21 | [OTE737 WIRE ASSEMBLY, #10 RED (PART OF ELECTRICAL COMPONENT BOX) .................. 1
22 | [MUT5333 WIRE ASSEMBLY, #10 BRAIDED GROUND .......cooomioeoeieeeeeoeeeeeeeeeeeeseee e, 1
23 | MOTB373=07 | WIRE ASSEMBLY, #6 GREEN ........ooiivieeceeeeeeeeeeeeeeeeeeeeeeeeee e 1
24 | mOTZ38Z WIRE ASSEMBLY, #6 BLACK ........veorveeeeeoeeeeeeeeeeeeeeeeeeeeeee e, 1

6-5


.?sku=1015781
.?sku=1015769
.?sku=1014119
.?sku=1015035
.?sku=1015920
.?sku=1015737
.?sku=1015332
.?sku=101837301
.?sku=1012382

6-6



ELECTRICAL COMPONENT BOX, GASOLINE VEHICLE
TOURALL n

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
[UTBZ76-07 | BOX, ELECTRICAL COMPONENT, COMPLETE

(INCLUDES ITEMS 1 - 31 AND 1018893-02 - SEE PAGE 6-5) .....ovovveveeeeeeeeeeceenennea. 1

1 | o153 COVER, ELECTRICAL COMPONENT BOX .......oovuverereeeeeecisseeeesseseesieseeeeeennenen. 1
2 | (U553 SCREW, HI-LO, #12 = 18 X 5/8 -.....evooeeeeeeeeeeeeeeeee oo 5
3 | 0001242 NUT, HEX, 5/16 = 18 oo.oooeceoeeeeeeeeeeeeeeeeeee e 2
4 | 0007893 NUT, HEX, #10 = B2 <.oooooeeceoeeeeeeeeeeeeeeeeeee e 2
5 | [UT3609 SOLENOID, 12 VOLT oo 1
6 | TOTE37 BOX, ELECTRICAL COMPONENT .....ooovioeeeeeeeeeeeeeeeee s 1
7 | moTZZem FUSE, 10 AMP ... 1
8 | [TUTEZ37 WIRE ASSEMBLY, #10 RED ....ooveeeeeeeeeeeeeeeeeeseeeeeeee e eneeeeen 1
9 | moIErA BLOCK, FUSE ..o 1
10 | [UT3583 RING, RETAINING w...cooooooeoieeeeeeeeeeeeeee oo 1
11 | [UTE373 CAM, ELECTRICAL BOX ...ooovoceoeeeeeeoe oo 1
12 | [UTATZ3 BUSHING, BRONZE .......cooveeeaieeeeeeeeeeeeeee e 2
13 | [UTZUBY WASHER, FLAT ..o 1
14 | [UTOYS3 STUD, BALL, 1/4 = 28 .....oooooeoeeeeeeoeeeeeeeeeeeeeeeeeeeeeee e 1
15 | 0008717 NUT, NYLON LOCK, 1/4 = 28 ... 1
16 | [OTBZT3=0 ASSEMBLY, BELL CRANK SHAFT .....oooiiieieceeeeeeeeeeeee e 1
17 | [OT3509 SCREW, HEX HEAD CAP, 1/4 - 20 X 1 3/4 ...oooooooeeeeeeeeeeeeeeeeeeeeeeeeeeeoe 1
18 | [UTZaU3 BOLT, CARRIAGE, 5/16 - 18 X2 ...o.ovooeceeeeeeeeeeeeeeeeeeeee e 1
19 | 1015343 STRAP, GROUND .....ooomoeiieeeeee oo 1
20 | mOTE777 ASSEMBLY, VOLTAGE REGULATOR ......cooveiioeeeeeeseeeseeeseeeee e 1
21 | [OUTEITY NUT, HEX JAM, 1/4 = 20 ...ooooeiooeoeeeeeeeeeeeeeeeeeeeeeeeee e 1
22 | 0008233 NUT, NYLON LOCK, 1/4 = 20 o..ooooeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 1
23 | [UTSB7Y SCREW, HEX HEAD MACHINE, #4 - 40 X 1 5/8 ......ovoveeeeeeeeeeeeeeeeeeeeeee e 2
24 | 1016402 WIRE ASSEMBLY, #16 BLACK .......ovovoioeeeeeeeeeeeeeeeeeeeeeee e 1
25 | 1012431 WASHER, FLAT, #4 ..o 2
26 | 0008057 NUT, HEX, #4 = 40 ...ooooeceeoeeeeeeeeee oo 4
27 | moTZBLY SWITCH, LIMIT oo 1
28 | [UTZBUZ SWITCH, LIMIT ..o 1
29 | 1016401 WIRE ASSEMBLY, #16 ORANGE .........ovmoieoeoeeieeeeeeeeeeeeeeeee e 1
30 | 0008058 WASHER, LOCK, #4 ......oooooooeoeeeoeeeoeeeeeeeeeeeeeeeeeeee e 2
31 | [OIETTy WIRE ASSEMBLY, #6 RED ......coovueeoieeeeeeeeeeeeeseeeeeseseeee s 1

6-7


.?sku=101827601
.?sku=1015372
.?sku=1015752
.?sku=1013609
.?sku=1015371
.?sku=1012295
.?sku=1015737
.?sku=1015741
.?sku=1013589
.?sku=1015373
.?sku=1014145
.?sku=1014065
.?sku=1010954
.?sku=101821301
.?sku=1013509
.?sku=1015405
.?sku=1015777
.?sku=1015919
.?sku=1015878
.?sku=1014808
.?sku=1014807
.?sku=1014119




ELECTRICAL COMPONENTS
GASOLINE VEHICLE - TOURALL n

ITEM | PARTNO. | DESCRIPTION QTY E
1 2 3 4
1 | [oTEEsy KIT, REVERSE BUZZER (INCLUDES ITEMS 2, 3 AND 4) .....ooooivioieeeeeeeeeeeeeeeeeeeeene 1
2 | [UTEs5T BUZZER, REVERSE ......oooieeeieeeeeeeeeeeeeeeeeeee e 1
3 | [UTEBAY SCREW, PAN HEAD HI-LO, #4 - 24 X 5/16 .....cooveeeereeeeeeeseeeeeeseeeeessseeeeees e 2
4 | 1016857 WIRE ASSEMBLY, #18 BLACK .....o.vmoeeeeoeeeeeeeeeoeeeeeeeeeeee e, 1
5 | 1018306-01 | ASSEMBLY, SCREW AND WASHER .........coomoimioeioeeeeeeeeeeeeeeeeeeeeeeeeee e 4
6 | FOUTBZBZTY | SWITCH, KEY oo 1
7 | EOTBETTEON | WASHER ..o 1
8 | MUTBIOZZTN | NUT, KEY SWITCH ..ooooiieoioeoeeeeeeeeeeeeeeeeeeeeeeeee e 1
9 | FUTB3ZAETZ | CAP, KEY SWITCH ...oooioiiooeeceeeeeeoeeeeeeeeeeeeeeee e 1
10 | [oTZE03 KEY (PAIR) oot 1
11 | [UTBEE30 LIGHT, OIL WARNING (WITH INTERNAL RESISTOR) ....ovvmoeeeseeeeeeeeeeeeseeee e 1
12 | [OUT5T03 GAUGE, FUEL (INCLUDES ITEMS 13 AND 14) .o....ooiooiooeooeeoeeeeeeeo oo 1
13 N/A NUT, BRASS -....oeooeoeeeeeeeeeeeeeee oo 6
14 N/A WASHER, EXTERNAL TOOTH LOCK ......oovuvecieieeeeceeeeeeeeseeses e 3
15 | [OT5T03 BRACKET, FUEL GAUGE .......ooooeeeeeoeeeeeeeeeoo oo e eeeeeeee oo 1
16 | [UTIETO WASHER, LOCK, #8 ....oooevoeooeeeeeveeoeeeeeeeeeoeeeeeeeeeoeeeeeeseees e seeesese e eeeeeseseseeeeeeeeesseseeeeee 2
17 | [omsEd NUT, HEX, #8 = B2 ..oooooeooeeeeeeoooeeeeeeseooeeeeeeeseeeseeeeeseessseeseessss e eessess s eesssesseeseessenesee 2

6-9


.?sku=1016859
.?sku=1016851
.?sku=1016849
.?sku=101826301
.?sku=101851101
.?sku=101830701
.?sku=101834502
.?sku=1012505
.?sku=1016630
.?sku=1015103
.?sku=1015104
.?sku=1011610
.?sku=1011571

Ad3LvE @ o
yazzng o
358334 ) oW
Hv3H @/ / @ PSS
, HOLIMS o

HOLIMS
HINWI

j

ANNOYD
ELNEE)

31HWa3d |J

EN
ane
~
; ovig 7
NMOHE
/ﬁ ane !
@ 4 /
s a3y
Q /
~—~

[
| |
1 1
[
— MOTIZA
3UHWa3H
~ | I
SOVIE/ALIHM —|-]-]- SOVIF/ALIHM
_ ILHMWAIY _
. : N33HD , 7|
-
Ny v B o e moman Pidhre
Jnve4 . JONVHO 70
4 4

HOLIMS of
THor o

3LIHM
MOTIZA

ov1g
N\

)
%%
% %
o, %
A
N
NN\
NN
N

S 8
N 1) >
W S8l = |83
FJonve & E S A
Jand T z
. 3 2| o
8| ¢
]

d3zzng
ESCEVER]

HOLIMS

LINR
//wm

MNVL 73N4

Nyyo.

e SIHOLIMS

LN

H3AIT NHOH

3SHIA3H / QHVMHOS

%0019
YNING3L
aNnods

1HDMNAv3IH
H3LINM IOVLI0A 1HOIY

6-10



WIRING, GASOLINE VEHICLE
RESORT VILLAGER, TRANS-PORTER/TRANS-SENDER n

ITEM | PARTNO. | DESCRIPTION QTY E
1 2 3 4
BEFORE ORDERING FROM THIS PAGE, SEE NOTE ON PAGE ii AT THE
BEGINNING OF THIS MANUAL.
[UT7669-08 | HARNESS, WIRE (INCLUDES ITEMS 1= 29) .....ouoeieeeeoeeeeeeeeeeeeeeeeeeeeeeeeee e 1
1 | 1016323 WIRE ASSEMBLY, #16 WHITE .......ovuveeeeeeeeceeeeeeeeeeeeeeeee e 1
2 | i WIRE ASSEMBLY, #18 BLUE ......ovuveceoeececeeeeeeeee e 1
3 | 1016763 WIRE ASSEMBLY, #18 YELLOW .......ovoooeeeeoeeeeeeeeeeeeeeee e, 1
4 | 1017052 WIRE ASSEMBLY, #18 BLUE ......ooivuoeeeeeeeeeeeeeeeeeeeeeeeee e 1
5 | 1016326 WIRE ASSEMBLY, #16 BLACK .......ovuveeeoeeeeeeeeeeeeeeeeeeeeeeeseeeeeee e 1
6 | 1016308 WIRE ASSEMBLY, #16 BLACK .......ovooeeeeoeeoeeeeeeeeeeeeeeee oo, 1
7 | 1016776 WIRE ASSEMBLY, #14 BLACK, #18 BLACK .......co.ivooeeeeoeeeeeeeeeeeeeeeeeeeeeeeeeen. 1
8 | 1017681 WIRE ASSEMBLY, #18 RED .....ooooeoieeeeceeeeeeeeeeeeeeeeeeeeeeee e 1
9 | 1017677 WIRE ASSEMBLY, #18 BROWN ........ouomireeeeeeeeeeeeeeeeeeeseeeeeeeeeeeese e, 1
10 | 1016770 WIRE ASSEMBLY, #14 YELLOW .......ovovooiieeeeeeeeeeeeeeeeee oo, 1
11 | 1016775 WIRE ASSEMBLY, #18 BROWN ........omimioeoeeeeeeeeeeeeeeeeee e 1
12 | 1017676 WIRE ASSEMBLY, #18 GREEN AND #18 YELLOW ......co.ovmormireeeceeeeeeeseeeeeenenn. 1
13 | 1018282-03 WIRE ASSEMBLY, #16 RED AND #16 ORANGE .......c..co.coveovveereeeeeeereeeesreseneenenn. 1
14 | 1016765 WIRE ASSEMBLY, #18 RED/WHITE ......ooomieoooeoeeeeeeeoeeoeeeeeeeee e, 1
15 | 1016778 WIRE ASSEMBLY, #18 ORANGE ......c..oomiveoeeeeeeeeeeeeeeeeeee oo 1
16 | 1015738 WIRE ASSEMBLY, #16 YELLOW .......omovereceeeeeeeeeeeeeeeee e 1
17 | [UTB38Y WIRE ASSEMBLY, # 6 BLACK .....coovueeiereeeceeeeeeceseeeeeeee e 1
18 | [UT5769 WIRE ASSEMBLY, # 6 WHITE .....ovoioeoeeeoeeeeeeeeeeee e, 1
19 | 1018850-01 WIRE ASSEMBLY, #18 YELLOW .......omomoeeeeeeoeeeeeeeeeeeee e 1
20 | 1017678 WIRE ASSEMBLY, #18 WHITE/BLACK .......cooorveeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 1
21 | 1016771 WIRE ASSEMBLY, #18 GREEN/WHITE AND #18 BLUE .......occovovvoveoeeeeeseeeeenn. 1
22 | 1016774 WIRE ASSEMBLY, #18 YELLOW .......ovommoeieeeeeeeeeeeeeeeeeeeee e 1
23 | 1016773 WIRE ASSEMBLY, #18 WHITE .......ovuveieeeeeceeeeeeeeeeeeeeee e 1
24 | 1016309 WIRE ASSEMBLY, #16 ORANGE/WHITE ........ovuvereeereeceeeeeeeeeeeeeeeeeeeeeees e 1
25 | 1016314 WIRE ASSEMBLY, #16 BROWN ........oomioeioeieeeeoeeoeeeeeeeeeee oo, 1
26 | 1016409 WIRE ASSEMBLY, #18 RED .....ooovoieeeeoeeoeeeeeeeeeeeeeeeeeeeeee e 1
27 | 1016772 WIRE ASSEMBLY, #16 RED/WHITE ......o..ovuoioieeoeeeeeeeeeeeeeeeeeeeeeeeeeeee e 1
28 | 1016307 WIRE ASSEMBLY, #16 ORANGE ......co..ovuoeieeeeceeeeeeeeee e 1
29 | 1016315 WIRE ASSEMBLY, #16 ORANGE/WHITE .....ooovmiimieieeeeeeeeeeeeeeeeeeeee e, 1
30 | MUTETTY WIRE ASSEMBLY, #6 RED (PART OF ELECTRICAL COMPONENT BOX) ................... 1
31 | 1013469 WIRE ASSEMBLY, #18 BLACK ........oeooveeeeeeeeeeeeeeeeeeeeeeeseeee e, 1
32 | 1012396 WIRE ASSEMBLY, #18 BLACK ......ecvuveeeeieeeeeeeeseeeeeese e s, 1
33 | 1016857 WIRE ASSEMBLY, #18 BLACK .....ovooeoeeeeeeeeeeeeeeeeeeeee e, 2
34 | 1013463 WIRE ASSEMBLY, #18 BLUE ......oououieoeeeeeeeeeeeeeeeeeeeee oo, 1
35 | 1017005 WIRE ASSEMBLY, #18 BLACK (PART OF ELECTRICAL COMPONENT BOX) .............. 1
36 | 1017006 WIRE ASSEMBLY, #18 ORANGE (PART OF ELECTRICAL COMPONENT BOX) .......... 1
37 | 1017010 WIRE ASSEMBLY, #18 WHITE (PART OF ELECTRICAL COMPONENT BOX) .............. 1
38 | 1015921 WIRE ASSEMBLY, #18 BLACK .......oomrveoeeeeeeeeeeeeeeeeeeeeeeesee e, 1
39 | [MOTE333 WIRE ASSEMBLY, #10 BRAIDED GROUND WIRE ........oo.vverveeeeeeeeeeeeeseeeeeeseeeeeeenens. 1
40 | [UTE3Y WIRE ASSEMBLY, #10 RED (PART OF ELECTRICAL COMPONENT BOX) .................. 1
41 | [OTB37Z30T | WIRE ASSEMBLY, #6 GREEN .......ooiiiioeceeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e, 1
42 | moTZ383 WIRE ASSEMBLY, #6 BLACK .......o.oeooveoeeeeeeeeeeeeeeeeeeeee e, 1

P
—
—_


.?sku=101766902
.?sku=1017679
.?sku=1016380
.?sku=1015769
.?sku=1014119
.?sku=1015332
.?sku=1015737
.?sku=101837301
.?sku=1012382

6-12



ELECTRICAL COMPONENT BOX, GASOLINE VEHICLE
RESORT VILLAGER, TRANS-PORTER/TRANS-SENDER n

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
BEFORE ORDERING FROM THIS PAGE, SEE NOTE ON PAGE ii AT THE
BEGINNING OF THIS MANUAL.
[UTBZ77-04 | BOX, ELECTRICAL COMPONENT, COMPLETE
(INCLUDES ITEMS 1 - 38 AND PART NUMBER 1017669-02 - SEE PAGE 6-11)............ 1
1 | o=y RELAY oo 1
2 | 0008450 SCREW, HEX HEAD MACHINE, #10 = 24 X 1/2 ...oovovoeoeeeoeeeeeeeeeeeeeeeee e 1
3 | 0000183 WASHER, FLAT, #10 ...oooooooooeoeeeoeeeeeeeee oo 1
4 | moizzEg BRACKET, RELAY MOUNTING ....oovooioimeeeeeeeeeeeseeeeeee e 1
5 | 0001016 WASHER, LOCK, #10 w....ooeeoeeeeeeceeeeeeeees e 1
6 | 0001017 NUT, HEX, #10 = 24 .o.oooiooooeeooeeeeeeeeeeeeeeeeeeeee e 1
7 | moTE3a COVER, ELECTRICAL COMPONENT BOX .......orvmvmoeeeeeeeeeieeeeeeeeeeeeeeseeeeeeeeen. 1
8 | [UTE753 SCREW, HI-LO, #12 - 18 X 5/8 ...eoevoveeeoeeeeeeeeeeeeeeeeeeeeeeeee e 5
9 | 0001242 NUT, HEX, 5/16 = 18  o.o.oooveoceeeeeceeeeeeeeeeeeeeeees e 2
10 | 0007893 NUT, HEX, #10 = B2 oo 2
11 | 1017006 WIRE ASSEMBLY, #18 ORANGE .........oomiveeieieeeeeeeeeeeeeee oo 1
12 | 1014948 ASSEMBLY, DIODE ......ooueeoiieeeeeeeeeeeee oo 1
13 | [UT3509 SOLENOID ..o 1
14 | 1017010 WIRE ASSEMBLY, #18 WHITE ..o 1
15 | [UT3583 RING, RETAINING ....cooveeeceoeeeeeeeeeeeeeeeeeeee e 1
16 | [OUTE373 CAM, ELECTRICAL BOX ....ooveeeoceoeeeeeeeeeeeeee e aes e 1
17 | [UTaT23 BUSHING, BRONZE .......vooeeeieeeoeeeeeeeeeeeee oo 2
18 | [UTAUBY WASHER, FLAT ..o, 1
19 | 1015345 ASSEMBLY, BELL CRANK SHAFT .....oooviiiiieeeeeeeeeeeeeeeeeee e 1
20 | [UTOTEA STUD, BALL, 1/4 = 28 ..o 1
21 | 0008717 NUT, NYLON LOCK , 1/4 = 28 ..o 1
22 | [MUTBEIY BOX, ELECTRICAL COMPONENT ......ooovmoeieeeeeeeeeeeeeeeee e 1
23 | [UTZZ9§ FUSE, 10 AMP ... 1
24 | MOUTE737 WIRE ASSEMBLY, #10 RED ....cooovveeeveeeceeeeeeceseeeeese s 1
25 | [OUTE7AT BLOCK, FUSE ..o 1
26 | [UT3509 SCREW, HEX HEAD CAP, 1/4 - 20 X 1 3/4 oo.ooooeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 1
27 | [UT530§ BOLT, CARRIAGE, 5/16 - 18 X2 w..ooovooeceoeeeeeeeeeeeeeeeeeeeee e 1
28 | 1015343 STRAP, GROUND .......oooooiieeeeeeeeeeeeeeeee e 1
29 | mUTrZ3y REGULATOR, VOLTAGE .....oooooieoeeeeeeeeeeeeeeeeeeee oo 1
30 | [UT59TY NUT, HEX JAM, 1/4 = 20 o...ooooeeoeoeeeeeeeeeeeeeeeeeeee e 1
31 | 0008233 NUT, NYLON LOCK, 1/4 = 20 ... 1
32 | [UTBBYE SCREW, HEX HEAD MACHINE, #4 - 40 X 1 1/8 ...o.ovoooeoeeeeeeeeeeeeeeeeee 2
33 | 1012431 WASHER, FLAT, #4 _..oooooooeoeoeeeeeeeeeeeee e 2
34 | 0008057 NUT, HEX, #4 = 40 ...ooooeceoeeeeeeeeeeeeeeeeeeeeee e 4
35 | [UTZ807 SWITCH, LIMIT oo 1
36 | 0008058 WASHER, LOCK, #4 .....ooooooooooeeeoeeeoeeeeeeeeeeeee e 2
37 | 1017005 WIRE ASSEMBLY, #18 BLACK .......ovoivoooeeeeeeeeeeeeeeeeeeeeee e eeeneeee. 1
38 | [MUTETTY WIRE ASSEMBLY, #6 RED ......cooveeeeieeeeeeeeeeeeeseeeeeeeeeeeeesses s eneeenen. 1
39 | [MUTEZZ3 FUSE, 20 AMP ... 3



.?sku=101827702
.?sku=1017239
.?sku=1017243
.?sku=1015372
.?sku=1015752
.?sku=1013609
.?sku=1013589
.?sku=1015373
.?sku=1014145
.?sku=1014065
.?sku=1010954
.?sku=1016997
.?sku=1012295
.?sku=1015737
.?sku=1015741
.?sku=1013509
.?sku=1015405
.?sku=1017238
.?sku=1015919
.?sku=1016896
.?sku=1014807
.?sku=1014119
.?sku=1016423




ELECTRICAL COMPONENTS, FRONT BODY, GASOLINE
RESORT VILLAGER, TRANS-PORTER/TRANS-SENDER n

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4

1 | 0008639 WRAP, TIE ..o, 4

2 | [UTEB%Y KIT, REVERSE BUZZER (INCLUDES ITEMS 3, 4 AND 5) .....ovuvoieeeceeeeeeeeeeeeeeeen. 1

3 | [UTEEE] BUZZER, REVERSE ......ovuvueeaieeoeeeeeseeeeeeeeeee e 1

4 | moTEBEY SCREW, PAN HEAD HI-LO, #4 - 24 X 5/16 ........ovooveeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 2

5 | 1016857 WIRE ASSEMBLY, #18 BLACK ......ovueeoeeeeeeeeeeeeeeeeeeeee e 1

6 | FUTZZZ] LIMITER, VOLTAGE (FOR GASOLINE VEHICLE LIGHTING INSTALLATION) .............. 1

7 | [OT0909 SCREW, MACHINE, #10 - 32 X 1 1/4 1o..oooovooeeoeeoeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 1

8 | 0000183 WASHER, FLAT, #10 ...oooieooeeeeeoeoeeeeeeeeeeeeeeee e 4

9 | 0001016 WASHER, LOCK, #10 ....oeoeeoeeeeeeeeeeeeeeeeeeeeee e 1
10 | 0007893 NUT, HEX, #10 = B2 ..o 1
11 | [UTB358 BLOCK, TERMINAL .....ooveoieoeeeoeeeeeeeeeeeeeeee e 1
12 | [OT3357 RIVET, ALUMINUM POP, 5/82 ......ooooeeeeeoeeeeeeoeeeeeeeeeeeeeeeee e 2
13 | 0004029 ASSEMBLY, HORN (INCLUDES ITEMS 14, 15 AND 16) ......coveoveceereeeeeeeseeeeeseeeeeenene. 1
14 | 0007820 WASHER, INTERNAL TOOTH, 5/16 ......vvoeveeeceereeeeeeeeseeeeesseseesseeessessee s 1
15 | [UTZ5Z28 NUT, MB X 1.25 ..o 1
16 | [UTIBZ3 BRACKET, HORN ..o 1
17 | 0000304 BOLT, HEX HEAD, 1/4 = 20 X 1 +.ooovoeeceeeeeeeeeee oo 2
18 | 0000332 WASHER, FLAT, 1/4 ..o 2
19 | 0008233 NUT, NYLON LOCK, /4 = 20 ...oooeoooeoeeeeeeeeeeeeeoeeeeeeeeeeeeeeeeeeeeee e 2
20 | [OTBBIZ=UT | ASSEMBLY, HEADLIGHT, LEFT HAND (INCLUDES ITEMS 22 - 31) ..ooooovuoveereeeeenne. 1
21 | [OT68BI7-0Z | ASSEMBLY, HEADLIGHT, RIGHT HAND (INCLUDES ITEMS 22 - 30 AND 32) ............. 1
22 | [UTZUBH HARNESS, HEADLIGHT WIRE ......oooovoveeeeeeeeeeeeeeeeeee e 1
23 | 1017059 LOCK, BULB COLLAR .......omomieeieeeeeeeeeeeeeeeeee e 1
24 | [EUT7UBY BULB, HALOGEN ......oooeoieoceeeeeeeeeeee e 1
25 | 1017061 LENS, HEADLIGHT ..ooeocvoeeeeeeeeeee e 1
26 | [UTZUB4 BRACKET, MOUNTING ......oooeiieeeeeeeeeeeeeeeeeeeeeee e 2
27 | 0007893 NUT, HEX, #10 = B2 ..o 2
28 | [UT33E1 SCREW, HI-LO, #10 = 16 X 7/16 c.ereeoceoeeceeeeeeeeeeee e 2
29 | [MUT7UBH RETAINER, HEADLIGHT ......oooioiieieceeeeeeeseeeeeesee e 1
30 | [MUT7UBY ASSEMBLY, TURN SIGNAL LENS ........omiiioeieeieeeeeeeeeeee oo 1
31 UTGBET BEZEL, HEADLIGHT, LEFT HAND ......omomoioeoeeeeeeeeeeeeeeee e 1
32 | [mOTEBTY BEZEL, HEADLIGHT, RIGHT HAND ......ooovmoeieeoeeeeeeeeeeeeeeeeee e 1
33 | 1015787 FLAP, SWITCH PROTECTOR ....oovuoieoceececeeeeeeeesie e 1
34 | 0001606 RIVET, POP, B3/16 «.oooeooeeoeeeeeeeeeeeeeeeeeeeeoe oo 3



.?sku=1016859
.?sku=1016851
.?sku=1016849
.?sku=1017721
.?sku=1010909
.?sku=1016356
.?sku=1013357
.?sku=1012528
.?sku=1011825
.?sku=101689701
.?sku=101689702
.?sku=1017066
.?sku=1017060
.?sku=1017064
.?sku=1013461
.?sku=1017065
.?sku=1017062
.?sku=1016880
.?sku=1016879




CONTROLS AND GAUGES, GASOLINE VEHICLES
RESORT VILLAGER, TRANS-PORTER/TRANS-SENDER n

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
1 | [oTB53Y LIGHT, OIL WARNING (WITH INTERNAL RESISTOR) .....oovuomeeeeeeeeeeeeeeeeeeeeeees e 1
2 | moiETol GAUGE, FUEL (INCLUDES ITEMS 3 AND 4) w.....ooooooooeeeeeooeeeeeeeeeoeeeeeeeseeesseeeeesseeseneeenee 1
3 N/A NUT, BRASS ..oooooeeoceeieeceos e eeee e ense e 6
4 N/A WASHER, EXTERNAL TOOTH LOCK ..o 3
5 | [UT5T03 BRACKET, FUEL GAUGE .......oooooeeeeeeoeeeeeeeeoo oo eeeeeeeoe e eeeeeeee e 1
6 | FUTIEA NUT, HEX, #8 = B2 ..oooovoooeeeeeeeooeeeeeseoosseeeeesesessseeeessssseseeessssss e sessssssesseesssssseeneessnnsesee 2
7 | morTsTg WASHER, LOCK, #8 .....oovvveooeoeeeeeeeooeeeeeeeeeoeeeeeeeeeoeseeeseeeeesseesseee s eeseeeseeeeseeee e sreeeee 3
8 | [UTBUI SCREW, PAN HEAD MACHINE, #8 - 32 X 7/16 +....ovoveeeeeeeeeeeeeeeeeeeeeeeeeeeee e 1
9 | 1018306-01 | ASSEMBLY, SCREW AND WASHER .......coeomiveeeeeeeeeeceeeeeeeeeeeeeeeeeeeeee e eeeeee e 4
10 | 1018264-01 | SWITCH, KEY .oooooiioieeceeeeeeeeeeeeeeeeeeseeee e 1
11 | FOTIBETTETN | WASHER ..o 1
12 | EOTBIOZZON | NUT, KEY SWITCH .o 1
13 | [OUTB3EAEUY | CAP, KEY SWITCH ...oooooiieeeieeeeeeeeeeeeeeeeeeeeeeeeeeee e 1
14 | [oTZED3 KEY (PAIR) ooooeoceeeeceee e e e 1
15 | 0004034 SWITCH, LIGHT (INCLUDES ITEM 16) «...ooeoeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 1
16 | [UT3857 KNOB, LIGHT SWITCH <.o..oooeieeeeeeeeeeeeeeeeeeeeee e 1
17 | [OT1233 SWITCH, LIMIT oo 2
18 | [OUTIE57 SCREW, MACHINE, #6 - 82 X 1 o.oouoeieeeeeoceseeeeeeee e 6
19 | [oTTZZg NUT, “K” LOCK, #6 = B2 ...ooooooeoeoeeeeeeeeeeeeee oo 6
20 | 1011742 BRACKET, BRAKE LIGHT SWITCH ..o 1
21 | 1010889 SWITCH, DIMMER .....veooeoeoeeeeeeeeeeeeeeeee e 1
22 | [OTBZIZ0T | STAND-OFF, DIMMER SWITCH ...oovmiiiieeieeeeeeoeeeeeeeeeeeeee e 2
23 | MOTBZTZO | SCREW, MACHINE, #10 = 32 X 1 oooovuoeieoeeeeeeeeeeeeeeeeeeeee e 2
24 | 0008049 WASHER, INTERNAL TOOTH LOCK, #10 ...ooveeeiieeeeeeeeeeeseeeeeeeeeeeeee e, 2
25 | 0007893 NUT, HEX, #10 = B2 ..o 2
26 | [UT3233 BUTTON, HORN ..o 1



.?sku=1016630
.?sku=1015103
.?sku=1015104
.?sku=1011571
.?sku=1011610
.?sku=1016092
.?sku=101851101
.?sku=101830701
.?sku=101834502
.?sku=1012505
.?sku=1013857
.?sku=1011439
.?sku=1011557
.?sku=1011229
.?sku=101871301
.?sku=101871201
.?sku=1013443




ELECTRICAL COMPONENTS, REAR BODY
GASOLINE VEHICLE - RESORT VILLAGER n

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
1 | 1017035 ASSEMBLY, TAILLIGHT (INCLUDES ITEMS 2 - 5) .....ooorvurereeeeeeeeeeeeeeseseeeeeeeeeeeennene. 2
2 | oiEHd KIT, HARDWARE .......oooovoieeeaeeeeeeeseeseeeee e 1
3 N/A BASE, TAILLIGHT ..o 1
4 | moTTEBg BULB ..ot 1
5 | FoTT823 LENS oottt 1
6 | [UTTZ97 BEZEL, TAILLIGHT oo 2
7 | moTTZeg SCREW, MACHINE, #8 - 82 X 1/2 o...oooooooeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 4
8 | [UTIET WASHER, LOCK, #8 .....o.oeeeoeeoeeeeeeeeeeeee oo s e e 4
9 | momEAl NUT, HEX, #8 - B2 ...oooeeeoeeeeceee oo eeeeeee e 4
10 | [OTT557 SCREW, MACHINE, #6 - 82 X 1 oo.oooeeeeeeeeeeeeeeeeeeee oo 4
11 | 0007591 WASHER, FLAT, #6 ...ooooeeeoeeeoeeeeeeeeeeeeeeeeeeee e, 4
12 | [UTI558 NUT, HEX, #6 .ooovooeoeeoeeeeeeeeeeee e 6
13 | [UTGB53 KIT, REVERSE BUZZER (INCLUDES ITEMS 14 - 19) .....vuoivieeeeeceeeeceeeeeeeee e 1
14 | [UTBEEE] BUZZER, REVERSE .......oooeoeeeeoeeoeeeeeee oo 1
15 | 0008056 SCREW, ROUND HEAD, #4 - 40 X 3/4 ...ooooooeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 2
16 | 1012431 WASHER, FLAT, #4 ..o 2
17 | 0008058 WASHER, LOCK, #4 ......cooovoveceeeeeeeeeeeeeeeeee e 2
18 | 0008057 NUT, HEX, #4 = 40 ...oooooooeeooeeeeeeeeeeeeeeeeeeeeeeeeeee e 2
19 | 1016857 WIRE ASSEMBLY, #18 BLACK ......oooiveoeeeeeeeeeeeeeeeeeeeee e 1



.?sku=1017699
.?sku=1011582
.?sku=1011843
.?sku=1011497
.?sku=1011498
.?sku=1011610
.?sku=1011571
.?sku=1011557
.?sku=1011558
.?sku=1016859
.?sku=1016851




ELECTRICAL COMPONENTS, REAR BODY
GASOLINE - TRANS-PORTER/TRANS-SENDER n

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
1 | [oTer ASSEMBLY, TAILLIGHT (INCLUDES ITEMS 2 - 8) «....oeoveveceeeeeeceeeeeeeesesreeeeeneeeeeennens. 2
2 N/A HOUSING, TAILLIGHT .....ovovoecieeceeeeee e 1
3 | [uriss3 BULB ..o 1
4 N/A GASKET .o 1
5 N/A LENS oo 1
6 N/A SCREW, LENS ..o 2
7 | mUTE753 SCREW, HEX WASHER HEAD, #12 - 16 X 1/2 ...ovoovoeoeeeeeeeeeeeeeeeeeeeeeeeeeee e 4
8 | [UTEB5Y KIT, REVERSE BUZZER (INCLUDES ITEMS 9 - 11) o.oovooeoieeeeeeeeeeeeeeeeeeeeeeeen. 1
9 | [UTEBE] BUZZER, REVERSE .......ovuveeeieeeeeeeeeseeeeeeeeeeeeeeee e 1
10 | [UTEBZY SCREW, PAN HEAD HI-LO, #4 - 24 X 5/16 .......ovvovereereeeeseeeeeeeeseseeessseeesss e 2
11 | 1016857 WIRE ASSEMBLY, #18 BLACK .......ovoiveeeeeeeeeeeeeeeeeeeeeeee e 1
12 | [OT5729 SCREW, HEX WASHER HEAD, #6 - 82 X 1/2 .....ooooeoeeceeeeeeeeeeeeeeeeeeeeee e 1
13 | 0007591 WASHER, FLAT ...ooooeoceooeeeeeeeeeeeeeeee e 1
14 | [UTTEZ23 WASHER, LOCK, #6 .......ovooveeeeeeeeeeeeeeeeee oo 1
15 | [UTIE58 NUT, HEX, #6 - B2 ...oooooeooeoeoeeeeeeeeeeeeeeeeeeee oo 1

6-21


.?sku=1016717
.?sku=1011582
.?sku=1015752
.?sku=1016859
.?sku=1016851
.?sku=1016849
.?sku=1015720
.?sku=1011622
.?sku=1011558

6-22



STARTER/GENERATOR ASSEMBLY n

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
BEFORE ORDERING FROM THIS PAGE, SEE NOTE ON PAGE ii AT THE
BEGINNING OF THIS MANUAL.
[UT8337-07 | STARTER/GENERATOR (CLOCKWISE ROTATION) (INCLUDES ITEMS 1 - 30) .......... 1
1 | [OI875Z0 HOUSING, FIELD COIL ..oovoveeeeeeeeeeeeeeeeeeeeeeeeeee e 1
2 | [UTBZETON ASSEMBLY, ARMATURE (INCLUDES ITEMS 3, 4 AND 5) ....coovurveriererisreecerenenn. 1
3 | [UTBZETON RETAINER, BEARING .......ouoioieeeeeeeeeoeeoeeeeeeeeeeeeeee e 1
4 | moT3OoY BALL BEARING, OUTPUT SHAFT ..o 1
5 | [UT3003 COMMUTATOR, BALL BEARING ........ooeoreeeeceeeeeeeeeeeeeeeeeeeee e 1
6 | [UTBZZB=01 SPACER ... 1
7 | [oT3003 KEY, WOODRUFF ......oomomieieeeeoe oo 1
8 | [UTB7EEUY KIT, PULLEY NUT AND SCREW (INCLUDES ITEMS 9 - 12) ....oovoivreeeceeeeeeee e 1
9 N/A WASHER, LOCK, M14 ......oooovioeceeeeeeeeeeeeeeeeeeeee e 1
10 N/A NUT, HEX, MA4 X 2 ..o 1
11 N/A SCREW, CROSS - RECESSED, M5 X .8 X 18MM ........oooovmieeoeeeeeeeeeeeeeeeeeeae 3
12 | [UTBYBEUY SCREW, CROSS - RECESSED, M5 x .8 x 16MM (WITH LOCK WASHER) ............ 2
13 | [OTB7ZT=07 END BELL, OUTPUT SHAFT ..o 1
14 | [UTBZE30 SET, POLE (SET OF 4) ..o 1
15 | [OT875E=01 SCREW, POLE PIECE (SET OF 4) ....oomoivooeeeeeeeeeeeeeeeeeeee e 1
16 | OUTBZEE0Y | ASSEMBLY, FIELD COIL wooovoieieoceeoeeceeeeeeeeeeeeeeeeee e 1
17 | [OTB7ZE6-07 SET, FMOLD ..ooeoeoeeceeee e 2
18 | [UTBZZE=0 PACKAGE, TERMINAL HARDWARE (F1 AND F2) ....oovoiooioeeeeeeeeeeeeeeeeeeeeenn 2
19 | [UIBZEON SET, DF MOLD ..o 1
20 | [MOTB777=07 PACKAGE, TERMINAL HARDWARE (DF) .......ovoeveoeeeeeeeeeeeeeeeeeeeeeeeeeee e 1
21 | [OT30TT0Z HOLDER, BRUSH (INCLUDES ITEMS 22 - 25) ........ovuoomeoieeeeeeeeeeeeeeeeeeeeeeen 1
22 | [UTBZETON SPRING, BRUSH ....oooiiooeieieeeeeeeoeeeee e 4
23 | [UTBBEIZUZ PACKAGE, BRUSH (INCLUDES 4 BRUSHES, 4 SCREWS, 4 WASHERS) ............ 1
24 | [UTB7EZ0Z ASSEMBLY, BRUSH CONNECTOR .......ooorvueeceareeeeeeseeeeeseeeeeeeeesesee e, 2
25 | [UTB75803 A CONNECTOR (SET OF 2) ...oooieeeeeeeeeeeeeeeeeeeeeeee e, 1
26 | [UTBZEUO PACKAGE, TERMINAL HARDWARE (A1 AND A2) ......oooovmomeeeeeeeeeeeeeeeeeeeeeenn 2
27 | [MUTB76307 COVER, BRUSH INSPECTION PORT (SET OF 4) (INCLUDES ITEM 28) .................. 1
28 | [UT7E53 COVER, BRUSH INSPECTION PORT, WITH DRAIN .......coooiveriereeeeeeieeeeeeeene. 1
29 | [UTBZEZZ END BELL, COMMUTATOR ..o 1
30 | [MUTB7900T BOLT, CLAMP, M6 X 1 X 180MM .......oooooieoeeeeeeeeeeeeeeeeeee e 2
31 | [UT3Z8Y PULLEY ..ot e e 1

6-23


.?sku=101833701
.?sku=101875201
.?sku=101875101
.?sku=101875001
.?sku=1013001
.?sku=1013005
.?sku=101874801
.?sku=1013003
.?sku=101876501
.?sku=101896501
.?sku=101874901
.?sku=101875301
.?sku=101875401
.?sku=101875501
.?sku=101875601
.?sku=101877601
.?sku=101875701
.?sku=101877701
.?sku=101301102
.?sku=101878101
.?sku=101869302
.?sku=101876202
.?sku=101875802
.?sku=101876001
.?sku=101876301
.?sku=1017653
.?sku=101876402
.?sku=101879001
.?sku=1014289

TOURALL 2MLY

RESORT WILLAZER

TRARNSFORT ER,

TRANSSENDER

6-24



STARTER/GENERATOR MOUNTING n

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
BEFORE ORDERING FROM THIS PAGE, SEE NOTE ON PAGE ii AT THE
BEGINNING OF THIS MANUAL.
1 | [OTB33707 | STARTER/GENERATOR (CLOCKWISE ROTATION) ......coooivmimiieeeieeeeeeeeeeeeeeene. 1
2 | [UT5220-07 | BRACKET, MOUNTING, FE 290 (TOURALL ONLY) .....ovuivoieeeeceeieeeeeeeeeeeeeeeeeee e 1
2 | [UTEZAU-0Z | BRACKET, MOUNTING, FE 350 (RESORT VILLAGER,
TRANS-PORTER/TRANS-SENDER) .........cooovmieeieeeeeeieeseeseeseeeeeeeeeeeeeee e, 1
8 | MOTITBZETN | BELT oo 1
4 | [uTEBE3 BRACKET, ADJUSTING «....ooooeoceoceeeeeeeeeeeeeeeeee e 1
5 | 0000705 SCREW, HEX HEAD CAP, 3/8 - 16 X 1 1/4 ..oooooeveveeeeieeeeeeee e 2
6 | 0000357 WASHER, LOCK, /8 .....vovooeeeeeeeeeeeeeeeee oo, 2
7 | 0000706 NUT, HEX, B/8 = 16 <o..ooeeoeeeeeeeeeeeeeeeeeeeeeeee oo 2
8 | 1019035-01 | SCREW, HEX HEAD CAP, M8 X 1.25 X 24MM ..........ovoveeeieeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeene 2
9 | 0007174 WASHER, LOCK, 5/16 ....ooovoveeeeeeeeceoseeeseeseeseeseseeseesssseess s s snss s, 3
10 | [UTBUZE SCREW, TORX HEAD, M8 X 1.25 X 18MM ........ovoveoreeeeeeeeeeeeeeeeeeeeeee e 1
1 | [oTE933 BOLT, CARRIAGE, 5/16 - 18 X 1 o...oooooioeoeeceeeeeeeeeeeeeee e 1
12 | 0001242 NUT, HEX, 5/16 = 18 ..ooceoveeeceoeeeeeeeeeeeeeeeeeee e 1
13 | [UTB3ZZ=0N | WIRE ASSEMBLY, #6 GREEN ........cooiveoeieeoeeeeeeeeeoeeeeee oo 1
14 | [UTEYZQ WIRE ASSEMBLY, #6 BRAIDED GROUND (TOURALL ONLY) ....ooooviveeeieeeeeeeeeeene. 1
15 | [UTE38Y WIRE ASSEMBLY, #6 BLACK (RESORT VILLAGER,
TRANS-PORTER/TRANS-SENDER ONLY) ....oooiviiereeeeeieeeeeeeeeeeeeeeeeeeeee e, 1
16 | 0007473 NUT, NYLON LOCK, 5/16 = 18 ....oooeoeeoeeeoeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 1
17 | 0001241 WASHER, FLAT, 5/16 (QUANTITY 2 FOR TOURALL) .......vvmiveeeeeeeeeeeeeeeeeeee. 1
18 | 0007173 SCREW, HEX HEAD CAP, 5/16 = 18 X 3/4 ....oveoeeoeeeeeeeeeeeeeeee oo 1

6-25


.?sku=101833701
.?sku=101524001
.?sku=101524002
.?sku=101916701
.?sku=1016883
.?sku=1016074
.?sku=1015932
.?sku=101837301
.?sku=1015920
.?sku=1016380




BATTERY MOUNTING - GASOLINE VEHICLE n

ITEM PART NO. DESCRIPTION QTY E

1 2 3 4
1 | [oTZszg BATTERY, 12 VOLT ..o 1
2 | [uiEsrg SCREW, HEX HEAD CAP, STAINLESS STEEL, 3/8 - 16 X 1/2 ....eovveveeeeeeeeeeeeeeeren. 2
3 | [UTEEa SPACER, BATTERY TERMINAL BOLT, STAINLESS STEEL ....c..cvoueveceereeeereeeeeneen. 2
4 | [UT38BB3 HOLD-DOWN, BATTERY, STAINLESS STEEL ......ovuveeeeeeeeeeeeeeeeeeeeeeee e 1
5 | 1011964 WASHER, FLAT, STAINLESS STEEL, 1/4 ...ovooeoeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e, 2
6 | 1015068 NUT, NYLON LOCK, STAINLESS STEEL, 1/4 - 20 .....ovuoveeeeeeeeeeeeeeeeeeeeeeeeereeeeennen. 2

6-27


.?sku=1012328
.?sku=1014375
.?sku=1014374
.?sku=1013882




ENGINE n
G



n FE 290 ENGINE

7-2



FE 290 ENGINE - TOURALL

ITEM | PARTNO. | DESCRIPTION QTY
1 2 8 4
1018335-01 | FE 290 OHV GASOLINE ENGINE, COMPLETE (CLOCKWISE ROTATION)

(DOES NOT INCLUDE ITEMS 15-18) ....ooovoveeeceeeeeeeeeeeeeeee e 1

1 | [oTBEUZ BOLT, 2-ENDED, M6 X 1 X 29MM ......ooovoveeeoceeeeeeeseeeeeeee e 1
2 | muTEsTg WASHER, FLAT, BMM ......ooooooioeeeeeoeoe oo 1
3 | muTEE=3 SHROUD, ENGINE, FE 290 ......ooouieeoeeeeeeeeeeeeeeeee e eeeeee e 1
4 | 1016456 BOLT, FLANGED, M6 X 1 X 12MM ......oovoveieceoeeeeeeeeeeeeeees e 15
5 | 1016547 NUT, MB X 1 oo 3
6 | [UTIUIZ=0T BOLT, 2-ENDED, MB X 1 X 27MM ......ooovmomoeeeeeeeeeeeeeeeeee e 1
7 | 1016526 SHROUD, ENGINE, FE 290 (LOWER) .......ourrooreeeeoeeeeeeeeeeeeeeeeeeeeeee s 1
8 | moTZZZ SCREW, 2-ENDED, M6 X 1 X 46MM .......oooereoereeeeeeeeeeeseeeeeeeeeeesseeeeee e 1
9 | 1019156-01 HOUSING, FAN ..o 1
10 | [UTBEEZ3 SHROUD, ENGINE, FE 290 (UPPER) .....ooovmoeireoeeeeeeeeeeeeeeeeeeeeeeeeeee e 1
11 | [UTE233 =12 X! = OO 1
12 | [UTB533 O-RING .oeoeoeeeeeeeeeeee e 1
13 | [OTBE38 TUBE, OIL FILLER, FE 290 ......ovovooeoeeeoeeoeeeeeeeeeeee oo 1
14 | 1016531 DIPSTICK ..o 1
15 | o3 NUT, MB X1 oo 1
16 | [OUT5333 WIRE ASSEMBLY, #10 BRAIDED GROUND ........o.ovuvveivereeeeeeeeeeseeeeeseeseeeseeeeeeen. 1
17 | [UTEYBY SCREW, PAN HEAD, MB X 1 X 14MM ........oommivooeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 4
18 | [UTE62Y SHROUD, FAN ... 1

7-3


.?sku=1016507
.?sku=1016512
.?sku=1016524
.?sku=101909701
.?sku=1017221
.?sku=1016525
.?sku=1016443
.?sku=1016539
.?sku=1016536
.?sku=1011114
.?sku=1015332
.?sku=1015969
.?sku=1015649

il FE 290 ENGINE




FE 290 ENGINE - TOURALL

ITEM | PARTNO. | DESCRIPTION QTY
1 2 8 4
1 | [OTETEZOY FLYWHEEL .oooeooeoeeeeeeeee oo 1
2 | [UTITEEO FAN, FLYWHEEL ....oocvooeeeeeeeeeeeeeeeeeee e 1
3 | [uT7ZZ8 SCREW, FLANGED HEX HEAD, M6 X 1 X 10MM..........cv.verreereceseeeeiseseeenes e, 3
4 | muTE52 WASHER, FLAT, T6MM ..o 1
5 | [UTEE0d NUT, HEX MAB X 2 ..o 1
6 | [UT7Z53 PLATE, FLYWHEEL FAN <.....oooiieioeceeeeeeeeeeeeeeeeee e 1
7 | [UTBEB3 KEY oo 1
8 | [UTBA5H BOLT, FLANGED, M5 X .8 X 25MM .........oovuoeooeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 2
9 | 1019092-02 COIL, IGNITION (WITH INTERNAL IGNITER) .....oooeeeeeeeeeeeeeeeeeeees oo 1
10 | [UTB578 GROMMET ... 1
11 | [UTBE583 TUBE, 7MM X 7OMM ..o 1
12 | [UTE293 ASSEMBLY, PLUG CAP ... 1
13 | 1016111 SPARK PLUG = OHV .....oooooeeeeeeeeeeeeeeeeeeeeeeeeee e 1
14 | 1016456 BOLT, FLANGED, M6 X 1 X 12MM .....ooovumrveieeeceeeeeeceeeeee e 2
15 | [oTZuB] CLAMP ..ot 1
16 | [UTBE73 MOUNT, RPM LIMITER ......ooomiioeoeeeeeeeeeeeeeeeeeeeeeee e 1
17 | 1016586 DAMPER, RPM LIMITER ......ooovooieeeceeeeeeeeeeeeeeeeee e 1
18 | 1019094-01 LIMITER, RPM = OHV  <....ooieeeeeeeeeeeceeee e 1
19 | 1016445 BRACKET, RPM LIMITER ....ooovooeoeeeeeeeeeeeeeeeeeeeeeeeee e 1
20 | 1019095-01 CLAMP ..o 1
21 | [OTBEYY SCREW, CROSS PAN HEAD, M5 X .8 X 8MM .........overveeereeeeeceeeeeeeseseeenees e 1
22 | [UTE524 SCREW, CROSS PAN HEAD SELF-TAPPING, M5 X .8 X 12MM ........ccocovvivvrrernnn.n. 1
23 | [UTBSET CLAMP ..ot 1
24 | [UTB5BY CLAMP ..o 1
25 | [UTI0Y30T WIRE, LEAD ...ooooooeoeeeeceeeeeeeeeee e 1

7-5


.?sku=101915701
.?sku=101915801
.?sku=1017448
.?sku=1016548
.?sku=1016505
.?sku=1017455
.?sku=1016562
.?sku=1016455
.?sku=1016578
.?sku=1016588
.?sku=1016493
.?sku=1012981
.?sku=1016579
.?sku=1016497
.?sku=1016544
.?sku=1016561
.?sku=1016587
.?sku=101909301

n FE 290 ENGINE




FE 290 ENGINE - TOURALL

ITEM | PARTNO. | DESCRIPTION QTY
1 2 8 4
1 | [oTBEE7 ASSEMBLY, OIL FILTER, OHV ......ovoiooooeeeeeeeeeeeeeeeeeeeeee e 1
2 | [oTE50Y BRACKET, OIL FILTER ...ooooeeeoieeeeceeeeeeeeeee e 1
3 | [UTEEE] BOLT, FLANGED HEX HEAD, M6 X 1 X 40MM ........ooovmeenreereeeeeeeeeseeeeeee e 2
4 | mIEm PLUG ..o 1
5 | [UTE57T O-RING, OIL FILTER MOUNT ... 1
6 | 1016576 PLUG, DRAIN, FE 290 .....o.oovueieeeeeceoeeeeeeeeeeeeseeseeeees e eseeeaes s enees e 1
7 | moTEa33 GASKET, DRAIN PLUG ......ooveoeoeeeeeeeeeeee e 1
8 | [UTEZ9g SCREW, CROSS PAN HEAD, M6 X 1 X 12MM ......oooviivmeeieeeeeeeeeeeeeeeeeeeeen. 6
9 | [UTEZE3 COVER, PUMP ... 1
10 | [UTBZ33 GASKET, OIL PUMP ... 1
11 | [uTBa3 PLATE, OIL PUMP ... 1
12 | [UTEZBZ03 PUMP, OIL, AND ROTOR ......omoomeeeeoeeeoeeeeeeeeeeeeeeeeeee e 1
13 | 1016429 SEAT, VALVE ..o 1
14 | [UTBE537 BALL, STEEL, PRESSURE RELIEF .......coouivueeoeeeeeeeeeeeeeeseeeeeseeeeeseesee s 1
15 | [UTBEB] SPRING ..o 1

7-7


.?sku=1016467
.?sku=1016502
.?sku=1016457
.?sku=1017507
.?sku=1016570
.?sku=1016432
.?sku=1016498
.?sku=1016484
.?sku=1016435
.?sku=1016473
.?sku=101648203
.?sku=1016537
.?sku=1016581

n FE 290 ENGINE

7-8



FE 290 ENGINE - TOURALL

ITEM | PARTNO. | DESCRIPTION QTY
1 2 8 4
1 | [oTeaag CASE, ROCKER ......oooooeeeeeeeeoee e eeee e 1
2 | [UTEa3g GASKET, ROCKER CASE .....ooovoveeeeioeeeeeee oo 1
3 | [oUTEE83 BOLT, FLANGED, M6 X 1 X 35MM .......c.oorvoveeeeeeeeeceeeeeeseeeseeseee e 2
4 | [mUTE56Y O-RING oo 2
5 | [UTE523 NUT, HEX, M5 X .8 ...oooeeoeeoeeeeeeeeeee e 2
6 | 1016542 SCREW, STUD, M5 X .8 «..eevoeeeceeeeeeeeoeeeeeeeeeeeeeseeeeeee s seeneee s 2
7 | 1016451 ARM, ROCKER ......ooooiieeeeeeeeeeeeeeeee oo 2
8 | [UTEa50 COLLET .o 2
9 | [UTE2aY RETAINER, VALVE SPRING .....oooeceoeeeeeeeeeeeeeoeeeeeeee e e eeees e 2
10 | 1016523 SPRING, ENGINE VALVE ......ooovovoeeeeoeeecee e 2
11 | [UTBa3] ASSEMBLY, CYLINDER HEAD, OHV (INCLUDES ITEMS 12 AND 13) ........cccev........ 1
12 | [UTBEEBQ RING, SNAP ... 2
13 | [UTBETY GUIDE, VALVE ..o 2
14 | [UTE273 SEAT, SPRING .....cooveeeceeeeeeeeeeee e seeees e 2
15 | [UTGE568 SEAL, VALVE ..o 2
16 | [UT5223 VALVE, EXHAUST ..o 1
17 | [UTE327 VALVE, INTAKE .....ooooiioeeeieeeeeeee e 1
18 | [UTE523 SCREW, CROSS PAN HEAD SELF-TAPPING, M5 X .8 X 12MM .........cco.ovvrrerreennnn. 1
19 | [UTBZA PLATE .o e 1
20 | [oTEEE3 VALVE ..o 1
21 | [OTB5E3 PIN oot 2
22 | [oTBZEY BOLT, STUD, M8 X 1.25 X 29MM ........cvvoeoeeeieeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 2
23 | [oTEEZ SHAFT, ROCKER ......oooooieoeeoeeeeeeoe oo 1
24 | 1016471 ROD, PUSH ..ot 2
25 | [UTB5ZY WASHER, FLAT, MA2 ... 1
26 | [UTBETZ CIRCLIP, TYPE-E ..o 1
27 | moTBEEY BOLT, FLANGED, M8 X 1.25 X 45MM .........ooomeeooeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeene 6
28 | [UT643Y GASKET, HEAD ..o 1

7-9


.?sku=1016442
.?sku=1016436
.?sku=1016583
.?sku=1016569
.?sku=1016545
.?sku=1016450
.?sku=1016449
.?sku=1016431
.?sku=1016560
.?sku=1016519
.?sku=1016479
.?sku=1016566
.?sku=1016448
.?sku=1016447
.?sku=1016544
.?sku=1016474
.?sku=1016483
.?sku=1016563
.?sku=1016489
.?sku=1016452
.?sku=1016549
.?sku=1016517
.?sku=1016458
.?sku=1016430

n FE 290 ENGINE




FE 290 ENGINE - TOURALL

ITEM | PARTNO. | DESCRIPTION QTY
1 2 8 4
1 | [OoTB53H CONNECTOR, CORD .....ooieeeeeeeeeeee e 1
2 | [UTE533 O-RING .o 1
3 | [UTEEU8 CLAMP ..ot 1
4 | muTESA3 SCREW, CROSS PAN HEAD SELF-TAPPING, M5 X .8 X 12MM .........cocovvvvrrrnnnn.n. 1
5 | [UTEEE3 PIN oo 2
6 | 1016565 BEARING, BALL ...oooooeeoceeceeeeeeeeeee e 1
7 | [UTBEE7 SEAL, CRANKSHAFT ..o 1
8 | [UTEEE3 BOLT, 2-ENDED, M8 X 1.25 X BIMM ..........omomeeeoeeeeeeeeeeeeeeeeeeeeeeeeee e 2
9 | [UTE353 BOLT, FLANGED, M8 X 1.25 X 45MM .........oovmerereeeeeeeeeeeseeeeeeeeeeeneese e 6
10 | [UTE5Z0 COVER, CRANKCASE ......ooveieeeeeeeeee oo 1
11 | [UT5228 GASKET, CRANKCASE COVER ......oooovmoeeeeeeeeeeeeeeeeeeeee e 1
12 | 1016456 BOLT, FLANGED, M6 X 1 X 12MM .......omomoioeoeeeeeeeeeeeeeeeeeeeeeeeeee e 2
13 | [UTBETT BRACKET, OIL LEVEL SWITCH ....ooovooeceoeeeeeeeeeeeeeee e 1
14 | 1016494 SENSOR, OIL LEVEL ..ooeoveeceeeeeeeeee e 1
15 | [UTE298 SCREW, CROSS PAN HEAD, M4 X .7 X 8MM .......ooovivooeeeeeeeeeeeeeeeeseeeeeeee e 3
16 | [UTE253 BOLT, FLANGED, M5 X .8 X 8MM .........ormoioeoeeeeeeeeeeeeeeeees e 2
17 | U373 PLATE, OIL FILTER SCREEN .......ouivuoeeeeieeeeeeeee e eeeeeeeeeeeeee e eneee e 1
18 | [OUTEEZ] SCREEN, OIL FILTER ....voveceiieeeeeeee e 1
19 | [OTITEZ=O CAMSHAFT, COMPLETE ......ooooooeoeeeeeeoeeeeee oo 1
20 | 1016453 TAPPET .ot 2



.?sku=1016535
.?sku=1016538
.?sku=1016506
.?sku=1016544
.?sku=1016564
.?sku=1016567
.?sku=1016584
.?sku=1016458
.?sku=1016520
.?sku=1016446
.?sku=1016510
.?sku=1016496
.?sku=1016454
.?sku=1016472
.?sku=1016521
.?sku=101915401

n FE 290 ENGINE




FE 290 ENGINE - TOURALL

ITEM | PARTNO. | DESCRIPTION QTY
1 2 8 4
1 | [oTB5EY SEAL, OIL oo 1
2 | [UTITEEOT CRANKCASE, COMPLETE, OHV (CLOCKWISE ROTATION) ...........ccoccovurverrrnnnnn. 1
3 | [UTEE53 RING, SNAP ... 2
4 | 1016460 PIN, PISTON ..o 1
5 | [UTEZ5T=0 PISTON, STANDARD ......oommomieeoeeoeeeeeeeeeeeeeeeeee e eeeee e eeee e 1
5 | 1016459-02 PISTON, .25MM OVERSIZED ......ooevoieeeoeeeeeeeeeeeeeeeoe e 1
5 | [UTEA59-03 PISTON, .50MM OVERSIZED .......ouimoieeoeeeeeeeeeeeeeeeee e 1
6 | [UTBZBT=0T RING SET, PISTON, STANDARD ........omimimmiemieeeeeeeeoeeeeeeee e 1
6 | 1016461-02 RING SET, PISTON, .25MM OVERSIZED ......coovveveeeeeeeeeeeeeeeeeeee e 1
6 | [UTE36T-03 RING SET, PISTON, .50MM OVERSIZED ......c..cvveveeeeeeeeeeeeeeeeeeeeeseee e 1
7 | [OTBA7EO ASSEMBLY, CONNECTING ROD, STANDARD (INCLUDES 2 EACH OF ITEM 8) ... 1
7 | 1016475-02 ASSEMBLY, CONNECTING ROD, .50MM UNDERSIZED
(INCLUDES 2 EACH OF ITEM 8) ....ooveeeoeeeeeeeeeeeeeeeeeee e 1
8 | [UTE50Y BOLT, HEX HEAD, M7 X 1 X 86MM .....cooveeeieoeeceeeeeeeeeeeeeeeeeeeee e 2
9 | 1019223-01 CRANKSHAFT, OHV (INCLUDES ITEMS 10, 11 AND 12) .....oooioooiieieeeeeeeeeeen. 1
10 | [UTBEE33 GEAR, HELICAL ..o 1
11 | [UTBE533 GEAR, SPUR ... 1
12 | [UTBETE ASSEMBLY, CONNECTING ROD (INCLUDES ITEM 13) .....ooovoveeeeeeeecee e 2
13 | 1016580 BEARING, PLAIN ..ot 2
14 | [UTE563 KEY oo 1
15 | [UTE550-07 SHIM, CRANKSHAFT, 1.18MM THICK ..o A/R
15 | [UTE550-09 SHIM, CRANKSHAFT, 1.18MM THICK .......oovvoeieeeceeeeceseeeeeeeeeeeese e A/R
15 | [UTE550-03 SHIM, CRANKSHAFT, 1.23MM THICK .....o.oomieieeeeeeeeeeeeoeeeeeeeeee e A/R
15 | [UTE550-04 SHIM, CRANKSHAFT, 1.28MM THICK .......ooomomeoeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e A/R
15 | [UTE550-0§ SHIM, CRANKSHAFT, 1.33MM THICK ......oouveeieeeeeeeeeeeeeeeeeeeeeeee e A/R
15 | [UTB550-09 SHIM, CRANKSHAFT, 1.38MM THICK .....oovooveeeoeeeeeeeeeeoeeeeeeeeee e A/R
15 | [UTE550-07 SHIM, CRANKSHAFT, 1.43MM THICK .......oomiomoroeeoeeeeeeeeeeeeeeeeeeeeeeeeeeeeee A/R
15 | [UTE550-03 SHIM, CRANKSHAFT, 1.48MM THICK ........ooovoiroeeemeeeeeeeeeeeeeeeeeeeeee e AR
15 | [UTE550-09 SHIM, CRANKSHAFT, 1.53MM THICK .......oooviveeeceeeeceeeeeeeeeee e A/R
16 | 1016559 Y=Y Yo =1 = OO 1
17 | [oTEEA BOLT, STUD, M6 X 1 X 22MM ..o 4
18 | 1016547 NUT, FLANGED, MB X T +.o.ooeeeoeeeeceoeeeeeeeeeeeeeeeeee e 4
19 | 1016470 SHAFT, GUIDE COUNTERBALANCE ........oovivieeceeeeeeeeeeeeeeeee e 1
20 | [OTBE7 O-RING oo 1
21 | [oTBEEY WEIGHT, COUNTERBALANCE .....oooomomieeeeeeeeeeeeeeeeeeee e 1

7-13


.?sku=1016568
.?sku=101915501
.?sku=1016558
.?sku=101645901
.?sku=101645903
.?sku=101646101
.?sku=101646103
.?sku=101647501
.?sku=1016509
.?sku=1016533
.?sku=1016532
.?sku=1016516
.?sku=1016562
.?sku=101655001
.?sku=101655002
.?sku=101655003
.?sku=101655004
.?sku=101655005
.?sku=101655006
.?sku=101655007
.?sku=101655008
.?sku=101655009
.?sku=1016541
.?sku=1016571
.?sku=1016469

JE] FE 350 ENGINE

o
QN - At o
Ty . #- — %“% -h- .. C"“Tlms

i =l e A oy TR
i IC ;/7/ LI! =

FOMITEMT




FE 350 ENGINE
RESORT VILLAGER, TRANS-PORTER/TRANS-SENDER

ITEM | PARTNO. | DESCRIPTION QTY
1 2 8 4
BEFORE ORDERING FROM THIS PAGE, SEE NOTE ON PAGE ii AT THE
BEGINNING OF THIS MANUAL.
1018338-01 | FE 350 OHV GASOLINE ENGINE, COMPLETE (CLOCKWISE ROTATION)
(DOES NOT INCLUDE ITEMS 13 = 16)....eccvoveeeceeeeeeeeeeeeeeee e 1
1 | [OTBR0Z SCREW, 2-ENDED, M6 X 1 X 29MM .......ouomrmireeeeseeeeeeeseeeees e 3
2 | mTEsTg WASHER, FLAT, 8 MM .....oooiooioeoeeeeeeeoeeeeeee e 3
3 | mIEAa SHROUD, CYLINDER HEAD ......oovoooeeeeeeeeeeeeeee e 1
4 | 1016456 BOLT, FLANGED, M6 X 1 X 12MM .......ovoooieieeeeeeeeeeeeeeee e 15
5 | [UTITET=0 HOUSING, FAN ....ooooooiieeeceoeeeeee e 1
6 | TUTZZ78 SHROUD, LOWER CYLINDER .......ovivioeeeeoeeeeeeeeeeeeeeee e 1
7 | 1016547 NUT, MB X 1 oo 3
8 | [UT7E00 Y2 Yo =1 OO 2
9 | [UTZEm SHROUD, UPPER CYLINDER ........ovuveeieeeeeeeseeeeseeeeeees e 1
10 | [UTBE533 O-RING .o 1
11 | [UTZZ88 TUBE, OIL FILLER ......oooeoeoeeeeeeeeeeeeeeeeee e 1
12 | 1016531 DIPSTICK oo 1
13 | o3 NUT, MB X 1 oo 1
14 | [UT5333 WIRE ASSEMBLY, #10 BRAIDED GROUND .......o.ovmooieeeeeeeeeeeeeeeeeeeeeeseeeeeeeeeeene. 1
15 | [UT5649 SHROUD, FAN ..o 1
16 | [OUT5IBY SCREW, PAN HEAD, M6 X 1 X 14 MM .......oovmivireeeeeeeeeeeeeeeeeeeeeee e 4



.?sku=1016507
.?sku=1016512
.?sku=1017474
.?sku=101916101
.?sku=1017476
.?sku=1017500
.?sku=1017475
.?sku=1016539
.?sku=1017486
.?sku=1011114
.?sku=1015332
.?sku=1015649
.?sku=1015969

n FE 350 ENGINE




FE 350 ENGINE
RESORT VILLAGER, TRANS-PORTER/TRANS-SENDER

ITEM | PARTNO. | DESCRIPTION QTY
1 2 8 4
BEFORE ORDERING FROM THIS PAGE, SEE NOTE ON PAGE ii AT THE
BEGINNING OF THIS MANUAL.
1 | [OoTTeZO FLYWHEEL ..o 1
2 | [UTITE30Y FAN, FLYWHEEL .....oooovoeeceoeeeeeeeeee e 1
3 | [uT7ZZ8 SCREW, FLANGED HEX HEAD, M6 X 1 X 1OMM .....co..ovvevorvereeeeeeeiseseeeeee e 3
4 | mUIrEER NUT, HEX, 18MM FINE ...oooooeieeeeeeeeeeeeeeeeeeeeeeee e 1
5 | [UTZZ90 WASHER, FLAT, 18MM ......oooomoeoeoeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 1
6 | [UT7353 PLATE, FLYWHEEL FAN ......ooiiioieceeeeeeeeeeeeeeee e 1
7 | U583 KEY oo 1
8 | [UTEZ53 SCREW, HEX HEAD FLANGED, M5 X 0.8 X 25MM .........co.ovooeimmeeeeeeeeeseeeeeeeeeeeen. 2
9 | [UTIUIZOY COIL, IGNITION (WITH INTERNAL IGNITER) .....oooeirreeeeeeeeeeeeeeeeeeeeeeee e 1
10 | [UTE578 GROMMET ...t 1
11 | [UTBE583 TUBE, 7MM I.D. X 10MM O.D. X 7OMM LG .....eovoeeeeeeeeeeeeeeeeeeeeee e 1
12 | [UTZZ83 ASSEMBLY, PLUG CAP .....oooieoeeeeeeeeeee e 1
13 | [UTBBTT=0 PLUG, SPARK .....cooeoceoieeeeeeeeeeeeeeeeeeeeeeeeee e eeee e 1
14 | 1016445 BRACKET, RPM LIMITER ....ooovoveeeeceeeeeceeee e 1
15 | 1019094-01 LIMITER, BPM ..o 1
16 | [UTBE/I BAND, RPM LIMITER MOUNT .....oooivooeoeieeeeeeeeeee e 1
17 | [oTZ9s] CLAMP ..o 1
18 | 1016456 SCREW, FLANGED HEX HEAD, M6 X 1 X 12MM ......co.ovmemrreeeeeeeeecieseeeeesee e 2
19 | 1016586 DAMPER ......oooieeeeeeeeeeeeee e 1
20 | 1019095-01 CLAMP ..o 1
21 | [UT63297 SCREW, CROSS PAN HEAD, M5 X .08 X 8MM .........o.ovmrerreeeeereeeeeeeseseeeeeeseeeeeeeen. 1
22 | [UTESZ3 SCREW, CROSS PAN HEAD SELF-TAPPING, M5 X 12MM .........cc.coviivivieesreen. 1
23 | [UTBSET CLAMP ..o 1
24 | [UTE5BY CLAMP ..o 1
25 | [UTI0Y30T WIRE, LEAD ...ooooooeoeeeeeeeeeeeee e 1



.?sku=101916201
.?sku=101916301
.?sku=1017448
.?sku=1017467
.?sku=1017490
.?sku=1017455
.?sku=1016562
.?sku=1016455
.?sku=101909201
.?sku=1016578
.?sku=1016588
.?sku=1017463
.?sku=101881101
.?sku=1016579
.?sku=1012981
.?sku=1016497
.?sku=1016544
.?sku=1016561
.?sku=1016587
.?sku=101909301

n FE 350 ENGINE




FE 350 ENGINE
RESORT VILLAGER, TRANS-PORTER/TRANS-SENDER

ITEM PART NO. DESCRIPTION QTY E

1 2 3 4

BEFORE ORDERING FROM THIS PAGE, SEE NOTE ON PAGE ii AT THE
BEGINNING OF THIS MANUAL.

1 | [oTBEE7 OIL FILTER ..o eeeee e 1
2 | [uTE50Y BRACKET, OIL FILTER ...ooooeoceieeceoseee oo e 1
3 | [UTEEE] BOLT, FLANGED HEX HEAD, M6 X 1 X 40MM .....cc..vuvmrrereceeeeeceesseeeeeee e 2
4 | mIEm PLUG ..o 1
5 | [UTEE/M O-RING oo 1
6 | [UT5333 GASKET, DRAIN PLUG ... 1
7 | 1016576 PLUG, DRAIN ..o 1
8 | [MUTZZ58 SCREW, FLANGED HEX HEAD, M6 X 1 X 12MM .....o..ovmomimoeeieeeeeeeeeeeeeeeeeen. 6
9 | [UTZEEY COVER, PUMP ......ooomoiiieeeeeeeeeee e 1

10 | [UT7Z23 GASKET, OIL PUMP ..o 1

11 | [oTBa3 PLATE, OIL PUMP ..o 1

12 | [UTEZBZ03 PUMP, OIL, AND ROTOR ......oomooeeeeeeeeeeeeeeeeeeeeeeeeeeee e eeeee e 1

13 | [UT7Z58 FILTER oooceoeeeeeeeeeeeeee e eeee e s eee e e 1

14 | 1016429 SEAT, VALVE ..o 1

15 | [OTBE37 BALL, STEEL, PRESSURE RELIEF .......ooouiomooeeeeeeoeeeeeeeeseeeeeeeeeee e 1

16 | [UTBEEB] SPRING ..o oot 1

7-19


.?sku=1016467
.?sku=1016502
.?sku=1016457
.?sku=1017507
.?sku=1016570
.?sku=1016432
.?sku=1017456
.?sku=1017460
.?sku=1017442
.?sku=1016473
.?sku=101648203
.?sku=1017458
.?sku=1016537
.?sku=1016581

n FE 350 ENGINE




FE 350 ENGINE
RESORT VILLAGER, TRANS-PORTER/TRANS-SENDER

ITEM | PARTNO. | DESCRIPTION QTY
1 2 8 4
BEFORE ORDERING FROM THIS PAGE, SEE NOTE ON PAGE ii AT THE
BEGINNING OF THIS MANUAL.
1 | [oTBaag CASE, ROCKER ......oooooeeoeeeeeeeeeeee oo 1
2 | [UTBE38 GASKET, ROCKER CASE ......oooeoevoeeeeeeeeeeeeeeeeeeee e 1
3 | [UTEE83 BOLT, FLANGED, M6 X 1 X 85MM ........ooovueeceereeeeseeeeeees e 2
4 | [mUTE56Y O-RING oo 2
5 | [UT7ZZ8 ARM, ROCKER .......ooomeeeoeeeeeeeeeeeeeeee e, 2
6 | [UTE350 COLLET oo 4
7 | [UTB2ag RETAINER, VALVE SPRING .....oooivoioeoeoeeoeeeeeeoe oo 2
8 | mUIZ3 SPRING, ENGINE VALVE ..o 2
9 | [uTrE=y ASSEMBLY, CYLINDER HEAD, FE 350 (INCLUDES ITEMS 10 AND 11) .....c.ccc........ 1
10 | [UTBEBQ RING, SNAP ... 2
11 | [UTBETY GUIDE, VALVE ..o 2
12 | [UTBZZ3 SEAT, SPRING .....ooooeoeceee oo 2
13 | [UTG568 SEAL, VALVE ....ooooeeeeeee oo 2
14 | [UT7Z33 VALVE, EXHAUST ..oooooecieeeeeee e 1
15 | [UT7Z23 VALVE, INTAKE ..o 1
16 | [UTE543 SCREW, CROSS PAN HEAD SELF-TAPPING, M5 X .8 X 12MM ........cco.covvrrrrernnn.n. 1
17 | [UTB373 PLATE oo e ee e 1
18 | [UTB283 VALVE ...ooceoeeeeeeeeeeee e 1
19 | [UTEEE3 PIN oot 2
20 | [UTEAEY BOLT, STUD, M8 X 1.25 X 29MM .......oovmrmoeeeeeeeeeeeeeeeeeeee oo 2
21 | [UT6353 SHAFT, ROCKER .....oovooeoeieeeeeeee e 1
22 | [UI7ZD3 ROD, PUSH ..o 2
23 | [UTEREY WASHER, FLAT, MA2 ..o 1
24 | [UTBETZ CIRCLIP, TYPE-E ..o 1
25 | [UTEA5H BOLT, FLANGED, M8 X 1.25 X 45MM ...........vveeveeeceeeeeeeeseeeeeeeeeeeiese s 6
26 | [UI7Z33 GASKET, HEAD ..o 1

7-21


.?sku=1016442
.?sku=1016436
.?sku=1016583
.?sku=1016569
.?sku=1017446
.?sku=1016450
.?sku=1016449
.?sku=1017473
.?sku=1017435
.?sku=1016560
.?sku=1016519
.?sku=1016479
.?sku=1016566
.?sku=1017445
.?sku=1017444
.?sku=1016544
.?sku=1016474
.?sku=1016483
.?sku=1016563
.?sku=1016489
.?sku=1016452
.?sku=1017454
.?sku=1016549
.?sku=1016517
.?sku=1016458
.?sku=1017434

n FE 350 ENGINE




FE 350 ENGINE
RESORT VILLAGER, TRANS-PORTER/TRANS-SENDER

ITEM | PARTNO. | DESCRIPTION QTY
1 2 8 4
BEFORE ORDERING FROM THIS PAGE, SEE NOTE ON PAGE ii AT THE
BEGINNING OF THIS MANUAL.
1 | [oTes3g O-RING oo 1
2 | 1017508 PLUG oo 1
3 | [UTBEE33 CONNECTOR, OIL SENDING UNIT ....ooviiiiieeeceeeeeeesee e 1
4 | [UTES3d O-RING oo 1
5 | [UTEE08 CLAMP ..o 1
6 | [UTE543 SCREW, CROSS PAN HEAD SELF-TAPPING, M5 X .8 X 12MM ........ccccovvorreerrrrenen. 1
7 | mUTEEE3 PIN oo 2
8 | [UTZEB7 BEARING, CRANKSHAFT .....ooiioiiiieoeeeeeeeeeeeeeeeeeee e 1
9 | mUTEDa SEAL, CRANKSHAFT ... 1
10 | [UTGE83 SCREW, 2-ENDED FLANGED, M8 X 1.25 X 6IMM ..........c.overroreceereseeeeeereseee e 2
11 | [oIEa BOLT, FLANGED, M8 X 1.25 X 45MM .........cooomoveoeeeeeeeeeeoseeeeeeeeeee e 6
12 | [UIER COVER, CRANKCASE ......ooooioeeeieeeeeeeeeeeeeeeeeee e 1
13 | [UT73a3 GASKET, CRANKCASE COVER .......ooovoooeeeeeeeeeeeeeeeeeeeee e, 1
14 | [oT7E13 BOLT, FLANGED, M6 X 1 X 12MM .......oooviieceoeieeceseeeeeees e 2
15 | [OT6510 BRACKET, OIL LEVEL SWITCH ..o 1
16 | 1016494 SENSOR, OIL LEVEL ..o 1
17 | [UTE398 SCREW, CROSS PAN HEAD, M4 X .7 X 8MM ........cooovmoereeeeeeeeeeeeeeesseesees e 3
18 | [UTEZ53 BOLT, FLANGED, M5 X .8 X 8MM ........oooovueereereeeeeeseeeee e 2
19 | [UTBaZ2 PLATE, OIL FILTER SCREEN .......omomieoooeoeeeeeeeoeee oo 1
20 | [OTBSRZY SCREEN, OIL FILTER ...eoooeeeeeeeeeseeeeeeeeeee e 1
21 | [UI7Z5T8=07 SHIM, 0.3MM THICK w...oovoeeeeeeeeeeee e A/R
21 | OIZEIBY SHIM, 0.AMM THICK w...ooovooeeeeeoeeeeeee e A/R
21 | [UI7ETB3 SHIM, 0.5MM THICK ..o A/R
22 | [UTYTEYOY CAMSHAFT, FE 350 (INCLUDES ITEM 28) ......ooovmveeeeeeeeeeeieeeeeeeeeeeeeeeese e, 1
23 | oI SPRING ..ot 1
24 | [UT7EEZ LIFTER, HYDRAULIC ..o 2

7-23


.?sku=1016538
.?sku=1016538
.?sku=1016535
.?sku=1016538
.?sku=1016538
.?sku=1016506
.?sku=1016544
.?sku=1016564
.?sku=1017487
.?sku=1017504
.?sku=1016584
.?sku=1017514
.?sku=1017472
.?sku=1017443
.?sku=1017513
.?sku=1016510
.?sku=1016496
.?sku=1016454
.?sku=1016472
.?sku=1016521
.?sku=101751801
.?sku=101751802
.?sku=101751803
.?sku=101915901
.?sku=1017511
.?sku=1017447

n FE 350 ENGINE




FE 350 ENGINE
RESORT VILLAGER, TRANS-PORTER/TRANS-SENDER

ITEM | PARTNO. | DESCRIPTION QTY
1 2 8 4
BEFORE ORDERING FROM THIS PAGE, SEE NOTE ON PAGE ii AT THE
BEGINNING OF THIS MANUAL.
1 | [oIEn SEAL, OIL oo 1
2 | [UTITEUUT CRANKCASE, COMPLETE, FE 350 (CLOCKWISE ROTATION) ..........ccccooevvnrnnne... 1
3 | moTEog RING, SNAP ..o 2
4 | 1017450 PIN, PISTON ..o 1
5 | [UT7ZZTo PISTON, STANDARD .......ooommriieeeeeeeeeeeeeeeeeeeeeeeee e eeeeee e eeeee e eeeee e 1
5 | [UT7229-09 PISTON, .50MM OVERSIZED ......ooeveoeeeeeeeeeeeeeeeeeeeseeeeee e 1
6 | [UIZZ5T=07 RING SET, PISTON, STANDARD ........omomimmieeeeeeeieeoeeeeeeeeeeeeeee oo 1
6 | TUT7Z5T09 RING SET, PISTON, .50MM OVERSIZED ......co.ovvmveoeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeseene 1
7 | 1017457-01 ASSEMBLY, CONNECTING ROD, STANDARD (INCLUDES 2 EACH OF ITEM 8) ..... 1
7 | [OTEEr0Y ASSEMBLY, CONNECTING ROD, .50MM UNDERSIZED)
(INCLUDES 2 EACH OF ITEM 8) ....oooveoceoeeeeeeeeeeeeeeeeee e 1
8 | mUIETa BOLT, HEX HEAD, M7 X 1 X 86MM .....cooomomieoeeeeeeeeeeeeeeeeeeeeeeeeeee e 2
9 | 1019223-02 CRANKSHAFT, COMPLETE, FE 350 (INCLUDES ITEMS 10 - 13) ....oovvoveeeeeeeeennn. 1
10 | [UTBE63 KEY oottt 1
11 | [UTB533 GEAR, HELICAL ..o 1
12 | [UTB533 GEAR, SPUR ..o 1
13 | [oIzEd ROD oo 2
14 | [OTZZ3307 SHIM, CRANKSHAFT, 1.18MM THICK .......ouvvoiieeeceeeeceeeeeeeeeeee e AR
14 | [UTZZ3309 SHIM, CRANKSHAFT, 1.25MM THICK ......cvoveeeooeeoeeeeeeeeeeoeeeeeeeeee e A/R
14 | [UTZZ3303 SHIM, CRANKSHAFT, 1.32MM THICK .......omomimoooeoeeeeeeeeeeeeeeeeeeeeeeeeee e A/R
14 | [UT7733-04 SHIM, CRANKSHAFT, 1.39MM THICK .......ourviioeeeeeeeeeeseeeeeeeeeeeee e A/R
14 | [OT77330§ SHIM, CRANKSHAFT, 1.46MM THICK .........ovvorverereereeceseeeeeeee e A/R
14 | [UTZZ33-09 SHIM, CRANKSHAFT, 1.53MM THICK .......oovmeeieeeeeeeeeeeeoeeeeeeeeeeee e A/R
14 | [UTZZ33=0 SHIM, CRANKSHAFT, 1.60MM THICK .......ooovereieeeeeeeeeeseeeeeeeeeeeeee e A/R
14 | [UT7733-08 SHIM, CRANKSHAFT, 1.67MM THICK .......oooviveeereeeeeeeeseeeeeeeeeeeeeeeee e AR
14 | [OT773309 SHIM, CRANKSHAFT, 1.74MM THICK .....o.vurvrrieeereeeeeeeseeeeeeee e A/R
14 | [UIZZ33=Tm SHIM, CRANKSHAFT, 1.11MM THICK w...oooooooeoeoeeeeeeeeeeeeeeeeeeeeeeeeeeee A/R
14 | [oTzZ33ET SHIM, CRANKSHAFT, 1.81MM THICK ........omoeireeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e A/R
15 | [OT75039 Y2 Yo =1 OO 1
16 | [OTBEA] BOLT, STUD, M6 X 1 X 22MM ..o 4
17 | 1016547 NUT, FLANGED, MB X T ....oeoeiieeeeeeoeeeeeeeeeeeeeeeeeeeee e 4
18 | 1016470 SHAFT, GUIDE COUNTERBALANCE .......ouomiieeeeeeeeeeeeeeeeeeeee e 1
19 | [UTBE O-RING oot 1
20 | [UI7Es3 WEIGHT, COUNTERBALANCE (INCLUDES ITEM 21) ....ooovoooeeeeeeeeeeeeeee 1
21 | 1017510 BEARING «....oeceoeeeeeeeeeeee e 1

7-25


.?sku=1017503
.?sku=101916001
.?sku=1017502
.?sku=1017502
.?sku=101744901
.?sku=101744902
.?sku=101745101
.?sku=101745102
.?sku=101745702
.?sku=1017512
.?sku=1016562
.?sku=1016533
.?sku=1016532
.?sku=1017471
.?sku=101773301
.?sku=101773302
.?sku=101773303
.?sku=101773304
.?sku=101773305
.?sku=101773306
.?sku=101773307
.?sku=101773308
.?sku=101773309
.?sku=101773310
.?sku=101773311
.?sku=1017502
.?sku=1017502
.?sku=1016541
.?sku=1016571
.?sku=1017453

7-26



ENGINE MOUNTING

ITEM | PARTNO. | DESCRIPTION QTY
1 2 8 4
BEFORE ORDERING FROM THIS PAGE, SEE NOTE ON PAGE ii AT THE
BEGINNING OF THIS MANUAL.
1 | [OTBZZIOT | PLATE, MOUNTING .oooooeieeeeeeeeeeeeeeeeeeeee oo 1
2 | EOTB3ZZ=0T | STIFFENER, FLYWHEEL SIDE ....oouooiieeieceoeeeeeeeeeeeeeee e 1
3 | [OTB3ZE=0Y | STIFFENER, DRIVE CLUTCH SIDE .....ovoieceoieeeceeseecee e 1
4 | [UTBBABTY | SCREW, HEX HEAD, 5/16 = 24 X 7/8 ...ooovoeeoeeeeeeeeeeeeeeeeeeeeeeeeeee e 8
5 | [UT39=3 NUT, HEX LOCK, CONE, 5/16 - 24 ......oooooooeieeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 8
6 | [UTB559=0T | SCREW, HEX HEAD CAP, M8 X 1.25 X 43MM ........coooeirereeeeeeeeeeeeeeeeeeeeeeeeese e 4
7 | 1012571 WASHER, HEAVY FLAT, 5/16 ..o..oooooooeeeeeoeeeeeeeeeeee e, 4
8 | 1018330-01 | NUT, FLANGE, M8 X 1.25 ....o.omoeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e ee e eeeeee e 6
9 | FOUTBBZIETN | SPACER ..ot 2
10 | FOTBIBZON | STUD, MB oo 2
11 | [OUTB3ZE=TT | BRACKET, SNUBBER .....coooiiveceeeeeoeeeeeeeeeeoee e s eeeee e 1
12 | 1018347-01 | SCREW, HEX HEAD CAP, 5/6 < 18 X 7/8 .....vvoovoeeeeeeeeeeeeeeeeeeeeeeeeeeee e 2
13 | 0007473 NUT, NYLON LOCK, 5/16 = 18 ...oooeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeesee e 2
14 | 1012164 SNUBBER, INNER FRAME .......co.ovuveeveeeeeeeeeeeeeseeeseeees e eeesees e 1
15 | [UTB333=0Y | SCREW, HEX HEAD CAP, M10 X 1.5 X 30MM .....oooovoooieeeeeeeeeeeeeeeeeeeeeeee e 4
16 | [OUTBIZI=TN | NUT, FLANGE, M0 X 1.25 ..o.iiooioiioioeeeeeeeeeeeeeee e 4

7-27


.?sku=101827101
.?sku=101832701
.?sku=101832601
.?sku=101884801
.?sku=1013924
.?sku=101855901
.?sku=101832101
.?sku=101833201
.?sku=101834601
.?sku=101833301
.?sku=101832901




FUEL, INTAKE,
AND GOVERNOR SYSTEMS



s s
5 NG /(;C;)\@\g G

8-2



FUEL SYSTEM n

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
1 | 1016004 KIT, FUEL TANK, WITH SENDING UNIT (INCLUDES ITEMS 2-9) ...oooovvoiireeeenena. 1
2 | muiETEy CAP, FUEL TANK, NONVENTED (INCLUDES GASKET) .....vvrveeeeeeeeeeeseeeeeeeeeeenn. 1
3 | [UTAE33 GASKET, FUEL CAP ..o 1
4 | muiETag ASSEMBLY, FUEL TANK VENT .....ooiomiomoeeeeeeeeeeeeeeeeeeee e, 1
5 | [UTET3Y GROMMET, INSULATION ..o 1
6 | [UTET37 LINE, BULK (FUEL TANK VENT) ....oveocvoveceoeeeeeeeeeeeeeeee e A/R
7 | [UTBU5Y CLIP, STUD ..o 1
8 | [UTBZZZ=U BARB, VENT ..o 1
9 | 1012619 TUBE, FUEL PICK-UP ... 1
10 | [oUTZ9Z3 ASSEMBLY, REAR FUEL STRAP .......ouiiiieeeeeeeeeeeeeeeeeesee s, 1
1 | [z ASSEMBLY, FRONT FUEL STRAP ........vmimirieeeeeeeoeeeseeeeeeeeeeeee e, 1
12 | [UTaEsZ3 PUMP, FUEL IMPULSE, SQUARE BODY ......cooiviimimioeoeeeeeeeeeeeeeeeeeeeeeeee e 1
13 | [O12523 PUMP, FUEL IMPULSE, SQUARE BODY REBUILD KIT .....c.ovoiveieeeeeeeceeeeeeeeae 1
14 | 0007847 SCREW, HEX HEAD CAP, 1/4 - 20 X 8/4 .....ooveeeeeeeeeeeeeeeeeee e 3
15 | 0000451 WASHER, LOCK, 1/4 ......ooooooeeooeeeeeeeeeeeeeeeeeeeeeee e, 2
16 | 0001028 NUT, HEX, 1/4 = 20 ...ooooeoeeeoeeeeeeeeeeeeeeeeeee e 2
17 | [OTBTBZTY | CLAMP, HOSE (BLACK) ....oooioveceeceeeeeeeeeeeeeeeee e ene e 2
18 | 1013684 FILTER , PRIMARY FUEL (WHITE) ....ooevoveceoeieeeeceeseeecee e 1
19 | [oTZZ93 LINE, BULK FUEL (YELLOW) ..o A/R
20 | [OUT3EYZ LINE, BULK FUEL (BLACK) w...eoevoeeeeeeeeeeeeeeeeeeeee e A/R
21 | [oTZ63y CLAMP, HOSE (RED) ...ooveoveeceeeeeeoseeeeeeeseeeeeeee e 3
22 | 1014522 FILTER, SECONDARY FUEL (BLUE) ......veoeeeeoeeeeseeeeeeeeeeee e 1
23 | [UT36E7 CLAMP, HOSE, B/8 ....o.veoeeoeoeeeeeeeeeeeeeeeeee oo, 1
24 | mUTZTTH NUT, U-TYPE SPEED, 1/4 = 20 «....oooeeeoeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 2
25 | [OUT317H SCREW, PHILLIPS TRUSS HEAD, 1/4 - 20 X 2 1/2 ...ooovoeveeeeeeeeeeeeeeeeeeeee e 1
26 | 0000332 WASHER, FLAT, 1/4 _..ooooooooeoeeeeeeeeeeeeeeeeeeeee e, 1
27 | 0008233 NUT, NYLON LOCK, /4 = 20 ....oooeoooeoeeeeeeeeeeeeeoeeeeeeeeeeeeeeeeeeeee e 1
28 | [UTIUBY SCREW, PHILLIPS TRUSS HEAD, 1/4 - 20 X 2 w.oocovoveeeeeeeeeeeeeeeeeee e 1
29 | 1016666 CLIP, BLACK FUEL  oooeoveieceeeeeeeeeeeeee e 2
30 | [MOTBTBAT0Z | CLAMP, HOSE (GREEN) w...ooimoioeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 4
31 | 1015921 WIRE ASSEMBLY, #16 BLACK .......ooomoieeeeeeeeeeeeeeeeeeeee e 1
[UT5014 KIT, FUEL TANK SERVICE
(INCLUDES ITEMS 10, 11, 14, 15, 16, 19, 20, 24, 26, 27 AND 28) .........ccc.ceveerrrererrenn.n.

8-3


.?sku=1015188
.?sku=1014535
.?sku=1015143
.?sku=1015139
.?sku=1015137
.?sku=1016059
.?sku=101824401
.?sku=1014928
.?sku=1014927
.?sku=1014523
.?sku=1014524
.?sku=101313401
.?sku=1012293
.?sku=1013692
.?sku=1012649
.?sku=1013687
.?sku=1014116
.?sku=1013176
.?sku=1011988
.?sku=101313402
.?sku=1015014

8-4



CARBURETOR ASSEMBLY, FE 290
TOURALL

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
1 | [uTEag ASSEMBLY, CARBURETOR (INCLUDES ITEMS 2 - 11) ..ovuveceeeeeeeeeeeeeeeeeeeen. 1
2 | [oTEs0 ASSEMBLY, IDLE SCREW ......ouoeieeeeeeeeeeeeeeeeeeeeeee e, 1
3 | [UTEE0T ASSEMBLY, PILOT AIR SCREW ......ooovovieeaceeeeeeeeeeeesee e, 1
4 | muTESEA JET, PILOT, #45 ..o, 1
5 | 1016486 ASSEMBLY, FLOAT ....oooooieooeeeeeeeeeeeeeeeeeeeeeeeeee e 1
6 | [UTE530 NOZZLE, MAIN <....ooovooeeeoeeeeeeeeeeee e 1
STANDARD JETTING:
7 | MUTBZZEBY | JET, MAIN, 0 - 3,000 FEET ...oooomiimoeieeeeeeeeeeeeeeeeeeeeeeee e A/R
7 | TUTB2Z578 | JET, MAIN, 3,000 - 5,000 FEET ....o.oivmimeeeoeeeeeeeeeseeeeeeeeeeeeeeeeeeeeeeeeeee e eneees e A/R
7 | TUTBZZ578 | JET, MAIN, 5,000 - 8,000 FEET ......ooomiiereeeeeeeeceeseeeeeeeeeeeeesseseeseeeeees e A/R
7 | MUTBZZE7d | JET, MAIN, 8,000 - 10,000 FEET ....oovoiveeeeeeoeeoeeseeeeeeeeeeeeee e A/R
7 | muTeaEZE=rm JET, MAIN, 10,000 FEET AND ABOVE ........oomimiomooeeeeeeeeeeeeeeeeeeeeeeeee e A/R
BEST COLD STARTING:
7 | [UTEZZE8Y JET, MAIN, 0 - 3,000 FEET ...oooooieieoieeeeeeeeeeeees e A/R
7 | MUTBZZEBY | JET, MAIN, 3,000 - 5,000 FEET .....ooimoioeooeeeeeeeieeeeeeeeee e A/R
7 | TUTBEZE=7g | JET, MAIN, 5,000 - 8,000 FEET .....ooimmiomoeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e A/R
7 | TUTB2Z578 | JET, MAIN, 8,000 - 10,000 FEET ....oovmivereeeeeeeeceeeeeeceeeeeeeeeeeeee e AR
7 | [UTBZZ57d | JET, MAIN, 10,000 FEET AND ABOVE .....ooovmomoeeeeceeieeeieeieeeeseeeeeeeee e A/R
8 | [UTEa37 GASKET, FLOAT CHAMBER .......ooomimooeeeeoeeeeeeeeeeeeeee e 1
9 | [mUTBEB7 ASSEMBLY, FLOAT CHAMBER (INCLUDES ITEM 10) «....ovovieeoeeeeeeceeeeeceeeeen.. 1
10 | [OUTE293 ASSEMBLY, SCREW ....oovmoieireeeeeeeeeeeeeeeeeee e 1
11 | 1016585 ASSEMBLY, BOLT ..o.ooooeoeooeeeeeeeeeeeeee e 1

8-5


.?sku=1016478
.?sku=1016501
.?sku=1016500
.?sku=1016574
.?sku=1016530
.?sku=101642580
.?sku=101642580
.?sku=101642578
.?sku=101642578
.?sku=101642575
.?sku=101642575
.?sku=101642572
.?sku=101642572
.?sku=101642570
.?sku=101642582
.?sku=101642580
.?sku=101642580
.?sku=101642578
.?sku=101642578
.?sku=101642575
.?sku=101642575
.?sku=101642572
.?sku=101642572
.?sku=1016437
.?sku=1016487
.?sku=1016499

8-6



CARBURETOR ASSEMBLY, FE 350
RESORT VILLAGER, TRANS-PORTER/TRANS-SENDER n

ITEM PART NO. DESCRIPTION QTY E

1 2 3 4
1 | 1017459 ASSEMBLY, CARBURETOR (INCLUDES ITEMS 2 - 11) ..ovuveceeeeeeeeeeeeeeeeeeeen. 1
2 | [Ui7zey ASSEMBLY, IDLE SCREW ......ouoeieeeeeeeeeeeeeeeeeeeeeee e, 1
3 | [UTEE0T ASSEMBLY, PILOT AIR SCREW ......ooovovieeaceeeeeeeeeeeesee e, 1
4 | mUI7EUR JET, PILOT, #48 oo, 1
5 | 1016486 ASSEMBLY, FLOAT ....oooooieooeeeeeeeeeeeeeeeeeeeeeeeeee e 1
6 | [UT7Z80 NOZZLE, MAIN <....ooovooeeeoeeeeeeeeeeee e 1
7 | [OTBaZ5-97 JET, MAIN, 0= 3000 FEET ....oooivoiveoeeeeoeeeeeeeeeeee e A/R
7 | mUTEZZE=m JET, MAIN, 8000 = 5000 FEET .......oommiomieeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e A/R
7 | [UTEaZ58g JET, MAIN, 5000 - 8000 FEET .......ommivmeeeeoeeeeeeeeeeeeeeeeeeeeeeeseeee e eeeeeeneenee. A/R
7 | [UTEZZ583 JET, MAIN, 8000 - 10,000 FEET .....oooivuieeieeeeceeeeeeeeeseeeeeeeesseseees e AR
7 | [UTBaZ58Y JET, MAIN, 10,000 FEET AND HIGHER ......ovmimiveooeeeeeeeeeeeeeeeeee e, A/R
8 | [UTEE37 GASKET, FLOAT CHAMBER .......omomieioeeeeeeeeeeeeeeeeeeeee e 1
9 | [uIzEsl ASSEMBLY, FLOAT CHAMBER (INCLUDES ITEM 10) «....ovovureoreeeeceeeeceeeeeeean. 1
10 | [UTE293 ASSEMBLY, SCREW ....oovrmeiiieeeeeoeeeeeeesseeeeee s eeeees e esee s 1
11 | 1016585 ASSEMBLY, BOLT ..o 1

8-7


.?sku=1017465
.?sku=1016500
.?sku=1017506
.?sku=1017480
.?sku=101642592
.?sku=101642590
.?sku=101642588
.?sku=101642585
.?sku=101642582
.?sku=1016437
.?sku=1017461
.?sku=1016499




CARBURETOR INSTALLATION n

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
1 | [oTBEEg GASKET, INSULATOR ...ooooooceooeeeeeeeeeeeeeeee e 1
2 | [uTEaEl INSULATOR, CARBURETOR .....ooveoeoeeeieeeeieeeeeseeeeeees e eeees e eeee e 1
3 | [UTEE33 GASKET, CARBURETOR INSULATOR TO THROTTLE BRACKET .....cccvvuverrrrerennn. 1
4 | mUTEZA3 BRACKET, THROTTLE ....oooovoeeoeeeeeeeeeeeeeeeeeeee e 1
5 | 1018202-01 | GUARD, GOVERNOR (TOURALL VEHICLE ONLY) .....oovuvmiiiieeeeeeeeeeeeeeee e 1
6 | FUTETO3 SCREW, PAN/TORX HEAD SELF-TAPPING, #6 - 32 x 1/4 (TOURALL ONLY) ............. 2
7 | 0000332 WASHER, FLAT, 1/4 (TOURALL VEHICLE ONLY) w...oovvivooeeeeeeeeeeeeeeeeee e 1
8 | 0000334 WASHER, FLAT, 3/8 (TOURALL VEHICLE ONLY) .....coooimioimeeeeeeeeeeeeeeeeeeeeeeeee . 1
9 | 0000451 WASHER, LOCK, 1/4 (TOURALL VEHICLE ONLY) ....ooooviremeeeeeeeeeeeeeeeeeeeee e, 1
10 | [OUTBBZE=0T | NUT, NYLON LOCK, M6 x 1 (TOURALL VEHICLE ONLY) ....ooovvoveorreereeeeereeeeeieeeeeeeees 1
11 | (o183 GASKET, THROTTLE BRACKET TO CARBURETOR .......ovoiviieeeeeeeeeeeeeeeeseeeeeen. 1
12 | [UTE583 SPRING, THROTTLE RETURN ......oooimioeeeieeeeoeeeeeee e 1
13 | [OTBa78 ASSEMBLY, CARBURETOR (FOR TOURALL VEHICLE ONLY) .....ovovvrrereeereeeeeeaen.. 1
13 | 1017459 ASSEMBLY, CARBURETOR (FOR RESORT VILLAGER,
TRANS-PORTER, AND TRANS-SENDER) .......co.oviiveieeeesreeeeoeeeeeseeeeeeseseenee e, 1
14 | [UTZZB8 CLAMP, HOSE ..o 2
15 | 1015877-01 | TUBE, AIR VENT ...oooimimieioeeeeeeeeeeeeeeeeeeeeeeeeee e ee e 1
16 | [UTB573 TUBE, CRANKCASE VENT ....ooomiivoieceoeeeeeeeeee e 1
17 | (015233 GASKET, CARBURETOR TO INTAKE MANIFOLD ......coo.ovivmeeoeieeieeeeeeeeeeeeeeen. 1
18 | 1016480 PIPE, INTAKE ...oooeoeeeeeeeeeeeeeeeeeeeeeeeeee e ee e e e 1
19 | [UTE2I0 SCREW, 2-ENDED STUD, M6 X 1 X 92MM .......ovveioreceeeeeeeeeeeeeeeee e 2
20 | 1016547 NUT, FLANGED, MB X T +..oocvoveceoceeeeceeseeeesee s 2
21 | [OUTBUSY CLIP, STUD oo, 1
22 | [UT37ZH CLAMP, HOSE ..o 1

8-9


.?sku=1016440
.?sku=1016481
.?sku=1016439
.?sku=1016444
.?sku=1016103
.?sku=101887601
.?sku=1016441
.?sku=1016582
.?sku=1016478
.?sku=1017466
.?sku=1016572
.?sku=1016438
.?sku=1016490
.?sku=1016059
.?sku=1013746

8-10



GOVERNOR AND ACCELERATOR CABLES n

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
BEFORE ORDERING FROM THIS PAGE, SEE NOTE ON PAGE ii AT THE
BEGINNING OF THIS MANUAL.
1 | [OTB3Z50T | CABLE, ACCELERATOR ...oooomiiiieeeeeeeeeeeee oo ee e 1
2 | [UTB324=07 | CABLE, GOVERNOR (TOURALL VEHICLE ONLY) w...vooiveoieocieocieneecseeieeieesseenenes 1
2 | [UTB3ZZ=0Z | CABLE, GOVERNOR (RESORT VILLAGER,
TRANS-PORTER, AND TRANS-SENDER) .......coooovioveeeeieeseeeeeeeseeeeeeeeee e, 1
3 | [UT3700 CLAMP, CABLE RETAINING ......ooveoiveeeeeeeeeeeeeeeeeeeeeee oo, 2
4 | [UTEH48 NUT, FLANGED HEX, M8 X 1.25 .........uverieoeeeeeeeeeeeeeeeeeeeeeeeeee e 2
5 | 1018323-01 | BRACKET, ACCELERATOR SUPPORT ......cooomuiveeeceeereecesseeeesseseesees s 1
6 | [UTZZBY SCREW, HEX HEAD THREAD - ROLLING, 1/4 = 20 X 5/8 ......c.ovveeeeereereseeeeeesrereeneen. 4
7 | muTEZ03 B RING oo e e e e 3
8 | [UT5208 PIN, GOVERNOR CABLE CLEVIS .......ooiveoeeceoeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 2
9 | [uTAET3 PIN, HAIR SPRING COTTER, 1/8 1.D. X 5/8 .....oorveveereeereecesreeeeeeeeseeeeeeeeeeeesss e 2
10 | 1018322-01 | BRACKET, SUPPORT ....ooivmiiioieereeereeeeseeeeeeeeeeeeeseses s 1
11 | [UTEBag BRACKET, GOVERNOR CABLE ENGINE .........cooivooeieeeeeeeeeeeeeeeeeeeeeeee e 1
12 | 1019085-01 | SCREW, HEX HEAD CAP, M8 X 1.25 X 24 MM .......c..ovuevevereeeeeeeeeeeeeeeeseeneee e, 1
13 | 0007174 WASHER, LOCK, 5/16 ....ooveoeeeeeeeeeeeeeeeeeeeeeeeeeee e en e 1
14 | [UTTE9] WASHER, FLAT, 5/16 ....ooeeoeeeeeeoeeeeeeeeeeeeeeeeeeeeeeeeeeee e 1



.?sku=101832501
.?sku=101832401
.?sku=101832402
.?sku=1013700
.?sku=1016546
.?sku=1012285
.?sku=1016202
.?sku=1015408
.?sku=1014413
.?sku=1015845
.?sku=1011697




EXPANSION CHAMBER, CHOKE, AND FILTER, FE 290
TOURALL VEHICLE ONLY n

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4

TUT5337 ASSEMBLY, INTAKE EXPANSION CHAMBER (INCLUDES ITEMS 1 - 12) ......ccocco........ 1

1 | [oTsZY RETAINER, STUD, #6 .....vocvoveeeoeeeeeeeeeeeeeeeeeeeeeeeseseee e 2
2 | moTEZI STUD, WING HEAD, #6 ......oeocveveceoeeeeeeeeeeeeeeee e 2
3 | muTsZe3 SPRING, RECEPTACLE, #6 ......oeveoeeoeeeeoeeeeeeeeeeeeeeeee e 2
4 | mUIEZ RIVET, POP, /8 ..o 4
5 | 1015293 COVER, EXPANSION CHAMBER .......c..ovuocveieceeeeeeeeseeeeeseoe e 1
6 | [UT52Z8 ELEMENT, AIR FILTER ..oooveeoeeeoeeeeeeeeeeeeeeeee oo 1
7 | moTs5A3 BAFFLE, SECONDARY AIR BOX ........ouomiioeieeeeeeeoeeeeeeeeeseeeeeeeeeeeeeeee oo 1
8 | [UTEEA] BAFFLE, PRIMARY AIR BOX .......omurvoeeceeeeeeeeeeeeeeeeeeeeeeeseeeeeeeeee e 1
9 | 1016062 DECAL, SERVICE .....ooveoeoeieeeeoeeeeeeeeee e 1
10 | [UTE2Z3 O-RING oo 1
11 | [UTE520 CHAMBER, EXPANSION ......ooimimooeeieeeeeeeeeeeeeeeeeeeeeeee e 1
12 | [UT5Z83 SCREW, HI-LO HEX, #10 = 16 X 5/8 ....vvoeeoeeeeeeeeeeeeeeeeeeeseeeeeeeeeeeeeeeee e 9
13 | 1015745 ASSEMBLY, CHOKE (INCLUDES ITEMS 14 - 17) cooovooecieeeceeeeeeeeeeeeee e 1
14 | [UTZEZ9 COVER, CHOKE ..o 1
15 | [UTZ633 SPRING, CHOKE .....ooooeoeoeeeeeeeeeeeeeeeeeeeeeeeeee e 1
16 | [UT5383 BASE, CHOKE ......ooovooeceoeeeeeeeeeeeee e 1
17 | [OTZE33 SCREW, HEX SOCKET HEAD SHOULDER, 1/4 - 20 X2 +....oovvoveeeereeeeeee e 1
18 | [UTEZ30 CLAMP, AIR INTAKE HOSE ......oooooeoioeoeeeeeeeeeeeeeeeoee e, 2
19 | [UTEZZ8 HOSE, INTAKE .....ooeooeoeeeeeeeeee e 1
20 | MOTS577 STRAP, EXPANSION CHAMBER RETENSION ........co.ovuieeeeeeceeeeeeeeeeeeeeeees e 1



.?sku=1015431
.?sku=1015291
.?sku=1015290
.?sku=1015292
.?sku=1015727
.?sku=1015426
.?sku=1015542
.?sku=1015541
.?sku=1015425
.?sku=1015540
.?sku=1015289
.?sku=1012629
.?sku=1012633
.?sku=1015485
.?sku=1012634
.?sku=1015430
.?sku=1016228
.?sku=1015577

8-14



EXPANSION CHAMBER, CHOKE, AND FILTER, FE350
RESORT VILLAGER, TRANS-PORTER/TRANS-SENDER n

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4

1 | [oT5asg CLAMP, AIR INTAKE HOSE .......oooiooeeeeeeeoeeeoe oo 2
2 | muTEZZg HOSE, INTAKE .....ovoeeeeoeeeeeeeeeeeeee e eee e 1
1016787 ASSEMBLY, INTAKE EXPANSION CHAMBER (INCLUDES ITEMS 3 - 13) .....o.cvooc...... 1

3 | [muTsZE RETAINER, STUD, #6 .....ovoovoeeeeeeeeeeeeeeeeeeeeeeeee e 2
4 | muTEZI STUD, WING HEAD, #6 ......oeeeoieeeeeeeeeeeeeeeeeeeeeeeee e 2
5 | [UT5293 SPRING, RECEPTACLE, #6 «....veoveeceoeeceoeeeeeeeeeeeeeseeseeeeeseeeeeeeee s 2
6 | MUTs7Z3 RIVET, POP, /8 ..o 4
7 | 1015293 COVER, EXPANSION CHAMBER ..........oooioioeoeeeeeeeeeeeeees e 1
8 | [UT53Z8 ELEMENT, AIR FILTER ..ooooooeeeeeoeceeeeeeeee oo 1
9 | [uTEEA3 BAFFLE, SECONDARY AIR BOX ........ououuiveeeeeeeeeeeseeeeeseeeeeeseee e 1
10 | [UTEEA BAFFLE, PRIMARY AIR BOX .......ovoivoioeeeeeeeeeoeeseeeeeeeeee e 1
11 | 1016062 DECAL, SERVICE ...oooeoeoieeeeee oo 1
12 | 1016788 CHAMBER, EXPANSION ........ooimoieieeeeeeeeeeeeeeeeeee oo 1
13 | [UT5Z8Y SCREW, HI-LO HEX HEAD, #10 = 16 X 5/8 ......ooevuvereeeeeeceseeeeeeeeeeeeiessesneeesesneeeeneene 9
14 | [UTEE73 STRAP, EXPANSION CHAMBER RETENSION ........ooooimiveieeeoeeeeeeeeeeeeeeeeeeeene 1
15 | [UTE7T18 CLAMP, AIR INTAKE HOSE .......ooioioeeeeeeeeeeee oo 1
16 | 1016786 PLENUM, AIR INTAKE ....ooooeoeeeeceeeeeeeeeeeeeeee e eeee e 1
17 | [oTZ333 CLAMP, HOSE ..ooooeeeeeceoeeeeee e 1
18 | (UGB GROMMET, FLEXIBLE (TRANS-PORTER/TRANS-SENDER ONLY) .........coocoovrvernnn.n. A/R
19 | 1015745 ASSEMBLY, CHOKE (INCLUDES ITEMS 20 - 23) ......ovoioeveeeeeeeeeeeeeeeeeeeeeeeeeeeenen. 1
20 | mOTZEZY COVER, CHOKE ......oovoeeeeeeeeeeoe e 1
21 | [oTZ633 SPRING, CHOKE ... 1
22 | [UTHaBH BASE, CHOKE ......ooooooeeeeeee oo 1
23 | [UTZE34 SCREW, HEX SOCKET HEAD SHOULDER, 1/4 = 20 X 2 w....ooovoeveeeeeeeeeeeeeeeee e 1



.?sku=1015430
.?sku=1016228
.?sku=1015291
.?sku=1015290
.?sku=1015292
.?sku=1015727
.?sku=1015426
.?sku=1015542
.?sku=1015541
.?sku=1015289
.?sku=1015577
.?sku=1015716
.?sku=1012349
.?sku=1016804
.?sku=1012629
.?sku=1012633
.?sku=1015485
.?sku=1012634




EXHAUST SYSTEM n
G






EXHAUST SYSTEM, FE 290
TOURALL €N

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
1 | MOTBBIBTTY | SYSTEM, EXHAUST ...oooomieeeeoeeeeeeeeeeeeeeeee e 1
2 | [uTEBTg BRACKET, MUFFLER MOUNTING ......c.uvurveeeeeeeeeeeeeeeeeeeeeeeeeeseee e 1
3 | 0000332 WASHER, FLAT, 1/4 ..o 2
4 | 0000451 WASHER, LOCK, 1/4 <....ooeoeeeeeeeeeeeeeeeeeeeeeeeeeeeee e, 2
5 | 0007847 SCREW, HEX HEAD, 1/4 = 20 X 3/4 ......ooovooeoeeoeeeoeeeeeeeeeeeeeeeeeeeeeeeeeeee e 2
6 | 1017689 CLAMP, MUFFLER .....ooovoieeeoe oo 1
7 | 1019085-01 | SCREW, HEX HEAD CAP, M8 X 1.25 X 24MM ........cooovmomereeeeeeeeeeeeeeeeeeeeseeeee e 1
8 | 0007174 WASHER, LOCK, 5/16 ....ooeeoeeeeeeeeeeeeee oo 1
9 | mUTIE: WASHER, FLAT, 5/16 w....oeoeeoeeeeeeeeeeeeeee oo 1
10 | poTZSZg NUT, HEX, M8 X 1.25 ....eooeeveoeeoceeeeeeeee e s e 2
11 | [UI3733 WASHER, LOCK, BMM ......oovoiooioeeeoeeeeeeeeeeeeeeeeee e, 2
12 | [UTE33Y GASKET, EXHAUST ..o 1

9-3


.?sku=101859301
.?sku=1015814
.?sku=1011697
.?sku=1012528
.?sku=1013734
.?sku=1015330




EXHAUST SYSTEM, FE 350
RESORT VILLAGER, TRANS-PORTER/TRANS-SENDER n

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
1 | MOTBBIZTTT | SYSTEM, EXHAUST ..oooioieeeeoeeeeeeee oo ee e 1
2 | [uTEBTg BRACKET, MUFFLER MOUNTING ......c.uvurveeeeeeeeeeeeeeeeeeeeeeeeeeseee e 1
3 | 0000332 WASHER, FLAT, 1/4 ..o 2
4 | 0000451 WASHER, LOCK, 1/4 <....ooeoeeeeeeeeeeeeeeeeeeeeeeeeeeeee e, 2
5 | 0007847 SCREW, HEX HEAD, 1/4 = 20 X 3/4 ......ooovooeoeeoeeeoeeeeeeeeeeeeeeeeeeeeeeeeeeee e 2
6 | 1017689 CLAMP, MUFFLER .....ooovoieeeoe oo 1
7 | 1019085-01 | SCREW, HEX HEAD CAP, M8 X 1.25 X 24MM ........cooovmomereeeeeeeeeeeeeeeeeeeeseeeee e 1
8 | 0007174 WASHER, LOCK, 5/16 ....ooeeoeeeeeeeeeeeeee oo 1
9 | mUTIE: WASHER, FLAT, 5/16 w....oeoeeoeeeeeeeeeeeeeee oo 1
10 | poTZSZg NUT, HEX, M8 X 1.25 ....eooeeveoeeoceeeeeeeee e s e 2
11 | [UI3733 WASHER, LOCK, BMM ......oovoiooioeeeoeeeeeeeeeeeeeeeeee e, 2
12 | [UTEY0q GASKET, EXHAUST ..o 1

9-5


.?sku=101859401
.?sku=1015814
.?sku=1011697
.?sku=1012528
.?sku=1013734
.?sku=1016904




TORQUE CONVERTER m
_G






DRIVE CLUTCH m

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
BEFORE ORDERING FROM THIS PAGE, SEE NOTE ON PAGE ii AT THE
BEGINNING OF THIS MANUAL.
UTB339-07 | ASSEMBLY, DRIVE CLUTCH
(TOURALL VEHICLE ONLY) (INCLUDES ITEMS 1= 17) wooivooeeeeeeeeeeeeeeeee e 1
[UTB339-04 | ASSEMBLY, DRIVE CLUTCH (RESORT VILLAGER,
TRANS-PORTER/TRANS-SENDER) (INCLUDES ITEMS 1 - 17) w.oooovoieovieeeeeeen. 1
1 | [OoTBBUY KIT, DRIVE CLUTCH WEIGHT .....oooooeooeeoeeeeeeeeeeeeeeeeeeeeeeeeeee e 1
2 | [UTIZIEU ASSEMBLY, FIXED FACE (TOURALL ONLY) (INCLUDES ITEMS 3 AND 4) ............. 1
2 | [UTZ3B30Y ASSEMBLY, FIXED FACE (RESORT VILLAGER,
TRANS-PORTER/TRANS-SENDER) (INCLUDES ITEMS 3 AND 4) .......covvvecrannnnn. 1
3 N/A PULLEY .o 1
4 N/A SCREW, WASHER HEAD HEX MACHINE .......coooviomimoeeeeeeeeeeeeeeeee e 3
5 | 1014049 BEARING, IDLER .....oooeocvececeeeeecesee oo 1
6 | [UTZ05Q SPRING, RETAINER ......vooeeeieeeeeeeeeee oo 1
7 | [UTEUSY SPRING, DRIVE CLUTCH ...oooieeeeoeeeeeeeeeeeee e 1
8 | [MUTBEZBY SPACER, FIXED FACE SHAFT .....oooiiioiiieeeeeeeeeeeeeeeeeeeee e 1
9 | [UTAUS] RING, RETAINING ....coovoveoieeseeeeeeeeeeeeeeeeeee e 1
10 | 1014059 ASSEMBLY, DRIVE HUB ......oooeoeoieoeeee oo, 1
11 | [UT9ZEE-0 PLUG, DRIVE CLUTCH ..oooivoeoeeeeeeeeeeeeeeeeeeeeeeeeee e 1
12 | [UT4353 KIT, DRIVE CLUTCH BUTTON ....eoouoiiieeeeceeeeeeeeeeeee e 1
13 | 1014058 WASHER, THRUST ....oootiiiieeiecee e 1
14 | [UTZUS8 RING, SPIRAL BACK-UP .......oomimioieeeeeeeeeeoeeeeeeee e 2
15 | 1014052 ASSEMBLY, MOVABLE FACE (INCLUDES ITEMS 16 AND 17) .....oooovoiviieeceeean.. 1
16 N/A BUSHING ..ot en s 1
17 | [UTAUB3 RETAINER ....oooomceoieeeeeeeeeeeee e 1
18 | [UTEZ03 BELT, DRIVE (TOURALL VEHICLE ONLY) .....oooieooeeeeoeeeeeeeeeeeeeeee e 1
18 | [UTZTE3 BELT, DRIVE (RESORT VILLAGER, TRANS-PORTER/TRANS-SENDER) ................... 1
19 | FOUTITBZ=0T | BELT, STARTER/GENERATOR .....ooovmieieeieeceeeeeeeeeeeeeeeee e 1
20 | [OTITE5-07 | SCREW, HEX HEAD CAP, 3/8 - 24 x 5 1/2 (LEFT HAND THREADS) ........cooovveivereann. 1
21 | (U738 WASHER, MOUNTING ....oovoeoooeeeeeeeeeeeeeeee oo, 1

10-3


.?sku=101833902
.?sku=101833904
.?sku=1016801
.?sku=1019298-01
.?sku=101738301
.?sku=1014050
.?sku=1014051
.?sku=1016289
.?sku=1014057
.?sku=101925601
.?sku=1014453
.?sku=1014056
.?sku=1014055
.?sku=1016203
.?sku=1017188
.?sku=101916701
.?sku=101916501
.?sku=1017328




DRIVEN CLUTCH m

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
BEFORE ORDERING FROM THIS PAGE, SEE NOTE ON PAGE ii AT THE
BEGINNING OF THIS MANUAL.
1 | [OTB330=07 | ASSEMBLY, DRIVEN CLUTCH (INCLUDES ITEMS 2 - 8) ...oeovoveeeceeeeeeeeeeeeeeeeeeeeene. 1
2 | [UTZUBY RING, RETAINING ....oooveoeeoiveeeeeeeeeeeeeeeeeees e 1
3 | [UTAU78 KEY oottt 1
4 | mUi7BBH CAM oot 1
5 | [UTB3BEZ0 SPRING ..ot e e 1
6 | [UT4353 KIT, BUTTON (INCLUDES THREE BUTTONS AND THREE SCREWS) ..................... 1
7 | [OTZ073 ASSEMBLY, MOVEABLE FACE, WITH BUSHING .......c.ovoovoveieeeeeeeeeseeeeeeeeen. 1
8 | [UTZUZm ASSEMBLY, FIXED FACE ......ovoiveoeeeeeoeoeeeeeeeeeeeeeeeeee oo 1
9 | [UTB33Z=TY | KEY, SQUARE TRANSMISSION ......ooomimiieeeeeeeeeeeeeeeeeeeeeeeeeeeeee e eeen e 1
10 | [UTEZ03 BELT, DRIVE (TOURALL VEHICLE ONLY) w...ooooeoeveeeceeeeeeceeeeeeeeee e 1
10 | [oTZTB3 BELT, DRIVE (RESORT VILLAGER, TRANS-PORTER, AND TRANS-SENDER) ........... 1
11 | 0007173 SCREW, HEX HEAD CAP, 5/16 = 18 X 3/4 .....voeeeeoeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 1
12 | [oTZ3Z3 WASHER, MOUNTING ....ooooiveeeeeeeeeeeee oo 1

10-5


.?sku=101834001
.?sku=1014080
.?sku=1014078
.?sku=1017686
.?sku=101836201
.?sku=1014454
.?sku=1014072
.?sku=1014070
.?sku=101833401
.?sku=1016203
.?sku=1017188
.?sku=1017327




UNITIZED TRANSAXLE
GASOLINE VEHICLE






UNITIZED TRANSAXLE - GASOLINE VEHICLE m

ITEM | PARTNO. | DESCRIPTION QTyY
1 2 3 4
BEFORE ORDERING FROM THIS PAGE, SEE NOTE ON PAGE ii AT THE
BEGINNING OF THIS MANUAL.
1 | [OT9ZZE07 | BRACKET, TRANSMISSION CABLE SUPPORT .....oooivieeeieieeeeeeeeeeeeeeeee e, 1
2 | [oiZZEy SCREW, THREAD ROLLING, 1/4 = 20 X 5/8 ......vvoveeeeeeeeeeeeeeeeeeeseeeeeeeeeeeees e 3
UTB336-07 | TRANSAXLE, UNITIZED (INCLUDES ITEMS 3 - 90) ....ovoiveeeeeeeeeeeeeeeeeeeee e 1
3 | [UT30B] NUT, NYLON LOCK, #10 = B2 ...cooveeeeeeeeeeeeeeeeeeeeeeeeeee e 1
4 | 0000183 WASHER, FLAT, #10 1.oooooeeeeeoeeoeeeeeeeee oo, 1
5 | [UTOY53 STUD, BALL, 1/4 = 28 X 9/16 .oooeeeoeeeeeeeeeeeeeeeeeeeeeeeeee e 1
6 | [UTE3A LEVER, TRANSMISSION SHIFTER ........vureiieeeeeeeeeeeseeeeeeeeeeeeeeeeeees e 1
7 | [oTZO83 SCREW, HEX WASHER HEAD, #10 - 32 X 3/4 .....ooooveeeeeeeeeeeeeeeeeeeseeeees e 1
8 | 0008717 NUT, NYLON LOCK, 1/4 = 28 ....ooooooooeeoeeeeeeeeeeoeeeeeeeeeeeeeeeeeeeeeee e 1
9 | [UTBYOZO SHAFT, SHIFTER ...oooeceove oot 1
10 | [oTZZ3] KEY, WOODRUFF ......ooimieeoeeeeeeeeeeeeee e 1
11 | [oT9273=07 RING, SNAP ...t eee e ee e ee e enee e 1
12 | [OTB9ZI=07 WASHER, FLAT ..oocoooeceeeeeeeeeceee e 1
13 | [oT9ZZZo SEAL, OIL oo 1
14 | [OTBYOT=O7 LEVER, SHIFTER ...ovuoeoceee e 1
15 | [UTZ753 PIN, ROLL ..o 1
16 | [UTB3B=07 ARM, GOVERNOR LEVER ......oooviiiieeeeeeeeeeeeeeeeeeee e eeeee e eeeeneneen. 1
17 | [OTBBBET=0 SCREW, SQUARE HEAD, 1/4 = 20 X 1 ...oooiveeeeeeeeeeeeeeeeeeeeeeeee e 1
18 | 0000332 WASHER, FLAT ..o 1
19 | 0008233 NUT, NYLON LOCK, 1/4 = 20 ..o 1
20 | [OUTYZEBETON PIN, COTTER ..o 1
21 | [oTBETY WASHER, FLAT ..ooooooeceeeeeeeeeeeeee e eeee e 1
22 | [OT9Z7TON SEAL, OIL .o 1
23 | [UTBI3EO WASHER ..o 1
24 | [OTBITZON ARM, PIVOT ..oooooieeeeeee e 1
25 | [OUTBIUGOY GEAR CASE (RIGHT) ..o 1
26 | [OUTBI0G-0T GEAR CASE (LEFT) ooveeecieeeecee oo 1
27 | [MOUTIZETON BOLT, FLANGED, M8 X 1.25 X 40MM .........ouomieeeeeeeeeeeeeseeeeeeeeeeeeeeeeeeeeeeeeeeeeeene 15
28 | [UTZBYH PIN, DOWEL ..o eneee e 2
29 | [UI37EY PLUG, DRAIN (INCLUDES ITEM 30) .......ovovueeeeeeeeeseeeeeeeeseeseeeeeeeee e 2
30 | [MUTEa33 GASKET .o 1
31 | morEm BREATHER ... 1
32 | [MOTYZB7Z0T GASKET, LIQUID, 8.8 OZ. (250 GRAMS) ..........rvuivereeeeeeeeeeeeeeeeeeeeeeeseseeeneeneeeeeeneene A/R



.?sku=1019226-01
.?sku=1012285
.?sku=101833601
.?sku=1013061
.?sku=1010954
.?sku=1016341
.?sku=1017082
.?sku=101890201
.?sku=1017231
.?sku=101927301
.?sku=101892901
.?sku=101927201
.?sku=101890101
.?sku=1012752
.?sku=101834801
.?sku=101886101
.?sku=101928601
.?sku=1016513
.?sku=101927101
.?sku=101893801
.?sku=101891301
.?sku=101890601
.?sku=101890501
.?sku=101926901
.?sku=1012896
.?sku=1013759
.?sku=1016432
.?sku=1012711
.?sku=101928701




UNITIZED TRANSAXLE - GASOLINE VEHICLE m

ITEM | PARTNO. | DESCRIPTION QTY

1 2 38 4

BEFORE ORDERING FROM THIS PAGE, SEE NOTE ON PAGE ii AT THE

BEGINNING OF THIS MANUAL.
33 | 1018920-01 ROD, SHIFT .o 1
34 | [OTBI00-0T FORK, SHIFT .o.oooeceoeceeee et 1
35 | [UTZ72g SPRING ..ot 1
36 | [MUTZ7E7 BALL, STEEL ..o 1
37 | [OTBBYZT GUIDE ..o 1
38 | 0007336 BEARING, BALL ...oooeoceoiececeeeeees e 4
39 | [UTE33Y WASHER, SPRING ......ooovuveeeoeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e eee e eeeeeeenen. 2
40 | [UTBIZZTO GEAR, SPUR ... 1
41 | [OTBIZZON PLATE, THRUST ..eocvoeeeeeeeee et eeeee e 3
42 | [UTBBIZT] ASSEMBLY, GEAR, INPUT, 28 TOOTH ......ovmimieeieeeeeeeoeeeeeeeeeeeeeeeeee e 1
43 | 1019276-01 BEARING, NEEDLE .......ovuouieiieeeeeeeeeeeeeeeeeeee e 3
44 | MUTIZZSTON BEARING, NEEDLE .......oomomieioeoeeeeeeeeeeeeeeeeee oo 1
45 | mOTZ7Eg RING, SYNCHRONIZER .......oovoveeeceeseeeeeeieeeeesee e 2
46 | [UTZZAT SPRING, SYNCHRONIZER ......oooeiieoeeeeeeeeeeeeeeeeeeeeeee e 2
47 | [OTIZZION SLEEVE, SYNCHRONIZER .....comomieoeeeeeeeeeeeeeeeeee e 1
48 | mUIZ7Eg INSERT, SYNCHRONIZER .......oooomieeeeeeeeeeeeeeeeeeeeeeee e 3
49 | [UTYZBU-UT HUB, SYNCHRONIZER CLUTCH ..o 1
50 | [MOT9Z7707 PIN, DOWEL ... en e 1
51 | [OTBBIY-0T SHAFT, INPUT oo 1
52 | [OTBBIE0T ASSEMBLY, GEAR, INPUT, 25 TOOTH .....couveiieieeceeeeeeeseeeeeeeees e 1
53 | [OUTE337 WASHER, THRUST ....ooooooeoeeeeeeeeeeeeeeeee e eeee e 1
54 | [OT9Z7B=07 BEARING, BALL ..o 1
55 | [OTZ714 SEAL, OIL, INPUT SHAFT ..o 1
56 | [OUTBYZE-UT GEAR, 17 TOOTH oo 1
57 | [OTBI3Z=0T KEY oot 1
58 | [OUTBYZE-0T GEAR, 61 TOOTH ..o 1
59 | 1019281-01 BEARING, BALL ..ooooooceoeeeeceeeeee e 1
60 | [OUTBBYE-UT GUIDE, OIL ..o 1
61 | [OTIZBZ=0T SCREW, M8 X 1.25 X 10 MM -.....oooooooeooeeeeeeeeeeeeeeeeeeeeee e 1
62 | [OTBI3T0T WASHER ..o e 1
63 | [UTBYZ30T ASSEMBLY, GOVERNOR .......ooommimieeieeoeeeeeeeeoseeeeee oo 1
64 | [OTBITE-0T SLEEVE oot 1
65 | [OUTBYITY=0T GEAR, CLUSTER IDLER .....oomimoeeeeeeeeeeeeee oo 1
66 | 0007335 BEARING, BALL ...coooooooeoeeeeceeeeeeseeeeeeee oo 2



.?sku=101890001
.?sku=1012748
.?sku=1012747
.?sku=101889401
.?sku=1016338
.?sku=101892401
.?sku=101892201
.?sku=101889701
.?sku=101927501
.?sku=1012742
.?sku=1012741
.?sku=101927901
.?sku=1012740
.?sku=101928001
.?sku=101927701
.?sku=101889901
.?sku=101889601
.?sku=1016337
.?sku=101927801
.?sku=1012714
.?sku=101892601
.?sku=101893201
.?sku=101892501
.?sku=101889501
.?sku=101928201
.?sku=101893901
.?sku=101892301
.?sku=101891601
.?sku=101891901

11-6



UNITIZED TRANSAXLE - GASOLINE VEHICLE m

ITEM | PARTNO. | DESCRIPTION QTyY
1 2 3 4
BEFORE ORDERING FROM THIS PAGE, SEE NOTE ON PAGE ii AT THE
BEGINNING OF THIS MANUAL.
67 | [UTBITZ0T ASSEMBLY, AXLE, LEFT (INCLUDES ITEMS 69 - 74) ......ovoooveeeoeeeeeeeeeeseeeeneeenn. 1
68 | [OTBITS-07 | ASSEMBLY, AXLE, RIGHT (INCLUDES ITEMS 69 - 74) w...oooovoveceeeeeeeeeeeeeeeereeeenn. 1
69 | [UT3787 STUD, LUG oo 4
70 | [MUT3799 RING, RETAINING w.....ovieooeeeeeeeeeeeee oo 1
71 | [OTTZ9 BEARING, OUTER AXLE TUBE ......coouveeeoceeeeceeeeeeeeeee e 1
72 | [UI3793 SEAL, OIL oo 1
73 | 1014207 BUSHING, 25 MM 1. D. ....oooooeoceeeeeeeeeeeeeeeeeeeeeee e 1
74 | [mOTEBTY RING, RETAINING w....ooovoveeeeoeeeoeeeeeee e 1
75 | [OTBITO-UY | ASSEMBLY, AXLE TUBE, LEFT SIDE (TOURALL VEHICLE ONLY) w...c.ovvvivireennnn. 1
75 | [OTBITZ=0T ASSEMBLY, AXLE TUBE, LEFT SIDE (RESORT VILLAGER,
TRANS-PORTER, AND TRANS-SENDER) .......c.ovureeireereeinseeesseeeeeeeeeeseeseeneennen. 1
76 | [OTBI0YUY | ASSEMBLY, AXLE TUBE, RIGHT SIDE (TOURALL VEHICLE ONLY) ....occccvvvrvnn.n. 1
76 | [OTBITT-ON ASSEMBLY, AXLE TUBE, RIGHT SIDE(RESORT VILLAGER,
TRANS-PORTER, AND TRANS-SENDER) .......c.oovmrmeeeeeeeoeeeseseeeeeeeeeseeeeneeeen. 1
77 | [OUT379 BOLT, M0 X 1.5 X BOMM ..o 14
78 | [MOT37I WASHER, LOCK, M10 ...ooooooeceeeeeeeeeeeeeeeeeesesee s 14
79 | 0007330 BEARING, INNER AXLE TUBE ........ovooeieoeeeoeeeeeeeeeeeeeee e 2
80 | [OTYZB3=0T BOLT, M8 X 1.25 X 87MM _.....covoveeeeieeeeceeeeeeeeeeeeee e 8
81 | [OTBIZZ0T GEAR, OUTPUT ..o 1
82 | [MUTZTY3 PIN, DOWEL ..o eeee e ee e eeeeee e eeeee e eee e en e eneereeees 1
83 | [MUTITOS-0T KIT, DIFFERENTIAL GEAR CASE (INCLUDES ITEMS 84 - 87) w..ccevvooooeerereoeeesseeeeeeee 1
84 | 1013768 CASE, GEAR CARRIER .......oooomiomieeeeeeeeeeeee oo 1
85 | [UI3774 PLATE, THRUST (IDLER GEAR) ......ooovooeeeoceeeeeceeeeeeeeeeeeeee e 2
86 | U373 PLATE, THRUST (DIFFERENTIAL GEAR) ........vvoooooommreeeeeeeeeeeeeoeeseeseeeee e 1
87 | 1013769 COVER, GEAR CASE ..o 1
88 | [MUI37Z PIN, DIFFERENTIAL «.....ooovoveeeeeeeeeeeeeeeeeee e eneereaees 1
89 | [MUT377M GEAR, DIFFERENTIAL IDLER .....oooeeeeoeeeeeeeeeeee e 2
90 | 1013771 GEAR, DIFFERENTIAL ...ooooeeceeeeecee oo 2



.?sku=101891401
.?sku=101891501
.?sku=1013787
.?sku=1013792
.?sku=1011291
.?sku=1013794
.?sku=1016672
.?sku=101891001
.?sku=101891201
.?sku=101890901
.?sku=101891101
.?sku=1013790
.?sku=1013791
.?sku=101928301
.?sku=101892701
.?sku=1014193
.?sku=101910501
.?sku=1013774
.?sku=1013773
.?sku=1013772
.?sku=1013770




ELECTRICAL SYSTEM
POWERDRIVE ELECTRIC VEHICLE




12-2



FORWARD AND REVERSE SWITCH
POWERDRIVE ELECTRIC VEHICLE m

ITEM | PARTNO. | DESCRIPTION QTyY
1 2 38 4
1 | [UT7530-05 | ASSEMBLY, FORWARD AND REVERSE SWITCH (INCLUDES ITEMS 2-9) ............... 1
2 | [UTEBmg SWITCH, LIMIT oo 1
3 | [UTZ8U8 SWITCH, LIMIT oo 2
4 | 0008057 NUT, HEX, #4 < 40 o..oooooooeeeeeeeeee oo 2
5 | 0008058 WASHER, LOCK, #4 ......oooooooeoeeeeeeeeeeeeeoeeeeeeeeeeee e 2
6 | [UTEB/ SCREW, HEX WASHER HEAD, #4 - 40 X 2 ....coovoeeoeveeeeeeeeeeeeeeeeeesseeeee s 2
7 | morzzeg BAR, BUS ..o 2
8 | 0000451 WASHER, LOCK, 1/4 ..o..ooooooeooeoeeeeeeeoeeeeeeeeeeeeeeee e 4
9 | 0001028 NUT, HEX, 1/4 = 20 ..o 4
10 | [oTZIB7 HANDLE, FORWARD AND REVERSE SWITCH .......oouvmieieeeeeeeeeeeeeeeeeee e 1
11 | [UT3T98 SCREW, PHILLIPS HEAD MACHINE, #8 - 32 X 5/8 .......ovoveeveeeeeeeeeoeeeseeeeseeeeeeene 1
12 | 1016845 SCREW, PHILLIPS TRUSS HEAD, 1/4 - 20 X 2 1/8 ...oooovooeeeeeeeeeeeeeeeeeeeeeeeeeeeeene 3
13 | 0008233 NUT, NYLON LOCK, 1/4 = 20 .....oooeoeeoeeeeeeeeeeeeeeeeeeeeeeeeeee e 3

12-3


.?sku=101753005
.?sku=1014807
.?sku=1014808
.?sku=1014871
.?sku=1017799
.?sku=1012987
.?sku=1013198

12-4



CONTINUOUSLY VARIABLE POTENTIOMETER
POWERDRIVE ELECTRIC VEHICLE m

ITEM | PARTNO. | DESCRIPTION QTY
1 2 38 4

[UT7392-07 | ASSEMBLY, POTENTIOMETER HOUSING (INCLUDES ITEMS 1 - 18) ...ovovveeeceene. 1

1 N/A HOUSING, ACCELERATOR ......coovmeeeeeeeeeeeeeeeeeeeeeeeeee e 1
2 | moizs3y SWITCH, LIMIT oo 1
3 | [UTBZZEm SCREW, HEX WASHER, #4 - 24 .........ooooooooeeeoeeeeeeeoee e 2
4 | [UTBUIUSOY LEVER, POTENTIOMETER ......oooiimoeceeoeeeeeeeeeeee e 1
5 | FUTZ853 SCREW, HEX HEAD, #6 - 32 X 3/4 ....ooooeveeeeeeeeeeeeeeeeeeeee e 1
6 | [OTTZZY NUT, LOCK, “K”, #6 = B2 .oooooooeooeeeeeeoeeeeeeeeeeeeeeee e 1
7 | 1017393 WIRE ASSEMBLY, #18 BLUE .....ovoveoeoieeeeceeeeeeeeeeeeeee e 1
8 | 1017394 WIRE ASSEMBLY, #18 GREEN/WHITE .......coorvuioereeeeeeeeeeeeeeeeeeeeeeeeeeeseeeeeeeeeen. 1
9 N/A POTENTIOMETER ...oovuoveocveeeeeeoeeeeeeeeeseeeeeeeeseee s 1
10 | 0008168 WRAP, TIE ..o 3
11 N/A CONDUIT, ELECTRICAL ..o 1
12 | [UT7Z23 BEARING, PIVOT SUPPORT ......oovivieeeeeeeeeeeeeeeeseeeeee e 1
13 | [OTBYET=O HOUSING, FEMALE, 3-WIRE, GRAY ..........ovvuiveorereeereeeeeeeeeeeesesseeeesseseeesss e 1
14 | [UTIZOT=07 HOUSING, MALE, 3-WIRE, GRAY ........ooovioeeeoeeoeeeeeeeeeeeeeeeeeeeeee e 1
15 | [UTBUZZ=UY | SCREW, HI-LO HEX HEAD, #8 - 18 X 1/2 coo.oooooeooeeeeeeeeeeeeeeeeeeeeeeeeee e 2
16 | [UT7723 COVER, ACCELERATOR ......ooovieeceeieeeeeeeeeeeeeeeee e, 1
17 | 0008233 NUT, NYLON LOCK, 1/4 = 20 ....ooooeoeeeeeeeeeeeeeeeeeeeeeeesees e 4
18 | 0000332 WASHER, FLAT, 1/4 _..oooooooeeoeeeeeeeeeeeeeeeeeeeeeeeeee e, 4
19 | [UTBETI=0N | SCREW, HEX HEAD CAP, 1/4 < 20 X 1 1/8 ..oooooooooeeeeeeeeeeeeeeeeeeeeeeeee e 4

12-5


.?sku=101739201
.?sku=1017830
.?sku=101822601
.?sku=101809001
.?sku=1017853
.?sku=1011229
.?sku=1017424
.?sku=101895101
.?sku=101920101
.?sku=101804301
.?sku=1017743
.?sku=101861901

12-6



WIRING, POWERDRIVE ELECTRIC VEHICLE
TOURALL m

ITEM | PARTNO. | DESCRIPTION QTY
1 2 38 4

1017942-05 | WIRE HARNESS (INCLUDES ITEMS 1= 16) .....ovoiveeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 1

1 | 1017956 WIRE ASSEMBLY, #18 BROWN ........omomiieeeeeeoeeeeeeeeeeeeeeeeeeseee e 1
2 | 1016121 WIRE ASSEMBLY, #18 GREEN .........ovuveceeeeeceoseeeeeseeseessesseses s eeees s 1
3 | 1016135 WIRE ASSEMBLY, #18 RED .....oovmimoeeoeeeeeeeeeeeeeeeeeee oo 1
4 | 1016134 WIRE ASSEMBLY, #18 ORANGE .........oomiveoeoeeeeeeeeeeeeeeeeeeeeeeeeeee e 1
5 | FUTBEST=0T ASSEMBLY, 3-WIRE PLUG (INCLUDES #18 PURPLE, #18 YELLOW AND ITEM6) .. | 1
6 | 1018830-01 WIRE ASSEMBLY, #18 BLACK (INCLUDES RESISTOR AND #18 WHITE WIRE) .. | 1
7 | 1018403-01 WIRE ASSEMBLY, #18 GREEN .........oomomieeeeoeeeeeeeeeeeeeeeeeeeeeee e 1
8 | 1016122 WIRE ASSEMBLY, #18 WHITE/BLACK ......ovueveireeeeeeeeeeeeeeeeeeeeeeeeae e eeeeeeneenen. 1
9 | [UTBTI WIRE ASSEMBLY, #6 BLUE .......vuieeveeeceeeeeeeeseeeeeseeeees s 1
10 | [UTEB58 WIRE ASSEMBLY, #6 WHITE .....vooeeeoooeeeeeeeeeeeeeeeeeee e 1
11 | [UTass3 WIRE ASSEMBLY, #6 ORANGE ........o..ovmimeoeoeeeeeeeeeeeeeeeeeeeee e 1
12 | 1017993 WIRE ASSEMBLY, #18 RED/WHITE .....co.ovioemeoeeeeeeeeeeeeeeeeeeeeeeee e 1
13 | [UTE853 WIRE ASSEMBLY, #6 YELLOW .......oovmvviieeeeceoseeeeeeseeeeeeesseses e 1
14 | [UTBTOY WIRE ASSEMBLY, #6 BLUE .....c..ovmoeeeeeeeeeeeeeeeeeeeeeeeeeee e 1
15 | [OUT58BQ WIRE ASSEMBLY, #6 GREEN .......ooooivmooeeeeeeeeeeeeeeeeeeeeeeee e eneeeeen. 1
16 | 1015865 WIRE ASSEMBLY, #18 RED ....coovuieoeeeeeeeeeeeeeeeeeeeeeeeeeeeeeses s eneennen 1
17 | [UT5BB] WIRE ASSEMBLY, #6 WHITE .....ovoveeeoeeeeeceeeeeeeeeeeeees e seesee s 1
18 | 1017393 WIRE ASSEMBLY, #18 BLUE (PART OF POTENTIOMETER ASSEMBLY) .........c.......... 1
19 | 1017967-01 | WIRE ASSEMBLY, #18 ORANGE/WHITE ......coooivmiviooeceeeoeeeeeeeeeeeeeeee e 1
20 | 1017394 WIRE ASSEMBLY, #18 GREEN/WHITE (PART OF POTENTIOMETER ASSEMBLY) ... | 1
21 N/A WIRE ASSEMBLY, #10 BLACK (PART OF ON-BOARD COMPUTER ASSEMBLY) ........ 1
22 N/A WIRE ASSEMBLY, #18 GREY (PART OF ON-BOARD COMPUTER ASSEMBLY) ......... 1
23 N/A WIRE ASSEMBLY, #10 RED (PART OF FUSE AND RECEPTACLE ASSEMBLY) .......... 1
24 N/A WIRE ASSEMBLY, #18 YELLOW (PART OF ON-BOARD COMPUTER ASSEMBLY) ..... 1
25 N/A WIRE ASSEMBLY, #18 RED (PART OF ON-BOARD COMPUTER ASSEMBLY) ............ 1
26 N/A WIRE ASSEMBLY, #10 BLACK (PART OF ON-BOARD COMPUTER ASSEMBLY) ........ 1
27 | 1018278-01 | KIT, WIRE AND TERMINAL, #6 BLACK ........cooovereereeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 1
28 | MOUTB37E-0T | WIRE ASSEMBLY, #6 RED ......couoveveeeeoeeeeeeeesseecesseeeeeeeseesae e 1
29 | 1014948 ASSEMBLY, DIODE .......omomieeoeeieeeeeeeee oo, 1
30 | [UTAYAA ASSEMBLY, RESISTOR .....oovmieieeeeeeeeeeeeeeeeeeeeeeeeee e seeeee e eeeeee e eeee . 1
31 | [OTZI5707 | WIRE ASSEMBLY, #6 BLACK ......ovoveceoceeeeeeeeeeeeeeeee e 5

12-7


.?sku=101865101
.?sku=1018110
.?sku=1015856
.?sku=1014854
.?sku=1015858
.?sku=1018109
.?sku=1015860
.?sku=1015861
.?sku=101837601
.?sku=1014947
.?sku=101795701




ELECTRICAL COMPONENTS, FRONT BODY
POWERDRIVE ELECTRIC VEHICLE - TOURALL KB}

ITEM | PARTNO. | DESCRIPTION QTY
1 2 38 4
1 | [oTEEsy KIT, REVERSE BUZZER (INCLUDES ITEMS 2 AND 3) ....ooovoiiieeeeeeeeeeeeeeeeee e 1
2 | [UTEs5T BUZZER, REVERSE ......oooieeeieeeeeeeeeeeeeeeeeeee e 1
3 | [UTEBAY SCREW, PAN HEAD HI-LO, #4 - 24 X 5/16 .....cooveeeereeeeeeeseeeeeeseeeeessseeeeees e 2
4 | 1018306-01 | ASSEMBLY, SCREW AND WASHER .......o.cooivmiimioeieeeeeeeeeeeeeeeee e 2
5 | FUTBZBZTN | SWITCH, KEY oo 1
6 | FOUTBETTION | WASHER ..ot 1
7 | EOTBIOZZON | NUT, KEY SWITCH .o 1
8 | MUTB3ZAETZ | CAP, KEY SWITCH ..ooooooiiieeoieeeeeeeoeeeeeeeeeeeeeeeeeee e 1
9 | [uTZEDY KEY (PAIR) oo 1
10 | FOUTBUZE0Y | LIGHT, BATTERY WARNING ....ooooeoieeeeceeeeeeeeeeeeeeeeeeeeee e 1

12-9


.?sku=1016859
.?sku=1016851
.?sku=1016849
.?sku=101826201
.?sku=101851101
.?sku=101830701
.?sku=101834502
.?sku=1012505
.?sku=101802501

CioMT ROLLER
MCLIMT IS

12-10



ELECTRICAL COMPONENTS, REAR BODY
POWERDRIVE ELECTRIC VEHICLE - TOURALL m

ITEM | PARTNO. | DESCRIPTION QTY
1 2 38 4
1 | [OTBAVZ0Z | CONTROLLER, 48 VOLT (300 AMP) ........oomveieeieeoeeeeeeeeeeeeeeseeeeeeeeeeeeee e 1
2 | [oTEB3 NUT, PUSH oot 4
3 | moTzZog BOLT, CARRIAGE, 1/4 = 20 X 1 «.oooooooeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 4
4 | EOTB3EE-0Y | NUT, HEX FLANGED LOCK, 1/4 = 20 ..ooovuoieoieeeeeeeeeeeeeeeeeeeee e 8
5 | 0007174 WASHER, LOCK, 5/16 ....eooeoeeoeeeeeeeeeeeeeeeeeeeeeeeee e, 4
6 | 0001242 NUT, HEX, 5/16 = 18 oo.ooeeoeeeeeeeeeeeeeeeeeeeee e 4
7 | 0001241 WASHER, FLAT, 5/16 -....oooeeoeeeeeeeoeeeeeeeeeeeeeeeeeeeeeeeeeee e 8
8 | 0007173 BOLT, HEX HEAD, 5/16 = 18 X 3/4 o...o..ooooooeeeeoeeeeeeeeeeeeeeeeeeeeeeeeeee e 3
9 | 0001218 BOLT, HEX HEAD, 5/16 - 18 X 1 1/4 w.ooooooooeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 1
10 | [OUTBB3EZTT | SOLENOID, 48 VOLT ..ooovoeoieoieeeeeoeeeeeeeeeeeee e 1
11 | [OTBB37=07 | BRACKET, SOLENOID MOUNTING ....ovoveceeceeeeeeseeceeeeeseeeeeeeeseeeeee e 1
12 | 0007847 BOLT, HEX HEAD, 1/4 = 20 X /4 .....vooeoeeeeeeeeeeeeeeoeeeeeeeeeeee e 4
13 | 0000332 WASHER, FLAT, 1/4 ..o 4
14 | 0007893 NUT, HEX, #10 = B2 oo 2
15 | [UT2947 ASSEMBLY, RESISTOR .....ooovmoeieoeeeeeeeeeeeeeeeeeeeeeeeee e eee e eeeee e, 1
16 | 1014948 ASSEMBLY, DIODE ......ooooieeieeoeeeeeeeeeeeeeee e 1
17 | [oTZZ33 NUT, FLANGED LOCK, 5/16 = 24 ......o.oooooeoeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 2
18 | FOUTIOZETT | BOOT, WIRE ...ooooeoeoeeceoeeeeeeeeeeeeeeeeeeeeeeee e 1
19 | [UTIZZZTY | WASHER, FLAT BRASS, 5/16 ....oooeveeeeceeieeceseeeeeeeeoseeeeesseseeeseeseesssseeesessesness e 2

12-11


.?sku=101840203
.?sku=1016631
.?sku=1017203
.?sku=101835601
.?sku=101883601
.?sku=101883701
.?sku=1014947
.?sku=1017237
.?sku=101902601
.?sku=101934401

- BOARD

< ..r
r'l"-::
COMPUTER e
MCLINT NG

12-12



ELECTRICAL COMPONENTS, REAR BODY
POWERDRIVE ELECTRIC VEHICLE - TOURALL m

ITEM | PARTNO. | DESCRIPTION QTY
1 2 38 4
1 | Mooy BOLT, CARRIAGE, 1/4 = 20 X 1 «.ooovoeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 2
2 | [UTEB3T NUT, PUSH, B/16 ...oeoceoveeeoeieeeeeeeeeeeeees e 2
3 | FOUTB3EE0Y | NUT, HEX FLANGED LOCK, 1/4 = 20 ....oooiveeeoeeeeeeeoseeecesieeeeseeeeeeeee s 2
4 | 1018006-01 | COMPUTER, ON-BOARD (INCLUDES ITEMS 5 - 15) .....ooomieoieeeeeeeeeeeeeeeeeeeeeeeen. 1
5 | 1018278-01 KIT, WIRE AND TERMINAL, #6 BLACK ........oooivoioeeeeeeeeeeeeeeeeeeeeeee e 1
6 N/A WIRE ASSEMBLY, #18 BROWN ........omoeoeieeeceoeeeeeeeeeeeeeeseesees e 1
7 N/A WIRE ASSEMBLY, #18 GRAY ......oooeieoieeeeeeeeeeeeeeeeeeeeeee e 1
8 N/A WIRE ASSEMBLY, #10 BLACK w.....oomooeeoeeeeeeeeeeeeeeeeeeeeeee e 1
9 N/A WIRE ASSEMBLY, #10 BLACK .......ovoveoeeeeeeeeeeeeeeeeeeeeeee e 1
10 N/A WIRE ASSEMBLY, #18 RED ....coovueeoeeeeceeeeeeeeseeeeeeeeseesesses s 1
11 N/A WIRE ASSEMBLY, #18 YELLOW .......viomieooeeeeeeeeeeeeeeeee e 1
12 | [UTBYAT=0 FUSE ASSEMBLY, 3/8 AMP .......ooomimoioeoeeeeeeeoeeeeeeeee e 2
13 | 1018844-01 LABEL ..o 1
14 | 0008168 WRAP, TIE .o.ooveeeoceeeeeeeeeeee e 2
15 | 1019349-01 LABEL ..o 1

12-13


.?sku=1017203
.?sku=1016631
.?sku=101835601
.?sku=101894901




ELECTRICAL COMPONENTS, REAR BODY
POWERDRIVE ELECTRIC VEHICLE - TOURALL m

ITEM PART NO. DESCRIPTION QTY E

1 2 38 4
1 | [OTBUZT=0Y | KIT, FUSE AND RECEPTACLE (INCLUDES ITEMS 2 - 12) ...oooivieeoeieeieeeeeeeeeeeene. 1
2 | [UT7IeE0 BEZEL, RECEPTACLE ...ooooeoceieeeeoeeeeeeee oo 1
3 N/A WIRE ASSEMBLY, #10 RED .....ovoovoioeeeeeeeeeeeeeeeeeeeee oo 1
4 N/A WIRE ASSEMBLY, SENSE LEAD, GREY ......ooovmiimioeoeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeen. 1
5 | [UTZZ08 SCREW, PHILLIPS PAN HEAD, #8 TYPE AB .......cooovioeeeeeeeeeeeeeeeeeeseeeee e 3
6 N/A WIRE ASSEMBLY, #10 BLACK .....o.cvuveeeeeeeeeeeeeeeeeeeeeeeee e 1
7 | [OTZIeEO FUSE ASSEMBLY (INCLUDES ITEMS 8 AND 9) ......ooooovoveeeeeeeeeeeeeeeeeeeeeeeeeeae 1
8 | [UTBUZY WASHER, NARROW TYPE 13, #10 ...oo.ooooooeeoeeeeeeeeeeoeeeeeeeeeeeeeeee e, 2
9 | [uTBUZd NUT, SERRATED, #10 = B2 ...oooiveeeeeeeeeeeeeeeeeeeeeeeeee e 2
10 | [OTB9ZT=0 FUSE ASSEMBLY, 3/8 AMP ......oooomviieeeeeceeeeeeeeeeeeeee e 1
11 | 0008168 WRAP, TIE ..o 1
12 | 1019349-01 LABEL ..o 1
13 | [UTBUTO=0Y | PLATE, RECEPTACLE BACKING .....ooovoieeeeeeeeeeeeeeeeeeeeeeeeeeeee e 1
14 | [UTB3Z0=0Y | SCREW, PHILLIPS PAN HEAD, #7 - 18 X 3/4 w.ooovoveeeeeeeeeeeeeeeeee e 4
15 | [UTZIZZ=0T | BATTERY, 8 VOLT POWERDRIVE ......oooiioioeooeiieeoeeeeeeeeeeeeeeeeeeeeeeeeeee e 6
15 | [UTZ9ZZ=0Z | BATTERY, 8 VOLT POWERDRIVE, DRY ......coooiiiieieoeeoeeeeeeeeseeeeeeeeeeeeeeee e 6
16 | [OUTZIZB=TT | CAP, BATTERY, 4 PORT GANG ....o.oovuveoieeeeeerieeeeeeceeeeeeeeeeeeeee e 6
17 | [UTZIEZZ0T | WIRE ASSEMBLY, #6 BLACK .......ovoivoiveeeeeeeeeeeeeeeeeeeeee e 5
18 | [UTZ303 NUT, STAINLESS STEEL HEX, 5/16 = 18 w....oveooveoeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 18
19 | [UTI578 WASHER, FLAT, TYPE B WIDE, 5/16 ......ovvoveeeeeeeeeeeeeeeseeeeeeeeeeeeeeeeeeeeeee e, 6
20 | MOTBUBU=OT | HOLD-DOWN, BATTERY ...oooimieireeeceeeeeeceeeeeeeeseeeeeeeeeeeeseess e 3
21 | 1013683 BOLT, 07 oo 6

12-15


.?sku=101802101
.?sku=101796501
.?sku=1017705
.?sku=101796801
.?sku=1018038
.?sku=1018028
.?sku=101894901
.?sku=101801001
.?sku=101832001
.?sku=101797701
.?sku=101797702
.?sku=101797801
.?sku=101795701
.?sku=1014304
.?sku=1011578
.?sku=101803001

ALIHM

°
°
MOTI3A /@
oY,
3LIHWN33HD asd
HOLIMS o
1IN \
3iveg \ e

JLHWIONVYHO

nmoe?

HOLIMS

[}

N
HOLIMS

ILHWA3Y

>ovia
-

MOTI3A
NMOHE
N33HO
JONVHO j
NMOHS //

ovig
)

oN1d
3dIM 33HHL

H3L3WOILNILOd
37gVIHVA
AISNONNILNOD

%,
)
asn4 y \/ :

(%) S
\O .nm o
L
H @
T A |7 )
9 4 s @
7 -~ »ovia HOLIMS I c
5 \ 0018 THor \ A7 Ry
N9 TYNINE3L o | 17 9| %
4 ANNOHO O © e z| A
N
/-m R
2oy S @ o
7 . 7 W
p Z 9
%) |~ i /@
&5 yaLn

JOVLIOA

HOLIMS
ESCENEE]
/ QHVYMHO4

08} 431V10H
H3ITI0HLINOD

AION3T0S ﬁ

1 <k

"31NdWOD
advoa-NO Fijn.__M_uw_u._

Y0078
IVNING3L
ANNOYO

L1HONAvaH
1HOIY

12-16



WIRING, POWERDRIVE ELECTRIC VEHICLE
RESORT VILLAGER m

ITEM | PARTNO. | DESCRIPTION QTY
1 2 38 4

WIRE HARNESS, LIGHTING (CONTAINS ITEMS 1 - 22) ...o.ovoioeiieeeeeeeeeeeeeeen. 1
1 | 1016326 WIRE ASSEMBLY, #16 BLACK .......ovuveeeeeeeeeeoeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeseee e 1
2 | 1016308 WIRE ASSEMBLY, #16 BLACK ....c..vueeoveeeceeeeeeeeeeeeeeeeee s 1
3 | 1019333-01 WIRE ASSEMBLY, #14 BLACK ....o.ovooeeeoeeeeeeeeeeeee oo, 1
4 | 1016323 WIRE ASSEMBLY, #16 WHITE .....oviooiomeeeeeoeeeeeeeeeeeeeee e 1
5 | 1017052 WIRE ASSEMBLY, #18 BLUE .......oorvueeeeoeeeeeeeeeeeeeeeeeeeeee e 1
6 | 1019334-01 WIRE ASSEMBLY, #16 BROWN ........oooviveceeeeeeeeeeeeeeeeeeseeeeeeseeeeese e 1
7 | 1016315 WIRE ASSEMBLY, #16 ORANGE/WHITE ......o.ovmiomoeieeeeeeeeeeeeeeeeeeeeeeeeeeeeee. 1
8 | 1016307 WIRE ASSEMBLY, #16 ORANGE ......co.ovuoeieeeeeceeeeeeeeeeeeee e, 1
9 WIRE ASSEMBLY, #18 BLACK .....o.ovuveoeeeeeeeeeeeeeeeeeeeeeeee e 1
10 | 1016314 WIRE ASSEMBLY, #16 BROWN ........omomioeceeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 1
11 | 1016409 WIRE ASSEMBLY, #18 RED ......eocvoveeeoeeceeeeseeeees e 1
12 | 1016696 WIRE ASSEMBLY, #16 RED/WHITE .....oovoieoooeeeeeeeeeeeeeeeeee oo, 1
13 | 1016309 WIRE ASSEMBLY, #16 ORANGE/WHITE .......oomivmioeoeoeeeeeeeeeeeeeeeeeeeeeeeeeeeeen. 1
14 | 1016700 WIRE ASSEMBLY, #16 GREEN/WHITE .......coorvmivereeeeeeeeeeeeeeeeeeeeeeeeeeese e, 1
15 | 1016697 WIRE ASSEMBLY, #14 YELLOW ......ovimoreceoeeeeeeeeeeeeeeee e 1
16 | 1016698 WIRE ASSEMBLY, #10 RED .....vooovoioeeeeeeeeeeeeeeeeeeee oo, 1
17 | 1016774 WIRE ASSEMBLY, #18 YELLOW .......ovommoeieeeeeoeeeeeeeeeeeeeeeee e 1
18 | 1016695 WIRE ASSEMBLY, #18 WHITE ......ovooeooooeeeeeeeeeeeeeeeeeeeee e 1
19 | 1019340-01 WIRE ASSEMBLY, #18 RED ......ooveoieeeeeeoeeeeeeeeeeeeeeeoeeeeeeeseeeeese e 1
20 | 1019339-01 WIRE ASSEMBLY, #18 ORANGE .......o.oovuoereeeeeeeeeeeeeeeseseee e, 1
21 | 1019332-01 WIRE ASSEMBLY, #16 BLACK .....ooveveoeeoeeeeeeeeeeoeeeeeeee oo 1
22 | 1019341-01 WIRE ASSEMBLY, #16 BLACK .......ovoveoeeeeeeeeeeeeeeeeeeeeeeee oo 2
[UTITTE=0T | WIRE HARNESS, POWER (INCLUDES ITEMS 23 - 31) ...ooooveieeeeeeceeeeeeeeeeee e 1
23 | 1019305-01 WIRE ASSEMBLY, #18 GREEN ......o..oviveeeceeeeeeeeeeeeeeee e, 1
24 ASSEMBLY, 3-WIRE PLUG (INCLUDES #18 PURPLE, #18 YELLOW AND ITEM 25) ....... 1
25 | 1018830-01 WIRE ASSEMBLY, #18 BLACK (INCLUDES RESISTOR AND #18 WHITE WIRE) ..... 1
26 | 1019306-01 WIRE ASSEMBLY, #18 ORANGE .........ovvivoeeeeeeeeeeeeeeeeeeeeeeeee e 1
27 | 1019312-01 WIRE ASSEMBLY, #18 WHITE/BLACK .......coervereeeceeseeeeeeeseeeeeeeeeessese e 1
28 | 1019310-01 WIRE ASSEMBLY, #18 RED .....oovuimoieeoeeeeeeeeeeeeeeeeee oo 1
29 | 1019309-01 WIRE ASSEMBLY, #18 GREEN .........oooiomieeeeeoeeeeeeeeeeeeeeeeeeeee e eneeen. 1
30 | 1019307-01 WIRE ASSEMBLY, #18 RED/WHITE .......ovuiveeeeieeeeeeeeeeeeeeeeeeeeeeeeeee e 1
31 ASSEMBLY, 4-WIRE PLUG (INCLUDES #18 BROWN, #18 YELLOW AND #18 RED) ... | 1
32 | 1017394 WIRE ASSEMBLY,#18 GREEN/WHITE (PART OF POTENTIOMETER ASSEMBLY) .......... 1
1019101-02 | WIRE HARNESS, POWER (INCLUDES ITEMS 33 = 39) ......ovmvmieeeeeeeeeeeeeeeeeeereeneeeene 1
33 | [UTYUYY03 COMPUTER, ON-BOARD (SEE PAGE 12-25) (INCLUDES ITEM 34) .......co.ccovurene... 1
34 | [MOIBZ7B-03 KIT, WIRE AND TERMINAL, #6 BLACK ........coorverveeeeeereeeeeeeereeeesseeeeeeeseereen e 1
35 | [019045-03 WIRE ASSEMBLY, #6 RED ......ooovoiveoeeeeeeeeeeeoeeeeee oo eeeee e, 1
36 | [O190BY-0Z WIRE ASSEMBLY, #6 WHITE .....ovoivoeeeeoeeeeeeeeeeeeeeeeeee e, 1
37 | [O1Y0az0Z WIRE ASSEMBLY, #6 GREEN ........oouvmoomeeeeeeeeeeeeeeeeeeeeeeeeeeee e eeeneeeen. 1
38 | [019046-07 WIRE ASSEMBLY, #6 BLUE .......oeoiveeeceeeeeeceeeeeeeeeeeeeeeee e 1
39 | [OT90A7-07 WIRE ASSEMBLY, #6 ORANGE ........co.covuvereeeeceeeeeeeeseeseseeeseeeees e, 1
40 N/A WIRE ASSEMBLY, #10 RED (PART OF FUSE AND RECEPTACLE ASSEMBLY) .......... 1
41 N/A WIRE ASSEMBLY, #10 BLACK (PART OF ON-BOARD COMPUTER ASSEMBLY) ........ 1
42 N/A WIRE ASSEMBLY, #18 GREY (PART OF ON-BOARD COMPUTER ASSEMBLY) ......... 1
43 WIRE ASSEMBLY, #18 RED .....cooovuveereeeeceeeeeeeeeeeesessesees e 1
44 | 1017393 WIRE ASSEMBLY, #18 BLUE (PART OF POTENTIOMETER ASSEMBLY) .......ovvovveene... 1
45 | 1017967-01 | WIRE ASSEMBLY, #18 ORANGE/WHITE .......covmiimioeoeeeeeeeeeeeeeeeeeeeeeee e, 1
46 | [OUTITZZOT | WIRE ASSEMBLY, #18 RED .....ooivoeeeeoeeeeeeeeeeeeeeeeeeeeee e 1
47 N/A WIRE ASSEMBLY, #10 BLACK (PART OF VOLTAGE LIMITER ASSEMBLY) ........co....ce.... 1
48 | MOUTIUBBOT | WIRE ASSEMBLY, #6 BLUE ......ovoveoeeoceececeeeeeeceseeeeeeeesee e 1
49 | mOIBIT WIRE ASSEMBLY, #6 WHITE .....ovoovoeeeeoeeeeeeeeeeeeeeeee e 1
50 N/A WIRE ASSEMBLY, #10 BLACK (PART OF ON-BOARD COMPUTER ASSEMBLY) ........ 1
51 | [OT67339 WIRE ASSEMBLY, #6 YELLOW .........ommiveeeeeeeeeeeeeeeeeeeeeeeeeeee e, 1
52 | 1014948 ASSEMBLY, DIODE .......ooovooreeeoceeeeseeeeeeeeeeeseeesse e eses s eeees s sees e eeese e 1
53 | [OTZ947 ASSEMBLY, RESISTOR .....ooovvoiieeeeeeeoeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e eee e eeeee e 1
54 | [OTZI5Z-0T | WIRE ASSEMBLY, #6 BLACK ......ooooroooireeeeeeeeeeseeeeeeeeeeeeseeeeeeeeeeeeeeeeeee e eeneneeee 5

12-17


.?sku=101916601
.?sku=101818201
.?sku=101911601
.?sku=101865106
.?sku=101930801
.?sku=101909903
.?sku=101827802
.?sku=101904502
.?sku=101908902
.?sku=101904402
.?sku=101904602
.?sku=101904702
.?sku=101818101
.?sku=101912301
.?sku=101908801
.?sku=1016729
.?sku=1016732
.?sku=1014947
.?sku=101795701

12-18



ELECTRICAL COMPONENTS, FRONT BODY
POWERDRIVE ELECTRIC VEHICLE - RESORT VILLAGER m

ITEM | PARTNO. | DESCRIPTION QTyY
1 2 38 4
1 | 0008639 WRAP, TIE ..o, 4
2 | [UTEB%Y KIT, REVERSE BUZZER (INCLUDES ITEMS 3 AND 4) ......ooouveoeieeeeeeeeeeeeeeeeeeeeen. 1
3 | [UTEEE] BUZZER, REVERSE ......ovuvueeaieeoeeeeeseeeeeeeeeee e 1
4 | muTEBaY SCREW, PAN HEAD HI-LO, #4 - 24 X 5/16 ........ovooveeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 2
5 | [UTE358 BLOCK, TERMINAL .....oooeoeeeeeoeeeeeeeeeeeeeeeeeeeee e 1
6 | [UT3357 RIVET, ALUMINUM POP, 5/82 .......cooveoeeeeeeeeeeoeeeeeeeeeeeee e 2
7 | 0004029 ASSEMBLY, HORN (INCLUDES ITEMS 8,9 AND 10) .......ovurverveeeseeseeieeseeeeseseeneene. 1
8 | 0007820 WASHER, INTERNAL TOOTH, 5/16 ......oeoeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 1
9 | [uTZEZ8 NUT, M8 X 1 1/4 oooeeoeoeeeoe oo 1
10 | [oUTIBZ3 BRACKET, HORN ......oooioiviieeeaieeeeeseesee e 1
11 | 0000304 BOLT, HEX HEAD, 1/4 = 20 X 1 +oooovoveeeeeeeeeeeeeeeeeeee e 2
12 | 0000332 WASHER, FLAT, 1/4 ..o, 2
13 | 0008233 NUT, NYLON LOCK, 1/4 = 20 .....ooooeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 2
14 | [UTBBIZ=UT | ASSEMBLY, HEADLIGHT, LEFT HAND (INCLUDES ITEMS 16 - 25) ...co.covvveecreeenen. 1
15 | [UTBBIZUZ | ASSEMBLY, HEADLIGHT, RIGHT HAND (INCLUDES ITEMS 16 - 24 AND 26) ............. 1
16 | [UTZUB8 HARNESS, HEADLIGHT WIRE ......oorvoveoeeeeeeeeeeeeeeeeeee oo 1
17 | 1017059 LOCK, BULB COLLAR ........ouoeoieeeeeeeeeeeee e 1
18 | [UTZUBY BULB, HALOGEN ......oooeocveieceoeeeeee e 1
19 | 1017061 LENS, HEADLIGHT ..o 1
20 | [UT7U63 BRACKET, MOUNTING ......oooomoeeeeeeeeeeeeeeeeeeeeeeeee e 2
21 | 0007893 NUT, HEX, #10 = B2 oooooeoieoeeeeeeeeeeeee e 2
22 | [OT3ET SCREW, HI-LO, #10 = 16 o..veeeoieeeeeeeeeeeeeeeeeeeee e 2
23 | [UT7UBH RETAINER, HEADLIGHT ..o 1
24 | mOUT7UBZ ASSEMBLY, TURN SIGNAL LENS .......oomiimieeeeeeeeeeeeeeeeeeeeeeeee e eeeeneeneen. 1
25 | [OUTBBET BEZEL, HEADLIGHT, LEFT HAND ......ouivmieeeceeeeeceeeeeee e 1
26 | [UTBBTY BEZEL, HEADLIGHT, RIGHT HAND .....cooiiiomoeioeoeeoeeeeoeeeeeeeeeeeee e 1
27 | 1015787 FLAP, SWITCH PROTECTOR ....oovooeeeeeeeoeeeeeeeee e 1
28 | 0001606 RIVET, POP, /16 w.vooveoeeoeeeeeeeeeeeeeeeeeeeeee e 3
29 | 0000183 WASHER, FLAT, #10 1..oooeeeoeeeeeeeceeeeee e 3

12-19


.?sku=1016859
.?sku=1016851
.?sku=1016849
.?sku=1016356
.?sku=1013357
.?sku=1012528
.?sku=1011825
.?sku=101689701
.?sku=101689702
.?sku=1017066
.?sku=1017060
.?sku=1017064
.?sku=1013461
.?sku=1017065
.?sku=1017062
.?sku=1016880
.?sku=1016879




CONTROLS AND GAUGES
POWERDRIVE ELECTRIC VEHICLE - RESORT VILLAGER m

ITEM | PARTNO. | DESCRIPTION QTY
1 2 38 4
1 | [OTBUZE0Y | LIGHT, BATTERY WARNING .....ooooiooiiieeoeeeeeeeeeeeeeeeeeeeeesee e 1
2 | EUTBTAZOT | INDICATOR, BATTERY w...oooiooeeieeieeoeeeeeeeeeeeeeeeeeee e 1
3 | FOTBTZZZON | RETAINER, PUSH ON ...oooomiiiiieceoceececeeieeeeseeeeese e 2
4 | mUIEm™ WASHER, LOCK, #8 ......oeeeeeeeeeeeee oo, 1
5 | [OUTBE0YZ SCREW, PAN HEAD MACHINE, #8 - 32 X 7/16 +....coovoeeoeeeeeeeeeeeeeeeeeeeeeeeeee e 1
6 | 1018306-01 | ASSEMBLY, SCREW AND WASHER .......c.eooiverecieeeceeeeeeeieieeeesssseesees e neee e 1
7 | EOTBZBZITN | SWITCH, KEY oo 1
8 | MUTBETTETN | WASHER ..ot 1
9 | FOUTBIOZZON | NUT, KEY SWITCH .ooooiooieiceceeeeeeeeeeeeeeeeeeeeeeeee e 1
10 | FOUTB3ZETY | CAP, KEY SWITCH ..ooooiiieieceeeeeeceeeeeeeeeeeeeeee e 1
11 | [oTZE08 KEY (PAIR) ooooeoeeeeeee oo 1
12 | 0004034 SWITCH, LIGHT (INCLUDES ITEM 13) «...oooeoieeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 1
13 | [UT3857 KNOB, LIGHT SWITCH ..oooooceoieeeeeeeeeeeeeeeeeeeeeee e 1
14 | [oTIZ33 SWITCH, LIMIT oot 2
15 | [UTIE57 SCREW, MACHINE, #6 - 82 X 1 oo.ooooeoeoeeoeeeeeeeeeeeeee oo 6
16 | [UTIZZ9 NUT, “K” LOCK, #6 - B2 ...oooooeeeeoeeeeeeeeeeeeee oo 6
17 | 1011742 BRACKET, BRAKE LIGHT SWITCH .....ovuvicioieeceeeeeeceeeeeeeeeeeeeeee e 1
18 | 1010889 SWITCH, DIMMER .....oeveoceeeeceeeeeeeseeeeeee e 1
19 | [TUTBZIZ=UN | STAND-OFF, DIMMER SWITCH w...oooiooieoieiooeeeeeeeeeeeeee e 2
20 | MOTBZIZZOT | SCREW, MACHINE, #10 = 32 X 1 «oooovuoeeeeieeeeeeeeeeeeeee e 2
21 | 0008049 WASHER, INTERNAL TOOTH LOCK, #10 ...ooveceoieeeeeeeeeseeeeeeeseeeeeeeeeeeseeeeee e, 2
22 | 0007893 NUT, HEX, #10 = B2 ..ooooooeoeoeeeeeeeeeeeeeeeeee oo 2
23 | [UT3aE3 BUTTON, HORN .....ooooioeeeeoeeeee e 1

12-21


.?sku=101802501
.?sku=101814201
.?sku=101814701
.?sku=1011610
.?sku=1016092
.?sku=101826201
.?sku=101851101
.?sku=101830701
.?sku=101834502
.?sku=1012505
.?sku=1013857
.?sku=1011439
.?sku=1011557
.?sku=1011229
.?sku=101871301
.?sku=101871201
.?sku=1013443

12-22



ELECTRICAL COMPONENTS, CENTER BODY
POWERDRIVE ELECTRIC VEHICLE - RESORT VILLAGER m

ITEM | PARTNO. | DESCRIPTION QTY
1 2 38 4
1 | 0007174 WASHER, LOCK, 5/16 ....ooveoeveeeeeeeoeeeeeeeeeeeeeeeeeeeeeeeeee e 4
2 | 0001241 WASHER, FLAT, 5/16 w....oooeeoeveeeeeeeeeeeeeeeeeeeeeeeeeee e s 8
3 | 0007173 BOLT, HEX HEAD, 5/16 - 18 X 3/4 ....o..ooooooeeeeeeeeeeeeeeoeeeeeeeeeeeeeeee e 3
4 | 0001242 NUT, HEX, 5/16 = 18 o..oeeeoeeeeeeeeeeeeeeeeeeeeee e 4
5 | 0001218 BOLT, HEX HEAD, 5/16 - 18 X 1 1/4 w.o..oooooooeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 1
6 | FUTITBITTT | CLAMP, WIRE w.oooioooeceeieeeeceeeeeeeee oo 2
7 | [uTZZBy SCREW, HEX HEAD THREAD ROLLING, 1/4 = 20 X 5/8 .....co.vvooveieeeeeeeeeeeeeeeeeeeen. 8
8 | 0000451 WASHER, LOCK, 1/4 ... 8
9 | [UTBZUZ=03 | CONTROLLER, 48 VOLT (300 AMP) ....oooimoeeieeeeceeseeeeeeeeeeeeeeseseeseeeeees e eeeeeseneee e 1
10 | FOTIZZZON | BUSHING, SNAP ...ooomimiieeeeeeeeeeeeeeeeeeee e 6
11 | FOTITIZEON | PLATE, MOUNTING ..oooooiooooeeeoeeeeeeeeeeeee e 1
12 | [UTIOZETY | BOOT, WIRE ..ooooooieoeeeeeeeeeeeeeeeeee oo 1
13 | [oTZZ37 NUT, FLANGED LOCK, 5/16 = 24 ........oovooveeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeseee e 2
14 | [UTaYg ASSEMBLY, RESISTOR ......ooovoveeeeeeeoeeeeeeeeeeeee oo 1
15 | 0007893 NUT, HEX, #10 = B2 ..ooooeooeoeeeeeeeeeeeeeeeeeeee e 2
16 | 1014948 ASSEMBLY, DIODE .......ouomiieeieeieeeeeeeeeeeeeeeeeeeeeeeee e s ee e 1
17 | [OUTBBIE=TT | SOLENOID, 48 VOLT ..oooveeeiceeeeceeeeeeeeeeeeeeee e 1
18 | 0000332 WASHER, FLAT, 1/4 ..o, 4
19 | [UTIBZZ=TY | WASHER, FLAT BRASS, 5/16 ...oooovoeeceeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e ene e 2

12-23


.?sku=101918301
.?sku=1012285
.?sku=101840203
.?sku=101924301
.?sku=101911701
.?sku=101902601
.?sku=1017237
.?sku=1014947
.?sku=101883601
.?sku=101934401

12-24



ELECTRICAL COMPONENTS, CENTER BODY
POWERDRIVE ELECTRIC VEHICLE - RESORT VILLAGER m

ITEM | PARTNO. | DESCRIPTION QTY
1 2 38 4
1 | [OTI0Y9T=03 | COMPUTER, ON-BOARD (INCLUDES ITEMS 2 - 13) o..ivooeieeeeeeeeeeeeeeeeeeeeeeeeen. 1
2 N/A WIRE ASSEMBLY, #18 BROWN ........ouomiiieeeeceoreeeeeeeeeeeeeeseeeeeeeeeeseee e 1
3 N/A WIRE ASSEMBLY, #18 GRAY .......oouiiveeeceee oo 1
4 N/A WIRE ASSEMBLY, #10 BLACK .......ovoivoioeeeeeeeeeeeeeeeeeeeeeee e 1
5 N/A WIRE ASSEMBLY, #10 BLACK w.....ovoiveoeeeeeeeeeeeeeeeeeeeee e 1
6 N/A WIRE ASSEMBLY, #18 RED ....cooovuoeeoveeeeeeeeeeeeseeeeeseeeeeeesseses e 1
7 N/A WIRE ASSEMBLY, #18 YELLOW ......oovoomieooeeoeeeeeeeeeeeeee e 1
8 | [UTBYZI=UT FUSE ASSEMBLY, 3/8 AMP .......o.oiimoioeoeeeeeeeeeeeeeeeeee oo 3
9 | [MOTE3ZAUT CONNECTOR, FOUR WIRE .....oovmoeoeeeceeeeeeeeeeeee e 1
10 | [UTBZZB=0Y KIT, WIRE AND TERMINAL, #6 BLACK ........coorvevereeeeeeeseeeeeeeeeeeeeeseeeeeees e 1
11 | 0008168 WRAP, TIE .o 2
12 | 1018844-01 LABEL ..o 1
13 | 1019349-01 LABEL ..ot 1
14 | [oTZZBY SCREW, HEX HEAD THREAD ROLLING, 1/4 = 20 X 5/8 ......covveeveereereeeeeeeeeeseeeernnen. 4
15 | 0000451 WASHER, LOCK, 1/4 ......oooooooeeeoeeeeeeeeeeeeee e 4
16 | 0000332 WASHER, FLAT, 1/4 ..o, 3
17 | FOTITIZZON | PLATE, MOUNTING ..oooooiveeeieoeeeceeeeeeeeeeeeeeeeeeee e 1
18 | FOUTIZZZON | BUSHING, SNAP ...ooomimiieeeeceeeeeeeee e 6

12-25


.?sku=101909903
.?sku=101894901
.?sku=101932401
.?sku=101827802
.?sku=1012285
.?sku=101911701
.?sku=101924301

FUSE/CHARSER
REZEFTAZLE
MOLIMTI RS

GR2UMD

ML TIRES

FUSE BLOZ:H
ML TIhES

12-26



ELECTRICAL COMPONENTS, CENTER BODY
POWERDRIVE ELECTRIC VEHICLE - RESORT VILLAGER m

ITEM | PARTNO. | DESCRIPTION QTY
1 2 38 4
1 | [OTBUZT=0Y | KIT, FUSE AND RECEPTACLE (INCLUDES ITEMS 2 - 12) ...ooovioeoeoeeeeeeeeeeeeeee. 1
2 | [UT7IeE BEZEL, RECEPTACLE ....ooooeoceoeeceeeeeeeee oo 1
3 N/A WIRE ASSEMBLY, #10 RED .....eooveveeeoeeeeeeeeeeeeees e 1
4 N/A WIRE ASSEMBLY, SENSE LEAD, GREY ......ooovmimioeoeeeeeeeeeeeeeeeeeeeeeee s, 1
5 | [MUTZ703 SCREW, PHILLIPS PAN HEAD, #8 TYPE AB .......cooiviomeeeeeeeeeeeeeeeeeeeeeeeeeee e 3
6 N/A WIRE ASSEMBLY, #10 BLACK .....o.ovoveeeoeeeeeeeeeeeeeeeeeeeeee e 1
7 | [OT7I8B=07 FUSE ASSEMBLY (INCLUDES ITEMS 8 AND 9) .....ooovoeeeeeeeeeeeeeeeeeeeeseeeee e 1
8 | [MUTBU33 WASHER, NARROW TYPE 13, #10 ....ooooieooeoeeeeeeeeeeeeeeeeeeeeeee e, 2
9 | [moTBUZ3 NUT, SERRATED, #10 = B2 ...ooooeeeeeeeeeeeeeeeeeeeeeeeeee e 2
10 | [OTB9ZT=0 FUSE ASSEMBLY, 3/8 AMP ......ooovmoieieeeeeceoeeeeeeeeeeeeee e 1
11 | 0008168 WRAP, TIE ..o 1
12 | 1019349-01 LABEL ..o 1
13 | [UTBUTO=0Y | PLATE, RECEPTACLE BACKING .....ooovmivoeeeeoeeeeeeeeeeeeeeeeeeeeee e 1
14 | [UTB3Z0=0Y | SCREW, PHILLIPS PAN HEAD, #7 - 18 X 3/4 w.ooovoveceeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 4
15 | [UTB358 BLOCK, TERMINAL .....ooomoieeeeeeeeeeeee oo 1
16 | [OT3357 RIVET, ALUMINUM POP, 5/82 ......oooooeeeeeeeeeeeeeeeeeeeeeeee e 2
17 | 0000332 WASHER, FLAT, 1/4 ..o 2
18 | [UTBIUB=UY | LIMITER, VOLTAGE (INCLUDES ITEM 19) ...ooovooieocieieeceececeeeeeeeeee e 1
19 | 1018367-02 COMPOUND, HEAT SINK ..o A/R
20 | 0008233 NUT, NYLON LOCK, /4 = 20 .....ooooooooeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 2
21 | [OTE7A BLOCK, FUSE .....oooeoceieeeeeeieee e 1
22 | [oTBEZ3 FUSE, 20 AMP ..o 3
23 | [UTZa3y NUT, NYLON LOCK, #10 = 24 ..ooooooiooeoeeeoeeeeeeeeeeeeeeeeeeeeeeee e 2
24 | 0000183 WASHER, FLAT, #10 «.ooooeoeeeeeeeeeeeeeeeee oo 4
25 | 1016363 COVER, FUSE BLOCK ....ooooeocveieceoeeeeeeeee e 1
26 | 0001017 NUT, HEX, #10 = 24 ..oooiooooooeoeeeeoeeeeeeee e 2
27 | 0001016 WASHER, LOCK, #10 ....oeoeeeoeeeeeee oo 4
28 | [OUTEB3T NUT, PUSH oo 2
29 | [MUTE3EH SCREW, ROUND HEAD, #10 = 24 X 3 ..oovoeeoeeeeeeeeeeeeeeeeeeeeeeeeseee e 2

12-27


.?sku=101802101
.?sku=101796501
.?sku=1017705
.?sku=101796801
.?sku=1018038
.?sku=1018028
.?sku=101894901
.?sku=101801001
.?sku=101832001
.?sku=1016356
.?sku=1013357
.?sku=101810801
.?sku=1015741
.?sku=1016423
.?sku=1012438
.?sku=1016631
.?sku=1016366

REAFR

REVERSGE
BUZZER
RS IR p j




ELECTRICAL COMPONENTS, REAR BODY
POWERDRIVE ELECTRIC VEHICLE - RESORT VILLAGER m

ITEM | PARTNO. | DESCRIPTION QTY
1 2 38 4
1 | [OIZZ7Z=07 | BATTERY, 8-VOLT POWERDRIVE ......coouoeoieeeeceeeeeeeeeeeeeeseeeeeeeseeeeee e 6
1 | [OT7977-03 | BATTERY, 8-VOLT POWERDRIVE, DRY .....o.civmieeiveeeeeeseeeceseeseesseseeseesseseenseeeeeeen. 6
2 | [OTZIEZ=0T | WIRE ASSEMBLY, #6 BLACK ......ovoiveeeeeeoeeeeeeeeeeeeeeeeeeeeeee e 5
3 | muTERmg NUT, HEX, STAINLESS STEEL, 5/16 = 18 ...v.veoeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 20
4 | moiTErg WASHER, FLAT, TYPE B WIDE, 5/16 ......oveoovoieeeeeeeeeeeeeeeeseeeeeeeeeeeeeeeee e 8
5 | FOUTBU30-0T | HOLD-DOWN, BATTERY, SHORT ....ooiviiieceeeeeeeeceeseeecee e 2
6 | [UTBUB0=0Z | HOLD-DOWN, BATTERY, LONG ...ooivmiveiieeeeeeeeeeoeeseeeseoeeeeeee e eeeeee e 2
7 | [UTBEBZUY | ROD, BATTERY HOLD-DOWN .....oomimieiieceeeeeeeeeeeeeeeeee oo 8
8 | [UTZIZB=TT | CAP, BATTERY, 4 PORT GANG ....ooovmiveieeceeieeeeeeeeeeeeeeeeeeeeee e eeeeseesees e eneees e 6
9 | [UTEB5Y KIT, REVERSE BUZZER (INCLUDES ITEMS 10 - 13) w.ooovvieeeeeeeeeeeeceeeeeee e 1
10 | [UTBEEE] BUZZER, REVERSE .......ovooeoeeeeoeeoeeeeeeee oo 1
11 | 0008056 SCREW, MACHINE, #4 - 40 X 3/4 ...o..oooooeoeeeeeeeeeeeeeeee e 2
12 | 0008057 NUT, HEX, #4 = 40 o..ooooeceoeeeoeeeeeeee oo 2
13 | 0008058 WASHER, LOCK, #4 .......ooooooeoeeoeeeeeoeeee oo 2
14 | 1017035 ASSEMBLY, TAILLIGHT (INCLUDES ITEMS 15 - 18) ...ouveceeeeeeeeeeeeeeeeeeeeeeeeeeeeene. 2
15 | [UT76939 KIT, HARDWARE ......ooooimoieeeeeeeeeeeeeeeeeeeeeeeee e 1
16 N/A BASE, TAILLIGHT ..ooooeoceoceeeeeeeeeeeeee e 1
17 | [UTIEB3 BULB ..o 1
18 | [UTTEa3 LENS oo 1
19 | [UTIZ9g SCREW, MACHINE, #8 - 82 X 1/2 o...ooeooeoeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 4
20 | FOTTEIY WASHER, LOCK, #8 .....o.veoeeoeveeeeeoseeeees e 4
21 | [OTE NUT, HEX, #8 = B2 ..o 4
22 | [UTTEEZ SCREW, MACHINE, #6 - 82 X 1 oo.ooooeeeoeeeeeeeeeeeeeeee e 4
23 | 0007591 WASHER, FLAT, #6 ...oooeoceoeeeeeeeeeeeeeeeeeeeee e, 4
24 | pUTTEEY NUT, HEX, #6 ..ocvoveoceeeeeeeoeeeeeeeeeseeseseeesees e s e 6
25 | [OUTTAYY BEZEL, TAILLIGHT oo 2

12-29


.?sku=101797701
.?sku=101797702
.?sku=101795701
.?sku=1014304
.?sku=1011578
.?sku=101803001
.?sku=101803002
.?sku=101668201
.?sku=101797801
.?sku=1016859
.?sku=1016851
.?sku=1017699
.?sku=1011582
.?sku=1011843
.?sku=1011498
.?sku=1011610
.?sku=1011571
.?sku=1011557
.?sku=1011558
.?sku=1011497

JLIHM A\ 4
MOTI3A /@
o 2
31IHWN33HD a3d

HOLIMS oN Bl
1IN \ 3
ENUAE £l e
\ z
ILHWIONVHO
HOLIMS
LiNR
Myvd

10

HOLIMS
H3WWIa

3ILHWA3Y

MOTI3A
NMOHE
N33O
JDNVHO j
NMOHE //
ov1a —

ond @

3HIM 339HL

0
/ N 310v1d303
aNv 3SNd_@
~ /l\,yoA)

HOLOINNOD 3snd
3
asnd e o8

H3L3WOILNILOd
378VIHVA
AISNONNILNOD

y .

ang

LHMWNHO

.

»ovia

%0078
YNING3L
AaNNOYd

o -’
A . )
A7 @
HOLIMS I c
THoM \ A7 &

S3lg3Live

JONVHO

d3LIANM
JOVLIOA

4 \\@.5F o

)
. %%17 @
(e W
W N
HOLIMS
3SH3AIY
—/-) / QHvMHOS
c_oZm._Omﬂ )
A,
9\ 34

d31NdWOD
advosa-NoO ._.Imu_._n.__.ﬁmuﬁ__

TIVYNING3L
aNNOYo

1HOIMav3aH
1HOIH

12-30



WIRING, POWERDRIVE ELECTRIC VEHICLE
TRANS-PORTER/TRANS-SENDER m

ITEM | PARTNO. | DESCRIPTION QTY
1 2 38 4

WIRE HARNESS, LIGHTING (CONTAINS ITEMS 1 - 21) ..oooivooeieeeeeeeeeeeeeee. 1
1 | 1016326 WIRE ASSEMBLY, #16 BLACK .......ovoveeeeeeeeeeeeeeeeeeeeeeeeee e 1
2 | 1016308 WIRE ASSEMBLY, #16 BLACK ........oueeoveeeceeeeeeeeseeeeesee s 1
3 | 1019333-01 WIRE ASSEMBLY, #14 BLACK w...oooomoeeeeeeeeeeeeeeeeeeeeeee e 1
4 | 1016323 WIRE ASSEMBLY, #16 WHITE ~.....ovovmooeoeeeeeoeeeeeeeeeeeeeee oo 1
5 | 1017052 WIRE ASSEMBLY, #18 BLUE .......o.rvuveceoeeeeeeeeeeeeeeeeeeeee e 1
6 | 1019334-01 WIRE ASSEMBLY, #16 BROWN ........oomimoioeieoeeeeeeeeeeeee oo, 1
7 | 1016315 WIRE ASSEMBLY, #16 ORANGE/WHITE ........oomiomieeoeeeeeeeeeeeeeeeeeeeeeseeeeeeeen. 1
8 | 1016307 WIRE ASSEMBLY, #16 ORANGE ........ooviveeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 1
9 WIRE ASSEMBLY, #18 BLACK .......cvuveeeoeeeeeeeeeeeeeeeeeeeeees e 1
10 | 1016314 WIRE ASSEMBLY, #16 BROWN ........oomimmeeieeeeeeeeeeeeeeee e, 1
11 | 1016409 WIRE ASSEMBLY, #18 RED .....oovvoieeeeeeoeeeeeeeeeeeeeeeeeeeeee e 1
12 | 1016696 WIRE ASSEMBLY, #16 RED/WHITE ....co.ovuoieieeoeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e, 1
13 | 1016309 WIRE ASSEMBLY, #16 ORANGE/WHITE .......o.ovoeeeeeeeceeeeeeeeeeeeeeeeeee e 1
14 | 1016700 WIRE ASSEMBLY, #16 GREEN/WHITE .....o.oovoiomiieieoeeoeeeeeeeeeeeeeeeeeeeeeeeeeeen. 1
15 | 1016697 WIRE ASSEMBLY, #14 YELLOW .....ooomomioeeceeeeeeeeeeeeeeeee e 1
16 | 1016698 WIRE ASSEMBLY, #10 RED .....ouoveoieeeeceeeeeeeeeeeeeeeeeeee e 1
17 | 1016774 WIRE ASSEMBLY, #18 YELLOW ......ovoveeeoceeeeeeseeeeeeee e 1
18 | 1016695 WIRE ASSEMBLY, #18 WHITE ...oooioioeoeeoeeeeeeeeeeeeeeeee e 1
19 | 1019340-01 WIRE ASSEMBLY, #18 RED .....ooooeieieeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 1
20 | 1019339-01 WIRE ASSEMBLY, #18 ORANGE ........oovuiveceeeeeeeeeeeeeeeeeeseeeeeeeeeeeeeeeeeee e, 1
21 | 1019332-01 WIRE ASSEMBLY, #16 BLACK .....o.vooeoeeoeeoeeeeeeeeoeeeeeeee e, 1
[UTITTE=0T | WIRE HARNESS, POWER (INCLUDES ITEMS 22 = 30) ..ooovoooieeeeeeeeeeeeeeeeeeeean 1
22 | 1019305-01 WIRE ASSEMBLY, #18 GREEN .........oouiomoveeceeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeseeeeeeeeeen. 1
23 ASSEMBLY, 3-WIRE PLUG (INCLUDES #18 PURPLE, #18 YELLOW AND ITEM 24) ....... 1
24 | 1018830-01 WIRE ASSEMBLY, #18 BLACK (INCLUDES RESISTOR AND #18 WHITE WIRE) ..... 1
25 | 1019306-01 WIRE ASSEMBLY, #18 ORANGE .........oomoeoeoeeeeieeeeeeeeeeeeeeeeeee e 1
26 | 1019312-01 WIRE ASSEMBLY, #18 WHITE/BLACK ......ovueeeieeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeneenen. 1
27 | 1019310-01 WIRE ASSEMBLY, #18 RED ....oovueeoveeeeeeeeeeeeseeeeeeee e essesees e aeseeneennen 1
28 | 1019309-01 WIRE ASSEMBLY, #18 GREEN ......cooovuoeeeeeeeeeeeeeeeeeeeee e 1
29 | 1019307-01 WIRE ASSEMBLY, #18 RED/WHITE .....oo.oiioeooeieeeeeoeeeee e 1
30 ASSEMBLY, 4-WIRE PLUG (INCLUDES #18 BROWN, #18 YELLOW, AND #18 RED) ... | 1
31 | 1017394 WIRE ASSEMBLY, #18 GREEN/WHITE (PART OF POTENTIOMETER ASSEMBLY) ....... 1
1019101-02 | WIRE HARNESS, POWER (INCLUDES ITEMS 32 - 38) .....cooovvooeeeereeeseseeeeeseeeeeen. 1
32 | [OUTIUYY=U3 COMPUTER, ON-BOARD (SEE PAGE 12-39) (INCLUDES ITEM 33) .......cccevvenan.... 1
33 | [0I8Z78-07 KIT, WIRE AND TERMINAL, #6 BLACK ........ovuvereerreeeeeeeeeeeeeeeeeeeseeeeeeeee e 1
34 | [0T9035-07 WIRE ASSEMBLY, #6 RED ......coovueeeeeeeceoeseeeesseeeesssseessessesees e seenesesen 1
35 | [OT9089-0Z WIRE ASSEMBLY, #6 WHITE ......oiimioeooeeeeeeeeoeeeeeeeeeeeee e 1
36 | [OT9034-07 WIRE ASSEMBLY, #6 GREEN .......cooovuoeeeeeeeeeeeeseeeeeeseeseeseeeees e eeeeseeeeseeseneeeeen. 1
37 | [019036-03 WIRE ASSEMBLY, #6 BLUE .......vuvveveeeoceoeeeeeeseeeeeeseeeeesesseses e 1
38 | [OT9047-07 WIRE ASSEMBLY, #6 ORANGE .........o.ovmioeeoeieeeeeeeeeeeeeeeoe e 1
39 | [MOIBZIT-07 | DC CORD, #10 BLUE, #10 RED, #10 BLACK (PART OF CHARGER) ..........covvveerreeeereeene.. 1
40 N/A WIRE ASSEMBLY, #10 RED (PART OF FUSE AND RECEPTACLE ASSEMBLY) .......... 1
41 ASSEMBLY, FUSE HOLDER .......coooveveeeeeeeeeeeeeseeeeeee e, 1
42 N/A WIRE ASSEMBLY, #10 BLACK (PART OF ON-BOARD COMPUTER ASSEMBLY) ........ 1
43 N/A WIRE ASSEMBLY, #18 GREY (PART OF ON-BOARD COMPUTER ASSEMBLY) ......... 1
44 WIRE ASSEMBLY, #18 RED .....cooveoeeoceoeeeceeeeeeeeeeeeeeees s seeeeese oo, 1
45 | 1017393 WIRE ASSEMBLY, #18 BLUE (PART OF POTENTIOMETER ASSEMBLY) ......cvvvvvrenen. 1
46 | 1017967-01 | WIRE ASSEMBLY, #18 ORANGE/WHITE .......covmiomioeoeeeeeeeeeeeeeeeeeee e 1
47 | [OTITZZOT | WIRE ASSEMBLY, #18 RED ....ooovoeeeeoceeeeeeeeeeeeeeeeeeeeeee e 1
48 N/A WIRE ASSEMBLY, #10 BLACK (PART OF VOLTAGE LIMITER ASSEMBLY) .................... 1
49 | [OUTIUBBOT | WIRE ASSEMBLY, #6 BLUE ......oovoveeeeoeececieeseeeeseeeeeseeseesae e 1
50 | [MOT67Z9 WIRE ASSEMBLY, #6 WHITE ......ooooooeooeoeeeeeeeeeeeeeeeeee e, 1
51 N/A WIRE ASSEMBLY, #10 BLACK (PART OF ON-BOARD COMPUTER ASSEMBLY) ........ 1
52 | [MOT6733 WIRE ASSEMBLY, #6 YELLOW .........ommiveeeceeeeeeeeeeeeeeseeseeseeeeeeeee e, 1
53 | 1014948 ASSEMBLY, DIODE .......coovooeveeeeeeeeeeeeeeeeeeeeee e eeeee e eeee e seee e eeeee e 1
54 | [UTZ9A7 ASSEMBLY, RESISTOR .....ooovooooeeoeeeeeeeeeeeeeeeeeeeeeeeeeeeee e eeeeeeeeee e e eeeee e 1
55 | [OTZI5Z-01 | WIRE ASSEMBLY, #6 BLACK ......oooroeoeceeeeeeeeeeeeoseseeeeeeiseeseeeeeeeeeseeeeseeeese e eeeeeenee 5

12-31


.?sku=101916601
.?sku=101818201
.?sku=101911601
.?sku=101865106
.?sku=101930801
.?sku=101909903
.?sku=101827802
.?sku=101904502
.?sku=101908902
.?sku=101904402
.?sku=101904602
.?sku=101904702
.?sku=101829101
.?sku=101896801
.?sku=101818101
.?sku=101912301
.?sku=101908801
.?sku=1016729
.?sku=1016732
.?sku=1014947
.?sku=101795701

12-32



ELECTRICAL COMPONENTS, FRONT BODY
POWERDRIVE - TRANS-PORTER/TRANS-SENDER m

ITEM | PARTNO. | DESCRIPTION QTyY
1 2 38 4
1 | 0008639 WRAP, TIE ..o, 4
2 | [UTEB%Y KIT, REVERSE BUZZER (INCLUDES ITEMS 3 AND 4) ......ooouveoeieeeeeeeeeeeeeeeeeeeeen. 1
3 | [UTEEE] BUZZER, REVERSE ......ovuvueeaieeoeeeeeseeeeeeeeeee e 1
4 | muTEBaY SCREW, PAN HEAD HI-LO, #4 - 24 X 5/16 ........ovooveeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 2
5 | [UTE358 BLOCK, TERMINAL .....oooeoeeeeeoeeeeeeeeeeeeeeeeeeeee e 1
6 | [UT3357 RIVET, ALUMINUM POP, 5/82 .......cooveoeeeeeeeeeeoeeeeeeeeeeeee e 2
7 | 0004029 ASSEMBLY, HORN (INCLUDES ITEMS 8,9 AND 10) .......ovurverveeeseeseeieeseeeeseseeneene. 1
8 | 0007820 WASHER, INTERNAL TOOTH, 5/16 ......oeoeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 1
9 | [uTZEZ8 NUT, M8 X 1 1/4 oooeeoeoeeeoe oo 1
10 | [oUTIBZ3 BRACKET, HORN ......oooioiviieeeaieeeeeseesee e 1
11 | 0000304 BOLT, HEX HEAD, 1/4 = 20 X 1 +oooovoveeeeeeeeeeeeeeeeeeee e 2
12 | 0000332 WASHER, FLAT, 1/4 ..o, 2
13 | 0008233 NUT, NYLON LOCK, 1/4 = 20 .....ooooeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 2
14 | [UTBBIZ=UT | ASSEMBLY, HEADLIGHT, LEFT HAND (INCLUDES ITEMS 16 - 25) ...co.covvveecreeenen. 1
15 | [UTBBIZUZ | ASSEMBLY, HEADLIGHT, RIGHT HAND (INCLUDES ITEMS 16 - 24 AND 26) ............. 1
16 | [UTZUB8 HARNESS, HEADLIGHT WIRE ......oorvoveoeeeeeeeeeeeeeeeeeee oo 1
17 | 1017059 LOCK, BULB COLLAR ........ouoeoieeeeeeeeeeeee e 1
18 | [UTZUBY BULB, HALOGEN ......oooeocveieceoeeeeee e 1
19 | 1017061 LENS, HEADLIGHT ..o 1
20 | [UT7U63 BRACKET, MOUNTING ......oooomoeeeeeeeeeeeeeeeeeeeeeeeee e 2
21 | 0007893 NUT, HEX, #10 = B2 oooooeoieoeeeeeeeeeeeee e 2
22 | [OT3ET SCREW, HI-LO, #10 = 16 o..veeeoieeeeeeeeeeeeeeeeeeeee e 2
23 | [UT7UBH RETAINER, HEADLIGHT ..o 1
24 | mOUT7UBZ ASSEMBLY, TURN SIGNAL LENS .......oomiimieeeeeeeeeeeeeeeeeeeeeeeee e eeeeneeneen. 1
25 | [OUTBBET BEZEL, HEADLIGHT, LEFT HAND ......ouivmieeeceeeeeceeeeeee e 1
26 | [UTBBTY BEZEL, HEADLIGHT, RIGHT HAND .....cooiiiomoeioeoeeoeeeeoeeeeeeeeeeeee e 1
27 | 1015787 FLAP, SWITCH PROTECTOR ....oovooeeeeeeeoeeeeeeeee e 1
28 | 0001606 RIVET, POP, /16 w.vooveoeeoeeeeeeeeeeeeeeeeeeeeee e 3
29 | 0000183 WASHER, FLAT, #10 1..oooeeeoeeeeeeeceeeeee e 3

12-33


.?sku=1016859
.?sku=1016851
.?sku=1016849
.?sku=1016356
.?sku=1013357
.?sku=1012528
.?sku=1011825
.?sku=101689701
.?sku=101689702
.?sku=1017066
.?sku=1017060
.?sku=1017064
.?sku=1013461
.?sku=1017065
.?sku=1017062
.?sku=1016880
.?sku=1016879




CONTROLS AND GAUGES, POWERDRIVE VEHICLE

TRANS-PORTER/TRANS-SENDER m

ITEM | PARTNO. | DESCRIPTION QTY E
1 2 38 4
1 | [OTBUZE0Y | LIGHT, BATTERY WARNING .....ooooiooiiieeoeeeeeeeeeeeeeeeeeeeeesee e 1
2 | EUTBTAZOT | INDICATOR, BATTERY w...oooiooeeieeieeoeeeeeeeeeeeeeeeeeee e 1
3 | FOTBTZZZON | RETAINER, PUSH ON ...oooomiiiiieceoceececeeieeeeseeeeese e 2
4 | mUIEm™ WASHER, LOCK, #8 ......oeeeeeeeeeeeee oo, 1
5 | [OUTBE0YZ SCREW, PAN HEAD MACHINE, #8 - 32 X 7/16 +....coovoeeoeeeeeeeeeeeeeeeeeeeeeeeeee e 1
6 | 1018306-01 | ASSEMBLY, SCREW AND WASHER .......c.eooiverecieeeceeeeeeeieieeeesssseesees e neee e 1
7 | EOTBZBZITN | SWITCH, KEY oo 1
8 | MUTBETTETN | WASHER ..ot 1
9 | FOUTBIOZZON | NUT, KEY SWITCH .ooooiooieiceceeeeeeeeeeeeeeeeeeeeeeeee e 1
10 | FOUTB3ZETY | CAP, KEY SWITCH ..ooooiiieieceeeeeeceeeeeeeeeeeeeeee e 1
11 | [oTZE08 KEY (PAIR) ooooeoeeeeeee oo 1
12 | 0004034 SWITCH, LIGHT (INCLUDES ITEM 13) «...oooeoieeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 1
13 | [UT3857 KNOB, LIGHT SWITCH ..oooooceoieeeeeeeeeeeeeeeeeeeeeee e 1
14 | [oTIZ33 SWITCH, LIMIT oot 2
15 | [UTIE57 SCREW, MACHINE, #6 - 82 X 1 oo.ooooeoeoeeoeeeeeeeeeeeeee oo 6
16 | [UTIZZ9 NUT, “K” LOCK, #6 - B2 ...oooooeeeeoeeeeeeeeeeeeee oo 6
17 | 1011742 BRACKET, BRAKE LIGHT SWITCH .....ovuvicioieeceeeeeeceeeeeeeeeeeeeeee e 1
18 | 1010889 SWITCH, DIMMER .....oeveoceeeeceeeeeeeseeeeeee e 1
19 | [TUTBZIZ=UN | STAND-OFF, DIMMER SWITCH w...oooiooieoieiooeeeeeeeeeeeeee e 2
20 | MOTBZIZZOT | SCREW, MACHINE, #10 = 32 X 1 «oooovuoeeeeieeeeeeeeeeeeeee e 2
21 | 0008049 WASHER, INTERNAL TOOTH LOCK, #10 ...ooveceoieeeeeeeeeseeeeeeeseeeeeeeeeeeseeeeee e, 2
22 | 0007893 NUT, HEX, #10 = B2 ..ooooooeoeoeeeeeeeeeeeeeeeeee oo 2
23 | [UT3aE3 BUTTON, HORN .....ooooioeeeeoeeeee e 1

12-35


.?sku=101802501
.?sku=101814201
.?sku=101814701
.?sku=1011610
.?sku=1016092
.?sku=101826201
.?sku=101851101
.?sku=101830701
.?sku=101834502
.?sku=1012505
.?sku=1013857
.?sku=1011439
.?sku=1011557
.?sku=1011229
.?sku=101871301
.?sku=101871201
.?sku=1013443

12-36



ELECTRICAL COMPONENTS, CENTER BODY
POWERDRIVE - TRANS-PORTER/TRANS-SENDER m

ITEM | PARTNO. | DESCRIPTION QTY
1 2 38 4
1 | 0007174 WASHER, LOCK, 5/16 ....eoevoeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e, 4
2 | 0001241 WASHER, FLAT, 5/16 w....oooeeoeveeeeeoeeeeeeeeeeeeeeeeeeeeeee e 8
3 | 0007173 BOLT, HEX HEAD, 5/16 - 18 X B3/4 ....oocvoveeeeeeeeeeeeeeeeeeeeeeeeeenee e 3
4 | 0001242 NUT, HEX, 5/16 = 18 oo.ooeeoeeeeeeeeeeeeeeee oo 4
5 | 0001218 BOLT, HEX HEAD, 5/16 - 18 X 1 1/4 w.o..ooooooeoeoeeeoeeeeeeeeeeeeeeeeeeeeeee e 1
6 | FUTITBITY | CLAMP, WIRE w.ooooocoooeeceoieeeeceeeeeeeee e eeese e seen e 2
7 | moTZZBY SCREW, HEX HEAD THREAD ROLLING, 1/4 = 20 X 5/8 .....coovvooveeeeeeeeeeeeeeeeeeeeen. 8
8 | 0000451 WASHER, LOCK, 1/4 ..o, 8
9 | [UTBZUZ=03 | CONTROLLER, 48 VOLT (300 AMP) ....ooovmreoieeoeeeeeeeeeseeeeeeeeeeeeeeeeeeeeeees e eeeees e 1
10 | FOTIZZZON | BUSHING, SNAP ...o.omimiiieeeeceeeeeeeeeeeeeeeeeeee e 6
11 | FUTITIZEON | PLATE, MOUTING w...oooeeeeeeeeoeeeeeeeeeeeee e 1
12 | [OTIOZETT | BOOT, WIRE ..oooooooeoeeeeeeeeeee oo 1
13 | [OT7Z37 NUT, FLANGED LOCK, 5/16 = 24 ........ovoveeeieeeeeoeeeeeeeeeeeeeeeeeeeeseeeeeee e 2
14 | [oTA9Zq ASSEMBLY, RESISTOR ......oocvuieeieeieceeseeeeeseeseeeaes e 1
15 | 0007893 NUT, HEX, #10 = B2 oo 2
16 | 1014948 ASSEMBLY, DIODE .......ouomieeieeieeeeeeeeeeeeeeeeeeeeeeeeeeeee e e eee e, 1
17 | [OUTBB3E=TT] | SOLENOID, 48 VOLT ...ooooeeeoieoeeeeeeeeeeeeeeeeeeeeeeeeee e 1
18 | 0000332 WASHER, FLAT, 1/4 ..o 4
19 | [UTIBZZTY | WASHER, FLAT BRASS, 5/16 ...ovocveeeeceeeeeeeeieeeeeeeseeeeeseeeseeeseeeessseeesees e enese e 2

12-37


.?sku=101918301
.?sku=1012285
.?sku=101840203
.?sku=101924301
.?sku=101911701
.?sku=101902601
.?sku=1017237
.?sku=1014947
.?sku=101883601
.?sku=101934401

12-38



ELECTRICAL COMPONENTS, CENTER BODY
POWERDRIVE - TRANS-PORTER/TRANS-SENDER m

ITEM | PARTNO. | DESCRIPTION QTY
1 2 38 4
1 | [OTI0Y9T=03 | COMPUTER, ON-BOARD (INCLUDES ITEMS 2 - 13) o..ivooeieeeeeeeeeeeeeeeeeeeeeeeeen. 1
2 N/A WIRE ASSEMBLY, #18 BROWN ........ouomiiieeeeceoreeeeeeeeeeeeeeseeeeeeeeeeseee e 1
3 N/A WIRE ASSEMBLY, #18 GRAY .......oouiiveeeceee oo 1
4 N/A WIRE ASSEMBLY, #10 BLACK .......ovoivoioeeeeeeeeeeeeeeeeeeeeeee e 1
5 N/A WIRE ASSEMBLY, #10 BLACK w.....ovoiveoeeeeeeeeeeeeeeeeeeeee e 1
6 N/A WIRE ASSEMBLY, #18 RED ....cooovuoeeoveeeeeeeeeeeeseeeeeseeeeeeesseses e 1
7 N/A WIRE ASSEMBLY, #18 YELLOW ......oovoomieooeeoeeeeeeeeeeeeee e 1
8 | [UTBYZI=UT FUSE ASSEMBLY, 3/8 AMP .......o.oiimoioeoeeeeeeeeeeeeeeeeee oo 3
9 | [MOTE3ZAUT CONNECTOR, FOUR WIRE .....oovmoeoeeeceeeeeeeeeeeee e 1
10 | [UTBZZB=0Y KIT, WIRE AND TERMINAL, #6 BLACK ........coorvevereeeeeeeseeeeeeeeeeeeeeseeeeeees e 1
11 | 0008168 WRAP, TIE ..o 2
12 | 1018844-01 LABEL ..o 1
13 | 1019349-01 LABEL ..o 1
14 | [UTBYBEB=UY | ASSEMBLY, FUSE HOLDER (INCLUDES ITEMS 15 AND 16) w....ooovvoveceeceecercieeeeeeenes 1
15 | 0008168 WRAP, TIE ..o 1
16 | 1019349-01 LABEL ..o 1
17 | [oUTZZBY SCREW, HEX HEAD THREAD ROLLING, 1/4 - 20 X 5/8 ........ovvoeveeeeeeeeeeeeeeereeeeeeneen. 4
18 | 0000451 WASHER, LOCK, 1/4 ..o 4
19 | 0000332 WASHER, FLAT, 1/4 ..o, 3
20 | MOTITIZEON | PLATE, MOUNTING ..oooimooeceeieeeeeeeeeeeeee oo 1
21 | [OTISTE0T | ASSEMBLY, COMPONENT COVER ....oooovuieeieeeeceoeeeeceeeeeeeeee e 1
22 | MOTIZEBTOT | BUSHING, SNAP ..o, 6

12-39


.?sku=101909903
.?sku=101894901
.?sku=101932401
.?sku=101827802
.?sku=101896801
.?sku=1012285
.?sku=101911701
.?sku=101931601
.?sku=101924301

FUSE/CGHARIER
REZEFTAZLE
MWLM TING

FUSE BLOCE
MM TG

\ WOLTAGE

— LIMITER
sroces  MOLINTING

12-40



ELECTRICAL COMPONENTS, CENTER BODY
POWERDRIVE - TRANS-PORTER/TRANS-SENDER m

ITEM | PARTNO. | DESCRIPTION QTY
1 2 38 4

1 | [OTBUZT=0Y | KIT, FUSE AND RECEPTACLE (INCLUDES ITEMS 2 - 12) ...ooovioeoeoeeeeeeeeeeeeeee. 1

2 | [UT7IeE BEZEL, RECEPTACLE ....ooooeoceoeeceeeeeeeee oo 1

3 N/A WIRE ASSEMBLY, #10 RED .....eooveveeeoeeeeeeeeeeeeees e 1

4 N/A WIRE ASSEMBLY, SENSE LEAD, GREY ......ooovmimioeoeeeeeeeeeeeeeeeeeeeeeee s, 1

5 | [UTZ7Z08 SCREW, PHILLIPS PAN HEAD, #8 TYPE AB .......cooiviomeeeeeeeeeeeeeeeeeeeeeeeeeee e 3

6 N/A WIRE ASSEMBLY, #10 BLACK .....o.ovoveeeoeeeeeeeeeeeeeeeeeeeeee e 1

7 | [OT7I8B=07 FUSE ASSEMBLY (INCLUDES ITEMS 8 AND 9) .....ooovoeeeeeeeeeeeeeeeeeeeeseeeee e 1

8 | [MUTBU33 WASHER, NARROW TYPE 13, #10 ....ooooieooeoeeeeeeeeeeeeeeeeeeeeeee e, 2

9 | [moTBUZ3 NUT, SERRATED, #10 = B2 ...ooooeeeeeeeeeeeeeeeeeeeeeeeeee e 2
10 | [OTB9ZT=0 FUSE ASSEMBLY, 3/8 AMP ......ooovmoieieeeeeceoeeeeeeeeeeeeee e 1
11 | 0008168 WRAP, TIE ..o 1
12 | 1019349-01 LABEL ..o 1
13 | [UTBYBB=UT | ASSEMBLY, FUSE HOLDER (INCLUDES ITEMS 14 AND 15) ....oooovviieecieeeeeeeea. 1
14 | 0008168 WRAP, TIE .oooeeiceeeeeeeee oo 1
15 | 1019349-01 LABEL ..o 1
16 | [UTBUTU=0Y | PLATE, RECEPTACLE BACKING .....ooovoieoieeoeeeeeeeeeeeeeeeeeeeeeeee e 1
17 | [UTB3Z0=0T | SCREW, PHILLIPS PAN HEAD, #7 - 18 X 3/4 w.oooovooeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 4
18 | [UTB358 BLOCK, TERMINAL ......ooveoveeeceeeceeceseeeeeese s 1
19 | [UT3357 RIVET, ALUMINUM POP, 5/82 .......oooooeeeeeeeeeeeoeeeeeeeeeeeeeeee e 2
20 | 0000332 WASHER, FLAT, 1/4 ..o, 2
21 | [MOTBTOB=0T | LIMITER, VOLTAGE (INCLUDES ITEM 22) ...oooieoiioiececeeeeecee e 1
22 | 1018367-02 COMPOUND, HEAT SINK ......oooioieioeeeeeeeeee oo A/R
23 | 0008233 NUT, NYLON LOCK, /4 = 20 ....oooooooeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 2
24 | mOTE7AT BLOCK, FUSE ..o 1
25 | [UTBEEZ3 FUSE, 20 AMP ..o 3
26 | [UTZa3g NUT, NYLON LOCK, #10 = 24 ..ooooooooeoeeoeeeoeeeeoeeeeeeeeeeeeeeeeeeee e 2
27 | 0000183 WASHER, FLAT, #10 «.ooooeoeoeeeoeeeeeeeeeeee e, 4
28 | 1016363 COVER, FUSE BLOCK .....oooeoceeeeeioeeeeeeeeee oo 1
29 | 0001017 NUT, HEX, #10 = 24 ..oooooioieeeceeeeeeee e 2
30 | 0001016 WASHER, LOCK, #10 «.o..ovooeeeoeoeoeeeeeeeeeeeeeee e ee e 4
31 | [OTEB3 NUT, PUSH oo 2
32 | [UTE36H SCREW, ROUND HEAD, #10 = 24 X 3 ..coooveeveeeeeeeeeeeeeeeeeeeeeeeeeeeesee e 2
33 | 1016706 GROMMET, 1 1/4 oooeoeeeeeeeeeee e 3
34 | MOTBUZZETTT | GROMMET, 5/8 w...ooooeoeeeeoeeeeeeeeeeeee e 1

12-41


.?sku=101802101
.?sku=101796501
.?sku=1017705
.?sku=101796801
.?sku=1018038
.?sku=1018028
.?sku=101894901
.?sku=101896801
.?sku=101801001
.?sku=101832001
.?sku=1016356
.?sku=1013357
.?sku=101810801
.?sku=1015741
.?sku=1016423
.?sku=1012438
.?sku=1016631
.?sku=1016366
.?sku=101802401

BATTERY
ML TR

BRAKE LKGHT
ML IhiG

REAR
REVERSE BUZZER
MM TR

12-42



ELECTRICAL COMPONENTS, REAR BODY
POWERDRIVE - TRANS-PORTER/TRANS-SENDER m

ITEM | PARTNO. | DESCRIPTION QTY
1 2 38 4
1 | [OIZI7Z=07 | BATTERY, 8 VOLT POWERDRIVE .....o.coomooieeieeeeeeeeeeeeeeeeseeseeeee e 6
1 | [OT7977-03 | BATTERY, 8 VOLT POWERDRIVE, DRY .....cocivmoeeiveeeeeeeeeeseseeseesseeseessesseseeseeeensen. 6
2 | [UTZI57=01 | WIRE ASSEMBLY, #6 BLACK .....o.vuveieeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 5
3 | [UTE30g NUT, HEX, STAINLESS STEEL, 5/16 ~18 w...coovureeeereceeseeseeeeeeeseeeseeeeseee e 20
4 | moITEE WASHER, FLAT, TYPE B WIDE, 5/16 -......voeooooeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e, 8
5 | [OUTBU30-0T | HOLD-DOWN, BATTERY, SHORT ....oooiiviioeeeeeeeieeeeeeeeeeeeeeeeeeeeeeeee s 2
6 | [OUTBUB0-0Z | HOLD-DOWN, BATTERY, LONG ...ooivmieeeeceeeeeeeeceoseeeeeeeeeeeeeeeeeeeeeeeeneeseeneeeeenesnenees 2
7 | [UTBBBZ=UY | ROD, BATTERY HOLD-DOWN .....oooomieoieeeeeeoeeeeeseeeee oo 8
8 | [UTZIZB=TT | CAP, BATTERY, 4 PORT GANG ....oooomiveiieeeeeeeeeeoeeeeeeeeeeeeeeee e eeeee e 6
9 | muTBrA ASSEMBLY, TAILLIGHT (INCLUDES ITEMS 10 - 14) ...ooiveoieeeeeeeeeeeeeeeeeeeeee e, 2
10 N/A HOUSING, TAILLIGHT ...ooovoceceeeecee e 1
11 | [UTIE83 BULB ..o 1
12 N/A GASKET oo 1
13 N/A LENS oot 1
14 N/A SCREW, LENS ....oooeoeceee e 2
15 | [OT5753 SCREW, HI-LO, #12 = 16 X 5/8 ...ovoeeveeeeeeeeeeeeeeeeeeeeeee e 4
16 | [UTEB5Y KIT, REVERSE BUZZER (INCLUDES ITEMS 17 AND 18) ......ovuooieeeeeeeeeeeeeeeeeen. 1
17 | [UTBB5] BUZZER, REVERSE .......ovuveeeeeeeeeeeeeeeeeeeeeeeeee e 1
18 | [UTEB2Y SCREW, PAN HEAD HI-LO, #4 - 24 X 5/16 .....o..ovooveoeeeeeeeoeoeeeeoeeeeeeeeeeeeeeeeee 2

12-43


.?sku=101797701
.?sku=101797702
.?sku=101795701
.?sku=1014304
.?sku=1011578
.?sku=101803001
.?sku=101803002
.?sku=101668201
.?sku=101797801
.?sku=1016717
.?sku=1011582
.?sku=1015752
.?sku=1016859
.?sku=1016851
.?sku=1016849




BATTERY CHARGER m
_E



13-2



POWERDRIVE BATTERY CHARGER, DOMESTIC
TOURALL, RESORT VILLAGER m

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
UTBUZZ-UT | CHARGER, BATTERY, POWERDRIVE, DOMESTIC 120VAC 48VDC 60 HZ
(MODEL NUMBER 17930-11) (INCLUDES ITEMS 1 - 14)
103 IN. DC CORD WITH MALE 3-PIN PLUG, 12 AWG
74 IN. AC CORD WITH MALE GROUNDED PLUG .......oovvoreereceseeeeeeeeseeeee e, 1
[UTBUZZ-07 | CHARGER, BATTERY, POWERDRIVE 120VAC 48VDC 60 HZ
(MODEL NUMBER 17930-18) (INCLUDES ITEMS 1 - 14)
144 IN. DC CORD WITH MALE 3-PIN PLUG, 12 AWG
108 IN. AC CORD WITH MALE GROUNDED PLUG .......ooovoveeeeeeeeeeeeeeeeseee e 1
[UTB0ZZ03 | CHARGER, BATTERY, POWERDRIVE 120VAC 48VDC 60 HZ
(MODEL NUMBER 17930-19) (INCLUDES ITEMS 1 - 14)
240 IN. DC CORD WITH MALE 3-PIN PLUG, 12 AWG
108 IN. AC CORD WITH MALE GROUNDED PLUG ........ovoveeeeeeeeeeeeeeeeeeeeeeeee e 1
1 | [OTBZB30Y | ASSEMBLY, CASE (INCLUDES ITEM 2) ....oovoeeeeceeeeeeeeeeeeeeeeeeee e 1
2 | 0007577 SCREW, PAN HEAD, SELF-TAPPING, #10 - 16 X 1/2 ...ovoovoovoeeeeeeeeeeeeee 10
3 | TUTBTEZZON | ASSEMBLY, TRANSFORMER ......o.cooiiiieeoceeeeoeeoeeeeeeeeeeeeeeeeee e 1
4 | mUTEmTa ASSEMBLY, HEATSINK, WITH DIODES (INCLUDES MOUNTING HARDWARE) ...... 1
5 | [UTBZBE0T AMMETER (INCLUDES MOUNTING HARDWARE) ........c.ovecurreeeeeeeeeeeisseeeeennenens. 1
6 | [OTB3TT=07 KIT, WIRE ASSEMBLY .....oovovieeeeeeeeeeeeeeee e 1
7 | moTBZBTOI CORDSET, DC, 113 INCHES LONG WITH MALE 3-PIN PLUG, 12 AWG ................... 1
7 | [UTBZBI0Z CORDSET, DC, 154 INCHES LONG WITH MALE 3-PIN PLUG, 12 AWG ................... 1
7 | [UTBZBI03 CORDSET, DC, 250 INCHES LONG WITH MALE 3-PIN PLUG, 12 AWG ................... 1
8 | [mUTZIOod ASSEMBLY, FUSE (INCLUDES MOUNTING HARDWARE) ..........covorverreerereereneanes 1
9 | muTZUg BUSHING, STRAIN RELIEF, DC CORD, 12 AWG .......oooeveoeeeeeeeeeeeeeeeeeeeeeeeee e 1
10 | 1019144-01 ASSEMBLY, VOLTAGE SUPPRESSOR ......coooveeereeeeeeeeeseeeesseeeeeseeseeeeseeeeeneenen. 1
11 | 1018287-01 BREAKER, CIRCUIT, 15 AMP .....oouioiioceececee e 1
12 | [UTBZBE0 RELAY, POWER, 48 VDC ......ooovoiveieeeeeeeeeeeeeeeee e 1
13 | [oTEZEE=U1 CORDSET, AC, 80 INCHES LONG ......oveoeeoieeeeeeeeeeeeeeeeeeeee e 1
13 | [UTBZBE=0Y CORDSET, AC, 116 INCHES LONG: ........ooveoieeeeeeeeeeeeeee e, 1
14 | [OTE9T BUSHING, STRAIN RELIEF, AC CORD ......o.ovoiveeeeeeeeeeeeseeeeeeeeeeee s 1

13-3


.?sku=101802201
.?sku=101802202
.?sku=101802203
.?sku=101828301
.?sku=101819701
.?sku=1015914
.?sku=101828501
.?sku=101831101
.?sku=101828901
.?sku=101828902
.?sku=101828903
.?sku=1012101
.?sku=1012098
.?sku=101828601
.?sku=101828801
.?sku=101828802
.?sku=1015917

13-4



POWERDRIVE BATTERY CHARGER, EXPORT
TOURALL, RESORT VILLAGER m

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
UTB3T503 | CHARGER, BATTERY, POWERDRIVE, EXPORT WITH 4-POSITION SWITCH
100 - 200 - 220 - 240 VAC, 48 VDC 50/60 HZ
(MODEL NUMBER 18780-11) (INCLUDES ITEMS 1 - 16)
103 IN. DC CORD WITH MALE 3-PIN PLUG, 12 AWG
74 IN. AC CORD WITH NO PLUG ..o, 1
1018315-04 | CHARGER, BATTERY, POWERDRIVE EXPORT WITH 4-POSITION SWITCH
100 - 200 - 220 - 240 VAC, 48 VDC 50/60 HZ
(MODEL NUMBER 18780-18) (INCLUDES ITEMS 1 - 16)
144 IN. DC CORD WITH MALE 3-PIN PLUG, 12 AWG
108 IN. AC CORD WITH NO PLUG .....ooveoeoeeeeeeeeeeeeeeeeeeeeeeeee e 1
1 | [UTB3BT=07 ASSEMBLY, CASE (INCLUDES ITEM 2) ......oovuveoeeeeeeeeeeeeeeeeeeeeeeeee e 1
2 | 0007577 SCREW, PAN HEAD, SELF-TAPPING, #10 - 16 X 1/2 ...oveoooeveeeeeeeeeeeeeeeeeeae 10
3 | 1018382-01 ASSEMBLY, TRANSFORMER .......ouoioreeeceeeeeeeeeeeeeeseeseeaee e 1
4 | [UTEITE ASSEMBLY, HEATSINK, WITH DIODES (INCLUDES MOUNTING HARDWARE) ...... 1
5 | 1019144-01 ASSEMBLY, VOLTAGE SUPPRESSOR .......cooovmoeeeeeeeeeeeeeeeeeeeeeeeeeeeeseeeeeeeeen. 1
6 | 1018385-01 KIT, WIRE ASSEMBLY .....oovoeeeeoeeeeeeeeeeeeee e 1
7 | [UTBZBEO AMMETER (INCLUDES HARDWARE) ........oocvuveeeeeeeeeeeseeeseeesesseeeesseeseeeies e, 1
8 | [UTB3B3TI RELAY, POWER, 48 VDC (INCLUDES MOUNTING HARDWARE) ..........c.cccooovvnn.... 1
9 | [mUTB3BZU BRACKET, POWER RELAY MOUNTING: ......ovuveeeeieeeeeeeeeeeeeeeeeeeee s 1
10 | 1018386-01 SWITCH, 4-POSITION, SLIDE ......oooveeeoceeeeeeeeeeeeee s 1
11 | [OT8ZBT=07 CORDSET, DC, 113 INCHES LONG WITH MALE 3-PIN PLUG, 12 AWG .................. 1
11 | [UT8ZBI0Z CORDSET, DC, 154 INCHES LONG WITH MALE 3-PIN PLUG, 12 AWG ................... 1
11 | [UT8ZBI03 CORDSET, DC, 250 INCHES LONG WITH MALE 3-PIN PLUG, 12 AWG ................... 1
12 | [oTZIO7 ASSEMBLY, FUSE (INCLUDES HARDWARE) .........ovvrvereceeseeeeseeseeeiseeereeneenenn. 1
13 | [oUTZ09g BUSHING, STRAIN RELIEF, DC CORD, 12 AWG .......ooooveioeoeeeeeeeeeeeeeseeseeeeeen 1
14 | 1018384-01 BREAKER, CIRCUIT, 15 AMP ......ooioiomoeeoeeeeeeeeeeeeeeeeeee e 2
15 | OI8O CORDSET, AC, 80 INCHES LONG, WITH LEADS (NO PLUG) .....c.ovvoevecrerrcrreenanan. 1
15 | [OTB3TZ09 CORDSET, AC, 116 INCHES LONG, WITH LEADS (NO PLUG) ........eververrecereennn. 1
16 | [OT59TA BUSHING, STRAIN RELIEF, AC CORD ........ovmivmiemieeeeeeeeeeeeeeeeeeeeeeee e 1

13-5


.?sku=1018315-03
.?sku=101838101
.?sku=1015914
.?sku=101828501
.?sku=101838301
.?sku=101838701
.?sku=101828901
.?sku=101828902
.?sku=101828903
.?sku=1012101
.?sku=1012098
.?sku=101831701
.?sku=101831702
.?sku=1015917

T,

B,

13-6



ON-BOARD POWERDRIVE BATTERY CHARGER
DOMESTIC - TRANS-PORTER/TRANS-SENDER m

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
[UTBTZ3-07 | ASSEMBLY, POWERDRIVE BATTERY CHARGER WITH REEL, ON-BOARD

120VAC 48VDC 60 HZ (INCLUDES ITEMS 1= 20) ....oooovoreeeerceeeeeeeeeeeeeeeeeeeee e 1

1 | 1018161-01 ASSEMBLY, CASE (INCLUDES ITEM 2) ......ooueioeeeeeeeeeeeeeeeeeeeee e 1
2 | 0007577 SCREW, PAN HEAD, SELF-TAPPING, #10 - 16 X 1/2 ...ovovooieoeoeeeeeeeeeeeeen. 10
3 | morrTEd ASSEMBLY, RETRACTABLE CORD REEL .....co..ouooioeoeeeeeeeeeeeeeeeeeeeeeeeeeeen. 1
4 | [UTEITE ASSEMBLY, HEATSINK, WITH DIODES (INCLUDES HARDWARE) ...........cc.co........ 1
5 | [UTBTSZO ASSEMBLY, TRANSFORMER ........oouivreeaceeieceseeeseesseeeesses e 1
6 | MUTBZIZO1 KIT, WIRE ASSEMBLY ....ooomomiieeeeeeeeeeeeeeeeeeeeeeeee e 1
7 | moTBETT=ON BOARD, CONTROL ......oovoieeeieeeeeeeeeeeeeeeeeeeeee e 1
8 | [UTB3BZU BRACKET, RELAY AND RESET BOARD MOUNTING ........oooverrereceseeeeeeseeeeeen. 1
9 | moTT7O7 BRACKET, MOUNTING ......ooomiieeeeeeeeeeeeeeeeeeeeeeee e 2
10 | 0008233 NUT, LOCK, /4 = 20 ..o 4
11 | 0007847 BOLT, HEX HEAD, 1/4 = 20 X 3/4 ....ooovoveeeeeeeeeeeeeeeeeeeeee e 4
12 | [OTEYTZ BUSHING, STRAIN RELIEF, AC CORD ........ovuiveeeceeeeeeeseeeeeseee e 1
13 | [OTBZ9U-07 CORDSET, AC, 24 INCHES WITH GROUNDED PLUG .....co.covooveeeeeeeeeseseeseeeeen. 1
14 | 1018287-01 BREAKER, CIRCUIT, 15 AMP ......ooimooeoeieoeeeeeeeeeeeeeee e 1
15 | [UT2098 BUSHING, STRAIN RELIEF, DC CORD, 12 AWG .......o.oveerveeeeeeeeeeeeeseseeereeseeeeneen. 1
16 | [OTBZIT=07 CORDSET, DC, 90 INCHES LONG WITH LEADS, 12 AWG ......coooveverrerereereereanen. 1
17 | [oTzIom ASSEMBLY, FUSE (INCLUDES HARDWARE) .......co.ovmiverieeeeeeeeeeeeeeeeeeeeeeeeneen. 1
18 | [UTBZBEU AMMETER (INCLUDES HARDWARE) .......oovuommioeoeeeeeeeeeeeeeeeseeeeeeeeeee e 1
19 | [UTBZBE=U RELAY, POWER, 48 VDC ........ooveeeeeeeeeeeeeeeeeeeeeeeeeees e eseeees e eeae s 1
20 | 1019144-01 ASSEMBLY, VOLTAGE SUPPRESSOR ........ooovoiveeeieeeeeesesseeeeeesseiessesneerses e 1
21 | 0007479 BOLT, HEX HEAD, 1/4 = 20 X 1 1/4 1..oooooooooeoeeoeeeeeeeeeeeeeeeeeeeeee e 4
22 | [UTZ3UH WASHER, FLAT, 1/4 ..o, 4
23 | 0000451 WASHER, LOCK, 1/4 ... 4
24 | 0001028 NUT, HEX, 1/4 = 20 ...ooooooeeeeeeeeeeeeeeeeeeeeeeee e 4

13-7


.?sku=101814301
.?sku=1017187
.?sku=1015914
.?sku=101819701
.?sku=101841701
.?sku=101841901
.?sku=101838701
.?sku=1011707
.?sku=1015917
.?sku=101829001
.?sku=1012098
.?sku=101829101
.?sku=1012101
.?sku=101828501
.?sku=101828601
.?sku=1014306

13-8



ON-BOARD POWERDRIVE BATTERY CHARGER
EXPORT - TRANS-PORTER/TRANS-SENDER m

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
UTBTZ3-04 | ASSEMBLY, POWERDRIVE BATTERY CHARGER AND REEL, ON-BOARD WITH
4-POSITION SWITCH, 100 - 200 - 220 - 240 VAC, 48 VDC 50/60 HZ
(INCLUDES ITEMS 1 = 21) 1.ooooeceooeeeeeeeeeeeeeee e 1
1 | 1018416-01 ASSEMBLY, CASE (INCLUDES ITEM 2) ......covoveeeeeoeeeeeeeeeeeeeeee e, 1
2 | 0007577 SCREW, PAN HEAD, SELF-TAPPING, #10 - 16 X 1/2 ...oooooooeeeeeeeeeeeeeeeea. 10
3 | 1018382-01 ASSEMBLY, TRANSFORMER ........couvmrmieeeeeeeeeeeeeeeeeeeeeeeeeeee e eeeeeeeenen. 1
4 | mUiEmTa ASSEMBLY, HEATSINK, WITH DIODES (INCLUDES MOUNTING HARDWARE) ...... 1
5 | [UIZI87 ASSEMBLY, RETRACTABLE CORD REEL .........ooviveoeeeeeeeeeeeeeeeeeeeeeseeeeneeen. 1
6 | [UTB383-07 RELAY, POWER (INCLUDES MOUNTING HARDWARE) .........coooovivieeieeeeeeeeeneenn. 1
7 | [UTBETITON BOARD, CONTROL .....oovooeoeeeeeeeeeee oo 1
8 | [UTB3BZT BRACKET, MOUNTING, RELAY AND RESET BOARD ..........ccovvereereeeeeesreeeinreeeae 1
9 | 1018386-01 SWITCH, 4-POSITION, SLIDE .....ooovioeeeeeeeeoeeeeeeeeeeeeee e 1
10 | [OTT707 BRACKET, MOUNTING .....oooovieeeeeeeeeeeeeeeeeeee oo 2
11 | 0008233 NUT, LOCK, 1/4 = 20 ..o 4
12 | 0007847 BOLT, HEX HEAD, 1/4 = 20 X 3/4 ...c.ovoeeoeeoeeeeeeeeeeeeeeeeeee e 4
13 | [OTB9TA BUSHING, STRAIN RELIEF, AC CORD ........ovmvmoomieeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 1
14 | [OUTBZ9U=07 CORDSET, AC, 3 x 1.5MM x 24 INCHES LONG, WITH GROUNDED PLUG .............. 1
15 | 1018384-01 BREAKER, CIRCUIT w...oovoieceoeeeceeee e 2
16 | [OTZ093 BUSHING, STRAIN RELIEF, DC CORD, 12 AWG .......ooooviveeeeeeeeeeoeeeseseeeeseeeeenn 1
17 | [OTBZ9T=07 CORDSET, DC, 90.5 INCHES LONG WITH LEADS, 12 AWG ......co.covoveirerreerereennn. 1
18 | [OTZI07 ASSEMBLY, FUSE (INCLUDES HARDWARE) ............ovuruereeeeeeeeeeeeeeeeeeeeseeeeeneeeen. 1
19 | [OUTBZBEO AMMETER (INCLUDES HARDWARE) ........ovuveeeoeeeeeeoeeeseeeesseeeeeeeseee s, 1
20 | 1018418-01 KIT, WIRE ASSEMBLY .....oovooeeeeeeeeeeeeeeeeeeeeeeeee e 1
21 | 1019144-01 ASSEMBLY, VOLTAGE SUPPRESSOR .......cooovmomieeeeoeeeeeeeeeeeeeeeeeeeeeseeeeeeeeen. 1
22 | 0007479 BOLT, HEX HEAD, 1/4 = 20 X 1 1/4 <o..oooooeeeeeeeeeeeeeeeeeeeeee e 4
23 | [UTZ30H WASHER, FLAT, 1/4 ..o 4
24 | 0000451 WASHER, LOCK, 1/4 ......oooooooeoeooeeeeeeoeeeeee e 4
25 | 0001028 NUT, HEX, 1/4 = 20 ...ooooeoeeeoeeeeeee oo 4

13-9


.?sku=101814302
.?sku=1015914
.?sku=1017187
.?sku=101838301
.?sku=101841901
.?sku=101838701
.?sku=1011707
.?sku=1015917
.?sku=101829001
.?sku=1012098
.?sku=101829101
.?sku=1012101
.?sku=101828501
.?sku=1014306




MOTOR
POWERDRIVE ELECTRIC VEHICLE m
_E






MOTOR - POWERDRIVE ELECTRIC VEHICLE m

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4

1018133-01 | ASSEMBLY, 48 VOLT MOTOR, 3.10 HP (INCLUDES ITEMS 1 - 20) .....cooovveeverrerrennnnn. 1

1 | o7oza SHIELD, END ..o 1
2 | moizesy ASSEMBLY, STATOR SHELL AND WINDING .......eovvorveeenreeeeeeeeeeeese e 1
3 | [MUIZIEm PACKAGE, HARDWARE (INCLUDES ITEMS 4 = 7) ...ooooeeeeeoeeeeeeeeeeeeeeeeeeee 1
4 N/A BUSHING, INSULATOR .....oooooeeiioeeeoeeeeeeeeeeeeeeeeeeee e 2
5 N/A WASHER, FLAT, 5/16 ...oooveoceoeeceeeeeeeeeeeeeeeeeseeseeee e 4
6 N/A NUT, HEX, 5/16 = 18 ..cvovoeeeeeeeoeeeeeeee oo 4
7 N/A BUSHING, INSULATOR .....ooooioeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 2
8 | [UTZIB] SCREW, CLAMP ..o 4
9 | [fUT7I53 SCREW, BEARING RETAINER ........oouvueieiieeeeeeeeeseeeeeees e 2
10 | [UTZEE] SHIELD, END ..o 1
11 | [oT7979 SCREW, BRUSH HOLDER ..o 2
12 | [UT7928 RIGGING, BRUSH ....oooeooeoieeeeeeeeeeeeeeeeeee e eeee e 1
13 | [UT7978 PACKAGE, BRUSH (2 PIECES) w..o.eocvoveceeeeeeeeeeee e eseeses s 1
14 | 1011411 PACKAGE, BRUSH SPRING (4 PIECES) ......ovvieeoeieeeeeeeeoeeeeeeeeee e 1
15 | [UTIZE0 BEARING, BALL ..oooooeceoeeeeeeeeee oo 1
16 | [OUTZI50 RETAINER, BEARING: ........ourioiieeeeeeeeeeeeeeeeeeeeeseeeees e eseeea e enees e 1
17 N/A ARMATURE ......oovoeeaeeeeeeeis e seee e 1
18 | [UTZBIT=ON RING, GUIDE ... 1
19 | [OUTBI3Z0Y ADHESIVE, GUIDE RING, 3 GRAM TUBE .......o.covmoeireeeeeeeeeeeeeeeeeeeeeee e A/R
20 | [OTBZZBON RING, INTERNAL RETAINING .....ooveoeveeeeeoeeeeeeeeeee e 1
21 | 1014201 BOLT, HEX HEAD, 1/4 = 20 X 2 1/4 <...o..ooooooeoeeeeeeeeeoeeeeeeeeeeeeee e 3
22 | 0000451 WASHER, LOCK, 1/4 <....oooeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e, 3
23 | [UTUT3A BOLT, HEX HEAD, 5/16 - 18 X 1 c..ooooieeeeeceeeeeeeeeeeeeeeeeeeeeeeeeee e 1
24 | 0007174 WASHER, LOCK, 5/16 ....oocvoeveeeeeeeeoeeeeeeeeeeeeeeeeeeeeeeee s s 1

14-3


.?sku=1017944
.?sku=1017958
.?sku=1017947
.?sku=1017961
.?sku=1017953
.?sku=1017951
.?sku=1017949
.?sku=1017948
.?sku=1017946
.?sku=1011290
.?sku=1017950
.?sku=101789101
.?sku=101813202
.?sku=101822801
.?sku=1010934




TRANSAXLE
POWERDRIVE ELECTRIC VEHICLE
_E



15-2



TRANSAXLE - POWERDRIVE ELECTRIC VEHICLE m

ITEM | PARTNO. | DESCRIPTION QTyY
1 2 38 4
1017683-02 | TRANSAXLE (INCLUDES ITEMS 1= 41) co.oooiooiiioeeeeeeeeeeeeeeeeeeeeeeeee e 1
1 | 1013785 AXLE ASSEMBLY, RIGHT (INCLUDES ITEMS 3= 7) .....vooeeeeeeeeeeeeeeeeeeeeeeen. 1
2 | 1013786 AXLE ASSEMBLY, LEFT (INCLUDES ITEMS 3= 7) .oouoeceieeeeeeeeeeeeeeeeeeeeeee e 1
3 | [oT3787 STUD, LUG ..o 8
4 | 1014207 BUSHING, 25 MM 1. D. oo 1
5 | moTTZed BEARING, OUTER AXLE TUBE  ....oomoeoceeeeeeeeeeee e 2
6 | [OT3793 CIRCLIP, TYPE C oo 2
7 | moTBEZR RING, RETAINING .....ooovoieeeeeeeeeeeeeeeeeeee e 2
8 | MOUT3790 BOLT, M10 X 1.5 X B0MM ..ooooieieeeceeieeeceeese e 10
o | moT37I WASHER, LOCK, 13/32  ...oooieeeeeeeee oo 10
10 | [OI3778 SEAL, INPUT SHAFT OIL oooooivoeeeeeeeeeeeeeeeeeeeeeee e 1
11 | 1013756 GEAR CASE, RIGHT ... 1
12 | moT27T BREATHER ..ot eeeeee oo eeee e 1
13 | [oT375 GASKET, CASE  ..oovoieeeeeeeeeeeee e 1
14 | 0007330 BEARING, INNER AXLE TUBE .....oouivoieeeeeeeeeeeeeeeeeee e 2
15 | [MOT3789 GASKET, AXLE TUBE ....oooouviieieceeese e 2
16 | 1017704 ASSEMBLY, AXLE TUBE, RIGHT SIDE ........c.ovuiomieeeeeeeeeeeoeeeeeeeeeeeee e 1
17 | [OI3793 SEAL, AXLE SHAFT OIL ..oooioieiieeeeeeeeeeeeeeeeeeee e 2
18 | 0007335 BEARING, INPUT GEAR ......oooovmoeeeeeoeieeeeeeeeeeeee e 3
19 | [OI3763 SHAFT, INPUT oo 1
20 | 0007336 BEARING, INTERMEDIATE GEAR ......oouveieceeeeeeseeeeeeeeeeeeesees e 1
21 | [UT376H GEAR, INTERMEDIATE, SMALL .....oooomoreieeeeeeeeee e 1
22 | [OUT378Y KEY, SUNK ..oovoieeeiceeseseeeee e 1
23 | 1013765 GEAR, INTERMEDIATE, LARGE .......uoveieeeeoeeeeeeeeeeeeeeees e 1
24 | 1013757 GEAR CASE, LEFT ... 1
25 | [UT375Y PLUG, FILL, WITH GASKET ....ooivoieeeceoeeeeeeeeeee s 2
26 | [UT3763 BOLT, MB X 1 X 5OMM ..o 10
27 | [UIZrm PIN, DOWEL ..o 2
28 | [UT37Y BOLT, M8 X 1.25 X B7MM ..o 8
29 | [UT37EY PLATE, LOCK ..oovoteeeeeeee e 4
30 | [UT37EA GEAR, OUTPUT oot 1
31 | [Uisrg PIN, DIFFERENTIAL ..ooooeoeeoeeeeeeeeeeeee e 1
32 | [UTYTOS0Y KIT, DIFFERENTIAL GEAR CASE (INCLUDES ITEMS 33 - 85) ....cooovvuverrececiernenea. 1
33 | 1013768 GEAR CASE, DIFFERENTIAL (LEFT) ©oooooieeeeeeeeeeeeeeeeeeeeeeeee e 1
34 | [UI373 PLATE, THRUST (DIFFERENTIAL GEAR) ........vureeereeieeeeeeeeeeseeeesee e 2
35 | [UI377A PLATE, THRUST (IDLER GEAR) w...ooveveeeeeeeeeeeeeeee e eeeseeeenee e 2
36 | 1013771 GEAR, DIFFERENTIAL ....ooviveoceiieeeseecesee e 2
37 | [UI37™ GEAR, DIFFERENTIAL IDLER  .....vovececee e 2
38 | 1013769 GEAR CASE, DIFFERENTIAL (RIGHT) ...oovooeoeeeeeeeeeeeeeeeeeeee e 1
39 | [UT3ZEl SHIM oo 1
40 | [UIZZo3 ASSEMBLY, AXLE TUBE, LEFT SIDE .....ooouoeieeeoeeeeeeeeeeeeeeeeeeeeeeeeeee e 1
41 | [UTET PIN, DOWEL ..oooovoeeeeeeee e 1
42 | 1014201 BOLT, HEX HEAD, 1/4 = 20 X 2 1/4 <..ooooeoeeeeeeeeeeee e 3
43 | 0000451 WASHER, LOCK, 1/4 ...ooooeeeeeeeeeeceeeeeeeeeeee e 3

15-3


.?sku=1013787
.?sku=1011291
.?sku=1013792
.?sku=1016672
.?sku=1013790
.?sku=1013791
.?sku=1013775
.?sku=1012711
.?sku=1013758
.?sku=1013789
.?sku=1013794
.?sku=1013764
.?sku=1013766
.?sku=1013780
.?sku=1013759
.?sku=1013763
.?sku=1012710
.?sku=1013779
.?sku=1013782
.?sku=1013767
.?sku=1013772
.?sku=101910501
.?sku=1013773
.?sku=1013774
.?sku=1013770
.?sku=1013781
.?sku=1017703
.?sku=1014193

NOTES

15-4











